GW- 2%

PERMITS,
RENEWALS,
& MODS







lavajo Waste Water Manage nent

Wastewater Management Strategy 2011 through 2012

Reduce dry weather wastewater flow sufficient to add RO Reject stream to deep
well injection

Reduce total volume of RO reject via installation of Second: y RO

Discontinue land application by directing RO reject to deep well injection with
wastewater

Predicated on being able to inject at 600 gpm

Current Wastewater Management Strategy (due to injection we | projections)

Divert all WWTP effluent to Artesia POTW — 400 gpm

Direct high TDS Streams only to Injection Wells (RO Reject — FCC Scrubber — Boiler
Blowdown)

Installation of 4t injection well and permitting for hazardous materials to ¢ ow for
stream concentration

Neither the injection wells nor POTW have insufficient cz yacity to ini 2pendently
receive all wastewater generated by the refinery.

Wastewater management strategy is contingent upon meeting pending POTW
pretreatment standards.












Navajo Waste Water Management

Additional Wastewater Management/Conservation Strategies under engineering
review

* Return Hydrogen Plant Condensate to the Boiler Feed Water System

— Will reduce Cooling Tower Blowdown to wastewater and decrease the volume of fresh
water needed for boiler feed water.

* Install water quality based capital upgrades to improve rc ab ity toward meeting
Artesia POTW pretreatment standards:

— Desalter oil/water separation improvements
— Revamp of existing SeRT unit to improve Selenium re noval.
— Segregation of CI' bearing water for future well disposal.

* Install fourth injection well as contingency for high TDS streams and seek
permitting for hazardous wastewaters

* Reuse of stormwater in refinery processes


















Navajo Water Conservation Topics / Strategies

Lose water rights credits on loss of RO Reject land application - 52.6 mi on gallons per year
* Navajo actively pursuing additional water rights

Artesia City Water Emergency Conservation Ordinance — November 2014

Stormwater retention pond/tank and filtering equipment to enable re-use of water captured
during heavy rain events.

Install capital upgrades at the WWTP to enable water treatment and recovery via waste water RO

system.

Upgrade the Dissolved Air Floatation (DAF) system for enhanced oil and metals removal.

Install new Membrane Bio Reactors (MBR) to further reduce constituents that can foul
RO equipment.

Install Ultra-Filtration System to minimize constituents that can ¢ ig RO equipment.
Install RO system to treat final Waste Water effluent and enak : 60% re-use

Steam and condensate system capital upgrades to minimize condensate losses to wastewater.

Recycle POTW effluent as refinery makeup water

Inst: ation of 4t well and permitting for hazardous use



Waste Water and RO Reject

Treatment Alternatives Evalt : :d

Selenium Reduction

* Phillips 66 SeRT adsorption process (only process in refinery operation)
 MAR Systems adsorption process (pilot plants only)

e Siemens chemical conversion process (pilot plants only)

* Anoxic Reduction (used in power plants and mining indust y

RO Reject and High TDS Stream Management
* Expand RO capacity to increase water recovery and reduce 10 Reject vc ume
* Identify and collect additional high TDS streams for ROt ¢ ment
— Reject discharge options
* Injection wells
e Evaporation Pond
» Evaporator/Crystallizer (No known plants in refine ies)



Waste Water and RO Re’ect

Treatment Alternatives Evali ated

Treatment requirements for potential future direct and/or POTW discharge

Cyanide Reduction (if needed)

Install independent FCC sour water system an( send stripped water to injection
wells

Total Nitrogen Reduction (if needed) - Options

* Install anoxic step and revamp existing WWTP

 Seed POTW with BOD additive to enhance nitrogen removal
* Revamp POTW to increase nitrogen removal capability

Comparison of Navajo WWTP and POTW Revamp scope to meet effluent requirements
* Revamp of lave > WWTP has advantage due to lower vc ume

— Navajo - 0.6 MGD

— POTW 2.1 MGD



HOLLYFRONTIER.
September 3, 2015

Oil Conservation Division

NM Energy, Minerals & Natural Resources Department Certified Mail/Return Receipt
1220 South St. Francis Drive 7014 3490 0000 6269 9022
Santa Fe, NM 87505

RE: WQA-OCD-CO0-2015-002
Application for Modification; Proof of Notice
Discharge Permit GW-028
Navajo Refining Company, L.L.C.

Dear Sirs:

Navajo Refining Company (Navajo), Artesia Refinery, hereby submits the following and
enclosed proof of notice of the application for a modification to Discharge Permit GW-028, in
accordance 20.6.2.3108.B New Mexico Administrative Code (NMAC) and 20.6.2.3108.D
NMAC:

(1) Attachment 1: Affidavit of Postings with Exhibits “A” and “B” (20.6.2.3108.B(1)
NMACQ);

(2) Attachment 2: Affidavit of Mailings and List of Property Owners with Exhibits “A” and
“B” (20.6.2.3108.B(2) NMAC); and

(3) Attachment 3: Publisher’s Affidavit of Publication of a synopsis of the public notice in
the Artesia Daily Press.(20.6.2.3108.B(4) NMAC)

If you have any questions or comments, please do not hesitate to contact me at 575-746-5487 or
Robert A. Combs at 575-746-5382.

Sincerely,

RS vl

Scott M. Denton
Environmental Manager

Enclosures

HFC: D. McWatters, R. O’Brien, M. Holder
OCD: A. Marks, B. Brancard

Navajo Refining Company, L.L.C.
501 East Main ¢ Artesia, NM 88210

(575) 748-3311 « http://www.hollyfrontier.com



Public Notice Information

Navajo is providing the information below as required by 20.6.2.3108B NMAC regarding public
notice of the permit modification request.

20.6.2.3108B(1) Location of Public Notice Display

A synopsis of the public notice will be posted for 30 days in both English and Spanish and at least
two feet by three feet in size in two locations: 1) on the Refinery fence near the northwest corner of
the North RO reject field, and 2) outside of the main Refinery offices at 501 East Main, Artesia, NM
88210.

20.6.2.3108B(2) Nearby Property Owners

Notice of the proposed modification will be mailed to property owners located with 1/3 mile of the
Refinery boundary, or to the nearest adjacent landowner.

20.6.2.3108B(2) Discharge Site Owner Notification
Navajo owns the discharge location property; therefore, this section is not applicable.
20.6.2.3108B(4) Newspaper Publication

A synopsis of the public notice will be published once by Navajo in the Artesia Daily Press in both
English and Spanish and in a display ad at least three inches by four inches in size and not in the
classified or legal advertisements section.

20.6.2.3108D Proof of Public Notice

Within 15 days of completion of public notice requirements, Navajo will submit to OCD an affidavit
of mailings and property owners, an affidavit of posting, and proof of publication from the Artesia
Daily Press.



Attachment 1



STATE OF NEW MEXICO )
) Groundwater Discharge Permit GW-028
COUNTY OF EDDY )
AFFIDAVIT OF POSTINGS

In accordance with WQCC Rule 3108.B (20.6.2.3108.B NMAC) and WQCC Rule
3108.D. (20.6.2.3108.D NMAC), I hereby certify that a synopsis of the public notice of the
application by Navajo Refining Company, L.L.C. for a modification of Groundwater Discharge
Permit GW-028 was posted on July 30, 2015. The synopsis was posted in both English and
Spanish on signage each at least two feet by three feet in size in two locations: 1) on the Artesia
Refinery fence near the northwest corner of the North Reverse Osmosis reject fluids discharge
field, facing W. Richey Avenue; and 2) outside the Artesia Refinery’s main administrative

offices at 501 East Main, Artesia, NM 88210. The language of the synopsis, as posted in English

and Spanish, is provided in “Exhibit A,” and photographs of the two postings are provided in

“Exhibit B.”

Date: Sgpremacz. -3 , 2015
Scott M. Denton
Environmental Manager
The HollyFrontier Companies
Navajo Refining Company
P.O. Box 159

Aftachments Artesia, NM 88211-0159

SURSCRIBED AND SWORN to before me on this F/2af day of September 2015.



NOTICE OF PERMIT MODIFICATION REQUEST

On May 22, 2015, the Navajo Refining Company L.L.C. (Navajo), Artesia, New Mexico , Refinery (the
Refinery), applied to the New Mexico Energy, Minerals & Natural Resources Department Oil
Conservation Division (OCD) for a modification of Groundwater Discharge Permit (GW-028). The
modification includes the addition of a temporary reverse osmosis (RO) unit at the Refinery to treat water
for utility use and an increase in the amount of RO reject water authorized for land application in the
permitted discharge. As specified in 20.6.2.3108B New Mexico Administrative Code (NMAC), the
Refinery is providing this notice of permit modification request to all persons on the facility mailing list.
This notice includes the information required by 20.6.2.3108F NMAC.

The Refinery operates two permanent RO units to treat raw water for use as boiler feed water or cooling
tower makeup water in the Refinery process. An additional RO unit has been installed to serve as a back-
up unit for the existing permanent RO units in the event of a maintenance shutdown and to supplement the
capacity of the two existing permanent RO units operating at the facility. Due to the increased processing
capacity of the Refinery and the corresponding demand for boiler feed water and cooling tower makeup
water, use of the temporary RO unit has increased over time.

The water treatment process produces reject fluids that are authorized in the Discharge Permit to be applied
within the Refinery’s property at a daily maximum of approximately 10,000 bbl/day. Navajo is requesting
that the discharge limit in Discharge Permit GW-028 be increased to approximately

20,000 bbl/day (calculated on a 12-month rolling average basis) due to increased refining capacity and

the need for a corresponding increase in boiler and cooling tower operations. Per Discharge Permit GW-
028, land application of RO reject water is scheduled to terminate on or before October

21,2016.

Ground water that may be affected by the discharge occurs at a depth of approximately 25 feet below
ground surface with a total dissolved solids concentration of approximately 2,500 mg/L. The requested
increased discharge volume is not expected to affect existing groundwater quality. Based on analysis of
the RO reject fluids to date, chloride, fluoride, sulfate, and total dissolved solids are potential constituents
of concern.

The Refinery is located at 501 East Main, Artesia, NM, 88210 in the SE/4 of Section 1, E/2 of Section 8,
W/2 of Section 9, N/2 of Section 12, Township 17 South, Range 26 East, NMPM, Eddy County. The
discharge, increased in volume, will continue to be applied to the surface of an open space within the
Refinery boundaries, which is located on the northern part of the Refinery east of

US-285 and south of East Richey Avenue. The northern discharge point is located 1255 feet south of East
Richey Avenue and 1569 feet east of US-285. The southern discharge point is located 2532 feet south of
East Richey Avenue and 2208 feet east of US-285.

Comments, questions, and requests for a copy of the application (either a paper copy or an electronic copy
via the internet) should be sent to the following OCD contact:

Mr. Carl Chavez
Qil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

The OCD will accept comments and statements of interest regarding this application and will create a
facility-specific mailing list for persons wishing to receive future notices.



AVISO DE SOLICITUD DE MODIFI’CACI(')N DEL PERMISO
DIVISION DE CONSERVACION DE PETROLEO

El dia 22 de Mayo de 2015, la Refineria Navajo Refining Company L.L.C. (Navajo), Artesia, New
Mexico (NM) (la Refineria), solicité a la Divisién de Conservacién de Petroleo (Oil Conservation
Division) (OCD) del Departamento the Energia, Minerales y Recursos Naturales de Nuevo México (New
Mexico Energy, Minerals & Natural Resources Department) una modificacién del Permiso de Descarga
de Agua Subterranea (Formulario GW-028). La modificacién abarca la adicion una unidad de 6smosis
inversa (OI) temporaria en la Refineria para tratar agua utilitaria, como asi también un aumento en la
cantidad autorizada de agua de rechazo de la OI a ser aplicada al campo como parte de las descarga
permitida. Conforme al Cédigo Administrativo de Nuevo México (NMAC) 20.6.2.3108 B, la Refineria
publica el presente aviso de solicitud de modificacion del permiso a todas las personas en la lista de
contactos de la Refineria. Este aviso incluye la informacion requerida por NMAC Seccion 20.6.2.3108F.

La Refineria opera dos unidades OI permanentes para tratar aguas no tratadas para uso en calderas o en
torres de enfriamiento en el proceso de la Refineria. Una unidad OI adicional ha sido instalada para servir
como unidad de respaldo para las unidades OI permanentes durante la desactivacion para mantenimiento,
y para suplementar la capacidad de las unidades OI permanentes que operan en la instalaciéon. Debido al
aumento de capacidad de procesamiento de la Refineria y la correspondiente demanda de agua tratada
para calderas y torres de enfriamiento, el uso de la unidad OI temporaria ha incrementado.

El proceso de tratamiento de agua produce fluidos de rechazo autorizados en el Permiso de Descarga, los
cuales seran depositados dentro de la propiedad de la Refineria en una cantidad diaria maxima de 10.000
barriles por dia (bbl/dia). Navajo solicita que el limite de descarga en el Permiso de Descarga GW-028
sea aumentado a 20.000 bbl/dia (calculado a la media mévil de 12 meses) debido al aumento de la
capacidad refinera y al correspondiente aumento operacional de calderas y torres de enfriamiento.
Conforme al permiso de descarga GW-028, la aplicacion del agua de rechazo al campo ha de finalizar el
21 de Octubre de 2016, o con anterioridad esa fecha.

El agua subterranea potencialmente afectada por la descarga se encuentra a una profundidad aproximada
de 25 pies (7,6 metros) bajo la superficie de terreno, con una concentracién total aproximada de sélidos
disueltos (total dissolved solids) de 2.500 miligramos por litro (mg/L). No se anticipa que el aumento del
volumen de descarga solicitado produzca ningiin impacto negativo en la calidad existente del agua
subterranea. Sobre la base del analisis de los fluidos de Ol realizados hasta la fecha, componentes tales
como cloruro, fluoruro, sulfato y cantidad total de s6lidos disueltos merecen atencion.

La Refineria est4 ubicada en 501 East Main, Artesia, NM, 88210 en SE/4 de la Seccién 1, E/2 de la
Seccion 8, W/2 de la Seccion 9, N/2 de la Seccién 12, poblado 17 sur, Rango 26 este, NMPM, condado
de Eddy. La descarga, de mayor volumen continuara siendo aplicada a una superficie abierta dentro de
los limites de la propiedad de la Refineria, la cual esta ubicada en la parte norte de la Refineria, al este de
la carretera US-285, y sur de la Avenida East Richey. El punto norte de descarga estd ubicado a 1255
pies al sur de la avenida East Richey y a 1569 pies al este de la autopista US-285. El punto sur de
descarga esta a 2532 pies al sur de la avenida East Richey y a 2208 pies al este de la autopista US-285.

Comentarios, preguntas, y peticion de una copia de la presente solicitud (en papel o electrénica, via in
internet), pueden ser enviados al siguiente contacto de la OCD:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

La OCD aceptara comentarios y declaraciones de interés con respecto a esta solicitud y creard una
lista de contactos especifica para todas personas que deseen recibir avisos en el futuro.



Exhibit B — Posting outside of the main Refinery
offices at 501 East Main, Artesia, NM 88210




Exhibit B — Posting on the Refinery fence near the
northwest corner of the north RO field




Attachment 2



STATE OF NEW MEXICO )
) Groundwater Discharge Permit GW-028

COUNTY OF EDDY )
AFFIDAVIT OF MAILINGS AND PROPERTY OWNERS

In accordance with WQCC Rule 3108.B (20.6.2.3108.B NMAC) and WQCC Rule
3108.D. (20.6.2.3108.D NMAC), I hereby certify that a copy of the attached notice (“Exhibit A”)
of the application by Navajo Refining Company, L.L.C. for a modification of Groundwater
Discharge Permit GW-028 was deposited with the United States Postal Service on Friday, July
31, 2015. Each notice was mailed, postage pre-paid, to the mailing addresses of the owners of
record (“Exhibit B”) of all properties within a 1/3 mile distance from the property boundary of

the Navajo Refining Company, L.L.C. Artesia Refinery, where the discharge site is located.

Date:Secrzmarz 3 . 2015

Scott M. Denton

Environmental Manager

The HollyFrontier Companies

Navajo Refining Company

P.O. Box 159

Artesia, NM 88211-0159
Attachments

SUBSCRIBED AND SWORN to before me on this ;é day of September 2015.

My Commission Expires:



AVISO DE SOLICITUD DE MODIFI’CACI(’)N DEL PERMISO
DIVISION DE CONSERVACION DE PETROLEO

El dia 22 de Mayo de 2015, la Refineria Navajo Refining Company L.L.C. (Navajo), Artesia, New
Mexico (NM) (la Refineria), solicit6 a la Divisién de Conservacion de Petroleo (Oil Conservation
Division) (OCD) del Departamento the Energia, Minerales y Recursos Naturales de Nuevo México (New
Mexico Energy, Minerals & Natural Resources Department) una modificacion del Permiso de Descarga
de Agua Subterranea (Formulario GW-028). La modificacién abarca la adicién una unidad de 6smosis
inversa (OI) temporaria en la Refineria para tratar agua utilitaria, como asi también un aumento en la
cantidad autorizada de agua de rechazo de la Ol a ser aplicada al campo como parte de las descarga
permitida. Conforme al Cédigo Administrativo de Nuevo México NMAC) 20.6.2.3108 B, la Refineria
publica el presente aviso de solicitud de modificacién del permiso a todas las personas en la lista de
contactos de la Refineria. Este aviso incluye la informacién requerida por NMAC Seccion 20.6.2.3108F.

La Refineria opera dos unidades Ol permanentes para tratar aguas no tratadas para uso en calderas o en
torres de enfriamiento en el proceso de la Refineria. Una unidad OI adicional ha sido instalada para servir
como unidad de respaldo para las unidades OI permanentes durante la desactivacién para mantenimiento,
y para suplementar la capacidad de las unidades OI permanentes que operan en la instalaciéon. Debido al
aumento de capacidad de procesamiento de la Refineria y la correspondiente demanda de agua tratada
para calderas y torres de enfriamiento, el uso de la unidad OI temporaria ha incrementado.

El proceso de tratamiento de agua produce fluidos de rechazo autorizados en el Permiso de Descarga, los
cuales seran depositados dentro de la propiedad de la Refineria en una cantidad diaria méxima de 10.000
barriles por dia (bbl/dia). Navajo solicita que el limite de descarga en el Permiso de Descarga GW-028
sea aumentado a 20.000 bbl/dia (calculado a la media mévil de 12 meses) debido al aumento de la
capacidad refinera y al correspondiente aumento operacional de calderas y torres de enfriamiento.
Conforme al permiso de descarga GW-028, la aplicacién del agua de rechazo al campo ha de finalizar el
21 de Octubre de 2016, o con anterioridad esa fecha.

El agua subterranea potencialmente afectada por la descarga se encuentra a una profundidad aproximada
de 25 pies (7,6 metros) bajo la superficie de terreno, con una concentracién total aproximada de sélidos
disueltos (total dissolved solids) de 2.500 miligramos por litro (mg/L). No se anticipa que el aumento del
volumen de descarga solicitado produzca ningun impacto negativo en la calidad existente del agua
subterranea. Sobre la base del analisis de los fluidos de OI realizados hasta la fecha, componentes tales
como cloruro, fluoruro, sulfato y cantidad total de sélidos disueltos merecen atencion.

La Refineria est4 ubicada en 501 East Main, Artesia, NM, 88210 en SE/4 de la Seccidn 1, E/2 de la
Seccion 8, W/2 de la Seccion 9, N/2 de la Seccién 12, poblado 17 sur, Rango 26 este, NMPM, condado
de Eddy. La descarga, de mayor volumen continuara siendo aplicada a una superficie abierta dentro de
los limites de la propiedad de la Refineria, la cual est4 ubicada en la parte norte de la Refineria, al este de
la carretera US-285, y sur de la Avenida East Richey. El punto norte de descarga est4 ubicado a 1255
pies al sur de la avenida East Richey y a 1569 pies al este de la autopista US-285. El punto sur de
descarga estd a 2532 pies al sur de la avenida East Richey y a 2208 pies al este de la autopista US-285.

Comentarios, preguntas, y peticién de una copia de la presente solicitud (en papel o electrénica, via in
internet), pueden ser enviados al siguiente contacto de la OCD:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

La OCD aceptara comentarios y declaraciones de interés con respecto a esta solicitud y creard una
lista de contactos especifica para todas personas que deseen recibir avisos en el futuro.



NOTICE OF PERMIT MODIFICATION REQUEST

On May 22, 2015, the Navajo Refining Company L.L.C. (Navajo), Artesia, New Mexico , Refinery (the
Refinery), applied to the New Mexico Energy, Minerals & Natural Resources Department Oil
Conservation Division (OCD) for a modification of Groundwater Discharge Permit (GW-028). The
modification includes the addition of a temporary reverse osmosis (RO) unit at the Refinery to treat water
for utility use and an increase in the amount of RO reject water authorized for land application in the
permitted discharge. As specified in 20.6.2.3108B New Mexico Administrative Code (NMAC), the
Refinery is providing this notice of permit modification request to all persons on the facility mailing list.
This notice includes the information required by 20.6.2.3108F NMAC.

The Refinery operates two permanent RO units to treat raw water for use as boiler feed water or cooling
tower makeup water in the Refinery process. An additional RO unit has been installed to serve as a back-
up unit for the existing permanent RO units in the event of a maintenance shutdown and to supplement the
capacity of the two existing permanent RO units operating at the facility. Due to the increased processing
capacity of the Refinery and the corresponding demand for boiler feed water and cooling tower makeup
water, use of the temporary RO unit has increased over time.

The water treatment process produces reject fluids that are authorized in the Discharge Permit to be applied
within the Refinery’s property at a daily maximum of approximately 10,000 bbl/day. Navajo is requesting
that the discharge limit in Discharge Permit GW-028 be increased to approximately

20,000 bbl/day (calculated on a 12-month rolling average basis) due to increased refining capacity and

the need for a corresponding increase in boiler and cooling tower operations. Per Discharge Permit GW-
028, land application of RO reject water is scheduled to terminate on or before October

21,2016.

Ground water that may be affected by the discharge occurs at a depth of approximately 25 feet below
ground surface with a total dissolved solids concentration of approximately 2,500 mg/L. The requested
increased discharge volume is not expected to affect existing groundwater quality. Based on analysis of
the RO reject fluids to date, chloride, fluoride, sulfate, and total dissolved solids are potential constituents
of concern.

The Refinery is located at 501 East Main, Artesia, NM, 88210 in the SE/4 of Section 1, E/2 of Section 8,
W/2 of Section 9, N/2 of Section 12, Township 17 South, Range 26 East, NMPM, Eddy County. The
discharge, increased in volume, will continue to be applied to the surface of an open space within the
Refinery boundaries, which is located on the northern part of the Refinery east of

US-285 and south of East Richey Avenue. The northern discharge point is located 1255 feet south of East
Richey Avenue and 1569 feet east of US-285. The southern discharge point is located 2532 feet south of
East Richey Avenue and 2208 feet east of US-285.

Comments, questions, and requests for a copy of the application (either a paper copy or an electronic copy
via the internet) should be sent to the following OCD contact:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez(@state.nm.us

The OCD will accept comments and statements of interest regarding this application and will create a
facility-specific mailing list for persons wishing to receive future notices.




roic

S%1U UudL bcn”

reus

7004 A4HU ULDU bk

rbhb

7014 3450 0000 bebkH

014 3490 0000 bE2k9 7L349

U %03y 3490 0000 b2k ?hEE

Postage
Certified Fee

Return Receipt Fee
{Endorsemenl Required)

Restrictad Delivery Fee
(Endorsement Required)

MA ISAURA TOVAR
RT 276 N 13TH SP 79
ARTESIA, NM 88210

Paostage
Certified Fee

Retum Receipt Fep
(Endorsement Required)

Restricted Defivery Fee
(Endorsement Regired)

TOWN & COUNTRY FOOD DBA STRIPES
C/O KE ANDREWS
orPOBoxe 1900 DALROCK RD
4l ROWLETT, TX 75088

FFICIAL

Postage
Cerlified Foe

Retum Receipt Fee
(Endorsement Required)

Restricted Dolivery Fee
(Endorsement Required}

TRESCAZA LLC
PO BOX 359
e ARTESIA, NM 88211

FFICIAL

Postags
Certified Fee

Fetumn Receipt Fee
(Endorsement Required)

Resricted Delivery Fee
{Endorsemert Required)

Total Postaoe &
TURNAROUND PROPERTIES LLC
T_S_i €/O TODD SEINDENSCHWARZ
or 445 GEORGIA SE
ALBUQUERQUE, NM 87108

FFICIAL

Postage
Cerlified Fee

Retum Receipt Fes
(Endorsement Fequired)

Restricted Delivery Fee
(Endorsement Required)

RAQUEL TREVIZO

ROSA ESTHER T SEGURA
posoxt 902 CLEVELAND AVE
b State., ARTESIA, NM 88210

7014 3490 0000 bLeZkd ?LB'-!

7014 3490 00O &2L9 ?huk

Postage
Cerlilied Fes

Retum Recsipt Fee
{Endorsement Required)

Hestricted Delivery Fee
{Endorsement Required)

Total Postapa R Fame LR
TX STR STORAGE LLC
PO BOX 1382

M CARLSBAD, NM 88221
Zi

ISRAEL JR VALENCIA
SUSAN R VALENCIA-RODRIGUEZ
808 N 5TH ST

ciy, 5iate,;, ARTESIA, NM 88210

7014 3490 DOOO0 L2 7kS3

7014 3I4A0 0000 kEkd 79D

L2k9 77L4

g 7738

FICIAL U

Postage
Certified Fee

Retumn Recelpt Fea
{Endorsement Required)

Restricted Defivery Fee
(Endorsement Required)

Total Postans £ Eanc
UNITED STATES OF AMERICA ACT THRU
FARMERS HOME ADMINISTRATION
4300 GOODFELLOW BLDG 105 FC-215
ST LOUIS, MO 63120

Poslage
Ceriified Fee

. Petum Recelpt Fee
(Endorsement Required)

Restricted Delivery Fep
(Endorsement Required)

OMAR & ISRAEL VALENCIA
| 210 CLEVELAND AVE
% ARTESIA, NM 88210



J471U UUJUU scE] g71.Td

‘LY 344U UUUU bebt #1157

L2699 8kO5S

704 3450

70L4 3490 D000 bEkY Bk1L2

7014 3490 0000 k2LY 8ked

ot P WILLIE LEWIS & MCKINLEY
C/O CLEO BELL -
1001 AVONDALE DR

oras LAS CRUCES, NM 88005
City, Stal

Certified Fee

FRetumn Receipt Fee
(Endorsement Required)

Regtricted Dellvery Fee
(Endorsement Required)

Total MICHELLE H HUERTA
409 CLEVELAND
ARTESIA, NM 88210

eere
or PO

v St

7 AURORA REYES
1006 N 4TH ST
ARTESIA, NM 88210

s MARY D & SAMUEL D RAMOS
902 N 4TH STREET
| ARTESIA, NM 88210

Totaf GUADALUPE M RAMIREZ
1006 N 6TH ST
ARTESIA, NM 88210

orPOB
City, Stg

LA b6

7014

b2kd BLSD

7034 3419

7014 3490 00D0 &2kL9 B892k

PO BOX 157
i ARTESIA, NM 88211-0157

ARTESIA, NM 88210-1413

Totall ADOLFO L RAMIREZ
PEDRO BARRERA
PO BOX 1073
ARTESIA, NM 88211-1073

Postage
Cerilfied Fee

etelpt Foo

-~ Ratum Re
(Endorsement Required)

Restricted Dellvery Fee
(Endorsement Required)

=

3

ot SANTIAGO & EVA L PEREZ
403 W GAGE AVENUE
ARTESIA, NM 88210

7014 3490 0000 L2k% 8933

7014 3490 0O0O L2LY 8599

b2kd Bk7H

7014 34190

LY 8LAL

70L4 3Iu40 0000

Postage
Certified Fee

Retum Recelpt Fea
(Endorsement Required)

Restricted Delivery Fes
{Endorsement Required)

Totall SOCORRO HUERTA
407 CLEVELAND AVENUE
| ARTESIA, NM 88210

Postage
Certified Foe

Retum Recelpt Fes
(Endorsement Required)

Festricted Delivery Fee
(Endorsement Required)

ol J M RODRIQUEZ
| C/O KATHERINE FIERRO
! 6600 E 60TH PL APT 209
erP0s COMMERCE CITY, CO 80022-5900

mp SARAH E PERCHES
323 MOUNTAIN RD NE
ALBUQUERQUE, NM 87102

FLORINDA PANDO
JOEL & VERONICA HERNANDEZ
1002 N FIFTH

o ARTESIA, NM 88210



7014 3450 DOOD Lekd ??kL% 70L4 3490 0000 bEkY 77°¢h (ULY 344U LUUU bekY 8¢45

7014 3490 0000 kL2k9 780bL

rULY 34714 UUUU BCchTT B U4

(s}
pE u
™~ n
0 ponl
: o
o o
[17]
Postage g Postage n
Certified Fee Certified Fap [}
= =]
Return Recelpt Fae = Retum Receipt Fee =
(Endorsement Required) 3 (Endorsement Required) =]
Restricted Delivery Fee = Restricted Defivery Fee
(Endorsement Required) o (Endorsement Required) E
L AR D o
Total Post NANCY $ PADILLA T TotaPo EDWARD PACHECO ™
=3 )
GLORIA CRUIZ - 606 MISSION ARCH - ‘ (iégop:nsg;)l::&l(cgf;TER
o 909 N ROSELAWN AVENUE ' ROSWELL, NM 88201 = ‘ R 00
¥ ARTESIA, NM 88210 = ~ LAS CRUCES, NM 88005
1
m
r~
r~
0
o
)
Postage Postage E Postage
Certified Fee Gertifled Feo a Certified Fee
= ]
(snagi“ni’éﬂ‘ﬁﬁé‘h‘fe%‘i g (Enmflr::’rﬁmgx::'qp-}xm
(Evtorsoment Roaiiedy o Erioeamant Rt
- o
Totall RAYMOND S ORTEGA ESTATE Tial jANE D ORNELAS & ™ FRANCISCO M OLIVAS
MICHAEL BODGE ! o i C/O ERNESTINA RAMIREZ
1005 N SIXTH ST - ARTESIA, NM 88210 o oweery T2 TARINRTI A
orPOE ARTESIA, NM 88210 ~ [f’_'_t’_‘?_ﬁ HEREFORD, TX 79045
[
el i
~ INg
~ ™~
o
o 0
u ™ Postage
Fosizge - - Certified Fee
Cerlified Fee o
=] Fetum Receipt Fee
Retum Recelpt Fes 3 (Endorsement Required)
(Endorsement Requifec) =] Restricled Delivery Fee
FRestricted Delivery Fes o (Endorsement Required)
{Endorsement Required) o
o
T L ONY & SYLVIA VASQUEZ m ALEJANDRO H & ESPERANZA VASQUEZ
R o
806 N ROSELAWN AVE =z s 1208 N 4TH ST = 1802 MAPLE .
ARTESIA, NM 88210 IE orpoB ARTESIA, NM 88210 = ARTESIA, NM 8821
m
i
0D
™~
o
Aa
n Postage
Postage .}
Cerlified Fee Certified Fee
Retum Receipt Fes
(Endorsement Required)
Restricted Delivery Fee
(Endorsement Requirad)
m o P"‘\EEE) |NDEPENDENT THEATRES, INC
EMAS INC
. ARTURO F & ANNETTE V VAZQUEZ Z |, AKACARMIKE CIN
&4 1103 MAHONE 2 PO BOX 391
ARTESIA, NM 88210 G COLUMBUS, GA 31994
A
o
)
[}
o
)
w Postage
Postage - Certifid Fee
Certified Fee
Return Recelpt Fes
(Endorsemant Requirec])

Restricted Defivary Fes
{Endorsement Required)

VICTORY LIFE FELLOWSHIP OF ARTESIA =™ ARTESIA
PO BOX 1087 = i , NM 88210

or
sreere ARTESIA, NM 88211 ™~
City, Sti



UL I49714 UUUYU bBEbTl 8543

7014 3490 000D &EkT A5LA ?0L1 3500 HUUL 478k 1954

?0L1 3500 0001 478k 1930

7014 3490 0000 L2kH &38Y4

= r-
n m
15y} (1))
icD =]
o Lind
a1 0
4y Postage n
i "
% g Certified Fea i g
E g (End:l:g:nerﬁeﬁfzpl}lred) =
E Restricted Delivery Fes =
i? {Endorsement Required) =
S t =
™ JUAN SEGURA 'Z 1 ELMA M SANCHEZ T i ANITA'S SANCHEZ
911 NATH ST i,  MARQUEZ MANUELS MARQUEZ - 909 N ROSELAWN
: 702 CLEVELAND AVENUE = ARTESIA, NM 88210
o5 ARTESIA, NM 88210 =] - X
s ARTE IR o ARTESIA, NM 88210 2 wros
1
]
I
u
(¥}
0
. ; =
FFICIAL USE -
Postage [ru Postage g Postage
Certified Feo ;D Cerlified Fee g 4 C:rtHde ::
Fetum Receipt Fee ‘g' Plalee mgg‘;‘u,,ad) [=| (End:r:er:\nmleg:qmmr
(Endorsement Requirad) 1 {Endorsemer ., = Avonnted bty Fo0
flozilse i \D (é‘m‘;"&aﬁf&f&ma) B L ged Dl e
1=} A
Total Posiar *-=—= ; Tow BELEN C SAMORA & KENT D CHANEY
JOE B BACA se% 1011 N ROSELAWN
PO BOX 984 ARTESIA, NM 88210
ARTESIA, NM 88211 2 weor
city, St
el [
~ find
L0 @
=00 =0
- 5
{ o mu Postage
o .0
‘Cerlified Fee
| 5
a
(=)
o
=
—— = Twaret LINDA RUBI ROMERO = fawpd LEODEGARIO & MARIA VASQUEZ
ToialPo DANIEL RUIZ m | m
DERRAMA - + 1011 N 6TH ST 802 CARPER DR
MARIA PATRICIA BAL = ARTESIA. NM 88210 z | ARTESIA, NM 85210
910 N FOURTH STREET 5 5 .
05"* ARTESIA, NM 88210 ™~
)
~
=_
=]
5 i o
FFICIAL 7
Postage N
i [}
Cerlfiod Fee = Return Recelpt Fee
Retum Recelpt Fee C3 (Endorsement Required)
(Endorsement Required) Fostictod Defivery Fea
?nimmd DleIFr‘very‘Fede E (Endorsement Requlred)
(EreorssmentRestied % T} NELLIE VELASQUEZ & NANCY AGUILAR
Tota Postane & Fees | & m CYNTHIA MARTINEZ
BOB W ATOLE = 7322 NVALDEZ ST
ey 1707 N OAKST B %51 HOBBS, NM 88242-9602
/P55 ARTESIA, NM 88210

Restricted Delivery Feg

{Endorsement Required) (Endorsement Required)

Total Pestag” et

DOMINGO & FELICITAS ACOSTA
C/O DANIEL BOONE

1111 CANNCN PLACE

ARTESIA, NM 88210

aipg PATRICIA & SERGIO F GUTIERREZ
. 1309 E CASTLEBERRY RD
| ARTESIA, NM 88210-9725
&A

TotatPe JESUS R & ALEXANDRA R VELO
1003 N ROSELAWN
ARTESIA, NM 88210

o
Exs =0
o wn
=) =
=0
o
0 o«
- Posta o)
Postage ] o ru Postage
< Certified Fee B N
. =2 Cartified Feo
Certifled Fee o m Receipt Fes =]
Retum Receipt Foe S (Endorsamant Fequired) E . JFotum 5’&52?&2%3
(Endorssment Reguired) Resvicted Defivery Feo =]
o (Endorsement Required) Restricted Dlivery Foe
o jan]
e o
m -
. m
b =
= —
~ [=al
~



¢ULL J3UU UUUL Yr78b LTi4¢

7011 3500 UUUL 478k LYkb

©°009 09k070000 8LU0™?94ESET

7015 OhYU UUUE Y4944 bU4y

/009 0960 0000™8L0

Postage
Cerlified Fea

Retum Recelpt Fee
(Endorsement Required)

Restricted Delivery Feo
{Endorsement Required)

Total Postana & Fase | @ . — . —
BAAR LLC -
410 E MAIN STREET
ARTESIA, NM 88210

Cortified Foe

Retumn Receipt Fes
(Endorssment Required)

Restricted Delivery Fee
(Endorsement Raquirsd)

Total Postar~s-Sa— LE-—  — oo oe

ARTESIA PUBLIC SCHOOLS DIST 16 -

1106 W QUAY AVE
eet, Apt. N

rosoxne ARTESIA, NM 88210

Postage
Cerlified Fee

Return Receipt Feo
{Endorsemeni Required)

Restncted Delivery Fee
(Endorsemenl Reguired)

Total Pr—=——"-"-~
SYLVIA M MORENO
PO BOX 1662
el 2 ARTESIA, NM 88211
Stai

Postage
Certified Fee

Retum Receipt Feo
{Endorsement Reguired)

Restricted Delivery Fee
(Ereament Peited)

MIKE D & MONSE B MUNOZ
1713 N FREEMAN
Sree ARTESIA, NM 88210

CRUZ M & ERMA N NATIVIDAD
104 CLEVELAND AVENUE
ARTESIA, NM 88210

0L 478k 1923

UOoorao T

Postage
Certified Fee

etum Receipt Fee
(Endorsamen( Required)

Resricled Delivery Fee
(Endorsement Required)

Total Postr=~s Eamm E &
ARTESIA VETERINARY
110 W MAHONE
ARTESIA, NM 88210

Totaps SANTANA M HOWARD

412 W CLEVELAND AVE
ARTESIA, NM 88210

or PO Bal
City, Stat

478k 1909

L 350

ARTESIA NM INVESTMENT CO
1631 W BEVERLY BLVD SECOND FLOOR
! LOS ANGELES, CA 90026

2011 3500 000L 478k 2333

7011 3500 000% 476k 23k

Postlage
Certified Fee

Retum Recelpt Fee
(Endorsement Required)

Restricted Defivery Fee
{Endorsement Required}

roaipe JOSE HERNANDEZ & MANUEL
i HERNANDEZ
| ¢/O MARGARET RUIZ
PO BOX 11585

7014 3490 0000 L2k9 8971

Postage
Centified Feg

letlumn Receipt Fee
(Em‘lnrsemem Flaqulred)

Reslricted Delivery Fee
{Endorsement Requirad)

MANUEL & DELMA MORENO
901 W MAHONE DRIVE

cuy sm

Postage
Cerlified Fes

Retum Receipt Fee
(Endorsement Required)

Restricted Delivery Fes
(Endorsement Required)

Prtmm e Emm LY oo

T ARMANDO MORILLON
sem IU

' 37 WINDY RIDGE RD
81 ARTESIA, NM 88210

orPOB

Total Postam~a-mr— ! & - ———

HORTENCIA & ISMAEL CARDOZA
1610 N OAK
® ARTESIA, NM 88210

Postage
Cerlified Fes

Retumn Receipt Fee
(Endorsement Required)

Restricted Delivery Fea
(Endarsement Reguired)

Tolal Fostane£ Fase
AUSBERTO CARDONA
113 CLEVELAND AVE
ARTESIA, NM 88210



?0L1 3500 0OOO0L 478L 22kS fULL 3J5UU UUUL 4¢8b 2314 7011 350U ULUL Hr8h Hocs

7011 3500 0O0OL 478b 2234

7011 3500 000) 478L 2203

Py B Y o f

{’:5; FrRriGiA
Postage

Gertiled Fee

Retum Receipt Fes
{Endorsement Required)

Restricted Defivery Fea
{Endorsement Required)

el

Total Pc it
G E BOONE PA-C LIMITE
301 S ROSELAWN AVE
ARTESIA, NM 88210

QFFICIAL USE

Retum Recsipt Fee
(Endorsement Requirad)

Restricted Delivery Feo
(Endorsement Required)

JACOBO CARBAJAL
1206 N ROSELAWN AVE
Stoet 4PN ARTESIA, NM 88210

FFICIAL

Postage
Certified Feo

Retum Receipt Fee
(Endorsement Required)

Restricted Delivery Foe
(Endorsement Requirad)

Total Poste— "
CIRILDO V & ADELA A CABEZUELA
1108 CANNON COURT
» ARTESIA, NM 88210

Postage
Certitied Fee

Return Recslpt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

PO BOX 593
o B2 ARTESIA, NM 88211

Poslage
Certified Fee

Return Receipt Fog
{Endorsement Reguired)

Restricted Delivery Fee
{Endorsement Requited)

7011 3500 0001 478k 2302

L 478L 2289

7011

70L1L 3500 000L 478L 2227 7011 3500 DO0OL 478L 2258

?0%L 3500 00DL 478k 2197

Postage
Certifiad Fes

Retum Heceipt Fee
{Endorsement Fequired)

Restricled Delivery Foo
{Endorsement Required)

EZEQUIEL R 8 CONCEPCION V CANO
114 W CLEVELAND AVENUE
% ARTESIA, NM 88210

T 801N FIFTH STREET
et ab. ARTESIA, NM 88210

Postage
Certified Feo

Retun Recelpt Fee
(Endorsement Required)

Restricted Delivery Fee
{Endarsement Required)

ARMANDO & MARIA
1602 OAK
ARTESIA, NM 88210

Postage
Certified Feo

Retum Receipt Fos
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

Total Postay—=-"—"~

Streel, APt ™ ARTESIA, NM 88210

or PO Box No

Postage
Certified Fee

Fetum Receipt Fas
(Endorsement Aequired)

Restricted Delivery Fea
(Endorsement Requlred)

KRUDLRT IN O WA LLIve v

SUSAN L KLEIN QSST TRUST

70L1 3500 0001 478k 229k

70LL 3500 0001 478k 2272

?0LL 3500 000l 478E 2241

?01%L 3500 000L 4?8k 2210

2180

Postage
Certified Fee

Astum Recelpt Fee
{Endorsernent Required)

Restricted Dalivery Feo
(Endarsemant Required)

ERVEY R & BIANCA CANO
, 710 N ROSELAWN AVENUE
orrueoxn ARTESIA, NM 88210

City, State, 2

Pastage
Cerlified Fes

Return Recelpt Fog
(Endorsement Required)

Restricted Delivery Feo
(Endorsament Required)

Total Pos =" = =
JOSE R & TOMASA N CABEZUELA
1712 PINE STREET
ARTESIA, NM 88210

Postage
Certfied Feo

Refum Recelpt Fes
(Endorssment Required)

Restricted Delivery Fee
{Endorsement Required)
“Total Pr
RACHEL € BUSTOS
> 6050 VISTA CT
Siwel A | AS CRUCES, NM 88005

Postage
Cerlified Fee

Retum Recelpt Fee
{Endorsement Required)

Restricted Delivery Fee
(Endorsement Requirad)

ELSIE A BUSTAMANTE
_____________ 704 N ROSELAWN AVE

S AERE A pTESIA, NM 88210



Jh0U UUUL Y4¢Bh curd

P0LL 3F5UL UUBL 478k 2Ly

7011 3500 8001 47?dBL 4801

1 478L 4?95

7011 3500 0001 478k 2104

Postage
Cerlified Fee

Retum Receipt Fee
(Endorsement Required)

Festricted Delivery Fee
{Endorsement Reqired)

Total Postage &

DANIEL L & CARMEN J BRITO

1008 N-4TH ST
orroBoxe.  ARTESIA, NM 88210

Susey A 1w,

ZiP+4

Postage
Centified Fee

Retum Receipt Fea
(Endorsemant Required)

Restricted Delivery Fee
(Endorsement Required)

Total Pos*—— """

STEPHEN E & JANA'S
PO BOX 371
Steet 4%t ARTESIA, NM 88211

City, State,

Postage
Certified Fee

Retumn Recelp! Feo
{Endorsament Required)

Restricted Delivery Fee
(Endmsemsnl Reqired)

Total Postr— -~

BNSF RAILWAY COMPANY

PO BOX 961089

orrosect FORT WORTH, TX 76161

; State, i

Postage
Cerlified Fee

Retum Receipl Fes
(Enaors.mem Required)

Flestricled Defivery Fes
(Endorsement Requlred)

7011 3500 000L 478k 21kb

tng 0001 478 1718

0001 478k Al 2011 3500 0001 4?78k 2098

?70LL 3500 0001 478k 2074

EIIL]. 3500 000L 478k 20L7

Rotum Receipt Feo
(Endorsement Alequired)

Restricted Defivery Fee
(Endorsemant Requlred)

BREWER OIL CO
___ POBOX4175
Sheet 4 SANTA FE, NM 87501

Stat

Postage
Ceriified Fee

Retum Recelpt Fee
(Endorsement Required)

Restricted Defivery Fes
{Endorsement Required)

Total Pactann 8. Eana | @ - - o al
LUIS ALFREDO BORJA & EL

! VASQUEZ-BORIA

Sigt A ©10) £ RICHEY AVENUE

ARTESIA, NM 88210

OFFICH

Cerlified Fee

BELL GAS INC
PO BOX 490
ROSWELL, NM 88202

Postage
Cortified Fee

Raturn Recelpt Feo
(Endorsement Requirad)

Restricted Delivery Fee
(Endorsement Requiret)

Total Postage = — "

RUBEN & SOCORRO BEAS
707 N ROSELAWN AVE

Postage
Cortified Fee

Return Recelpt Fee
{Endorsement Reguired)

Restricted Defivery Fee
(Endorsemant Required)

Total Postac
FRED F & DEBORAH T

ALL PURPOSE ICE CO

~ cwsmtzy CARLSBAD, NM 88220

&

7011 3500 000k 478k 2159

7011 3500 0DBOL 478L 4818

70L1 3500 0001 4?8k 208

0001 478L 2050

y78L 2043

FFI TAL

Postage
Certiied Fee

Retum Recaipt Fee
{Endorsement Required)

Restricted Delivery Fee
(Endorsement Requirad)

DAVID & ANGELA BRATCHER

PO BOX 94
26 ARTESIA, NM 88211

Postage
Certified Fee

Ratun Receip! Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

Total Postage * =~~~

. ROBERT E & LISA M BOANS

!-saxNH ARTESIA, NM 88210

Postage
Certiied Fee

Retum Receipt Fee
(Endorsement Required)

Restricled Delivery Fee
{Endorsement Required)

: R342 S HALDEMAN RURAL RD

PILAR & CHRISTINA BECERRA

805 N 4TH ST
ARTESIA, NM 88210

Postage
Certified Foe

Relum Hecelp( Fes
(Endorse uired)

Restricted Delivery Fes
(Endorsement Required)

JARROD & TABATHA MOREAU

_____________ 302 W MISSOURI
SN ARTESIA, NM 88210

Postage

Certified Fee

PRI WY



27011 3500 0001 47a8L 203k 2011 3500 DOOL 478k 1879 70LL 450U UUUL 4/¢8h Lb8h JULL 35U UUUL 4¢Ob LOTS

201} 3500 000 478& 2029

Postage

Cenlified Fee

Retum Recelpt Fee
{Endorsement Required)

Restricted Delivery Feo
{Endorsement Required)

Total Post— ==~ -

7

ARTESIA LUMBER
PO BOX 5564

Postage

Coriified Fea

Retum Receipt Fes
(Endorsement Required)

Restricted Delivery Fee
(Endorsemam Reguired)

PO BOX 1271
Steet ARTESIA, NM 88211

Gity, Stat.

=n
b= Tas
H

Postage

Certified Fee

Relum Recelpt Feo
{Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

Total pp-—-—-—--—t®— -

ARTESIA GENERAL HOSPITAL

AUXILLARY THRIFT SHOP
swosL A2 pO BOX 1007

Postage

Centifiett Fee

Retum Recelpt Fea
(Endorsement Required)

Restricted Delivery Fea
{Endorsement Required)

CARL W BARTLETT

PO BOX 1750
smets ARTESIA, NM 88211

Ste

i ARTESIA, NM 88211

CFFICIAL

Postage

Certified Fea

FRsturn Racsipt Fes
(Endorsement Required)

Restictsd Delivery Foo
{Endorssment Required)

Total Postr

7011 3500 0OCBL 478k 2012

7011 3500 0O0OOL 478L 2005

7011 3500 0001 47?8L 1985

LI 3500 BUUL srosE”

Postage

Ceriified Fea

Return Recelpt Fes
(Endorsement Required)

Rastricted Delivery Fos
({Endorsement Requlred)

MARY JANE BARRON REVOCABLE

TRUST

for #10 RIO BONITO CIRCLE

ROSWELL, NM 88201

Postage
Certified Fee

Ratum Receipt Fee
(Endorsement Required)

Restricted Defivery Fes
(Endorsement Required)

Total Postar=-" ~——

Total P

LUZ U & SOCORRO BARRERA
306 LOGAN AVENUE
ARTESIA, NM 88210

—

| MANUELL & RAMONA A

1103 W CHISUM AVE
ARTESIA, NM 88210

DDIAN RANFY

L

Postage
Cerlified Fee

Retum Receipt Fee
(Endorsement Requirad)

Restricted Delivery Fee
(Endorsement Required)

Postage
Cerllfied Fee

Retum Recaipt Fee
(Endorsament Required)

Resticted Defivery Fee
(Endorsement Required)

-——— ———
ARTESIA CREDIT UNION INC
PO BOX 406

SiserAgt vl ARTESIA, NM 88211

Total Postage

701L 3500 0O0L 4786 LEkE

Postage
Cerlified Foe

Returm Receipt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

Total Postana & Faas
ARTESIA ARTS COUNCIL INC
PO BOX 782
ARTESIA, NM 88211

7011 3500 0001 4?8k LASS

Postage

Certified Fee

Retum Receipt Fes
(Endorsemant Required)

Restricted Delivery Fee
(Endorsamant Required)

500 000L 478L 1848

PO BOX 930
ARTESIA, NM 88211

Retumn Receipt Fes
(Endorsement Raquired)

Restricted Delivery Fee
(Endorsement Required)

(=)

m

L)

"':' P
s OFFICIAL
\E“i Poslage
=

- Certified Feo
3=

a

5

i ELIZABETH ARREDONDO
i 1712 N OAK AVENUE
ARTESIA, NM 88210



~ [=]
§ 3 2
s a 3
a N} )
=0
E Poslage E Postage ; Postage
Cenlfied Fao ] - Certified Fee - Cartified Fee
3 i (==} Return Receipt Fee
g (Endgrgg'ngr?tmim E m&&“&ﬂ“ﬁi’.}am g (Ermor:el:vgnlengquirad)
3 Restricted Delit Feo
= (Enedsmm ne%?; : =] (I;dm“l Requlrad) g (Eﬂtanlsorsememe F\";%rsd)
3 =]
n i wn
n G G & SON ARMSTRONG )m m RAYMOND H ANAYA
3 PO BOX 1973 el 1012 W CASTLEBERRY 3 - N\ 115 CLEVELAND
3 ROSWELL, NV 88202 D %54 ARTESIA, NM 88210 D rosun ARTESIA, NM 88210
32
|
T P =
r n i Iy
= = =
5 2 i
2 Postage ; Postege E I’:: Postage
.l Cerified Fee - Certled Feo J - Cerlified Fee
g Retum Recelpt Fes El (Endggnrgrﬁgggq%x;?) 4 g (Endswgegg};}l;ﬁ
E (Endorsemrt Reguired) B Resticted Delivery Foe = o
Enimsamant heqursd o (EndorementRealied o e Reguiody
=] H =] e e —
2 R 0 Total ™t =]
A T m DY M ALVAREZ L Total Possans-cns
m " AMY'S FIREWORKS INC " :gg;)"("lgl‘ 7’2 im " JOE G ALVARADO
PO BOX 2343 =R 1 11 W GAGE AVE
= 0 L ARTESIA, NM 88211 1 2 0
= ROSWELL, NM 88202 2 oo = ARTESIA, NM 882
) 1
i
o \
m ) ol
i - ‘ =
A 17 I~
Py [l 2
= CFFICIAL USE |2
I'=e Postage é ; Postage Postage
@ "
- Certified Fee j] g Certified Fea \\ corttiod Feo
? m Recelpt Fe X
K i |5 R )| e
o Cioimn Reted 1‘ o (oo Boited / DeiatOee e
a |
n 'm oal | —
m AIRGAS USA LLC I CELINA B & DOMINGO H ROBERT M JR AGUILAR
'3 811 N ROSELAWN AVENUE
m PO BOX 1152 = 37 CHIMESO RD
D Rya TULSA, OK74101 R ars: ARTESIA, NM 88210 ARTESIA, NM 88210
. Stat City, st
n m
m =0 )
o ) 2 .
3 I
= OFFICIAL USE 12 -
?\j . ! r~ Postage E
- \\ j = Certified Fee - Gertifled Feo
- v A [
= B anemen Rotuies D e
= O Restrcted Defivery Feo Restricted Dellvery Fep
= foe] (Endorsement Required) =] (Endorsemem Required)
o
= [wu]
N ol P - () Total Postaoe & T et Dactenar
m TmreeeR m JESSE P & EMMA ACOSTA VALY STILL
3 PO BOX 158 - 702 N FOURTH STREET E 805 W MISSOUR!
Btroat, Apt Now; fou |
o ST ARTESIA, NM 88211 = ARTESIA, NM 88210 ™ ARTESIA, NM 88210

Postage
Cerlified Fee

Retum Receipt Fee
{Endorsement Requirad)

Restricted Delivery Fes
(Endorsermant Required)

¢ MICHAELE & BETH A SPENCER
N 303 W GRAND AVE

JESUS M SR & JESUS M JR ACOSTA" % ARTESIA, NM 88210

804 N 4TH ST

__________ _Z.’.‘
orPosex ARTESIA, NM 88210 d

City, Staie,

Total Pogtnmn-t

7015 04D DOBL

701LL 3500 0001 478k 1725



(ULD UbYHU UUub 44 bhedH

?015 OkR40 00Ok 9944 bLH4

00k 4944 blb2

7015 Ok4O O

?0L5 040 000k 9944 k137

TSTOEWOT 0006 9944 L1Ok

oz

SHARON SNOWDEN
117 W GRAND
ARTESIA, NM 88210

AMELIA R SMITH
303 W MCARTHUR AVE
ARTESIA, NM 88210

" MIGUEL SEPULVEDA
LORENA SEPULVELDA-HERNANDEZ
811 N5THST
‘¢ ARTESIA, NM 88210

RUBEN & ROSA SEGURA
902 W CLEVELAND
ARTES!A, NM 88210

00k 9944 L2

40 000 9944

7015

000k 9944 LL20

78015 0O&LY

SOUTHEAST NM COMMUNITY ACTION
CORP

1915 SAN JOSE BLVD

CARLSBAD, NM 88220

$JS COMPANY
C/O CHARLENE WARD
101 S2ND ST

s ARTESIA, NM 88210

SELLCROW HOLDINGS LLC
1012 CAMINO DEL LLANO
3 ARTESIA, NM 88210

SCHLUMBERGER TECHNOLOGY CORP
C/O DUFF & PHELPS #809

PO BOX 2629

ADDISON, TX 75001

2015 OL40 000G 9944 LLSL

7015 ObL40 000k 9944 bL13

S

9944 LO43

?0L5 0Ok4YO O

7015 0k40 000k 9944 L2ds

! OSCAR & MARY HELEN SOSA
612 N 14THST
ARTESIA, NM 88210

MARIA B SIFUENTES
4721 RIVERS EDGE LANE
SANTA FE, NM 87507

SERGIO A & ORALIA SEGURA
C/0O ROSA SEGURA
902 CLEVELAND AVE

5 ARTESIA, NM 88210

DAVID L & DEBI M SANT

a#dA HAGERMAN, NM 88232



mn
r 11}
u 5 E
B o -
Ea ot ;
7 o
r o
r
ot )
)
g S =
3 2 a
- o
z 5 z
= o SOUTHEAST NM COMMUNITY ACTION = OSCAR & MARY HELEN SOSA
a " corp M 612 N14THST
2 1915 SAN JOSE BLVD S ARTESIA, NM 88210
CARLSBAD, NM 88220
o
I
(=]
g = =
. - =
¥ =g
= o
o o
o
4
] / a
=2 [t}
= (==}
o
Z X ERE.
=
SIS COMPANY | ARIA B SIFUENTES
o SHARON SNOWDEN | ‘
w .. 117 W GRAND £ w! " /O CHARLENE WARD E { 4721 RIVERS EDGE LANE
P ) ‘ i ‘ SANTA FE, N
O # ARTESIA, NM 88210 % 1015 2ND ST I M 87507
~ sseE ARTESIA, NM 88210
.
el
-
i)
=
=2
o
o
]
o
=]
(o]
g
A
2 AMELIA R SMITH fzuorgJJALf BRENDA J SIMMONS
= 303 W MCARTHUR AVE ARTESIA, NM 88210
= ARTESIA, NM 88210 ,
~ o m
i ] -0 N
- =@ =
o =
o o
o o
o ] N
[} j=) (=]
= =a
[==} a
] = o]
=] SELLCROW HOLDINGS LLC =] SERGIO A & ORALIA SEGURA
1 (st LORENA SEPULVELDA-HERNANDEZ w 1012 CAMINO DEL LLANO 0 C/O ROSA SEGURA
=4 ]'élrs_éf‘ 811 N5THST [=] ARTESIA, NM 88210 o 902 CLEVELAND AVE
~ . ~
ARTESIA, NM 88210 [ ' ARTESIA, NM 88210
m
o) 0
a =
() )
<0
=
> =
=+ o
o o
r =
oa [o=]
=
(o=}
o §
3
= | DAVID L & DEBI M SANT

RUBEN & ROSA SEGURA
902 W CLEVELAND
ARTESIA, NM 88210



?0L5 OR4O QOO0&L 9944 bLOLY ?0L5 OBYO O0UE 94944 kU4h fULY UbkYU ULUB 9944 bBUlh

TETHELE L4l 0006 9944 5987

7014 3450 0000 bLe2kd 7&ch

i o
g [ ]
- |
= E
o o
o o
=) =
= =]
o =]
& 2
NORA SANCHEZ = ¢ MARGARITA L SANCHEZ = JOSEFINA A SANCHEZ
304 CLEVELAND AVE 0 1112 N 10TH wn ?| PO BOX 1157
ARTESIA, NM 88210 o ARTESIA, NM 88210 =] 3 ARTESIA, NM 88211
g ,
=0 I
‘m n
= =)
O ]
= =
= =
o o
o o
i
-0
[o=]
o
o=
o
BENJAMIN M SANCHEZ OSCAR M & ROSA P SANCEZ =] | JOHN ALBERT SAMORA
RAYMUNDO SANCHEZ 316 JJ CLARK 2 PO BOX 1081
 pO BOX 1157 ARTESIA, NM 88210 S { ARTESIA, NM 88211
ARTESIA, NV 88211
=g
o
o
)
f=n
=
o
o
o)
jum ]
=
jI:l
2
% — }é A SUE SALLEE
— | DEBR
" BEATRICE A & KENNETHJ SAMORA i . 202 E GRAND
= 1504 W BUSH AVE 1': ARTESIA, NM 88210
S ARTESIA, NM 88210 ~
™~ s
m wn
0 e}
™~ ™~
o o
| )
n n Postage
o | o]
Certified Fee
[}
= Retumn RecelptFee
[ (Endorsement Required)
= Restricted Delivery Fee
[ (Endorsement Required)
'l
; Total Post~~=" % }
, REFUGIA SALDANA JAMES D & SANDY VILLA VISION OUTREACH INC
' 1901 N FREEMAN AVE = 310 § CLARKE DR = { PO BOX 1087
&) ARTESIA, NM 88210 2 ARTESIA, NM 88210 = ARTESIA, NM 88211

=0
= 3
o0 =
~ ~
5 X
Postage K _rﬁ 3] Postage
v - )
Certifled Fee = Certifled Fee o Certified Fee
=]
Retum Fecelpt F =] Retun Receipt Fee
(Endnrsmr\'énleﬂeqpuir;d? [} (End:r::’:::nsr?le::%m g (Endorsemert Required)
[=]
Restricted Dalivery Fi Festricted Defivery Fes
(Endczfs&amamE F‘i‘{:qrz":da) =] (E:d%ﬂr::ndmbr 'rlav:qrym:;),e o (Endorsemont Required)
LT A o T
Toral Posteos Rase L& o T Tote p————t I':|:l TM P»"-'--' PRPURY SR S
m ! JOEVILLA ! VISIONARY BUILDERS INC

Sort l FRANK G & JAMES D & SANDRA VILLA
; 312 3) CLARKE DR

. ARTESIA, NM 88210




U BU ULUL DuUY ovac

rJL

OLUL B4%r2

oo &41u0u

2009 09k0

UL UTay Uit

UL UYbU UUUU 8LUU

70U9 UHbU wuuu sLuu

E

e e

VERONICA LOPEZ
DELMA MORENO
~ 277 W BLEVINS

¢+ ARTESIA, NM 88210

MARTIN O LOPEZ
5805 SEVEN RIVERS HWY
ARTESIA, NM 88210

MARIO A & TERESA D LOPEZ
484 W BLEVINS RD
ARTESIA, NM 88210

i
i
I

MANUEL & CARMEN O LOPEZ

404 J] CLARKE AVE
ARTESIA, NM 88210

JUSTIN M LOPEZ
307 N 4TH STREET
ARTESIA, NM 88210

8100 Lt 13

4

‘uu4

f [}

[m]

[}

(]

e =]

-

Teaiaber v ol
e, JOHNNYJLOPEZ =]
; 713 NROSELAWNAVE ! T
! ARTESIA, NM 88210 iE

GREGORIO G & ANATALIA O L(;PEz
1609 N OAK ST
ARTESIA, NM 88210

ABEL L NUNEZ
~ LORETTA NUNEZ
PO BOX 946
. ARTESIA, NM 88211

7015

. JOHNNY A LOPEZ —
211 W KEMP AVE ‘
ARTESIA, NM 88210

__ BEATRICE G LOPEZ ESTATE
204 W LOGAN
ARTESIA, NM 88210

CHRISTINE V NUNEZ
e PO BOX 946
ARTESIA, NM 88211

" 304 W KEMP AVE
ARTES A NM 88210




7014 d440 UUUY bebkT rera

7?9048

?0L4 3440 0080 bek9

7014 3490 0OOO b2k 793b

7014 3490 DOOO b2kT 7967

?EI].‘! 3490 0000 L2kd 7998

FFICIAL

Postage
Cerlified Fea

Return Recsipt Fee
(Endorsement Required)

Restricted Delivery Fea
{Endorsement Required)

Total Post=——*
RICKY H WAGGONER
PO BOX 1658
Box ARTESIA, NM 88211

7014 3490 0000 LR2LS 7882

FFICIAL U

Postage

2bq 7912

Certified Fee

Retum Receipt Fee
(Endorsmenl Required)

Restricted Delivery Fee
(Endorsement Required)

WASHINGTON PROPERTIES LLEC
PO BOX 247
Steet£Apt ARTESIA, NM 88211

lind

10

1 WILBANKS COMMERCIAL HOLDINGS
' LLC

PO BOX 185

MAVYHILL, NM 88339

| RANDY D & MARY K WILSON
KWIK CAR WASH
110 COMANCHE DR
CARLSBAD, NM 88220

Postage
Certifled Fee

Retum Receipt Fee
(Endorsement Required)

Restricted Defivery Fee
(Endorsement Requlmd)

Total Po~—" ~

YATES HOLDINGS LLP
PO BOX 1394
5””'“ ARTESIA, NM 88211

SentTo’

7014 3490 DOOO L2k9 8001

Total Postar—— =" ! T
WAKEFIELD OIL CO INC
PO BOX 1108
sreets ALl ROSWELL, NM 88202
Z

RONALD L & KATHY L
JEFFERY L & SUSAN E WALKER

1001 N 6TH ST

FFICIAL

Postage
Certified Fee

Return Recelpt Fee
(Endorsement Required)

Restricted Delivery Fee
{Endorsement Required)

YATES INDUSTRIES LLC
PO BOX 1091
ARTESIA, NM 88211

7014 3490 DOOO B2B9 7899

70L4 3430 0000 b2kd 7950

7014 34 7981

490 0000 kL2k9 8018

MARY E WALKER
PO BOX 1406
" DENVER CITY, TX 79323

Total Postana

RICHARD C & BRENDA J
201 W TEXAS
% ARTESIA, NM 88210

. —
T JOSEPHINE WOOTEN

| C/O DARLENE LANGSTON
%L 718 MISSION LANE
s LANCASTER TX 75146

Postage
Certified Fee

Retum Receipt Fee
(Endorsement Required)

Restricted Dellvery Fee
{Endorsement Requlred)



fULY J471U UUUL bBEBRT duUugh

‘UUY UHBU UUUuUd 8LUU bhesU™ -7

50860700007 8100° k28~ ™

=7009 09k0 0DO0U BLUU bEU4W

Postage
Cerlified Feo

Return Receip! Feo
(Endorsement Required)

Restricted Defivery Fee
(Endorsement Required)

WILLIAM R ZEPEDA, JR
3803 W SONGBIRD LN
rai SAN ANTONIO, TX 78229

FFICIAL

Postage
Certified Fes

Return Receipi Fes
(Endorsemert Required)

Restricted Defivery Fes
(Endorsemant Required)

! JESUS MENDOZA
ARTURO MENDOZA
PO BOX 1278
ARTESIA, NM 88211

Postage
Cerlified Fea

< Aeturn Receipt Fee
(Endorsement Reguired)

-Restricted Delivary Fee
(Endorsemenl Required)

ONE MCDONALDS PLAZA
OAK BROOK, IL 60523

Postage
Certified Fee

Return Receipt Fee
{Endorsament Required)

Reshicted Defivary Fee
(Endorsement Required)

Total Postar — —
SANDRA MASCORRO
___________ 1815 N FREEMAN AVE
AR ARTESIA, NM 88210
Stale, Zi

FICIAL

Postage
Certified Feo

Retum Recaipt Feo
(Endorsement Raquired)

Resrricted Delivery Fee
{Endorsemant Required)

REBECA MARTINEZ
ISELA SEDILLO

806 N 5TH STREET
ARTESIA, NM 88210

7014 3490 000D L2k 8032

RICHARD P & DEBORAH
116 W GRAND AVENUE

PosoxNa.. ARTESIA, NM 88210

Postage
Certified Fea

Retum Receipt Fee
(Endorsement Required)

Restricted Delivery Fea
(Endorsement Required)

DAVID MARTINEZ
BETHY CONTRERAS
301 W RICHEY AVENUE
ARTESIA, NM 88210

Postage
Certiied Fes

Retum Receipt Fee
(Endorsement Reguired)

Restricted Delivery Fee
(Endorsement Required)

Totgl et @ Fane L € o
! METTSCO LLC
I 2407 SIERRA VISTA
oFo. ARTESIA, NM 88210
s

Postage
Corlified Fee

Retum Receipt Fee
(Endorsement Required)

Restricted Delivery Fea
(Endorsement Required)

\ ELDON W & MICKIE A MCFATRIDGE
1914 W RAY AVE
ARTESIA, NM 88210

Postage
Certilied Fee

Return Receipt Fee
(Endorsement Fequired)

Restricted Delivery Fee
{Endorsament Required)

e ~——

i JIMMY GLENN & BARBARAJ rﬁ
i BENNIE'S WESTERN WEAR

205 W MAIN

ARTESIA, NM 88210

Total

Postage
Certified Fee

Recelpt Fee
(Endmssmem Raqunred)

estricted Defivery
(Endorsamem Hequlrsd)

110 CLEVELAND AVE

Postage
Ceriifled Fee

otum Reveipt Fee
(Endursernem Required)

Pestricted Defivary Fee
(Endorsement Required)

S

CARLOS & MAYRA MARTINEZ
708 N 16TH STREET
ARTESIA, NM 88210

Total Pr



oanr

/Ul UTbBU HUUU 8LUL bScH UHsU UUUY alUU bB3db

UYlbUd uduu abstld bSbe

¢UUT UTBU UUUU 8LUU &3UD

Postage
Certified Fee

Fletumn Fecelpt Fee
{Endorsement Regquired)

Restricted Delivery Fee
(Endorsement Required)

IRVIN R & KAREN A MARTIN
PO BOX 133

Swreer et ™ ARTESIA, NM 88211

Gity, Stale, Zi

Postage
Carlified Fee

Return Receipt Fes
(Endorsement Required)

Restricted Dalivary Fee
(Endorsement Required)

SAMUEL H MADRID
801 N 4TH ST

Sveei 4 ARTESIA, NM 88210

OFFICIAL

Poslage
Certified Fee

Retumn Receipt Fee
(Endorssment Reguired)

Restricted Delivery Fee
{Endorsemant Required)

Total Poslana R Foas 1% — — —
SAM MADRID

__________ /0 AUTURO SALINAS

%”5':;",‘ 912 N 10TH

Postape
Coriified Fee

Raturn Receipt Fee
{Endorsement Required)

Restricted Delivery Fee
{Endorsament Required)

Tota! Pomtmen dumnen LB [ W
MIGUEL O JR & VANESSA G MADRID
$10 N SIXTH STREET
Steet & ARTESIA, NM 88210

Postage
Certified Feo

Ratumn Receipt Fee
{Endorsement Aequirad)

Restricted Delivery Fee
(Endorsement Reguired)

VICTOR & SANTA ESTELA LUCERO
2011 N FREEMAN AVE
ARTESIA, NM 88210

0000 8100 k550

9 09k0

g

0 741

Postage
Certilied Fee

Return Receip! Fee
(Endorsement Required)

Bestricled Delivery Fee
(Endorsement Required)

Total Pt ==
MARTHA MARISCAL
ELIA LEYBA
#20 CARDINAL ROAD

Postage
Certified Fes

Retumn Receip! Fee
{Endorsement Required)

Restricted Delivery Feg
(Endorsement Required)

Tote!
. MORTON FAMILY TRUST
1904 VILLA DR
ARTESIA, NM 88210

Postage

Certified Fee

Return Recaipt Fea
(Endorsemeni Required)

Restricted Delivery Fee
{Endorsement Required)

LOIS H MITCHELL TRUSTEE
49 VAN BRUNT MANOR ROAD
sic EAST SETAUKET, NY 11733

Pastage
Certified Feo

Relum Receipt Fee
{Endorsement Required)

Restricted Delivery Foe
(Endoreement Reguired)

100 73kk

7009 O

Postage
Cartified Fee

Retum Receipt Fee
{Endorsement Required)

Restricted Delivery Fee
{Endorsement Raquired)

OSCAR M & OSCAR D JR MALDONADO
ELIDA M MARTINEZ
Sirest APt 1 202 W LOGAN AVENUE

anOBoxI\

Postage
Certified Fee

t Fee
(Endarssmanl ;:'qpmvad)

Restricted Defivery Fee
(Endorsemeni Required)

PAULETTE MONTGOMERY & S RAGLIN
C/O NORA RAGLIN

8471 DANBURY CIR

HUNTINGTON BEACH, CA 92646

Postage
Certified Fee

Retum Receipt Fee
{Endorsement Required)

festricted Delivery Fee
(Endorsement Required)

604 N 6TH STREET
ARTESIA, NM 88210

Postage
Certified Fee

Relum Receipt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

JOSE LUIS MONTES
201 CLEVELAND
ARTESIA, NM 88210

Postege
Certified Fea

fAetum Recelpt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Aequited)



T =) 5y}
u m 0
3 [=] [=]
n T3} n
r =& =
+ - =
r o o
r o o
a
s 2 2
3 8 =]
a ] =]
5 j .;;
= MYCO INDUSTRIES, INC =] NAN DAD INC i SABAS & HECTOR NATIVIDAD
2 PO BOX 840 PO BOX 233 | VERONICA MARTINEZ
2 ARTESIA, NM 88211 ARTESIA, NM 88211 207 KEMP AVENUE
ARTESIA, NM 88210
Postage Postage
Cortd Fee . Certified Feo
17 ¢ Relum Receipt Fee (znafriﬂﬁen‘i’uﬁ%ﬁ

I (Endorsement Required)

Festricted Delivery Fee

 Emm e
Total Postm—a-r— 1 Booee —— B e —
MULCOCK PROPERTIES LLC AMANDE ROSE MUNOZ
604 E RICHEY

5299 RIO PENASCO
eehaol MAYHILL, NM 88339
: State,

ARTESIA, NM 88210

CFFICIAL E

Postage
Certified Fos

Retum Reseipt Fee
(Endorsemant Regulred)

. Restricted Delivery Fea
(Endorsement Required)

GREGORIA MUNOZ
1811 OAK STREET
e fotl ARTESIA, NM 88210
Stats. i

TTTUTUNL5 040 OO0k 9944 5079

o
o
=
(%3]
=
o
o~
o
g
o)
o
a2
o
b=
RRO NAVARRETTE CIE ETTE
JOSE & SOCORRO NAVARRETTE = \\ V|CTORI£\ hr:;\\l\gtJRERZ
12241 DECK BLVD 3 ;\1\51%; omiNGL
GEISMAR, LA 70734
~ LOS LUNES, NM 87031
m
= n
i | w
s x
=g
o
T -
= &
[§ == ]
[J o= o
[}
o
.Dﬂ R
ARMANDO F & ANDREA P NAYARES | WAYLAND NEWBERRY
1808 0AK INVESTMENT 4 252 N HALDERMAN RD
ARTESIA, NM 88210 PO DRAWER 500 2 ARTESIA, NM 88210

?0L5 OBY0 000B S444 sLuH

i ARTESIA, NM 88211




¢ULS UBHU UUUBE 1147 345U

YU UUUB ‘11H% S4by

-°0L5

“O0e40 BOOL 9444 L4444

~?015 0L40 0OOL 9944 5734

E40 0O0OB 9944 5741

st

RALPH NIX PROPERTIES LLC
611 W MAIN
ARTESIA, NM 88210

. RANDY & ROBIN RAWLS

312 W RICHEY

i ARTESIA, NM 88210

RED SHAMROCK 8 LLC
8220 SAN PEDRO NE STE 500
i ALBUQUERQUE, NM 87113

! ANTHONY RICKER
812 N FOURTH STREET
ARTESIA, NM 88210

! ELIN M RITCHIE
410 SOUTH 2ND ST
a1 ARTESIA, NM 88210

Y4 Suyy

7015 Ok4D O

5 0kL40 00D0L 9944 55 ?015 OL40 OODL 9944 5475

?0L5 OL40 0OOOE 9944 5758

S

99445

DANIEL D & JOSEPHINE C REYES
408 W MAIN STREET
ARTESIA, NM 88210

ADELAIDA RODRIGUEZ
210 W KEMP AVE
ARTESIA, NM 88211

ODELIA C & JAPHETH RASCON
1106 N ROSELAWN
ARTESIA, NM 88210

7015 040 O0OB 9944

£D RAZO/ BANKERS INSURANCE CO
1309 NORMANDY
CARLSBAD, NM 88220

7015 DLuYO DOOE 9944 Sude

[ — 1o |

s ' RUBENE&LISAG RICCI
Sent] 410 W CHISUM
s:resi‘ ARTESIA, NM 88210

?015 OL40 000k 9944 5512

n

r~

~

mn

o

=

T

o

0

=)

=

(==}

= EBER & GRISELDA RODRIGUEZ

"'__|” PABLO P MUNIO & MARIAT MOLINA

E 11 W GAGE AVE
ARTESIA, NM 88210

o

=0

r~

n

=

=

o

3 ™ 1706 N OAK STREET
2 [ ARTESIA, NM 88210




fULY Ub4U UUUbB 144 3¢7b

d440 UUUU booo o3un

4786 4579

7011 3500 000X 478k 47eb

1 4?8b 4bAb

LIONEL R & AMELIA F RODRIGUEZ

0e40 000k 9944 5802

201 E RICHEY AVE
ARTESIA, NM 88210

“Bad0

RAMIRO FLORES
809 N ROSELAWN
ARTESIA, NM 88210

o14 34

Postage
Corlified Fee

Receipt Fao

Retun
({Endorsement Asquired)

Restricted Dallvory Fee
{Endorsement Rlequired)

Totat P———" —t e

City, St

HAROLD W EVANS

T 907 N FIFTEENTH ST
Sree: ARTESIA, NM 88210

4786 U

MARISELA RUIZ RODRIGUEZ
MIGUEL A RUIZ

810S2ND ST

ARTESIA, NM 88210

PO DRAWER AA
* ARTESIA, NM 88211

B&58 8313

7014 3u9

7011 3500 D001 47?8bL 498k

4?8k 4955

7011 3500 0001 4?78k 4702

0001 478k YL7E

Postage
Cerlified Fee

Retumn Recelpt Fos
{Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

Total
REYDESEL FLORES
. 206 E GRAND AVE
o | ARTESIA, NM 88210

FFICIA

Postage
Cerlified Fee

Retum Recsipt Fea
(Endorsement Aiequired)

Restricted Dellvery Fee
{Endorsement Required)

Total Postr @
. JOHNNY W & TERRI ] FOWLER
' PO BOX 1223
ARTESIA, NM 88211

Postage
Cerllfied Fee

Retum Recolpt Fee
(Endorsement Requirad)

Restricted Delivery Fea
(Endorsement Required)

Total Pastena.® Feae | € _
JAMES R ERBES
CALIXTO & GREGORIA HERRERA-

51 GARCIA
& 281 E KINCAID RANCH RD
ARTESIA, NM 88210

CFFICIAL

Postage
Cerllfled Fee

Retum Receipt Fes
(Endorsament Required)

Restricted Dellvery Foo

= {(Endorsement Required)

Total Pnetana &
* DOWELL DIVISION OF DOW CHEMICAL
. co
orPoB C/O DUFF & PHELPS #809
i $% pO BOX 2629
m ADDISON, TX 75001



LOIS M OLIVER

THERESA BAIZE

210 S ROSELAWN AVENUE
ARTESIA, NM 88210

[RRRN Y]

CERILDO H ONTIVEROS
EMMA CARRILLO

203 CLEVELAND AVE
ARTESIA, NM 88210

JOSE L & MARTHA C ORTIZ

310 W CLEVELAND AVENUE
ARTESIA, NM 88210

JULS UsYU

PO BOX 895
ARTESIA, NM 88211

7045

OUR LADY OF GRACE CATHOLIC
© CHURCH

1111 N ROSELAWN

ARTESIA, NM 88210

72015

JOHNNY & SHERRY PATMAN
15 1704 N ROSELAWN AVE

= + ARTESIA, NM 88210
=
[
= ERNESTINA P PAZ
;2 1 VICTORIA ANN B CURTIS
" 2 " 200 GAVILAN CANYON RD SPC 26

i« RUIDDSO, NM 88345

7015 Ok

=

i

J¢

L5

5345

?015 OR4D 000L 994y

MARIA, FLORA & ALICIA ORTEGA

#7803 N FIFTH STREET

Gy s s el

' PECOS VALLEY BROADCASTING
' COMPANY

+ KSVP & KTZA

. 317 W QUAY AVE

ARTESIA, NM 88210

\
|
|
|
|
|
|
Il
)

3o

’ SUE C PEMBERTON
}1

i
ARTESIA, NM 88211

4

g

* PO BOX 914

l
f



‘ULl g5U0 UUUL 478k Y4YbbS

7011 3500 0OOL 478k 4573 7011 3500 0001 478k 4bLO3

7011 3500 0001 478L Y454E

7011 3500 0001 478k 4kL3Y

Postage
Cerlified Foe

Retum Receipt Fee
(Endorsement Aequired)

Restricted Defivery Fee
(Endorsement Required)

WILLIAM & TAMMY DORNAN™""

1816 OAK STREET
orPoBm ARTESIA, NM 88210

Postage
Certified Feo

Return Receipt Fee
{Endorsement Required)

Restricted Delivery Fee
{Endorsemenl Required)

Totaf P~~~ -
CASPER DOMINGUEZ
____ TIBURCIO GARCIA SAENZ
Streets #13 HARTFORD AVE
DES MOINES, IA 50315

£ o 2 A
OFFICEIAL
Postage
Certifled Fee
(Endorsemem Heg:}lvFed?

Restricted Defivery Fee
(Endorsement Required)

Total Pratarmamam | €

RICHARD H Il & APRIL D DAVlS

1305 W LUCKY ST
Sreet. CARLSBAD, NM 88220

St

Postage
Certlfled Fee

Retum Racelpt Fea
(Endorsement Required)

Restricted Delivery Fea
(Endorsement Required}

Total Postana & Fass
SHARON DAVENPORT
JOHN AUSTIN
orPOBa 503 HANK AVENUE
ciy, Swts ARTESIA, NM 88210

Postage

Cettffied Fea

Retum Recelpt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

RALPH RANDALL CULVER
PLAINS WELDING SUPPLY
522 S MAIN

CARLSBAD, NM 88220

w

B

7011 3500 0DOL 478L 4kL58

7011 3500 000L 47?8k ubka2?

7011 3500 00B1 478L Y5LL

478L 4528

Postage
Cenlified Feo

Retum Feceipt Fee
(Endorsement Required)

Restricted Dellvery Fee
(Endorsemenl Required)

CHRISTINA DORNAN
702 N FIFTH STREET
orPOBm ARTESIA, NM 88210

Postage
Certified Fes

Fgtum Receipt Fee
(Endorsement Raquired)

Restricled Delivery.
(Endorsement ]

Total Postana & Foae | 8 —
DOC PROPERTIES LLC

813 N WASHINGTON AVE
e ROSWELL, NM 88201

Postage
Cerlifled Fee

atum Receipt Fee
{Endorsement Required)

Restricted Delivery Foe
{Endorsement Raquired)

Total Poasn 8 Bams PR
EARL LEON DARST
2519 GRAND BLVD
PORT NECHES, TX 77651

7011 3500 0001 478k 4580 7011 3500 0001 478L YRLO 5011 3500 0001 Y786 YLul

7011 3500 D001 478k 4559

478k 4511

7011 3

MELBA DONAVAN TRUST
C/0 HALL AUTO PARTS
PO BOX 155387
WACO, TX 76705

LEOPOLDO N & LORINA C DELGADO
802 N 6TH ST
Sreets ARTESIA, NM 88210

Postage

Certified Foe

Retum Receipt Fee
(Endorsement Required)

Resticled Dellvery Fee
(Endorsement Required)

Tota P mmm | e
OWANDA F DAVIS
2716 N PENNSYLVANIA AVE APT #51
7 ROSWELL, NM 88201
B

T

OFFICIA

Postage
Cerlified Fea

Relum Recelpt Fee
{Endorsement Required)

Restictsd Dellvsry Fea
(Endersement Required)

.
Total Pogtera 8 Came | @ | TS

' CYBERDYNE PROPERTIES LLC
212 W MAIN ST
ARTESIA, NM 88210

ROBERT G & OLGA P CORTEZ
2010 MAPLE STREET
o0 ARTESIA, NM 88210



T 1
E p =
L Es s
- .
R iCIAL USE o
a - | =D
~ astage ~ Postage ~ Postage
r - -
Centified Feo Certifled Feo Certiled Fee
3 - o -
Retum Receipt Fee = Retum Recelpt Foa O Retum Recelpt Fee
3 (Endorsement Flequired) O (Endorsement Required) | O (Endorsement Required)
= Restricted Delivery Fes O Restricled Delivery Fes =3 Resticted Delivery Fea
- (Endorsement Reglired) oy (Endorssment Requre) o (Endorsement Reguired)
A S Totar—e = ! 3 TotaPos———
n JOSEPHINE CORTEZ m AGUSTIN SR CORONA ! m IDA GRACE CORDOVA
j DOMINGO PEREZ i RACHEL BUSTOS ' j AURELIO & AMAVILIA GONZALES
3 opo 2010 MAPLE ST 2 orpol 410 1) CLARKE S | 208 KEMP
ARTESIA, NM 88210 Cigi'st ARTESIA, NM 88210 ARTESIA, NM 88210
- 5 2
x = £y
T T
. 0
0 = 0o Postage
E Postage ; ; e r; Can]f:: Fee
- Certified Fee | - Certified Fee - a Roceil Foo
etun Raceipl
3 Retun Reseipt Fee g (E,,d;g:,“,;"s,‘,‘f;g;ﬁ}i;z‘; S (Endorsement Reguired)
=1 (Endorsement Required) =] tod Dol . O pesticted Dofvery Fes
Z ] &aﬁsﬁﬁeﬁf&ﬁ% :au? o (E"e;‘,’r'semm e g (Endorsement Required)
3 2 R " o A G Clon
T _ m ARIA G CLOSE
m JESUS & ESTHER COLLAZO m TIMOTHY W & RETHA K COCHRAN - 801 N 6TH STREET
2 2555 OGDEN STREET : PO BOX 266 "l_j ARTESIA, NM 88210
S oueees SAN BERNADINO, CA 92407 R ARTESIA, NM 88211 ~
.‘ !
i .
I =2
= o T
o |
2 Z g
o
. OFFICIAL s 2
o Ir~ Postage ~ Postage
n - Ex
- Certified Fea - Cerified Fee
= LB Retun Recsipt Fee =] Retum Recelpt Fa
=} Retum Regelpt Feo (Endorebment Required) ‘3 (Endorsement Aequired)
3 (Endorsement Reguired) f=] 5
= Resricted Delivery Fee Restricted Delivary Fee
Festricted Deilvery Fes {Endorsement Required) o (Endorsement Required)
a {Endarsement Required) =1
I e e e : Total Postace & Fass | & S
o T CITY OF ARTESIA CHARLOTTE & LISS TERRI CHILSON RYAN & NANA CHENG
- o1\ TEXAS AVE 3475 MCCORMICK BLVD APT 125 ) 2913 SUDDERTH DRIVE
= BULLHEAD CITY, AZ 864, O ouem e
D A ARTESIA, NM 88210 286429 R REH RUIDOSO, NM 88345
n
n = o
Ex = n
ru
u ]
N o
= =) ~
~ Postage ; Postage o
- ) Certified Fee A
Certified Fee - [m=)
S Retum Receipt Foe g aaﬁ:ﬂ‘e‘ﬁﬁ"ﬁﬁ;ﬂim g
EI (Endorsement Required) =) ( Do Fee
o Sestictod Deuery P S B eont Roauirod) ug_‘
@ o m RAULV CHAVARRIA
N ROGELIO CHAVIRA - 3 PO BOX 1507
= 3109 W MISSOURI S R—— o ARTESIA, NM 88211
 Box ! TESIA, NM 88211 n~ o
2 ARTESIA, NM 88210 R orposm ARTE
|
| ]
0 Iy Il
= i .
| & =0
0 .0 [ad Postage
~ Postage ir Postage =+
- - . Certfiad Fee
Certified Fae - Certified Fee - »
S =] Retum Recsipt Fee EI (&d?g?n’gl?teﬁvga:l;m
O (Endireimen opiiedy IS5 (Endorsement Reduired) O Restricted Dalivery Feo
= Bestricted Delivery Feo =] (Endorsememﬁeql.limd)
o {Endorsement Regired) =]
=] n
D TotPariemn e 1 € m RICHARD CHASE & KARLA CHASE
: ROSA S CHAVEZ r'-—'1|
o PO BOX 886 =
2 500 ARTESIA, NM 88211 ~

& ik




fULY d5UU UUUL 4Hr7Bb cHUL

=N

7011 3500 O00Y 478k

7011 3500 0001 478k 2340

7015 0&40 000k 3944 595k

7007 0710 DOO1 509

Postage
Cerlified Foe

Ratumn Recelpt Fea
(Endorsement Raquired)

Restricted Dafivery Fee
(Endorsement Required)

GEORGE A SR.& NEVA CHASE
306 LAWERENCE RANCH RD
e Ao LAKE ARTHUR, NM 88253

FFICIAL

Postage
Certified Fee

Retumn Recelpt Fee
(Endorsement Required)

Restricled Dalivery Fee
(Endorsement Requirad)

Totel Postage & Feas | R .. —
MARGIE V CATANO

T AKA MARGIE V HARPER
orPOBa 13596 E EVANS AVE

CFFICIAL

Postage
Cerlified Fee

Retum Receipt Fee
(Endorsement Required)

Restricted Dlivery Fee
(Endorsement Required)

CRYSTAL CARRALES
302 W CHISUM AVE
ARTESIA, NM 88210

JESUS SAIZ
424 W DOMARD
MIDLAND, TX 79705

OFFIC

Postage

AL

rmm

Certified Fes

Receipt Fea
(Endnrsemanl Required)

Restricted Delivery Feg
(Endorsement Required)

ALFREDO LOPEZ
2111 N ROSELAWN AVE
ARTESIA, NM 88210

00 0001 478k 2395

3500 OO0l 478k 2389

oa

Postage
Certified Fee

Relum Recelpt Fee
dorsement Required)

Restricted Delivery Fee®
{Endorsement Required)

CHASE FARMS
_—— RICHARD L CHASE
RS st PO BOX 658
Sizis, ARTESIA, NM 88211

Postage
Certified Fes

Retum Recsipt Feo
(Endorsemant Required)

Flestricted Delivery Fee
(Endorsement Required)

Total Pogr-=
CLEVELAND CASTEAL
C/O FRED CASTEAL
Sveet 4t 241 MOON LANE DRIVE
& SPRING CITY, TN 37381

MARCOS G SALAZAR
?, TAMIKA TAVAREZ
& 1804 PINE STREET
ARTESIA, NM 88210

Postage
Certified Fee

Return Receipt Fes
(Endorsement Required)

\estricted Deliver
(Eminrsamam Hsﬂuirsd)

ARMANDO A & JOHNNY A LOPEZ
EVANGELINA LOPEZ

3722 WHITEHEAD ROAD
ROSWELL, NM 88201

Postage
Certified Fee

turn Receipt Fee
(Endorsemenl Required)

Restricted Defivery Fee
(Endorsement Reguired)

LOCAL UNION 351 INTERNATIONAL
UNION OPERATING ENGINEEERS AFL-
orpor CIO
8 111 E COOLIDGE STREET
BORGER, TX 79007

7011 3500 0001

7011 3500 0dOY 47?8k 2357

7015 OL40 000k 9944 59kL3

7007 0710 Q00L 5092 43195

Total Pogt~== @ Sama | @ o
CYNTHIA E CHAPMAN
1714 MAPLE ST
oo b ARTESIA, NM 88210

Postage
Certilied Fee

Retum Recelpt Fee
(Endorssment Required)

Restricted Delivery Fee
{Endorsement Required)

RUBEN S JR & BRENDA F CARRASCO
2007 MANN
Sisei At ARTESIA, NM 88210

GUADALUPE & MARTHA SALAZAR
1802 N PINE ST
ARTESIA, NM 88210

Postage
Certified Fee

Retum Receipt Fos
(Endorsement Raquired)

Restricted Delivery
(Endorsement Flaqulrad)

Total Postarms: Bame | @ oo oo e E
ALFREDO C & CONSUELO A LOPEZ
212 GAGE AVE
ARTESIA, NM 88210

Postage
Certifled Fee

Recelpt Far
(Endorsemsm Haqulred)

Restrictad Defivery Fee
(Endorsement Required)

Total Postana 2 Feee LR .
ADOLFO § LEYBA
. 105 W CLEVELAND AVE
ARTESIA, NM 88210



I

=0 Ix
o] ~
m m
= Fd 2 = P il
= Ei : OFFICH
E Postage E Postage Postage
i Certified Fes w9 Cerifted Fee Cartifled Fee
i —
S ratretmen seies B ol samies Endamen Boties
O3 Restricted Delivery Fee O Restricted Dellvery Fes O Restricted Delivery Fee
a (Endorsement Requlred) o (Endorsement Required) o (Endorsement Requ!red)
— A -
he r~ r~
] ADOLFO & LINDA LEYBA =] WILLIAM E & RUBY N LEAMON o EDDIE C & BECKY L LARUE
E 107 W CLEVELAND AVE E'- 205 W GRAND AVE E i 307 S BOLTON ROAD
O £5¢ ARTESIA, NM 88210 =] ARTESIA, NM 88210 o SreetAetl ARTESIA, NM 88210
~ ~ 2 orPoBaxk
St Gy, State, 2
m
m
o
u
T
[ma] Postage
Postage L
Certiied Fee
Certified Fee 'S Retum Recelpt Fee
Retum Recelpt Fes 3 (Endorssment Required)
(Endorsement Required) D3 Restricted Delivery Fes
Restricled Delivery Fee o (Endorsement Required)
(Endorsement Required) A Ta
M- Total Postma-t = e
= JOSE T LARA
; C E & WANDA LARUE o 7" | 11516 APPIAN WAY
% o TIMMY K & THERESA L BAIZE 2 Ef’:zl';ﬂ ALBUQUERQUE, NM 87111
O o Posex: 210 S ROSELAWN N~

siate. ARTESIA, NM 88210

u
o Postage
Postage LID'|
Certified Fee
Certified Fee —
o Return Recelpt Feg
Retum Recelpt Fea O (Endorsemen: Required)
(Endorsement Requiod) D3 Restricted Delivery Feo
Restricted Delivery Fee (Endorsement Required)
{Endorsement Required) E
[ b o Il Tota P
o T i ’ = CRUZ L & DIANE R LARA
ISHMAEL & ELVA LARA RU
T ™~ ; 801 N ROSELAWN
o 2605 N WINCHESTER B s ARTESIA, NM 88210
a [ ARLINGTON, VA 22213 R oot v
B B .o
Y E LN A P
OFFICIAL USE
fon Postage
Postage n
Certified Fee - Certified Fee
Fi
(Sl Peceit s § P Tt
Restricted Dellvery Fes JDesticted \‘)“eg‘verym;erg
(Endarsement Required) E (Endorsement Req
)
=
r~ i
113 GAGE AVENUE S POTB(;:(AZ?\I?W a8211
ARTESIA, NM 88210 [ ARTESIA,
i
=0
1Y)
=g
g8}
o Postage
o Postage
n Certified Fee
Certified Fee
3 =] Retum Recelpt Fee
= Retumn Recelpt Fee O (Endorsement Required)
S (ndorsement ReaLired) D Restricied Delivery Fee
Restricted Dellvery Fee (Endorsement Required)
g (Endorsement Requtred)
= T g e o A b e s
D Tomemese I o 5 HUGH DONALD & CAROLYN A KIDDY
~ *r'1 7366 S PLATTE CANYON DRIVE
o S [ UTTLETON, €O 80128
o [ ]
o~ ciry. S



(UL UrlLU UULL 22U 434

qutt

/UL4 Z44U pUUL bo3o

(ULY 344U UUUU bdsd #8733 fULY S4HU UUBU bébd drUC

70L4 3490 000D bBLE 6/bY

Postage
Certified Fee

Retum Recelpt Fee
(Endorsement Reguired)

Restncted Dellvery Fee
(Endorsement Required)

DANIEL K & VICTORIA A KIDD
2216 W GRAND AVE

sreet ARTESIA, NM 88210

Citv, 81

[ SR
CHRISTINA Y JUAREZ
805 N FIFTH STREET
or ARTESIA, NM 88210

Postage
Certffied Feo

Retum Recelpt Fes
{Endorsement Requirsd)

Restricted Delivery Fas
(Endorsement Requiret))

SAMUEL DOMINGUEZ HERMOSILLO
TIBURCIO GARCIA SUENZ

#13 HARTFORD AVE

DES MOINES, 1A 50315

Postage
Certified Fae

Retum Recelpt Feo
{Endorsement Required)

Restricted Dellvery Fes
({Endorsement Required)

BONIFACIO HERNANDEZ & JUANA
SOSA
orPOBe GLORIA VILLEGAS & MARY WAGNER
2007 W CLAYTON
NM 88210

Total Postas 2 Faas | R . _
GUADALUPE HERNANDEZ
1803 N OAK
ARTESIA, NM 88210

7034 3490

58 8LA9

0 oooa

7014 3490 0000 BBSE a&740

Total Dastanastmam | @
VELMA L KARR
212 N ROSELAWN
ARTESIA, NM 88210

HEP PIPELINE LLC

C/O INDUSTRIAL VALUATION SERVICES
PO BOX 92108

AUSTIN, TX 78709

i CELESTINO G HERNANDEZ
i LORRAINE A HERNANDEZ
807 N SIXTH ST
ARTESIA, NM 88210

LB5H

014 34

7014 3490 0000 LASS BkIkL

opon 87?57 7014 490 000D LASA

701y

70L4 3490 DOOO &

RICHARD J & KIMBERLY J KAFTON
PO BOX 1586
ARTESIA, NM 88211

Postage
Certlfied Fee

Retum Recelpt Fes
(Endarsement Required)

Restricted Dellvery Feo
(Endorsement Requlred)

Total Postage & Fees
HERMOSA LLC
| 101 S4THSTSTEB
ARTESIA, NM 88210

Total Postage &Feen [ _ .

% BONIFACIO HERNANDEZ
REYMUNDO & MARISOL CHAVEZ
PO BOX 1421
ARTESIA, NM 88211

Postage

Cerlified Fea

Hefum Receipt Fes
(Endorsement Required)
Restricted Defivery Fes
(Erfdursemem Required)

Tota) Practon A Faes idh . . .1
—. FERNANDO & MARY LUISA
I HERNANDEZ
PO BOX 1027
! ARTESIA, NM 88211

Postage
Cerlified Fee

Retum Receipt Fee
(Endorsement Reqmuked)

Restricted Delivery Fee
(Endorsement Required)

Total Postane & Fees
LUPE L & LUPE A HERNANDEZ
MARCELLA Y VASQUEZ
1103 CANNON CT
ARTESIA, NM 88210



ruby sS40 UBUY boss dbLU PULY d44U UUUY Lébs Bb4YL (ULY d49U UUUU b848 84¢4 ruus 347U VUYL BOJD o148

70L4 3490 0000 L&58 9013

LEE JAQUES
809 N FOURTH STREET
o FoBn ARTESIA, NM 88210

Total Pog—m =—d & .
JUANA & CECILIA JIMENEZ
107 GAGE AVE
ARTESIA, NM 88210

City, State,

[
DAVID & ESTEFANI HAMMOND
2508 W RUNYAN AVE
ARTESIA, NM 88210

Total Pyt e
RICARDO GUTIERREZ
276 N 13THSP 39
ARTESIA, NM 88210

FFICIA

DENNIS G JONES
PO BOX773
ARTESIA, NM 88211

BEES

7014 3440 00DDO L858 8955

. CECILIA JIMENEZ
202 GAGE
ARTESIA, NM 88210

Postage

Certified Fee

Retum Racelpt Fes
(Endorsement Required)

Restricted Defivery Feo
. (Endorsement Required)

90 DOOO L&

4 3u490 0000

CHANDA HAWKINS
169 E BLEVINS RD
ARTESIA, NM 88210

Postage
Certified Feo

Retumn Reeipt Fee
(Endorsement Required)

Restricted Detivery Fos
(Endorsement Rexquired)

BENNY D & CORINNE GUZMAN
76 ROULETTE RD
ARTESIA, NM 88210

Postage

Certified Fee

Retum Receipt Fee
(Endorsement Required)

Rostricted Delivery Feo
{Endorsement Required)

i R276 N 13TH STREET SP# 39
ARTESIA, NM 88210

7014 3440 0000 LS8 &7kE

8 8kL2?

T7T?014 3480

0 0000 LBSE 9020

7014

ooon kb

ISABEL & RICK M JIMENEZ
804 N SIXTH STREET
ARTESIA, NM 88210

FFICIAL

Total Pratane 2. Caee | €. . .
DAVID G HAMMON
! PO BOX 1522
ARTESIA, NM 88210

Total Pt~ Enee | &
CLYDE GUY & SONS INC
' GUY CHEVROLET
101 MAIN STREET
ARTESIA, NM 88210

Postage

Certlfied Fes

Retum Receipt Fee
(Endorsement Required)
Restricted Delivery Fee
{Endorsement Required)

Tota) Pretona i Fase | € . .
JACKIE L & DIANA JOY
' 603 VOGEL RD
ARTESIA, NM 88210

Postage
Certifled Feo

Retum Receipt Fe
{Endarsement Requlred)

Restricted Dellvery Fee
(Endorsement Required)

MARY GRZEGORSKI
WILLIAM CHEUNG
502 W MAIN ST
ARTESIA, NM 88210

JUL 30 205

JuL

2015



34U UUUL béde 85UY4 J471U UUUU bBse #i535 347U LUUU BBYs O5bb

rULY J4YU HUUU BHDH a4/4

7014 3490 DOOD BA58 8993

GROWING INVESTMENT PROPERTIES
LLC .

13170 CENTRAL AVENUE SE #8819
ALBUQUERQUE, NM 87123

ANTONIO JR & LUPE GRANADOS
ooenrs 108 CLEVELAND

arposo ARTESIA, NM 88210

FICIAL USE

Postage
Certified Fes

Retum Riscolpt Foe
{Endorsement Requirad)

Restricted Dellvery Feo
{Endorsement Required)

JOE G GOMEZ
1901 N FREEMAN
orPOBak ARTESIA, NM 88210

FFICIAL

Postage

Certified Fee

. Refum Recelpt Fes
(Ehdorssment Required)

Restricted Dalivery Fes
(Endorsement Required)

Total Postage &
THOMAS N GILES
GILES CONSTRUCTION COMPANY
o 1012 CALLE DEL SOL
ARTESIA, NM 88210

Postage
Certified Foe

Retum Recelpt Fee
(Endorsement Required)

Restricted Delivery Fes
(Endorsement Required)

Totml Port-—m - @

BILLY A JOHNSON

C/0 B & B NEWSTAND GAYLA
?,g;é 309 W MAIN ST

=
m

=

440 0000 L85

0000 &858 845

Total Pe—~=~*-
W L GRAY
115 CRYSTAL SPRINGS DR
GEORGETOWN, TX 78628

OFFICIAL

Total Postagi

ANITA GOMEZ

C/0 PEGGY GOMEZ
! PO BOX 21673

DENVER, CO 80221

50 0000 k&

?01% 3490 0O

14 3490 D000 kASA &Yy

7014 3440 0OOO0 kL&

858

7014 3490 800

YVONNE M GRANADOS

JESUS M & ABIGAIL M ACOSTA
804 N FOURTH ST

ARTESIA, NM 88210

Postage
Cerlified Fes

Hatum Reteipt Fea
(Endoreement Required)

Restricted Delivery Fes
{Endorsement Required)

Totel Portanat
ALICE L GONZALES
' 1204 N ROSELAWN
ARTESIA, NM 88210

DONALD R & DAVID GOLEMON
| STEVE D MUNOZ

SFSTEA 602 E RICHEY AVE
{ ARTESIA, NM 88210

Total Postoue & Feer | & _
;' LYNN & WANDA JOHNSON
| 412 S SECOND STREET
ore55 ARTESIA, NM 88210

Postage
Certified Feo

Return Recelpt Fee
(Endorsement Required)

estricted Dellvery Fee
(Emnrssmenl Required)

| 2001 FERNDALE SE
ALBUQUERQUE, NM 87123



fULY 34710 UUUU bBO30 0434

344U UUUU BB58 a4uUs

d4MU BUUU B8S8 8305

J94U UUUY b658 8344

000 B2k9 B0O5h

7014 34

FFICIAL

Yy 34390 DOD

LOUIS H GARCIA.
1805 E MILL ROAD
orpoi ARTESIA, NM 88210

ANTONIO J & EVA GARCIA
709 N FOURTH STREET
& ARTESIA, NM 88210

CORINAV GALLEGOS
PO BOX 867
ARTESIA, NM 88210

FICIAL

Postage
Certified Fee

Return Receipt F
(Endorsement Rqujtlr;ig

Restricted Delivary Fes
{Endorsement Required)

3490 O

Totat Postane & Faes
CHRISTINE FREEMAN
602 N SIXTH STREET
ARTESIA, NM 88210

Cerlified Feo

Fetumn Heceipt Fee
(Endorsement Required)

90 0000 k2k9 803

ToulPo ISAAC, TOM & STEVEN AGL;ILA&
" LOUISE BALDONADO &
GEN
HUERTAZ A
902 N FIFTH STREET
ARTESIA, NM 88210

FRED & BILLIE GARCIA
1204 YUCCA
ARTESIA, NM 88210

ESTHER P FRAZEE
PO BOX 1008
ARTESIA, NM 88211

Certified Fos
Retumn Receipt Fee
{Endorsement Required)

Restricted Deflvery Fee
(Endorsement Required)

Postage
Certlfied Fes

Retumn Recelpt Fee
(Endorsement Required)

Restricted Dellvery Fee
(Endorsement Requlired)

I Total Postaga
BILLIE JEAN GARCIA
GREGORIO RAUL JUAREZ
1204 YUCCA
ARTESIA, NM 88210

Postage
Ceriified Fee

Return Recelpt Feo
(Endorsement Required)

Hestricted Delivery Fee
(Endorsement Reguired)

& . .
PEDRO G GALVAN
9259 E MONTE AVE
MESA, AZ 85209

?0L4 3490 DOCO k&858 &

8 8351

MANUEL & CLOTILDE FUENTES
! MANUEL D FUENTES

410 S FREEMAN AVENUE

ARTESIA, NM 88210

70%4 3490 00D

Postage
Cerlified Fee

FRetum Recelpt Feo
(Endorsement Required)

Restricted Dellvery Fee
{Endorsement Required)

440 0o00 L858 &

Total Postona & Foes | § .. - -
KENNETH A & SHIRLEY A FOSTER
} KEN-MAR FURNITURE & SHIRLEY'S
BRIDAL
302 W MAIN
ARTESIA, NM 88210

0L

h2kd 8070

= ARTESIA, NM 88211-1506
o |



~ a a
a o =
2 2 2
- FICIAL - .
} 3Tl Postage nu Postage
:I “D" Certied Fos ; Certified Fee
] Retum Recelpt Fes ] Retum Recelpl Fes
O (Endorsement Required) 3 (Endarsement Required)
5 pestricted Delvery Feo O pegnicted Delivery Fes
[ (Endorsement Required) [y (Endorsemert Required)
o o
= o
m m
- VALERIE DELGADO - 1003 N FOURTH STREET
906 N FIFTH STREET = 1101 N SIXTH ST = ARTESIA, NM 88210-1415
~ |orPOBOX 210
= |erPoser ARTESIA, NM 88 ~ ARTESIA, NM 88210 r~
3
= o m
2 k o
=0 =
r Y FFICIAL . OFFICI
T ‘
ﬂ } I'_I.g Postage 3 Postage
. 4 Certified Fee Certified Fee
=] "l = g Return Recelpt Fe
= ‘1‘3 Enomm e B Eltometebies
a o Eeement hegtio o Endersamon Remies
o o iy
T T JACINTO V ARREDONDO 1; ™" RAMON H BALENCIA
- 1009 N FOURTH STREET ] - 904 N FIFTH STREET =
= ARTESIA, NM 88210 = ARTESIA, NM 88210 pa 912 N SIXTH ST
~ ~ ~ ARTESIA, NM 88210
mn
2 o 3
3 2 -
r FFICIA
o o n
I ] o
g 3 Postage =2
= o Geriified Fee g
] Jau} Return Receipt Fee =}
= 3 (Endorsement Required) (=]
= B esticed Delivery Fes
=) [ (Endorsement Required) EI_
o S T R
m ™7 OMAR & DOLORES BARRAGAN o ™' PEDRO P & GUADALUPE BARRERA m | GUADALUPE G & LUCINDA L
- MARISA BARRAGAN - 1701 N OAK ST = I BEJARANO
= sz 8 SWAYBACK RD 4 ARTESIA, NM 88210 2 907 N ROSELAWN AVENUE
n- orPOB ARTESIA, NM 88210 r~ ARTESIA, NM 88210
) m
o o T
5 3 I
o b @
r |z T
oY i o} Postage u
3 Postage ] -
o Certified Fee i g Cerlified Fea g
g (Endgmeﬁ:j;mui;?) 1 E,‘ (m&iﬁ"«%eﬁsﬁﬁﬁ g
a ] Restricted Dellvery Fee
=] {Endorsement Required) O
kN . T
=
TP DA G BEIARANO {m TP LEON H BUSTAMANTE ™" MICHAEL CALDERON
- 1003 N 5TH 1 408 W LOGAN AVENUE - | 456 EULITA AVE
Lo S =
a2 ARTESIA, NM 88210 'E S ARTESIA, NM 88210 5 LA PUENTE, CA 91744
=
o
5 = m
n nu B35
£ =0
o
) o -
u n o
a
0 o)
8 2 =
g o ] o
2 R g 7
I e ELENA CAMPBE - ™ LUPE CAMP m
m ™ MARIA ELENA CAMPBELL m aopec 112;35 m C/O VIRGINIA M NUFFER
o
= 1?39;:: TSNSITsszm 2 ARTESIA, NM 88211-1128 a 108 E HIGH
5 ARTESIA, 2 . ~ WATSONVILLE, CA 95076



ul

?0L5 OLY4O Duds 4=t 4

949

70L5 Okt

CHARMA MAE ROLAN
SONDRA STOCKTON
s 5401 W RICHARDSON AVE
ARTESIA, NM 88210

" JO ANNE & GILBERT ROMO

1702 N PINE
" ARTESIA, NM 88210

i
o

EERE NS




~ } f=-g —
x L -
u u nd
o ) =0 =
r F E C i A L | [ind
0 ] -
u | nu
I 0 g
3 [ ) o]
a (=} = Retum Recelpt Feo
3 o 3 (Endorsement Required)
= e o Restricted Dellvery Fea
S = o (Endorsement Required)
r o, r [
5 ™EPe A RTIN & PRISTINIA CATANO I e OLIVIA CHAVARRIA & ™! HENRIETTA C CHAVEZ
VIRGINIA ARAUJO & NAOMI RAYOS -+ 903 N FIFTH STREET - 2515 W IOWA
1012 N SIXTH STREET o | ARTESIA, NM 88210 = CARLSBAD, NM 88220
o ~ ~
Siires, ARTESIA, NM 88210 s
z =
T =
D
CFFIC 0
Q[ g
g T
B .
jun)
3 o
= =
= [=]
jm
[
:__J_ o
T # Tw@Pes |FROY M & DIANA M CORONADO
n SILVIA N JIMENEZ - 1007 N 4TH ST
| JOSE AMAYA = ARTESIA, NM 88210-1415
105 W GAGE I~ ] orPO Boxt
ARTESIA, NM 88210
=
n
T =
Cn) ; - -
% IET o
n Postage s o0 ~ N
< § . ceniﬁedFeeI . | £ =
Certified Fee 3 o -
o =] 2 FRetum Receipt Fee
a Retun Receipt Fee ;g g (Endorsement Required)
g (Endorsament Required) P Restricted Dellvery Fes
[ =) 3 (Endorsement Required)
i o i e
~im 7 ™ ISMAEL DELGADO, JR
e 208 £ FAIRGROUND RD x
= 8109 HARTFORD AVE -2 s ARTESIA, NM 88210-9764 o ARTESIA, NM 88211-1193
' or Pt
i~ LUBBOCK, TX 79423 il
& £
u p mn
1t} 0 00
3 -~  FFICIAL .
a0
7 'j roon L
] a Cerfied Feo Pnsm“ark i g
3 Certfed Fe2 E (Endomen Regited) we jp3
‘ " o
] (Em;m:p;gfu’].ﬁ I : o
= (Sn%sgr'sc;fndagf El‘::ryulrFaecg ) 5 TotAl POt .l 5 Total F
T P m " PATRICIA DURAN m JOE ESQUIBEL
3, T=F JESUS N DELGADO - PO BOX 408 = ' 402 W LOGAN AVE
- [F7% JOHNNY N DELGADO = ARTESIA, NM 88211-0408 = ! ARTESIA, NM 88210
2 beera 407 GAGE AVENUE r~ ~
~ 7798 ARTESIA, NM 88210
=
o
n m
L1l =0
3 L
. OFFICI - P
E Postage = Certified Fee ; \t '
. =] . Postmark |
2 Certfied Foo ! S (endareoment ke Here /5
e {o Gt teteres
Restricted Deli Fi o
2 Ersmar s ‘ o, Tl GABRIEL GRANADO
I ™ DAVID ) GUTIERREZ o CHRISTOPHER $ GRAMADO
. 146 HOCTOR RD = 1103 N SIXTH STREET
3 GOLDENDALE, WA 98620 it~ orPO2 ARTESIA, NM 88210
2




LY J477U0 UUUU bobTl B84l

7ULY S4HU ULUY bEk'Y B84

n
i)
o0
=0
o
i}
Postage n Postage
-0
Certified Fee Cerified Fae
o
Retun Recelpt Fes (=] Retum Receipt Feo
(Endorsement Required} T (Endorsement Required)
Restricted Delivery Fes O pectricted Delvery Fee
{Endorsement Required) o (Endorsement Required)
o
Tt P MANUEL B MELENDEZ =
FRANCISCO B MELENDEZ SYLVIA IMINEZ & CHRISTINE SHEIKH
1109 N SIXTH STREET P s J000 ARSENAL ST APT B
==
Fo5 ARTESIA, NM 88210 E o0 Bt STLOUIS, MO 63116

City, Sta city, sta e,

g P s or e n P

SRS B RNy
Postage

Certified Feo

Return Receipt Fee
(Endorsement Required)

Festricted Delivery Fee
(Endorsement Required)

P {SIA LARA LUGO
AMANDA RENEE LUGO SERRANO

- 404 W CLEVELAND AVE

ARTESIA, NM 88210

—

—

—

u
s
o
[Cu)
5N A
. FCIAL
|
u Pastage
s
Certified Fee
=}
[ss] Return Recelpt Fee
D (Endorsement Aequired)
= Restricted Delivery Fes
[ (Endorsement Reqlired)
T ar GILLIR & MARY MARTINE
m 1506 HANK AVE
e ARTESIA, NM 88210
o
~
City, Stat

~

[t}

s

" i Fay
i b F} iﬁ'%:-. ﬁ:n
Postage
Certilied Fee

Retum Receipt Fee
(Endorsement Required)

Restricted Delivery Fee
(Endorsement Required)

MULCOCK PROPERTIES LLC
5299 RIO PENASCO

Steet 47 MAYHILL, NM 88339

City, State,



Attachment 3



Affidavit of Publication Copy of Publication:

State of New Mexico

f Eddy:

County o y _—
Scott Cnr

being duly s sworn the Publisher

of the Artesia Daily Press, a daily newspaper of General
circulation, published in English at Artesia, said county
and state, and that the hereto attached
Dis Ad

was published in a regular and entire issue of the said
Artesia Daily Press, a daily newspaper duly qualified
for that purpose within the meaning of Chapter 167 of
the 1937 Session Laws of the state of New Mexico for

1 Consecutive weeks/day on the same
day as follows:
First Publication 22,2015
Second Publication
Third Publication
Fourth Publication
Fifth Publication
Sixth Publication
Subscribed and sworn before me this

22nd day of July 2015

OFFICIAL SEAL
Latisha Romine

Latisha Romine

Notary Public, Eddy County, New Mexico



NOTICE OF PERMIT MODIFICATION REQUEST

On May 22, 2015, the Navajo Refining Company L.L.C. (Navajo), Artesia, New Mexico ,
Refinery (the Refinery), applied to the New Mexico Energy, Minerals & Natural Resources
Department Oil Conservation Division (OCD) for a modification of Groundwater Discharge
Permit (GW-028). The modification includes the addition of a temporary reverse osmosis (RO)
unit at the Refinery to treat water for utility use and an increase in the amount of RO reject
water authorized for land application in the permitted discharge. As specified in 20.6.2.3108B
New Mexico Administrative Code (NMAC), the Refinery is providing this notice of permit
modification request to all persons on the facility mailing list. This notice includes the
information required by 20.6.2.3108F NMAC.

The Refinery operates two permanent RO units to treat raw water for use as boiler feed water
or cooling tower makeup water in the Refinery process. An additional RO unit has been
installed to serve as a back-up unit for the existing permanent RO units in the event of a
maintenance shutdown and to supplement the capacity of the two existing permanent RO units
operating at the facility. Due to the increased processing capacity of the Refinery and the
corresponding demand for boiler feed water and cooling tower makeup water, use of the
temporary RO unit has increased over time.

The water treatment process produces reject fluids that are authorized in the Discharge Permit
to be applied within the Refinery’s property at a daily maximum of approximately 10,000
bbl/day. Navajo is requesting that the discharge limit in Discharge Permit GW-028 be increased
to approximately :
20,000 bbl/day (calculated on a 12-month rolling average basis) due to increased refining
capacity and the need for a comesponding increase in boiler and cooling tower operations. Per
Discharge Permit GW-028, land application of RO reject water is scheduled to terminate on or
before October :

21, 2016.

Ground water that may be affected by the discharge occurs at a depth of approximately 25 feet
below ground surface with a total dissolved solids concentration of approximately 2,500 mg/L.
The requested increased discharge volume is not expected to affect existing groundwater
quality. Based on analysis of the RO reject fluids to date, chloride, fluoride, sulfate, and total
dissolved solids are potential constituents of concem.

The Refinery is located at 501 East Main, Artesia, NM, 88210 in the SE/4 of Section 1, E/2 of
Section 8, W/2 of Section 9, N/2 of Section 12, Township 17 South, Range 26 East, NMPM,
Eddy County. The discharge, increased in volume, will continue to be applied to the surface of
an open space within the Refinery boundaries, which is located on the northem part of the
Refinery east of

US-285 and south of East Richey Avenue. The northem discharge point is located 1255 feet
south of East Richey Avenue and 1569 feet east of US-285. The southem discharge point is |
ocated 2532 feet south of East Richey Avenue and 2208 feet east of US-285.

Comments, questions, and requests for a copy of the application (either a paper copy or an
electronic copy via the internet) should be sent to the following OCD contact:

Mr. Carl Chavez

Qil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive 3

Santa Fe, NM 87505 (505) 476-3490
carlj.chavez@state.nm.us

The OCD will accept comments and statements of interest regarding this application and will
create a facility-specific mailing list for persons wishing to receive future notices.




Affidavit of Publication Copy of Publication:

State of New Mexi
County of Eddy:
Dann
being duly s sworn sayes thdt she is the Publisher
of the Artesia Daily Press, a daily newspaper of General
circulation, published in English at Artesia, said county
and state, and that the hereto attached
av Ad

was published in a regular and entire issue of the said
Artesia Daily Press, a daily newspaper duly qualified
for that purpose within the meaning of Chapter 167 of
the 1937 Session Laws of the state of New Mexico for

1 Consecutive weeks/day on the same
day as follows:
First Publication July 22, 2015
Second Publication
Third Publication
Fourth Publication
Fifth Publication
Sixth Publication
Subscribed and sworn before me this

22nd day of July 2015

OFFICIAL SEAL
Latisha Romine

NOTARY PUBLIC-STATE OF NEW ZlCO[
My commission expires: %/ ?

Latisha Romine

Notary Public, Eddy County, New Mexico



AVISO DE SOLICITUD DE MODIFICAC
DE PETROLEO

El dia 22 de Mayo de 2015, la Refineria Navajo Refining Company L.L.C. (Navajo), Artesia,
New Mexico (NM) (la Refineria), solicité a la Division de Conservacion de Petréieo (Oil
Conservation Division) (OCD) del Departamento the Energia, Minerales y Recursos Naturales
de Nuevo México (New Mexico Energy, Minerals & Natural Resources Department) una
modificacion del Permiso de Descarga de Agua Subterranea (Formulario GW-028). La
modificacién abarca la adicién una unidad de 6smosis inversa (Ol) temporaria en la Refineria
para tratar agua utilitaria, como asf también un aumento en la cantidad autorizada de agua de
rechazo de la Ol a ser aplicada al campo como parte de las descarga permitida. Conforme al
Codigo Administrativo de Nuevo México (NMAC) 20.6.2.3108 B, la Refineria publica el pre-
sente aviso de solicitud de modificacion del permiso a todas las personas en la lista de
contactos de la Refineria. Este aviso incluye la informacién requerida por NMAC Seccion
20.6.2.3108F.

La Refineria opera dos unidades Ol permanentes para tratar aguas no tratadas para uso en
calderas o en torres de enfriamiento en el proceso de la Refineria. Una unidad Ol adicional ha
sido instalada para servir como unidad de respaldo para las unidades Ol permanentes durante
la desactivacion para mantenimiento,

y para suplementar la capacidad de las unidades Ol permanentes que operan en la insta-
lacién. Debido al aumento de capacidad de procesamiento de la Refineria y la correspondiente
demanda de agua tratada

para calderas y torres de enfriamiento, el uso de la unidad Ol temporaria ha incrementado.

El proceso de tratamiento de agua produce fluidos de rechazo autorizados en el Permiso de
Descarga, los cuales seran depositados dentro de la propiedad de la Refineria en una canti-
dad diaria maxima de 10.000 barriles por dia (bbl/dia). Navajo solicita que el limite de
descarga en el Permiso de Descarga GW-028 sea aumentado a 20.000 bbl/dia (calculado a la
media mévil de 12 meses) debido al aumento de la capacidad refinera y al correspondiente
aumento operacional de calderas y torres de enfriamiento. Conforme al permiso de descarga
GW-028, la aplicacién del agua de rechazo al campo ha de finalizar el

21 de Octubre de 2016, o con anterioridad esa fecha.

El agua subterranea potencialmente afectada por la descarga se encuentra a una profundidad
aproximada de 25 pies (7,6 metros) bajo la superficie de terreno, con una concentracion total
aproximada de solidos disueltos (total dissolved solids) de 2.500 miligramos por litro (mg/L).
No se anticipa que el aumento del volumen de descarga solicitado produzca ningin impacto
negativo en la calidad existente del agua subterranea. Sobre la base del analisis de los fluidos
de Ol realizados hasta la fecha, componentes tales como cloruro, fluoruro, sulfato y cantidad
total de sdlidos disueltos merecen atencion.

La Refineria esta ubicada en 501 East Main, Artesia, NM, 88210 en SE/4 de la Seccién 1, E/2
de la Seccion 8, W/2 de la Seccion 9, N/2 de la Seccion 12, poblado 17 sur, Rango 26 este,
NMPM, condado de Eddy. La descarga, de mayor volumen continuara siendo aplicada a una
superficie abierta dentro de los limites de la propiedad de la Refineria, la cual esta ubicada en
la parte norte de la Refineria, al este de la carretera US-285, y sur de la Avenida East Richey.
El punto norte de descarga esta ubicado a 1255 pies al sur de la avenida East Richey y a 1569
pies al este de la autopista US-285. El punto sur de descarga esté a 2532 pies al sur de la
avenida East Richey y a 2208 pies al este de la autopista US-285.

Comentarios, preguntas, y peticién de una copia de la presente solicitud (en papel o
electronica, via in intemet), pueden ser enviados al siguiente contacto de la OCD:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490 carlj.chavez@state.nm.us

La OCD aceptara comentarios y declaraciones de interés con respecto a esta solicitud y
crear4 una lista de contactos especifica para todas personas que deseen recibir avisos en el
futuro.




Chavez, Carl J, EMNRD

From: Chavez, Carl J, EMNRD

Sent: Tuesday, September 08, 2015 9:35 AM

To: '‘Denton, Scott'; Brancard, Bill, EMNRD; Griswold, Jim, EMNRD

Cc: Marks, Allison, EMNRD; McWatters, Denise; O'Brien, Robert (Bob) K.; Holder, Mike;
Coons, Christina (Christie)

Subject: Navajo Refining Company (GW-028) RO Reject Water Modification Application Public

Notice Submittal

Mr. Denton:

The New Mexico Qil Conservation Division (OCD) has completed its review of Navajo Refining Company’s letter dated
September 3, 2015 with attached Public Notice submittals and finds that it satisfies Water Quality Control Commission
Regulations, i.e., 20.6.2.3108 NMAC.

OCD is also in receipt of the requested technical information or report needed to complete its technical review of the
above subject modification application. OCD is reviewing the technical information and anticipates issuance of a final
determination and public notice in early October of 2015.

Please contact me If you have questions. Thank you.

From: Denton, Scott [mailto:Scott.Denton@HollyFrontier.com]

Sent: Wednesday, August 26, 2015 10:04 AM

To: Brancard, Bill, EMNRD <bill.brancard@state.nm.us>; Griswold, Jim, EMNRD <Jim.Griswold@state.nm.us>; Chavez,
Carl J, EMNRD <CarlJ.Chavez@state.nm.us>

Cc: Marks, Allison, EMNRD <AllisonR.Marks@state.nm.us>; McWatters, Denise
<Denise.McWatters@HollyFrontier.com>; O'Brien, Robert (Bob) K. <Robert.O'Brien@HollyFrontier.com>; Holder, Mike
<Michael.Holder@hollyfrontier.com>; Coons, Christina (Christie) <Christina.Coons@HollyFrontier.com>; Denton, Scott
<Scott.Denton@HollyFrontier.com>

Subject: RE: ACO Monthly Report for July 2015

Bill,

Thanks for the e-mail and the reminder for submitting the Public Notice (PN) proof. For PN we have done the following:
e Notified landowners within 1/3 mile — July 30t
e Posted PN in the Artesia newspaper — July 22"

e Posted signs at the Main Office entrance and near the NW corner of the north RO field on July 29%.

The PN for the signs is a 30-day posting period. This sets the end of the complete PN period on August 28™. We plan to
submit the affidavits next week.

Regards,

SMD

Scott M. Denton



Chavez, Carl J, EMNRD

From: Chavez, Carl J, EMNRD

Sent: Wednesday, June 03, 2015 4:14 PM

To: 'Denton, Scott’; Griswold, Jim, EMNRD

Cc: Marks, Allison, EMNRD; Brancard, Bill, EMNRD; McWatters, Denise; O'Brien, Robert
(Bob) K.; Holder, Mike

Subject: Application for Modification of Discharge Permit GW-28 to Increase the Reverse
Osmosis Reject Water Discharge Volume, dated May 22, 2015

Attachments: Attachment 1 Public Notice RO Fields 6-2-2015.pdf

Mr. Denton:

The Oil Conservation Division (OCD) has received Navajo Refining Company L.L.C.’s (operator) application
for modification of the discharge permit and initial fee, dated May 22, 2015 for the Artesia Refinery located in
the SE/4 of Section I, E/2 of Section 8, W/2 of Section 9. N/2 of Section 12, Township 17 South. Range 26 East.
NMPM, Eddy County, New Mexico.

The department has determined based on 20.6.2.3108 NMAC that the modification application is not
administratively complete. The operator is encouraged to contact OCD to discuss Item 2 below.

The OCD has identified the following deficiencies:
1) Lack of the proposed locations and newspaper for providing notice [20.6.2.3108(A) NMAC].
2) Incomplete proposed public notice (see Attachment 1 Public Notice) per 20.6.2.3108(F) NMAC as follows:

a. Add zip code to the name and address of the proposed discharger [20.6.2.3108(F)(1) NMAC].

b. Add more specific discharge locations [20.6.2.3108(F)(2) NMAC], i.e., Unit Letter, Section,
Township, and Range with more descriptive footages from major intersections to the two farm
fields north and south of Eagle Creek.

c. Add description of the activities relative to the actual permit situation [20.6.2.3108(F)(3)
NMAC], i.e., the RO Reject water discharges to farm fields are scheduled to terminate on or
before October 21, 2016, etc.

d. Describe the expected reverse osmosis reject effluent quality from the two permanent units and
the third temporary unit with sufficient information regarding discharge quality
[20.6.2.3108(F)(4) NMAC], i.e. list constituents of concern, i.e., Chloride, Fluoride, Sulfate and
Total Dissolved Solids, based on water quality exceedances to date.

e. Include language for requests for a copy or Web link of the application associated with OCD’s
contact information for questions [20.6.2.3108(F)(6) NMAC].

This section should not be misinterpreted to be required for OCD’s Administrative Completeness review above;
however, OCD is currently conducting a technical review of the application to expedite OCD’s determination
on the application and requests perhaps as “Attachment 5 of the application the following technical
information:

1) A complete evaluation of RO Reject Water Quality, since the discharge was initiated.



2) A complete historical (> 25 years) evaluation with calculations of the estimated loading (tons) to the two
40-acre farm field areas or discharge areas based on historical (> 25 years) RO Reject Water Quality
data, i.e., General Chemistry (Cl, F, SO4, NO3, and TDS) and Metals.

3) A contaminant hydrogeologic model of the two farm fields and the leachate discharge to groundwater
beneath the two discharge locations based on 25 ft. of unsaturated zone (as a function of the actual
sedimentation or lithologic units present beneath the two areas) with groundwater present at the same
depth.

4) A statistical evaluation of max./min./avg., all exceedances of water quality standards, etc. leachate
discharge levels in groundwater beneath each farm field.

Upon receipt of the administrative completeness information or deficiencies requested above, OCD may deem
the application administratively complete and provide public notice pursuant to the WQCC notice requirements
of 20.6.2.3108 NMAC to determine if there is any public interest.

Please contact me at (505) 476-3490 or carlj.chavez@state.nm.us if you have questions. Thank you for your
cooperation in this matter.

Respectfully,

Carl J. Chavez, CHMM

New Mexico Energy, Minerals & Natural Resources Department

Oil Conservation Division, Environmental Bureau

1220 South St. Francis Drive, Santa Fe, New Mexico 87505

O: (505) 476-3490

E-mail: CarlJ.Chavez@State.NM.US

Web: http://www.emnrd.state.nm.us/ocd/

“Why Not Prevent Pollution; Minimize Waste; Reduce the Cost of Operations; & Move Forward With the Rest of
the Nation?” To see how, please go to: “Pollution Prevention & Waste Minimization” at
http://www.emnrd.state.nm.us/ocd/environmental.htm#environmental

From: Denton, Scott [mailto:Scott.Denton@HollyFrontier.com]

Sent: Friday, May 22, 2015 4:54 PM

To: Griswold, Jim, EMNRD; Chavez, Carl J, EMNRD

Cc: Marks, Allison, EMNRD; Brancard, Bill, EMNRD; McWatters, Denise; O'Brien, Robert (Bob) K.; Holder, Mike; Denton,
Scott

Subject: GW-028 Permit Modification Submittal

Jim & Carl,
Attached it the permit modification for GW-028 and a copy of the filing fee that was mailed today.

Let me know if you have any questions.



Thanks,
SMD

Scott M. Denton
Environmental Manager

The HollyFrontier Companies
P.O. Box 159

Artesia, NM 88211-0159
575-746-5487

Scott.Denton@HollyFrontier.com

CONFIDENTIALITY NOTICE: This e-mail, and any attachments, may contain information that is privileged
and confidential.If you received this message in error, please advise the sender immediately by reply e-mail and
do not retain any paper or electronic copies of this message or any attachments.Unless expressly stated, nothing
contained in this message should be construed as a digital or electronic signature or a commitment to a binding
agreement.



Attachment 1
Public Notice



NOTICE OF PERMIT MODIFICATION REQUEST

On May 22, 2015, the Navajo Refining Company L.L.C. (Navajo), Artesia, New Mexico, Refinery
(the Refinery), applied to the New Mexico Energy, Minerals & Natural Resources Department Oil
Conservation Division (OCD) for a modification of Groundwater Discharge Permit (GW-028). The
modification includes the addition of a temporary reverse osmosis (RO) unit at the Refinery to treat
water for utility use and an increase in the amount of RO reject water authorized for land application
in the permitted discharge. As specified in 20.6.2.3108B New Mexico Administrative Code
(NMAC), the Refinery is providing this notice of permit modification request to all persons on the
facility mailing list. This notice includes the information required by 20.6.2.3108F NMAC.

The Refinery operates two permanent RO units to treat raw water for use as boiler feed water or
cooling tower makeup water in the Refinery process. An additional RO unit has been installed to
serve as a back-up unit for the existing permanent RO units in the event of a maintenance shutdown
and to supplement the capacity of the two existing permanent RO units operating at the facility. Due
to the increased processing capacity of the Refinery and the corresponding demand for boiler feed
water and cooling tower makeup water, use of the temporary RO unit has increased over time.

The water treatment process produces reject fluids that are authorized in the Discharge Permit to be
applied within the Refinery’s property at a daily maximum of approximately 10,000 bbl/day. Navajo
is requesting that the discharge limit in Discharge Permit GW-028 be increased to approximately
20,000 bbl/day (calculated on a 12-month rolling average basis) due to increased refining capacity
and the need for a corresponding increase in boiler and cooling tower operations. No change to the
discharge water quality is expected.

Ground water that may be affected by the discharge occurs at a depth of approximately 25 feet below
ground surface with a total dissolved solids concentration of approximately 2,500 mg/L.. The
requested increased discharge volume is not expected to adversely impact existing groundwater

quality.

The Refinery is located at 501 East Main, Artesia, NM. The discharge, increased in volume, will
continue to be applied to the surface of an open space within the Refinery boundaries, which is
located on the northern part of the Refinery east of US-285 and south of East Richey Avenue.

Comments or questions should be sent to the following OCD contact:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

The OCD will accept comments and statements of interest regarding this application and will create a
facility-specific mailing list for persons wishing to receive future notices.



Chavez, Carl J, EMNRD

From: Denton, Scott <Scott.Denton@HollyFrontier.com>

Sent: Friday, May 22, 2015 4:54 PM

To: Griswold, Jim, EMNRD; Chavez, Carl J, EMNRD

Cc: Marks, Allison, EMNRD; Brancard, Bill, EMNRD; McWatters, Denise; O'Brien, Robert
(Bob) K.; Holder, Mike; Denton, Scott

Subject: GW-028 Permit Modification Submittal

Attachments: 150522 GW-028 RO Volume Increase Permit Modification Submittal.pdf; 150522 Permit

Mod Filing Fee Transmittal Letter.pdf

Jim & Carl,

Attached it the permit modification for GW-028 and a copy of the filing fee that was mailed today.
Let me know if you have any questions.

Thanks,

SMD

Scott M. Denton
Environmental Manager

The HollyFrontier Companies
P.O. Box 159

Artesia, NM 88211-0159
575-746-5487

Scott.Denton@HollyFrontier.com

CONFIDENTIALITY NOTICE: This e-mail, and any attachments, may contain information that is privileged
and confidential.If you received this message in error, please advise the sender immediately by reply e-mail and
do not retain any paper or electronic copies of this message or any attachments.Unless expressly stated, nothing
contained in this message should be construed as a digital or electronic signature or a commitment to a binding
agreement.



=

HOLLYFRONTIER.

May 22, 2015

Director, Qil Conservation Division

NM Energy, Minerals & Natural Resources Dept. Certified Mail/Return Receipt
1220 S. St. Francis Drive 7011 3500 0001 4786 4788
Santa Fe, NM 87505

Re:  Discharge Permit GW-028 - Permit Modification Filing Fee
WQA-OCD-C0O-2015-002
Application for Modification
Navajo Refining Company, L.L.C.
Artesia Refinery

Dear Director:

Enclosed please find a check in the amount of $100 in payment of the permit filing fee pursuant to
20.6.2.3114 NMAC for the Permit Modification Application to GW-028. If you have any questions,
please do not hesitate to contact me at (575) 746-5487.

Sincerely,

Nale oS
Scott M. Denton
Environmental Manager

Linclosure

Blectronic cc: QCD; Bill Brangard, Allison Marks, Jim Griswold, Carl Chavez
HFC Bob O’Brien, Mike Holder, Denise McWallers

Environmental File: OCD.RO Reject Flow Data. Permit Mod
150522 Permit Mod Filing Fee Transmittal Letter

Navajo Refining Company, L.L.C.
501 East Main + Artesia, NM 88210
(575) 748-3311 « http://www.hollyfrontier.com




“ARTESIA, NN 58210 - R P o .
.‘FORINQUfRiESCALL{480)3943122 o _ L _ _ e . AN S S

Qo0s3zd . - 3124

e mm'; { ;i" PERSONAL MONEY ORDER . B
: Remiite'f':!'- SCOTI'MDENTON S ‘ : O : o
. OperatoriD.. u303653

. May 22,.2_0'15 :
PAY TO THE ORDER OF PWATER QUALITY MANAGEMENT FUND*** -

***One hundred dbﬂé.r.s.énd no ceﬁts**.* . T L **$100.00™**

Payse Address: 1220 SOUTH ST, FRANCIS DR; EANTA FE NM 87505

_‘MernU' T UNEW MEXICOX Ensnﬁv ulNERALs ENATUH.AL

WELLSFARGOBANK NA : .' : I S ) ' C VOID IF OVERUS §  100.00
BIGW MAINST ° : Do o o A e

“Purchasei’s Signalure

Seeurity Features Included. [=L) Detzils on Bach.




HOLLYFRONTIER.

May 22, 2015
Submitted electronically via email to jim.griswold@state.nm.us and carlj.chavez@state.nm.us

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

RE: WQA-OCD-CO0-2015-002
Application for Modification
Discharge Permit GW-028
Navajo Refining Company, L.L.C.

Dear Sirs:

In accordance with Paragraph 1 of Exhibit A to Agreed Compliance Order No. WQA-OCD-CO-
2015-002, dated April 27, 2015 (the Order), the Navajo Refining Company (Navajo), Artesia, New -
Mexico Refinery (the Refinery) hereby submits an application for modification to Discharge Permit
GW-028 (Discharge Permit). This letter and all attachments provided herein constitute the permit
modification request required under the Order.

The scope of this modification request includes the following three elements, which are further
addressed and explained below, with applicable supporting documentation attached:

* Increasing the total maximum volume of reverse osmosis (RO) reject fluids that
can be applied to the surface of the Refinery’s discharge fields (also referred to
as “farms”) from approximately 10,000 barrels per day (bbl/day) to
approximately 20,000 bbl/day calculated on a rolling 12-month average. The
current discharge limit is contained in Permit Condition 4.A, but is also
referenced in Conditions 1.A., 1.B., and 6.C.

¢ Operating a temporary RO unit at the Refinery.
¢ Updating the Refinery processing capacity to 105,000 bbls/day.

It is Navajo’s understanding that the addition of the temporary RO unit and the requested revision to
the discharge volume limit will require public notice. A copy of public notice of this permit
modification request with respect to these two changes is found at Attachment 1, including the
information required by 20.6.2.3108F New Mexico Administrative Code (NMAC).

In accordance with 20.6.2.3114.F NMAC, Navajo has submitted the applicable permit modification
filing fee (3100) and understands that a permit fee will be assessed upon approval of the permit
modification request.

Navajo Refining Company, L.L.C.
501 East Main ¢ Artesia, NM 88210
(575) 748-3311 » http://www.hollyfrontier.com




Page 2 of 7

Modification Request - Increase the Permitted Volume of RO Reject Fluid Discharges

Condition 4.A of the Discharge Permit currently authorizes Navajo to discharge approximately
110,000 barrels per day (bbl/day) of RO reject fluids from two permanent RO units to the discharge
fields (also referred to as “farms™). Navajo is hereby requesting to modify the Discharge Permit to
authorize Navajo to discharge 20,000 bbl/day, calculated on a 12-month rolling average based on
daily volume measurements from the prior 12 months, consistent with Navajo’s current use of the
Refinery (including operation of a temporary RO unit), and intended future use of the Refinery until
such time as land application can cease. The remaining provisions of the Discharge Permit will
remain unchanged.

Accordingly, Navajo requests that the New Mexico Energy, Minerals & Natural Resources
Department Oil Conservation Division (OCD) approve the following modifications to Conditions
1.A., 1.B., 4.A., and 6.C. of the Discharge Permit (Note that the Permit language below is repeated
verbatim from the Discharge Permit with the exception of the requested modifications. Requested
modifications are noted in boldface type.):

1.A. Permittee and Permitted Facility, paragraph 2: The Permittee refines crude oil and
processes natural gas at its Facility. The Facility refines and processes up to 105,000 barrels
per day of crude oil and other feed stocks. The Permittee’s Facility discharges approximately
20,000 barrels per day of reverse osmosis reject fluids to the surface at the Facility’s two
farms. The Permittee is abating groundwater and vadose zone contamination at the Facility.
Groundwater that may be affected by a spill, leak, or accidental discharge occurs at a depth of
approximately 25 feet below ground surface with a total dissolved solids concentration of
approximately 2,500 mg/L.

1.B. Scope of Permit, paragraph 3: This Discharge Permit authorizes the Permittee to
discharge approximately 20,000 barrels per day of reverse osmosis reject fluids at the
Permittee’s two farms, as calculated on a 12-month rolling average basis. This Discharge
Permit does not authorize any treatment of, or on-site disposal of, any materials, product, by-
product, or oil field waste including, but not limited to, the on-site disposal of lube oil,
glycol, antifreeze, filters, elemental sulfur, washdown water, contaminated soil, and cooling
tower blowdown water.

4.A. Discharge Volume: The Permittee is authorized to discharge approximately 20,000
barrels per day of reverse osmosis reject fluids to the surface at the Permittee’s two farms, as
calculated on a 12-month rolling average basis. Discharge to Eagle Draw is prohibited.
This authorization will expire not later than October 21, 2016 or when the proposed new
Class I injection well is operationally capable of accepting the waste stream, whichever
occurs first.

6.C. Requirement to Cease All Discharge of Reverse Osmosis Reject Fluids to the
Surface at the Two Farms. The Permittee shall cease all discharges of reverse osmosis

Navajo Refining Company, L.L.C.
501 East Main * Artesia, NM 88210
(575) 748-3311 « http://www.hollyfrontier.com




Page 3 of 7

reject fluids (approximately 20,000 barrels per day as calculated on a 12-month rolling
average basis) and/or any other waste discharge to the surface on or before October 21, 2016
or when the proposed new Class I injection well is operationally capable of accepting the
waste stream, whichever occurs first.

The following text provides information on the proposed increase in the RO reject fluid discharge
volume with respect to each administrative completeness item required by 20.6.2.3108A NMAC,
found at 20.6.2.3108F (1)-(5) NMAC.

20.6.2.3108F (1) Name and Address of the Proposed Discharger:

Navajo Refining Company, L.L.C.
501 East Main, Artesia, NM 88210

20.6.2.3108F (2) Location of the Discharge:

Attachment 2 is a map that depicts the location of the Refinery’s discharge fields/farms for the
proposed maximum volume of RO reject fluids of approximately 20,000 bbl/day as calculated on a
12-month rolling average basis. The map also depicts the discharge point for the temporary RO unit,
which is the same outfall as that used for discharges from the permanent RO unit at the South RO
Reject field. The location of the two permanent RO units and the temporary RO unit are also
depicted on Attachment 2.

20.6.2.3108F (3) Brief Description of the Activities that Produce the Discharge:

The Refinery operates two permanent RO units that generate reject fluids that are authorized in the
Discharge Permit to be applied to the fields/farms at a daily maximum of approximately 10,000
bbl/day. In addition, the Refinery has installed a temporary RO unit that serves as a back-up unit for
the existing permanent RO units in the event of a maintenance shutdown and to supplement the
capacity of the two existing permanent RO units operating at the facility. Due to the increased
processing capacity of the Refinery and the corresponding demand for boiler feed water and cooling
tower makeup water, use of the temporary RO unit has increased over time.

A technical summary of the temporary RO unit and process, and a RO unit process diagram, are
provided in Attachment 3. As explained further in Attachment 3, the units (permanent and
temporary) function similarly in the pre-treatment of fresh groundwater, either purchased from the
City of Artesia or produced from the Refinery’s deep artesian wells, to be used as boiler feed water
or cooling tower makeup water.

20.6.2..3108F (4) Brief Description of the Volume and Quality of the Discharge:

Basis of Volume Increase Request and Compliance Measurement Method

Navajo Refining Company, L.L.C.
501 East Main * Artesia, NM 88210
(575) 748-3311 - http://www.hollyfrontier.com




Page 4 of 7

Each RO unit is designed to operate at 75% recovery with a total RO reject flowrate of 134 gpm, or
nearly 5,000 bbl/day. With three RO units currently operating at the Refinery, Navajo projects that
RO reject discharge volumes will consistently reach 15,000 bbl/day (three units generating 5,000
bbl/day each). In practice, however, achievable recovery percentages vary based upon the quality of
the incoming water, system design, and other operational factors; therefore, Navajo is requesting a
modification to the discharge volume limit to approximately 20,000 bbl/day as calculated on a 12-
month rolling average basis to allow for these variations in achievable efficiency and associated
discharge flowrates. The requested approximate 20,000 bbl/day discharge volume is consistent with
Navajo’s current use of the Refinery (including operation of the temporary RO unit).

The discharge volume will be measured on a daily basis. Discharge flow from the permanent units is

~metered and recorded by the Refinery’s control system and historian. The temporary RO unit is a
rental unit which is metered by the vendor who maintains the meter records and makes those records
available to the Refinery. A Refinery operator will log the temporary RO unit’s discharge volume
data on a daily basis and submit the data to the Refinery’s Environmental Department staff at the end
of each week.

Data from the two permanent units and the temporary RO unit will be evaluated by the
Environmental Department to ensure compliance with Condition 4.A. of the Discharge Permit. The
average discharge volume shall be calculated on a 12-month rolling average based on daily volume
measurements from the prior 12 months. Navajo will monitor and record discharge flowrate data on
a daily basis for each RO unit individually and for all RO units together. Discharge volumes shall
continue to be reported to the OCD in the Annual Discharge Permit Report in accordance with the
requirements of Condition 2.F. of the Discharge Permit and as required by the Order.

Quality of the Discharge and Compliance Monitoring

The quality of the additional volume of RO reject fluids (including operation of the temporary RO
unit) is expected to be similar to the quality of the discharges from the two permanent RO units
reported to OCD annually in the Annual Discharge Permit Report. The water source (i.c., the City of
Artesia or the Refinery’s deep artesian wells) is the same for the current permanent units and the
temporary unit, and will be the same for any future permanent RO units. As RO unit design,
operation, and influent for the permanent and temporary RO units is similar, it is reasonable to expect
that the resulting discharge quality will also be similar.

Analytical data for samples of the temporary RO unit reject fluids collected on April 14, 2015 and
April 28, 2015 confirm that these fluids are comparable in quality to the reject fluids from the
permanent units. A copy of the analytical reports for the temporary RO unit reject stream and the
permanent RO reject stream samples, are provided in Attachment 4.

Navajo proposes to collect and analyze grab samples of the temporary RO unit discharge (and record
and report, and maintain records) in accordance with the quality monitoring requirements for the two

Navajo Refining Company, L.L.C.
501 East Main * Artesia, NM 88210
(575) 748-3311 - http://www.hollyfrontier.com




Page 5 of 7

existing permanent RO units set forth in Condition 4.B. of the Discharge Permit. These samples will
be collected during semi-annual groundwater monitoring sampling events.

The Discharge Permit’s quality sampling and reporting requirements also apply to the increased
discharge volume, and these requirements satisfy 20.6.2.3109C(2) NMAC (criteria for the OCD
Secretary’s decision on permits and permit modifications, including protection of groundwater and
discharge monitoring systems).

20.6.2.3108F (5) Depth to and Total Dissolved Solids Concentration of the Ground
Water Most Likely to be Affected by the Discharge:

The Discharge Permit (Condition 1.A.) identifies groundwater that may be affected by Refinery
operations as occurring at a depth of approximately 25 feet below ground surface with a total
dissolved solids (TDS) concentration of approximately 2,500 mg/L.

In general, lithologic logs from monitor wells installed in and near the Refinery process area
document a shallow saturated zone overlying the main valley fill alluvium and containing water of
variable quality in fractured caliche and sand and gravel lenses at depths of 15 to 30 feet below
ground surface. The general direction of flow in this shallow saturated zone is to the east toward the
Pecos River. The water in the shallow saturated zone is highly variable in quality, volume, areal
extent, and saturated thickness. Concentrations of TDS exceeding 2,000 mg/L and sulfate exceeding
500 mg/L have been recorded northwest (upgradient) of the Refinery.

In accordance with Condition 6.D. of the Discharge Permit, Navajo has completed a site
investigation of the discharge fields and submitted the Reverse Osmosis Reject Water Discharge
Fields Investigation Final Report to the OCD in February 2014. The investigation indicated minor
impacts to the geochemistry of the groundwater beneath the fields; however, it is inconclusive
whether the RO reject discharge stream may potentially be contributing to elevated constituents of
concern in groundwater, or if there may be upgradient sources of these compounds. Navajo has
initiated a background study for the discharge fields and has proactively recommended continued
groundwater monitoring of the six groundwater monitoring wells in the RO reject discharge field on
a semiannual basis.

Quarterly sampling events conducted for the RO discharge field investigation reported in the
February 2014 Investigation Final Report were completed during 2013, a time period during which
the temporary RO unit was in operation and RO reject fluid discharges exceeded 10,000 bbl/day.
Hence, neither continued operation of the temporary RO unit nor increased discharge rates are
expected to adversely impact groundwater quality. Continued monitoring will be conducted in
accordance with the Facility Wide Groundwater Monitoring Plan.

As stated in Section 1.12 of the Agreed Compliance Order with the OCD, there are no known or
anticipated damages to human health or the environment associated with the discharges discussed
above. Discharges take place solely on Navajo property, and moreover, as also noted in the Order

Navajo Refining Company, L.L.C.
501 East Main * Artesia, NM 88210
(575) 748-3311 » http://www.hollyfrontier.com




Page 6 of 7

and in the discussion above, Navajo’s groundwater monitoring system has not confirmed any human
health or environmental risks that may be attributed to the discharge of RO reject fluid above 10,000
bbl/day.

The results of the discharge field site investigation and temporary RO unit reject fluids analysis, and
the continued monitoring of the RO reject discharge and groundwater, also address 20.6.2.3109C(1)
NMAC (criteria for the OCD Secretary’s decision on permits and permit modifications, including no
impact on groundwater that has a TDS concentration of 10,000 mg/I or less).

Conclusion

The above information and attachments constitute the permit modification request required by
Exhibit A, Paragraph 1, to the Agreed Compliance Order. The permit modification request includes
the information required for administrative completeness under 20.6.2.3108F (1)-(5) NMAC.

Navajo will complete all required sampling, analysis, and reporting for the permanent and temporary
units under the requirements of the Discharge Permit. Based on the results of the recent discharge
field site investigation and RO reject fluids sample analysis, land application of the requested
additional volume of RO reject fluids is not expected to adversely impact groundwater at the
discharge field location. Therefore, the permit modification request satisfies 20.6.2.3109C(2)
NMAC (criteria for the OCD Secretary’s decision on permits and permit modifications, including
protection of groundwater and discharge monitoring systems) and 20.6.2.3109C(1) NMAC (criteria
for the OCD Secretary’s decision on permits and permit modifications, including that groundwater
that has a TDS concentration of 10,000 mg/1 or less will not be affected).

Navajo is committed to working cooperatively with OCD to help facilitate its review of this permit
modification request. We appreciate the attention OCD has given to this matter and OCD’s prompt
consideration of this application. If you have any questions or comments, please do not hesitate to

contact me at 575-746-5487.

Sincerely,

Scott M. Denton
Environmental Manager

Enclosures:

Attachment 1: Public Notice

Attachment 2: Reverse Osmosis Unit and Discharge Locations

Attachment 3: Temporary Reverse Osmosis Unit Technical Summary

Attachment 4: Temporary Reverse Osmosis Unit Reject Fluid Sample Analysis Data

Navajo Refining Company, L.L.C.
501 East Main » Artesia, NM 88210
(575) 748-3311 - http://www.hollyfrontier.com




CC.

HFC: D. McWatters, R. O’Brien, M. Holder
OCD: A. Marks, B. Brancard

Navajo Refining Company, L.L.C.
501 East Main * Artesia, NM 88210
(575) 748-3311 - http://www.hollyfrontier.com

Page 7 of 7




Attachment 1
Public Notice




NOTICE OF PERMIT MODIFICATION REQUEST

On May 22, 2015, the Navajo Refining Company L.L.C. (Navajo), Artesia, New Mexico, Refinery
(the Refinery), applied to the New Mexico Energy, Minerals & Natural Resources Department Oil
Conservation Division (OCD) for a modification of Groundwater Discharge Permit (GW-028). The
modification includes the addition of a temporary reverse osmosis (RO) unit at the Refinery to treat
water for utility use and an increase in the amount of RO reject water authorized for land application
in the permitted discharge. As specified in 20.6.2.3108B New Mexico Administrative Code
(NMAC), the Refinery is providing this notice of permit modification request to all persons on the
facility mailing list. This notice includes the information required by 20.6.2.3108F NMAC.

The Refinery operates two permanent RO units to treat raw water for use as boiler feed water or
cooling tower makeup water in the Refinery process. An additional RO unit has been installed to
serve as a back-up unit for the existing permanent RO units in the event of a maintenance shutdown
and to supplement the capacity of the two existing permanent RO units operating at the facility. Due
to the increased processing capacity of the Refinery and the corresponding demand for boiler feed
water and cooling tower makeup water, use of the temporary RO unit has increased over time.

The water treatment process produces reject fluids that are authorized in the Discharge Permit to be
applied within the Refinery’s property at a daily maximum of approximately 10,000 bbl/day. Navajo
is requesting that the discharge limit in Discharge Permit GW-028 be increased to approximately
20,000 bbl/day (calculated on a 12-month rolling average basis) due to increased refining capacity
and the need for a corresponding increase in boiler and cooling tower operations. No change to the
discharge water quality is expected.

Ground water that may be affected by the discharge occurs at a depth of approximately 25 feet below
ground surface with a total dissolved solids concentration of approximately 2,500 mg/L. The
requested increased discharge volume is not expected to adversely impact existing groundwater
quality.

The Refinery is located at 501 East Main, Artesia, NM. The discharge, increased in volume, will
continue to be applied to the surface of an open space within the Refinery boundaries, which is
located on the northern part of the Refinery east of US-285 and south of East Richey Avenue.

Comments or questions should be sent to the following OCD contact:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

The OCD will accept comments and statements of interest regarding this application and will create a
facility-specific mailing list for persons wishing to receive future notices.




AVISO DE SOLICITUD DE MODIFICACION DEL PERMISO
DIVISION DE CONSERVACION DE PETROLEO

El dia 22 de Mayo de 2015, la Refinerfa Navajo Refining Company L.L.C. (Navajo), Artesia, New
Mexico (NM) (la Refineria), ha solicitado a la Divisién de Conservacién de Petréleo (Oil Conservation
Division) (OCD) del Departamento the Energia, Minerales y Recursos Naturales de Nuevo México (New
Mexico Energy, Minerals & Natural Resources Department) una modificacién del Permiso de Descarga
de Agua Subterranea (Formulario GW-028). La modificacion abarca la adicion una unidad de ésmosis
inversa (OI) temporaria en la Refineria para tratar agua utilitaria y un aumento en la cantidad de agua de
rechazo de la Ol autorizada para aplicacion al campo como parte de las descarga permitida. Conforme al
Cédigo Administrativo de Nuevo México (NMAC) 20.6.2.3108 B, la Refineria publica el presente aviso
de solicitud de modificacién del permiso a todas las personas en la lista de contactos de la Refineria. Este
aviso incluye la informacion requerida por NMAC Seccién 20.6.2.3108F.

La Refineria opera dos unidades OI permanentes para tratar aguas no tratadas para uso en calderas o en
torres de enfriamiento en el proceso de la Refineria. Una unidad OI adicional ha sido instalada para servir
como unidad de respaldo para las unidades OI permanentes durante la desactivacién para mantenimiento,
y para suplementar la capacidad de las unidades OI permanentes que operan en la instalacién. Debido al
aumento de capacidad de procesamiento de la Refineria y la correspondiente demanda de agua tratada
para calderas y torres de enfriamiento, el uso de la unidad OI temporaria ha incrementado.

El proceso de tratamiento de agua produce fluidos de rechazo autorizados en el Permiso de Descarga, los
cuales seran depositados dentro de la propiedad de la Refineria en una cantidad diaria maxima de 10.000
barriles por dia (bbl/dia). Navajo solicita que el limite de descarga en el Permiso de Descarga GW-028
sea aumentado a 20.000 bbl/dia (calculado a la media mévil de 12 meses) debido al aumento de la
capacidad refinera y a la necesidad del correspondiente aumento operacional de calderas y torres de
enfriamiento. No se anticipa ninglin cambio a la calidad de agua de descargada.

El agua subterranea potencialmente afectada por la descarga se encuentra a una profundidad aproximada
de 25 pies (7,6 metros) bajo la superficie de terreno, con una concentracion total aproximada de sélidos
disueltos (total dissolved solids) de 2.500 miligramos por litro (mg/L). No se anticipa que el aumento del
volumen de descarga solicitado produzca ninglin impacto negativo en la calidad existente del agua
subterranea.

La Refineria estd ubicada en 501 East Main, Artesia, NM. La descarga, de mayor volumen continuara
siendo aplicada a una superficie abierta dentro de los limites de la propiedad de la Refineria, la cual est4
ubicada en la parte norte de la Refineria, al este de la carretera US-285, y sur de la Avenida East Richey.

Comentarios o preguntas acerca de esta solicitud pueden ser mandados al siguiente contacto de la OCD:

Mr. Carl Chavez

Oil Conservation Division

New Mexico Energy, Minerals & Natural Resources Department
1220 South St. Francis Drive

Santa Fe, NM 87505

(505) 476-3490

carlj.chavez@state.nm.us

La OCD aceptard comentarios y declaraciones de interés con respecto a esta solicitud y creara una
lista de contactos especifica para todas personas que deseen recibir avisos en el futuro.

!
!
|
|
|




Attachment 2
Reverse Osmosis Unit and Discharge Locations




Al N . .-.

North RO Reject Field

1 u
J—=

=

EAST RICHEY AVENUE

DISCHARGE POINT
(PERMANENT RO
UNIT ONLY)

L]
| 1A
L L]

|
I
| | South RO Reject Field
I

e Hle

DISCHARGE POINT
(PERMANENT AND
TEMPORARY RO UNIT)

Partners\Navajo Lovington\234409 OCD_Permit _Modification\234409 A4.mxd

Document Path: J:\Holly Ener

[a)
<
o
o
P4
o
EEEEENEE N g‘
AT EMPORARVY(RO]
[PERMANENT{ROJ
LEGEND N RO REJECT WATER DISCHARGE PERMIT MODIFICATION

K

=

o

DISCHARGE POINT

PERMANENT AND TEMPORARY RO UNIT LOCATIONS
NAVAJO REFINING PROPERTY

MONTANA REFINING PROPERTY

REJECT FIELD IRRIGATION TRENCHES

RO REJECT WATER DISCHARGE FIELD

REFINERY FENCELINE

WATERWAYS

THREE-MILE DITCH DITCH AND EXISTING UNDERGROUND DISCHARGE PIPING

SOURCE: ARCADIS US INC, ESRIAND THEIR DATA PARTNERS

NAVAJO REFINING COMPANY
ARTESIA REFINERY, EDDY COUNTY, NEW MEXICO

PROJECT NUMBER: 234409 FILE NAME: 234409_A4

500 1,000

Feet AUTHOR: KVILLATORO DATE: 4/24/2015

1in=1,000 ft
ATTACHMENT

2

505 E. HUNTLAND DR.
SUITE 250

AUSTIN, TX 78752
PH:512-329-6080




Attachment 3
Temporary Reverse Osmosis Unit Technical Summary




Temporary Reverse Osmosis (RQ) Unit Technical Summary

Operational Overview

The purpose of the Refinery’s RO units, including the temporary RO unit, is to remove dissolved
solids from incoming fresh water by passing high pressure feed water through a series of filter
elements that contain a semi-permeable RO membrane. This membrane prevents large molecules, or
dissolved solids, from passing through the membrane, but does allow smaller water molecules to pass
through the membrane. The clean water then becomes the RO permeate, or product water (suitable
for use in critical needs for boiler steam generation and cooling tower operation), while the
concentrated, dissolved solids in the feed water becomes the RO concentrate, or reject. The
Refinery’s RO units (temporary and permanent) function similarly in the pre-treatment of fresh
groundwater. ‘

Process drawings are included in the RO Unit Operational Overview. The process drawings depict
the RO unit pump and vessel skid layouts, instrumentation and controls, and trailer plot plan. The
features and operation of the Refinery’s RO units, uncluding the temporary RO unit, are further
summarized below.

Percent Recovery

Typically, RO systems are designed to operate at 75% recovery, though the achievable percent
recovery is dependent on a number of factors and consequently, can vary. Percent recovery is
defined as the volume of permeate water produced per equivalent volume of feed water. For
example, a system that produces 50 gallons per minute (gpm) of permeate at 75% recovery will have
a feed water flow rate of 67 gpm. The remaining 17 gpm will carry away the concentrated dissolved
solids in the RO reject stream. The ratio of permeate to feed water is a critical operating and design
parameter that needs to be maintained in order to achieve maximum efficiency of the system.

In practice, recovery percentages vary based upon the quality of the incoming water, system design,
and other operational factors; however, a minimum concentrate, or reject water discharge, flow rate
must always be maintained to effectively remove the concentrated dissolved solids from the system.
The minimum concentrate flow rate is determined by the minimum velocity requirements of the
membrane manufacturer and the design of the system arrays. RO systems are designed to operate at
a specific rate of permeate production, and require a minimum concentrate flow to achieve this
permeate production level. The percent recovery is achieved by setting the concentrate flow rate; too
low of a concentrate flow will lead to scaling and deposition on the membrane surface; too high of a
concentrate flow rate will decrease the amount and quality of the permeate water produced. In
summary, the concentrate flow, or reject water discharge volume, should be maintained at a volume
equal to or greater than the minimum volume required for efficient operation of the system; i.e.,
concentrate flow cannot be lowered with the sole purpose of minimizing reject water discharge
volumes.

Source: Duplex 200 gpm Reverse Osmosis Systems Operation Manual; provided by Water Surplus




Temporary RO System Array

The temporary RO unit consists of two individual single pass RO systems housed in one trailer.
Each system, in turn, is designed to produce 200 gpm of permeate at 75% recovery, resulting in a
design rate of 67 gpm of reject flow. With two systems in each unit, the total unit permeate flow is
designed to be 400 gpm resulting in a total unit reject flow of 134 gpm.

Each system is designed to use 48-inch, 400 ft* elements distributed in two arrays. Concentrate
water from the first array feeds the second array. The design array for the RO system is 8-4, meaning
the first array contains eight pressure vessels operating in parallel, and the second array contains four
pressure vessels operating in parallel. Each pressure vessel contains four membrane elements.

Additional Temporary RO Unit Process Features

Booster Pumps

Each RO system is equipped with a low pressure booster pump at the inlet to ensure sufficient
pressure to drive the feed water through the pre-filter cartridges and supply the high pressure RO
process pump.

Pre-Filters

Each system contains two pre-filters for removal of suspended solids from the feed water. The pre-
filters protect the RO system membranes by removing solids that would otherwise plug the small
channels in the membrane.

Process Pumps

Each RO system is equipped with a high pressure process pump located at the inlet to the pressure
vessels.

Source: Duplex 200 gpm Reverse Osmosis Systems Operation Manual; provided by Water Surplus




Temporary RO Unit Technical Summary

The temporary RO unit consists of two skids operating inside of a trailer.

Skid Feed Flow 267 gpm
Total Feed Flow 534 gpm
Skid Permeate (Product) Flow 200 gpm
Total Permeate (Product) Flow 400 gpm
Skid Reject Flow 67 gpm
Total Reject Flow 134 gpm
Design Recovery Rate 75%
Nominal Flux (per skid) 15 gfd
Membranes

Length 48 inches

Area 400 ft*

Membranes 48
Prefilters

Filter Housings 2

Filters/Housing 12

Filter size 30”

Porosity 5 um

Source: Duplex 200 gpm Reverse Osmosis Systems Operation Manual; provided by Water Surplus




Attachment 4
Temporary Reverse Osmosis Unit
Reject Fluid Sample Analysis Data




April 16, 2015

ANALYTICAL REPORT  myESC

ARCADIS US -TX

Sample Delivery Group: L759281

Samples Received; 04/15/2015

Project Number: TX000836.0008.15009
Description: Reject

Report To: Project Manager

29289 Briarpark Dr., Suite 300
Houston, TX 77042

Entire Report Reviewed By: %d« iy

Pan Langod.




TABLE OF CONTENTS ONELAB, NATIONWIOF. 3

'Cp: Cover Page 1

*Tc: Tabie of Contents 2

33s: Sample Summary 3

*Cn: Case Narrative 4

®Sr: Sample Results 5 n
REGULAR UNIT SCUTH FIELD RD REJECT  L759281-01 5 cn
TEMPORARY UNIT SOUTH FIELD RD REJECT L759281-02 g ‘E?Sr.

$Qc: Quality Control Summary 13 ‘-.—'
Gravimetric Analysis by Metnod 2540 C-2011 13 "ac
Wet Chemistry by Method 353.2 14 —
Wet Chemistry by Method 90128 - 1B ¢l
Wet Chemistry by Method S056MOD 16 Al
Mercury by Method 7470A 18
Metals ({CPMS) by Methed 6020 20 gSC
Volatite Organic Compeunds (GC) by Method 8G15D/GRQO 22 I
Volatite Organic Compounds {GC/MS) by Method 82608 23
Semi-Volatile Organic Compounds {GC) by Method 8015 28
Polychlerinated Biphenyls {(GC} by Methiod 8032 29
Semi Volatile Organic Compeounds (GC/MS) by Methed 8270C 30

'Gl: Glossary of Terms , 35

8Al: Accreditations & Locations 35

°Sc: Chain of Custody 37




. ONELAB NATION

Collected by' ' Collected datefime  Recelved dateftime

REGULAR UNIT SOUTH FIELD RD REJECT L759281-01 GW Scolt iee 0451330 0415115 03:00
Method Batch Dilution  Preparation Analysis Analysls Analyst
dateftime date/time
Gravimetric Analysis by Method 2540 C-2011 WG782480 1 0411615 1717 0417/1515:25 MF
Mercury by Method 7470A WG782318 H 042015 15:24 042115 09:32 ESC
Mercury by Method 74704 WG5784623 1 04/251515:21 0472715 08:39 ESC
Metals (ICPMS) by Methad 6020 WG183437 it} 0412115 20113 04/23/1513:38 JD
Metals {ICPMS) by Method 6020 WGTE3437 5 0472115 2013 04/23/1512:53 JD 4'Cn
Polychlorinated Biphenyls (GC) by Method 8082 WG782838 1 04717715 15:34 04/20/15 10:42 EGR |
Semi Volatile Organic Compounds (GC/MS) by Method 8270C WG782361 1 04/16H15 16:08 04117115 05:02 ADF 5
Semi Volatile Organlc Compounds (GC/MS) by Method 8270C WG782361 1 04/16/15 16:08 041715 17:00 KMF Sr
Semi-Volatile Crganic Compounds {GC} by Method 8015 WG782628 1 0446/15 08;43 0471615 17:17 JNS
Volatile Organic Compounds (GC) by Method B015D/GRO WG782393 : 1 04/16/15 21:05 04116115 24:05 MCB SQ ¢
Volatile Organic Compounds (GC/MS} by Method 82608 WG782439 1 0418715 02:24 0441815 02:24 KLO |
Wet Chemistry by Method 353,2 WG7B3651 1 04/2411512:35 04/24/1512:35 JAL -
Wet Chernistry by Method 90128 WG783058 1 0441815 12:19 04/2115 09:48 MCG Gl
Wet Chemistry by Method 9056MOD WG782433 1 0472015 19:21 042015 193:21 NJM —
Wet Chemistry by Method S056M0D ] WG782493 50  04/20M1522:25 04/20/15 22:25 NJM ¥ Al
Collected by Collected datefime ~ Recelved detetime  ——
TEMPORARY UNIT SOUTH FIELD RD REJECT L759281-02 GW Scolt Ude 047415 13:15 0415116 05:00 S¢
Method 8atch Dllution  Preparation Analysis Analysis Analyst
dateftime dateftime
Gravimetric Analysis by Mathod 2540 C-20M WG782480 1 0411615 17:17 041715 15:28 MF
Mercuty by Method 7470A WG782318 1 0472015 15:24 0472115 09:45 ESC
Mercury by Method 7470A WG784623 1 04/25/15 15:21 04/2715 08:42 - ESC
Metals (ICPMS) by Method 6020 ) WG783437 10 04/21115 20213 04/2315 13:41 Jo
Metats (ICPMS} by Method 6020 W(5783437 5 Q4/21115 20:13 04/23115 13:02 Jo
Polychiorinated Blphenyls (GC) by Method 8082 WG782838 1 04417115 15:34 04720115 10:65 EGR
Semi Volatile Grganic Compounds (GC/MS) by Method 8270C WG782361 1 04/16/1516:08 0417115 05:25 ADF
Semi Volatile Organic Compounds (GC/MS) by Method 8270C WG782361 1 041615 16:08 04/1715 1717 KMF
Semi-Volatile Organic Compounds (GC) by Method 8015 WG782628 i 04/i6A5 08:43 0441615 17:34 JNS
Yolatile Organic Compounds {GC) by Methed 8015D/GRO WG782393 1 04416115 21:27 0441615 21:27 MCB
Volatile Otrganic Compounds {GC/MS) by Method 8260B. WG782439 1 04/18/15 02:46 04118715 02:46 KLO
Wet Chemistry by Method 3532 WG783651 1 04/24015 12:39 04/24/1512:39 JAL
Wet Chemistry by Method 9012B ' WG7B3058 1 04/18/1512:19 Q4/21115 09:49 MCG
Wet Cheristry by Method 9056MOD WG782493 1 04720115 19:36 04/20/1519:36 NJW
Wet Chemistry by Methed 9056MOD WG782493 50 0472015 22:40 0472015 22:40 NJM




CASE NARRATIVE ONE L A3, NATIONWIDE.

All sample aliquots were received at the correct temperature, in the proper containers, with the
appropriate preservatives, and within method specified holding times. All Method and Batch Quality
Control are within established criteria except where addressed in this case narrative, a
non-conformance form or properly qualified within the sample resuits. By my digital signature below, |
affirm to the best of my knowledge, all problems/anomalies observed by the laboratory as having the
potential to affect the quality of the data have been identifled by the laboratery, and no information or
data have been knowingly withheld that would affect the quality of the data.

St .

Pait La’ngfurd:' =

Pam Langford
Technical Service Representative

IEEE

i

7

Sr

Sc




- REGULAR ONIT SOUTH FIELD RU REJECT - =

Grawmetnc Analy5|s by Method 2540 C-20M

Result Qualifler MDL RDL Dilution  Analysis Batch Co
Analyte ugfl ugh ug/l date f time
Dissolved Solids 2950000 2800 10000 1 041712015 15:25 WG782480

jEA

Wet Chemistry by Method 353.2

Ss
Result Qualifier MDL RDL Diluticn  Analysis Batch
-Analyte ugfl ugA ug/l date/time "
Nitrate-Nitrite 2140 20.0 100 1 04/24/201512;35 WG783651 Cn

Wet Chemistry by Method 90128 -

Result Qualifier MDL RDL Dilution  Analysis Batch
Analyte ug/l ugh ugh : date /time & Qc
Cyanide U : 1.80 5,00 1 04/21/2015 09:48 WG783058

e

Wet Chemistry by Method 9056MOD Gl

Result Qualifier MDL RDL Dilution  Analysis Batch P
Analyte ug/! L/ date / time Al
Chioride 52900 ' 1000 1 04202015 19:21 WG782493 —
Fiig i 90 ajontie T Wenaga 4 Poc
Sulfate 1530000 3900 250000 50 0442072015 22:25 WG782493 o

Mercury by Method 74704

Result Qualifier MDL RDL Ditution  Analysis Batch
Analyte ug/l ug/l ug/t date /time

Mercury U 0.04%0 O 200 i 04/27/215 08:39 WG784623
. oo . . - .,.2915093. . .

srillaein T s

Metals (ICPMS) by Method 6020

Result Qualifier MDL KDL Dilution  Analysls Batch
Analyte ug/l ugh ug/l date / time

Alumlnum D|sso|ved 16.6 J 0.0 500 5 04/23/201512:53 W6783437'

uz312015 1253

.Cobalt Dissoved S 30 , i We783137
e R > st

Lead, Dissolved WG783437
Mangariese Dissalveit g &
Malybdenum,Dissolved 21 WG783437
Nickel Dissot ; WETBMT

Patassium, Dissbl#ed
Se[emum DISSUI\I‘ed
Silver, Dissolved
Sod¥um, issolved
Uraniumn,Dissolved
figBRsolied 71

WGTB343]

GIB3437
CUiWeredasro ol
W6783437

Volatile Organic Compounds {GC) by Method 8015D/GRC

Result Qualifier MDL RDL Difution  Analysis Batch
Analyte ugfl ugfl ugh date /time
TPH (GC/HD) Low Fraction U 310 100 1 04116/2015 21:05 WG782393




'__REGU"L_A" -U'ENI'T‘SOU.'TH.HE!_.;D@R‘D:REJ cT SAMF’LE RESULTS @1
i S EER N 1B eRRE
Volatile Organlc Comp@unds (GC) by Method 8015D/GRO
Result Qualifier MDL RCL Dilution  Analysls Batch
Analyte ugf! ugh ugft date [ time

- (5 vi-TlorooheneFiD) B3 A0 205

SWerealey oo o

Volatile Crganic Compounds {GC/MS) by Method 8260B

Result Qualifier MOL RDL Dilution  Analysis Batch

Analyte vl ug/ ugl date / time
106 ' 04/18/2015 02:24
| B s
041182015 02:2_4

Acetone U
Benzara: > o
Bromodlchloromethane

WorRoe

WG782439
Wigenez
WG?BZ439

sec-Butylbenzene
Carbon disulfide .
Carbon tetrachloride

_Cﬁi(.).réform
Ehloraristhane

W&782439
WaTgnas
04/181‘2015 02:24 WG782432
OO Weeaase
04/181'2015 02:24 WG782439
hioroethene iRece il i e O R
' : WG78243
Do ewoe Oz o wanensg
04.’18;'2015 (}2 24 WG782439
MBS B WeisMag
04/18:'2015 02:24 WG782435

cis ‘I 2 Dichloroethene
trans-1,2-Dichlorsefhene -
1 2 chhloropropane

—

We782439
o fG‘(?EQ"ASQ’ i
WG782439

cecetcec

' WG 182439

| WGTBMI
JGIB2439
WeTB2439

1,1, % Trichloioethane
ThZThchioigeth
Trlchloroethene
PR -Tifnathylbenzen
13,5 Tnmethylbenzene

Vingichloride U
o-Xylena u

m&pLXylene R

WG782439
S WezeAss
WG782430

0471812015 02:24 We782439
OANEROIS 022y T WEBMAS
0411812015 02:24 WG782439




: REGULAR UNIT SUUTH FIELD RD REJECT

RESULTS - 01

Result Qualiflas MDL RDL Dilution
Analyte ugfl ug/| ugh:

Analysis
date /time

Batch

{10-C28 Diesel Range u
CoRCA0OIRNge U e RO 00
(S} o-Ferpheny! s 50.0-150

Polychlorinated Biphenyls (GC) by Method 8082

041612095 1717

ARSIy
04/16/201517:17

WG782528

WG7B2628

Result Qualifier MDL
Ana]yte ugfl

Dilution

Analysls
date /time

Batch

PCA 1016 U
peBA g
PCB 1232
peBfIAZ L
PCB 1248
e APECE
FCB 1260

ol ecach!@mbrp 6y 555:"'”

{5} Tetrachloro-m-xylene 823

oty

Semi Volatile Organic Compounds (GC/MS) by Method 8270C

04/20/2015 1042

o

04/20/2015 10142

: '::5'041201’2015 1042

 WG782838
WETEIRR:

WG782838

WE7a2638

042002015 1042

041'20.’2015 10: 42 . . WGTB2838__

WEIgIEg
WG762838

WETEAE8 -

WG782838

Result Qualifier MDL ROL Dilution
Analyte gl ugd ug/

Analysis
date /ime

Batch

Acenaphthene
Acenaphthylef
Acetaphenone
Arithirgcena’
Alrazine
Benzaldehyds :
Benzafa)anthracene
Benzofbuoranihene:
Benzo{k)fluaranthene
‘Benzolg fijporylen
Benzo{a)pyrene

| arethogymetha -0,330 !
B|s(2~chIorolsopropyl)ethpr U 0.440 10.0 1

0.320 1.00 1

B|s{2 ch omethyi)ether U
fBramophenyl-pherifetier = - U
2-Chloronaphthalena u
ChlorophaFpfenylether U
Chrysene V]
g
U
1

Caproladlam.
Carbazole

anthracena s
3, 3~D|ch|orobenzidlne
ZADinit

2,6—D|n|trotoluene

Hlugranthne ..

Hexachlom 1,3 butadlene
Hexachlc}mcyclopentadmne R Rt AR
Hexamlorocthane
ndenpl,2,3-cd)pirens
Isophorone

U
)
U
Fluorene U
u
U
u

Naphthalera = -
Nitrabenzene

AT O

041 ];'2015 05 02

04;'1712015 05:02

041712015 05:02
L

041712015 05:02

COUTERETSTE
O4/17/2015 05102

0471015 05:02
o OIS U502

Q42015 05:02

0441212015 06:02

LA 2015 502
04/17/2015 05:02
041720150502

041712015 05:02
Q72015 05:02
04712015 05:02

OO 050L

041172015 05:02

OO 0802

0411712015 05:02

:f'-rwa73235 :

WG782361

Wi782361

WGE782361

_wmzon-s;es;ﬂz:sz;.-::'-i'
041171215 05:02

w7861
(G 7ET

We782351
CWenasE
| WG782361
WG

WG782361
:WG?BB } E
WG732351

We782361
FUWETBZAE]

W6782361
ik

WG782361




-':REGU'LA'R:' UN!T S'OU"E'H F1ELD RD-REJI:CT i

Seml Volatile Organic Compounds (GT/IMS) by Method 827OC

Result Qualifler MDL, RDL Dilution  Analysls '
date/ time

Analyte ugh
neNarosodiphenvlaring =+ 4

n-Nitrosodi-n- propylamlne U 1' ' 04.’17/2015 05.02

Phiénarithrens - S T AR OB:0d

Benzylbuty! phthalate 041772015 05:02 Ss

Bis(z-Ehytherhinalle. o sgmmmmoshaciiwemer b =
04/17/2015 05:02 4

D-n-butyl phihalate
Dlethytphibalate =0
Dimathyl phthalate

DAHT0E 0507
04/47/2015 15:02

Doty phithelale DA 0507 ©
Pyrene 04117/2015 05 02
£Methliaphthiafene

4—Chloroanlllne
4-Ghlwir —methy!phenol
2- Chlurophenol
Hilbeneofuran’.

2,44 chhlorophenol

-2hMethylphenol :
3&4-Methyl Phenol
& Nitraaniling S
3-Nitreaniline
Niiraaniine =
2-Nitrophenol

WG /82361
ENitFophenol - CREWETRREe s e e B
Pentachlorophenol WG782361

Phenel . .

24 6—Tr|chloruphenul

oo 4 5 Trlchlomphe o

1.3, 5—Trln|tr0benzene

;:rS,JE'FIu hendl ..
rS;‘ Phpno.' d5

WG/8236

WG78236‘I

04/17120;'5 05.02
L oposasar
0441772015 05 O? WG7823061
2 Tabomaphendt 730 b OB OR0R L WaTeney

{S) p-Tarphenyl-did 77.5 29.3-137 04/17/2015 05:02 WG782361

(S) 2 Ffuofob!pheny.’ 8132




Gravimetric Analysis by Method 2540 C-201 | T o

1
Result Qualifler MDL RDL Dilution  Analysls Batch | Cp
Analyte ugyl ugA ugh date / time o sseiminr
Dissolved Solids 3590000 2800 10000 1 04/17/201515:28 WG782480 2—I- c
Wet Chemistry by Method 353.2 i
S
Result Qualifier MDL RDL Dilution  Analysis Batch
Analyle uafl ugfi ugl date /time .
Nitrate-Nitrite 2470 20.0 100 1 04/24/201512:39 WG783651

Wet Chemistry by Method 90128

Result Qualifier MDL RDL Dilution ~ Analysis Batch
Analyte uayl ugA ugfi s date / time
Cyanide U 1.80- 5,00 1 041212015 09:49 WG783058

I7

Wet Chemistry by Method 9056MCD 1@l

Result Gualifier MOL Dilutlon  Analysis Batch I5
Analyte ugh vg! date / time . Al
Chioride ' 520 1 042012015 19:36 WG7B2493
Sulfate 1830000 3600 500 042012015 22:40 WG7B2493

Mercury by Method 7470A

Result Qualifier MDL RDL Dilution  Analysis Batch
Analyte ug/l ugl ug/t date /ime
Mercury u 0.0430 0.200 1 04/27/2015 08:42 WG784623
Moroury, Bissoiveet u ' 020 wajee
Metals (ICPMS} by Method 6020
Result Gluallfler MDL RDL Dilution ~ Analysis Batch

Analyte ught ugh ug/ date/ time
' 04/23/2016 13:02

ECE

04.’23;'2015__13 02
0472342015 1807
0#23/2015 13 02

23015 13:02
2015 13:0
042372075 13:02

6dbalt,DlssoIved
o Disscived
Lead D ssolved

Malybdenum D!ssnlved

0412372015 1'3:02__ _
4230151302

Volatile Organic Compounds (GC} by Method 8015D/GRO

Result Qualifier MDL RDL Dilution ~ Analysis Batch
Analyte ug/ ughl ugl date / ime
TPH (GC/FID) Low Fraction U 31.0 10a 1 0411612015 21:27 WG782393

ACCOUNT:




Result Qualifier MDL RDL Dilution  Analysis Baich
Analyte ug/l ugh ugh date / time

i o FioroEnsED) 911 L OWEERE AT

COWGTBIRY oo

Volatile Organic Compounds (GC/MIS) by Method 82608

. Result Qualifier MDL RDL Dilution  Analysis Batch
Analyte ugfl ug/l ug# date /time
50.0 04118/2015 02:46
e St
1.00

Acetone U WG732439"'

Bérane el

Eromodlchicromethane
Broftioform - =
Bromomethane
bz
sec-Butylbenzene
Carbordisalfide =" 20 e :
Carbon tefrachloride ) . 04}18/2015 02 46
#hl;uféber_lz_ene:: i . ; o . s
Chlorodlbromemethane
Chiorouthang
Chlaroform

" Q4nRI2015 02:46
i ':04/1Bf2015 @2'45 E
0471812015 02:46

WG782439
WETBMRY
W&782439
CwieTeNE
WG782439

L WGrEIANg
W5782433

We782435

1,2+ chhloroethane
1 -1-D|chlomethene

1,24 Dichloropropane
tls‘IBDichlompmpene L

T ARG 025 4ﬁ}j =
0AIB/2015 02:46

2-Butancme (MEK)

chylicliane

theYhyI Bl pentannne {MIB
Methyl tert-butyl ether

Siyrens Lt
1 11,2+ Tetrachloroethane

Tetrachloroethene
Tall i
111 Trlchloroethﬂne

Trlch]oroethene
12 Hnmethylbenzene
1,3,5-Trimethylbenzene

 WG782439
COWERMSS L
WG782439
OO 04 WETBAS9.
04{18/2015 02:46 WG782439
Wezem o
04/18/2015 02:46 W782435
O OAHEROT 0248 WG

" O4AR/2015 02: 45 W6782439

Yyl el

c-Xylene
ap-Xylene
Xylenes, Total

78.3-12t




POR--A.R‘E UNIT

H:'F'iELDQR’D REL

“Seml-VoIatHe Organlc Compounds (GC) by Method 8015

Result Qualifier MDL RDL Dilution  Analysis Batch
Analyte ugfi ug/t ugdl date / time
C10—C28 Dlesel Range U 100 1 04/16/2015 17:34 WG782628
8.0 01 S T st o
() o-Terphemyl 16 - 500150 WG782628

Polychlorinated Biphenyls (GC) by Method 8082

Result Qualifier MDL RDL Dilution  Analysis Batch

Analyte ugft ugdl ug/l date /time
PCB 1016 u 0100 0,500 1 041'20{2015 10 55 WG782838
A = e
PCB 1232 0.0420 WG7582838
5 g o J065 1055 e e
0 08560 1 04/20/2015 10:55 WG782838
050 U OAGROIBA0BY - WETS2EEE
0.500 1 04/20/2015 10:55 WG782838
s} Derathioobiphenpl T UESR : WCTB2ed8
{s) Tetrachloro - xylenP 13.8-137 04/70/2075 10: 55 WG782838

PCR 1248

Péédzso

Semi Volatile Organic Compounds (GC/MS) by Method 8270C

Result Qualifier MDL RDL Dilution  Analysls Batch
Analyte ugfl gl ugt date /ime
0.320 1.00 1 044172015 05:25 WG?82361
472018 0525 WETBI3E
04/17/2015 05:25

Acenaphthene

We782361
201 Vi WeTEge)
04/17/2015 05:25 WG782361
R L LR vE e R P
04/17/2015 05:25 WG782361
OO Dois
0411712015 06:25

Atrazine
Benzaletyde -
Benzolajanthracene

CciEc e ol

Beroorantiere -
Benzo{k)fluoranihene
Berzolg hijperlent
Benzo{a]pyrene
Bis(2 "hlaretiloxy}methan
Bis(2-chloroiscpropyljether

WG?BZBEH

WGTEZBEH

WE7B236
WG782351

Bis(2—ch|oruet.h.\,.rl)é‘.[ e
4#E3r6m'cf[ihpﬁyliﬁhéﬁﬂé’fﬁé:, =
2- Chloronaphthalene

4:Chiaroplig othe
Chwsene

041712015 05:25
i
041712015 05:25

Dibefilaiantriracens
3 3 chhlorubenzidlne U

Forarhene
Fluorene
Hexazhlarﬁbenzane
Hexachlora-1,3- butadiene
Hegachlorscycldpeniadiene, -
Hexachloroethane
hidetot;2,3-cjpyrene
. Iscphorone
Nephtiten:
Nitrobenzene

044‘17/2[]15 05: 25
L OAMIUG 0825 WGTRZSE
04/17/2015 05:25
DTS 052
0444742015 05:25

WG782361

S cis c T ol clie o

| WG782361

042015 0525

 DATETWE -




ohE LAB NAT:ONWID" = E 3

:_EE-TEMPGR.AR.Y...UNlT.

Serm Volatlle Orgamc Compounds (GC/MS) by Method 827OC

~
Result Qualifier MDL ROL Dilution  Analysls Batch Cp
Analyte ughl ugh ugh date / ime b

GEEMETE 0150525
04712085 05:25

N0 0525
1 0472015 05:25

BT DEE

n- Nltrosodl i propylamlne '

Phenanthreny
Benzylbutyl phthalate
Bis(2-Efhylheyliphthalate -2 160

Dl-n—butyl phthalate 1 0411712015 05:25 WG7B2361

il L ey S 5 :

Dimathyl phthalate WG?BZ361 [
_Dl—rr-cetyl phtha[afe ek B
Pyrene WE78236] —
fMethylnaphthalerie: - : Kels
4—Ch|oroanillne WG?BZSB‘I

u
o-Bmethylshenal -2 e
U

2 Chlnrophenul ' WG?82361

2. Methylnaphihalene WG782361' —
Metfylphenal U b BT A D5 WerE23E

3&4-Methyl Phenol
ZNitroatinie - -
3-Nitroanillne
Hitosnile
2-Nitrophenal
4N|tmphenol-:f S
Pentachlorophencl
Phigfial :
2, 4 6 Tnchlorophenol

WG782361

WG782361

1 "04/17/2015 05:25
4015 0545

OA17/2085 05:25
1o CATIAUB05:25
1 OA7/2015 05:25

D201 55 i)
04/17.’2015 05:25

WG782361

(sj Phenol-ds
iy Meshanieneds o
(5) 2-Fluorobiphenyt WGYS23B1
_E,'Trfbrﬂmﬁphena:‘ o o : : : : RO ___ZEWGYS’ABV
(5) p-Terpheny-di 781 203437 OAATI2015 0525 WG782361




Method Blank {MBj

, Co
(MB} 04/17115 15:3C
MB Result MB Gualifier MB MDL MB RDL >
Analyte mg/l mg/ mafl TC
Dissolved Solids U 2.82 10.0

L759238-01 Criginal Sample {OF) « Duplicate (DUP)

w

{OS) 04/17/15 15:24 « (DUP) 04/17/1515:24

Orlginal Result  DUP Result Dilutien DUPRPD  DUP Qualifier DUF‘> RPD Limnits
Analyte marl ma/l % %
Dissolved Solids 425 428 1 0703 5

| aboratory Control Sampie (LCS} « Laboratory Contre! Sample Duplicate (LCSD)

{LCS) 04/17/15 15:29 « (LCSD) 041715 12:29

Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Gualifier LCSD Qualifier RPD RPD Limits
Analyte mgh maft mgi % % * % %
Dissolvad Solids 8800 8540 8520 97.Q 96.8 25.0-15 0.234 5




et Chemistry by Mathod 353

Method Blank (MB)

(MB) 04/24/15 12:26

MB Result MB Qualifier ~ MB MDL MB RDL
Analyte mg/| mgfl mafl
Nitrate-Nirite U 0.01597 0.100

L759360-01 Original Sampie (OS) - Duplicate {DUP)

=1

=1

(0S) 04/24/15 12:56 - (DUP} 04/24/15 12:57
Qriginal Result. DUP Result Dilution
Analyte mal mgA

DUPRPD  DUP Qualifier
%

DUP RPD Limits
%

Nitrate Nitrite 0.61 0.61 1

£ 759184-01 Criginal Sample (OS} « Duplicate (DUF}

0.00

20

(OS5} 04/24415 12:33 « (DUP) 04/24/15 12:34.
Qriginal Resuit  DUP Result Ditution
Analyte mg/l mg/l

DUP RPD DUP Qualiler
%

DUP RPD Limits
%

Nitrate-Nitrite ND ND 1

0.00

20

Laboratory Control Sample (LCS) - Laboratory Control Sample Duplicate (LCSD)

(LCS} 04/24/15 12:28 « (LCSD) 04/24/1512:30

Spike Ameunt  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
Analyte mg/l mg/l mafi % % % % %
Nitrate-Nitrite 5.00 4.95 5.03 9g8.0 101 90.0-110 1.60 20
1 759281-01 Original Sample (OS} » Matrix Spike (MS) « Matrix Spike Duplicate (MSD)
(OS) 04/24/15 12:35 « (MS) 04724015 12:36 - (MSD} 04/24/15 12:38

Spike Amount Original Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.Llimits  MS Qualifier MSD Qualifier RPD RPD Limits
Analyte mg/l mg/i mgfl magl % % % % %
Nitrate-Nitrite 5.00 2.4 736 739 105 (25 1 90.C-110 0.407 20




Method Blank {MB) -
(MB) 04/21/15 09:31 ’
MB Result MB Qualiier  MBMDL MB RDL 3
Analyte ma/l mg/! mg# Tc
Cyanide ) i 0.00180 0.00500
. O
Ss
L7594539-02 Original Sample {OS) - Duplicate (DUF) 3
{OS) 04/21/15 09:58 - {DUP; 04/21/15 09:52 Cn
Original Result  DUP Result Dilution DUPRPD  DUP Qualifier DUP RPD Limits —
Analyte mg/l mg/l % % Sr
Cyanide ND ND 1 0.00 20 L

L759253-01 Original Sample {OS) « Dupiicate (DUP}

(OS) 04/21/15 09:38 - (DUP} 04/21/15 09:39

Original Result DUP Resutt  Dilution DUPRPD  DUPGualifier DUPRPD Limits
Analyte mg/t mig/t % %
Cyanide N N 1 "~ o.no ) 20

Laboratory Control Sampie {LCS) « Laboratory Control Sample Duplicate (L CSD)

(LCS) 04/27/15 09:34 - {LCSD) 04/21415 0935

Spike Amount  LCS Result L.CSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifiar LCSD Qualifier RPD RPD Limits
Analyte mg/ mg/l mgil % % % % %
Cyanide 0.100 0109 0.105 109 ' 10% 90.6-110 374 20

L755253-03 Criginal Sample [OS) « Matrix Spike {(MS) - Matrix Spike Duplicate (MSD)

{03} 04/21/16 09:41 - (MS) 04/21/15 09:42 - (MSD} 04/2115 09:43

Spike Amount Original Resuit MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.Limits ~ MS Qualifier MSD Qualifier  RPD RPD Limits
Analyte mg/l mag/l mag/l mgA % % % % %
90.0-10 Jg 2.21 20

Cyanide 0.200 0.000200 0179 0183 89.5 915 1




Method Blank (MB} T c
;}
{MB) 04/20Q/15 12:27 '
MB Result MB Qualifier  MB MDL "
Anglyte mgh magfl Tc
Chloride U 0.0%519 ;
'Fluc.’r[ B CRREER T 00099 SS
Sulfate u 0.0774
[
Cn
L759295-01 Original Sampte (OS) « Duplicate (DUFP} ‘
T
{05} 04/20/15 13:44 - [DUP) 04/20/15 13:69 Sr
Original Result DUP Result Dilution DUPRPD  DUP Qualifier DUP RPD Limits L
Anslyte mg/l mgil % %

20

Chioride 7.83

g

Sulfate

L753156-01 Original Sampie (OS) - Duplicate {DUP)

{0S) 04/2045 20:07 - (DUF) G4/20/15 20:22 )
Original Result DUP Result Dilution DUPRPD  DUPQualifier DUP RPD Limits 5c
Analyte mafl gl % %

Chloride

296

3.04 1 3 20

Laboratory Controf Sample (LCS) - Laboratory Control Sample Duplicate (LCSD)
(LCS) G4/20/15 12:42 » (LCSD) 04/2615 12:57

Spike Amount  LCS Result LCSD Resuft LCS Rec. LCSD Rec. Rec. Limits LCS Qualifler LCSD Qualifier RPD RPD Limits
Analyte mgfl . mg/l mg/l % % % % %
100

Chloride 40.0 400
FRCCE R i &
Sulfate 40.0 40.1 397 100 59

399 S0-110 1 20

90-M0

- L759081-01 Original Sample (OS) » Matrix Spike (MS) « Matrix Spike Duplicate {(MSDj)
(S} 04/2045 1618 « (MS) 04/20/15 16:33 - (MSD) 04/20/1% 16:48 . .
Spike Ameunt Original Result MS Result MSD Result MS Rec. MSD Rec. Diluticn Rec. Limits ~ MS Qualifier MSD Qualifier RPD RPD Limits
Analyte mg/l mgA mgf _ maA % % % % %

Chloride 50.0 1.09 438 518 g7 101 1 80-120 4 20




emistry by

Wet G

1 758081-01 Origina!l Sample {OS) » Matrix Spike {MS} « Matrix Spike Duplicate (MSD}

(OS) 04/20/15 18:18 « (MS) 04/20/15 18:33 « (MSD) 04/20/15 16:48

Spike Amount Original Result MS Result MSD Resuit MS Rec. MSD Rec. Dilution Rec. Limits WS Qualifier MSD Qualifier ~ RPD RPD Limits
Analyte mg/l mg/! magfl % % %
Sulfate S 50.0 532 980

i

Tc

""I




WG782318

iMereury ByiMethod:

Method Blank (MB)

{MB) 04/2115 09:24

MB Result MB Qualifier ~ MB MDL MB RDL
Anaiyte mgil mail mg/l
Mercury,Dissolved U 0.000042 Q.000200

Laboratory Control Sample (LCS) - Labaratory Control Sample Duplicate {LCSD)

(LCS) 04/2V15 09:27 « (LCSD) 041214156 02:30

Sptke Amount  LCS Result L CSD Restult LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifler RPD RFE Limits
Analyte maA mg# mgfi % % % % %
Mercury,Dissolved 0.00300 0.00305 C.00313 102 104 20120 3 20

L753281-01 Original Sample {CS) - Matrix Spike (MS) « Matrix Spike Duplicate (MSD}

[OS) 04/21/15 09:32 « (MS) 04/21/15 09:35 « (M3D) 0472145 09:43

Spike Amount Qriginal Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.lLimits  MS Qualifier MSD Qualifier  RPD RPD Limits
Analyte ma/l mg#t mg/ht mah % % % % %
Mercury,Dissclved 0.00308 ND 0.00315 0.0031 105 104 1 75-125 1 20

FS

il

Al

el

Sc




Meihod Blank {MEB)

(MB) 04/27/15 08:26

MB Result MB Qualifier  MB MDL MB RDL
Analyte mg# mafl mig#
Mercury U 0.000049 0.000200

Laboratory Control Sample (LCS) - Laboratory Control Sampié Duplicate {LCSD)

{LCSY 0472715 08:28 - (LCSD) 04/27415 08:30

O E
(8]

%]

1w

Ss

=

Cn

e

Sr

Spike Amount  LCS Result LCSD Result LES Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
Analyte mg/l ma/l mg/t % % % % %
Mercury 0.00300 0.00297 0.00287 9g 96 80-120 3 20
L760902-0% Original Sample {OS) - Matrix Spike (MS) » Matrix Spike Duplicate (MSD)
(OS) 04/27/15 08:33 - (MS) 04/27/15 08:35 - (MSD)} 04/27/15 08:37

Spike Amount Original Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.Limits M3 GQualifier MSD Qualifier  RPD RPD Limits
Analyte mghi mgfl ) mg# mgil % % % % %
Mercury 0.00300 ND - 0.00220 0.00282 97 G4 1 75-125 3 20




Methed Blank {MB)

(MB) 04/23/15 12:47

MB Result MB Qualifier ~ MB MDL MB RDL
Anaiyte mg/l mg/l mg/l
0.002 C. 100

0.00723

Alumlnum Dlssoived

0.00036

0.00016

Laboratory Control Sample {LCS} « Laboratory Control Sample Duplicate (LCSD)
(LCS) 04/23/15 12:45 « (LCSD) 04/23/15 12:51

Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
Analyte mafl mg/l mag/l % % % % %
80-120

Alummum DLssoEved 5.00 4.1 495 98
\ Iz : o o 0.0532 LBO20
96

Barium stso!ved
:Baran D!ssalvegd
Cadmium DlSSD[VEd

a_Dissolved '

]

Te




We783437

WMettrad: 5025

Laboratory Control Sample {LCS) « Laboratory Control Sample Duplicate (LCSD)

Co
(LCS) 04/23/5 12:49 - (LCSD) 04/23/15 12:51 B
Spile Amount  LCS Result LCSD Result LCS Rec, LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits o
Analyte maf maf mg/l

Mo[ybdenum D:sso!ved

0.0499 0.0494

S!Iver Di ssolved
s ol VEd‘ Lt
Uramum D\ssolved

ch :ISS‘D[VEd

{ 7592871-01 Original Sample (OS] - Matrix Spike {MS) « Matrix Spike Duplicate (MSD)
(OS) 04/23/15 13:38 « (MS) 04/23/15 12:58 « [MSD) 0472375 13:00

Spike Amount Original Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.Limits  MS Qualifier MSD Qualifier  RPD RPD Limits
Analyte meyl mg/ mag# mgi % % % % % 8m
Aluminum, D|ssolved 1.00 0. 0166

542 5.65 108 M3 5 754125 4 20

0.000186
685

O 000273

0.00546




Method Biank (MB)

(MB) 04/16/15 1314

MB Result MB Qualifier  MBMDL MB RDL
Anzlyte mg ma/l mg/l

TPH {(GC/FID) Low Fraction u 0.0314 0100
e eee

Laboratory Control Sample (LCS) « Laboratory Control Sample Duplicate (LCSD)

{LCS) 0415/15 10:57 - (LCSD) 041615 1119

Spike Amount  LCS Result LCSD Resuft LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
Analyte mg/l mgfl % % % % %
5.02 91 67.0-132 2.00 20

3 93.2

TPH (GC/FID) Low Fraction 550

2

L757731-02 Criginal Sampie (OS) - Matrix Spike (MS) - Matrix Spike Dupficate (MSD}

(O3S} 04/16/15 13:53 « (MS) 04/16/1512:08 - (MSD} 04/16/15 12:30

Spike Ameunt Original Result MS Result MSD Result MS Rec. M3D Rec. Dilution Rec.Limits  MS Qualifier MSD Qualifier ~ RPD RPD Limits
Analyte mg/) mg/h g/l mail % % % % %
1 50.0-143 5.84 20

TPH {GC/FID} Low Fraction 550 ND 513 5.44 833 98.9
sk Yisratoluena

[N}




Method Blank (MB)

{MB} 04/17/45 22:36

MB Result MB Qualifier MB MDL MB RDL
Analyte mafl mgA ma/t
Acetona 0.0500

Bromomethane
nBuylenzenc
sec- Butylbenzene

0.000324
L o.Qogu7E

0. 000419

0.00100
0.00100

0.Cc0100

10000384 ¢ 0.00

0.00382

0.'00'0'349

Qo0sshT

¢.000385

0.000319

0.00100

o.giop
O 00500

0.0010C

0,00500

0.00100

0.00100

0.00100




Method Blank (MB
{MB) 0411715 22:36

MB Result MB Qualifier ~ MB MDL MB RDL
Analyte maft

0.0010'0
0.00106 0.00300

0.00zZ00

Laboratory Control Sample (LCS) » Laboratory Control Sample Dupiicate {1 C3D)
(LCS} 04/17/15 21:07 - (LCSD} 0441715 2129
Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
mgi % % % % %
014 35 6163 239

Analyte mg/!
0125

Bromodmhioromethane

Bromomethane
neBtibenzsne
éec-Buty\benzene
Carpon disuifide |
Carben tetrachlonde
'Cbiorobenzene e
Chlo;odlbromomethane
Chiorediharie
C'ﬁioroform

roemane I
Iuroethane

1 1 DICh

76518

Ni




/ Method 82608

Laboratory Control Sample (LCS) - Laborafory Control Sample Duplicate (LCSD}

Co

(LCS) 0471715 21:07 - (LCSD) 04/17415 21:29 ’
Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits T

Ana;yte mgfl mg/ mg/! % % % % % Tc

0.0212
coz38 7

78. 2-122
X 804126
742124

72 8126

.Trlchloroethene
'12:4~ 'methylbenzene i

mﬁcﬂusmberzene :

1.759281-01 Original Sample (OS) » Matrix Spike (MS} » Matrix Spike Duplicate (M503)
(OS5} 04/18/15 02:24 - (MS) 04/i7/15 22:58 + (MSD) 041745 23:20

Spike Amount Original Result MS Result MSD Result MS Rec. MSD Rec. Ditution Rec. Limits WS Qualifier MSD Qualifier  RPD RPD Limits
Analyte mg/l ma/l mg/t mg/ % % % % %

Acetone

0.00244 0.0782 0.0873 60.6 679 1 10.0-130 1o

Bromodichloromethane 00250  ND 0.0193 0.0231 772 923 1 83921 ‘ 178




L Vilatiie Drganie Compoinds IGCIMST Y Mathda 82808 L L e Lisgzaiiogar
L759281-01 Originat Sample (OS) » Matrix Spike (MS) « Matrix Spike Duplicate {(MSD)
(QS) C4/BAG 02:24 « (MS} 047115 22:58 « (MSD) 0417415 23:20

Spike Amount Orlginal Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec.Limits  MS Qualifier MSD Qualifier  RPD RPD Limits
Analyte mg/l % %

838

Bromome‘rhane

trans—1 3. DJchioropropene

Ethylben:ené
2-Hexanone

;Isoprepylbenzene
p-lsopropyitoluene .

ZButanGne (MEK.
Methylene Chlor\de
ZeMethyl-2 perranone (MIBK)

Meth_yl tert- buty] ether

12 Tnchlumethan i
Tnchloroethene




L759281-01 Criginal Sample {OS) - Matrix Spike {MS} = Matrix Spike Duplicate (M50}

(OS) 04/18/15 02:24 - (MS) 041715 22:58 « (MSD) 04417415 23:20
Spike Amaunt Original Result MS Result MSD Result MS Rec. MSD Rec. Dilution Rec. Limits  MS Qualifier MSD Qualifier  RPD RPD Limits
mgfl % % % % %

Analyte mgf mg/

0.0231 63.6-132

1,3,5-Trimethylbenzene 0.0250 ND
Vil ehleride
ylenes, Total

Giene :

m&p—xﬁenes

—

Sc




U SEml-Nalate Organic. Cakp

Method Blank (MB}

(MB} 04/16/15 16:25
MB Result MB Qualifier ~ MB MDL MB RDL
Analyte mg/l mafi mah

C10-C28 Dlesel Range 0.0222
C28-C40 01l Range of
{5} o-Terpheny!

50.0-150

Laboratory Control Sample (LCS) - Laberatory Control Sample Duplicate (LCSD)

(LCS) 04/16/15 16:42 « (LCSD) 0411645 16:59
Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCS Qualifier LCSD Qualifier RPD RPD Limits
Analyte mal mg/l mg/t % % . % % %

150 133 134 889 89.6 70.0_-‘130 0.780 20

Ml

Tc

m|

Ss

=




Method Blank (MB)

(MB}) 04/20/15 10:05 '

MB Result MB Qualifier ~ MB MDL MB RDL
Analyte mgf mg/l mg/l

PCB126C
PesicT
PCB1221

0000120  0.000500
dloobtee T 0.000Ba0.
00000730  0.000500
6420

PCB 1242 0.0000470
aezlze | 19.00008E0
0.0000470

(S} Tetrachioro-m-xyiene

Lahoratory Control Sample {LCS) « Laboratory Control Sample Duplicate (LCSD)

(LCS) £14/20/15 1017 « (LCSD) 04/20415 10:30

Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec.
Analyte mgh meg/l mgf % %

o

PCB 1260 0.00250 ¢.00243 0.00238 g87.0 85.7
FeBuiE 50075 o3 :
. {5}‘Deco;chlorobfphenyl o
- {5} Tetsichibron

Lol




oi-agale Q“QanTc Co
Method Biank {MB} "g;“
(MB) 04/16/15 23:56 )
MB Result MB Qualifier ~ MB MDL R
Analyte mgft mgfl Tc
Acenaphthene U 0.000318
U
s
Atrazine
‘senzgla' fiyda

Capro la ctam
Carbazcﬂé

‘2~C‘1]Qronaphthal i : mOQO330
4- Ch]oropnenyl phenylether 0.000303

2 Methy!naphthalene
?Napihthalene i j 50
2-Nitroaniling 0.00190




rm Volatlie Orga

Method Blank {(MB)}

{MB) 04/16/15 23:56
MB Result MB Qualifier

MB MDL
mgf!

MB RDL
meA

'4 Nuroa4 lne .
'Nl'ti‘ﬂh

Qoo7s
000040 "

Dmethy_, phmalate
Di-n-c ctyl phthalate

"-00003085

0.000348

Q. 000304

000262

doooazo
Logoagn
0.000313

' 0.000236
0.000297

L oiootaer | i




Method Blank (MB)

S mirYalatibe Organic:

(MB) 0441715 12:52

MB Result MB Qualifier ~ MB MDL MB RDL
Analyte ma/t ma/l mg/l
1,3,5-Trinitrobenzene U 0.00132 0.0100

Laboratory Control Sample {LCS) -

Laboratory Control Sample Duplicate (LCSD)

{LCS) 04416715 2310 - {LCSD) 04/16/15 23:33

Analyte

Spike Amount

LCS Rasult LCSD Result
mgfl mg/l

LCS Ree. LCSD Rec.,

Rec. Limits
%

LCS Quelifier

LCSD Qualifier

RPD RPD Limits

Acenaphthene

Atrazme
Berraldahyds
Bnnzo( )anthracene

Hexachloro-1 3 butad:ene

0.0208

' _10 0-40.4

38.7109

407’4_ i

00600 312

o

Tc

()

Ss

=




Laboratory Control Sample (LCS) « Laboratory Control Sample Duplicate (LCSD)

(LCS) 0441645 23:10 - (LCSD) 04/16/15 23:33

Spike Amount  LCS Result

mg/t

LCSD Result LCS Rec. LCSD Rec.

LCS Qualifier

LCSD Qualifier

RPD Limits

aoree




(LCS) 04/18/15 23110 - (LCSD) 04/18/15 23:33

LCS Qualifier

Spike Amount  LCS Result LCSD Result LCS Rec. LCSD Rec. Rec. Limits LCSD Qualifier RPD RPD Limits
Analyte mg/l mg/l mg/i % % % % %
(S} 2-Fluorophenol 378 4.7 10.0-77.9

}

Tc

Ss




GLOSSARY OF TERMS ONE LAB. NATIONWIDE.

Abbreviations and Definitions
SDG B _§ample Dellvery Group

RDL o ” _”Reoorted Detet:tlon Limit. ]
£ G ErNotdetected attheiRedortmg Limtt for MOL where applicablel, =7 S

i sl & :
The nan- splked sample nthe prep batch used to determine the Relatwe Percent Difference (RPD)
le. The Orrgrnal Sampl not be Included Wrthrn the reported SDG _

Qualifier Description
J The |deht|fcatron ot the anaiyte- is acceptable the reported value is an eshmate

low.

The sample concentraton is too hrgh to evaluate accurate splke recoveries,

DATE.“TIME

iIGIEIE

-

l 0
wn

| o
3

l W
Y

>

=TI <

=

Sc




ACCREDITATIONS & LOCATIONS

ONE LAB. NATIONWIDE.

ESC Lab Sciences is the only environmenta! laboratory accredited/certified to support your work nationwide from one location. One phone cafl, one point of contact, one Jahoratory. No other
lab Is as accessible or preparad fo handle your nagds thrcughout the country. Qur capachly and capability from our single lecation laboratory is comparable to the collective totals of the
network taboratories in our tndustry, The mast significant benefit to our “one location” design s the design of our laboratory campus. The model is conducive to accelerated preductivity,
decreasing turn-around time, and preventing cross contamination, thus protecting sample integrily. Our focus on premium qualily and prompt service allows us lo be YOUR LAB OF CHOICE.

State Accreditations

Alabama 408680 Neveda ... TN-02-2002-34
Alaska ~UST-080 New Hampshire 2975

Arizona _AZ0612 New Jersey—NELAP TNOD2

Arkansas 880469 New Mexico TNO00O03
California. 0157CA New York it

Colorado TNDD0O3 Notth Carolina EnVa75

Connettcut PH-0197 North Carolina ' DW21704

Florlda B8R North Carolina ? TR
Georgia ONELAP North Dakots R0
Georgla 923 Ohio-VAP oSS
Idaho TNOO0O3 Qklahoma 9915

llinols 200008 oregon TN200002

indiana LCTN-01 Pennsylvania _68-02979
lowa 364 Rhods lsland 2

Kansas E-10277 ‘South Carelina 84004

Kentucky' 30010, South Dakota nfa
Kentﬂékyz______"__'_ 15 B Tennessee ™ 2006 ... .
Louisiana AI30792 Texas T104704245-07-TX
Maine TNODQ2 Texas ® LABO152

Maryland L2 ) Utan, 6157585858
Massachusetls . M-TNoO3 Vermont V12006
Michigan 9958 Virginia 108

Minnesota_ _047-959-395 Washingion C1915

Misslsslppi LINOROOS West Virginia 233
Missourl M0 Wisconsin 9980939910
Mentana CERTOCBG Wycming AZLA

Nebraska NE-05-15-05

. Brinking Water > Underground Storage Tanks > Aquatic Toxicity * ChemicaliMicrobiolagical * Mold ™ Accredtation not applicable

Third Party & Federal Accreditations

A2LA - 150 17025
Canada 16101
[EPA=Crypto THOGOO3

46101

Our l.ocalions

AMA 100789
bao . MELOT
UsDA 5-67674

ESC Lah Sciences has sixty-four client support centers that provide sample pickup and/er the delivery of sampling supplies. If you would like assistance from one of our support offices, please

cantact our main office. ESC Lab Sclences performs all testing at our central laberatery,







i

i figlis |1




HALL Hall Environmental Analysis Laboratory

. 4901 Hawkins NE
ENVIRONMENTAL Albugquergue, ?VMS?I 09
ANALYSIS TEL: 505-345-3975 FAX: 505-345-4107
. Website: www. hallenvironmental. com
LABORATORY
May 13, 2015
Scott Denton
Navajo Refining Company
P.O. Box 159

Artesia, NM 88211-0159
TEL: (575) 748-3311

FAX
RE: Monthly RO Reject - OrderNo.; 1504C23

Dear Scott Denton:

Hall Environmental Analysis Laboratory received 2 sample(s) on 4/29/2015 for the
analyses presented in the following report.

These were analyzed according to EPA procedures or equivalent. To access our accredited
tests please go to www.hallenvironmental.com or the state specific web sites. In order to
properly interpret your results it is imperative that you review this report in its entirety.
See the sample checklist and/or the Chain of Custody for information regarding the
sample receipt temperature and preservation. Data qualifiers or a narrative will be
provided if the sample analysis or analytical quality control parameters require a flag.
When necessary, data qualifers are provided on both the sample analysis report and the
QC summary report, both sections should be reviewed. All samples are reported, as
received, unless otherwise indicated. Lab measurement of analytes considered field
parameters that require analysis within 15 minutes of sampling such as pH and residual
chlorine are qualified as being analyzed outside of the recommended holding time.

Please don't hesitate to contact HEAL for any additional information or clariﬁcations.
ADIS Cert #A70682 -- NMED-DWB Cert #NM9425 -~ NMED-Micro Cert #NM0190
Sincerely,

Andy Freeman

Laboratory Manager

4901 Hawkins NE
Albuquerque, NM 87109




Hall Environmental Analysis Laboratory, Inc.

Analytical Report -
Lab Order 1504C23
Date Reported: 5/13/2015

CLIENT: Navajo Refining Company

Client Sample ID: Temporary R.O.

Project: Monthly RO Reject Collection Date: 4/28/2015 8:30:00 AM
LabID: 1504C23-001 Matrix: AQUEOQUS Received Daie: 4/29/2015 9:15:00 AM
Analyses Result RL Qua! Units DF Date Analyzed
EPA METHOD 8011/504.1: EDB Analyst: JME
1,2-Dibromoethane ND 0.010 Ho/L 1 4/30/2015 5:05:45 PM
EPA METHOD 8082: PCB'S Analyst; SCC
Araclor 1016 ND 1.0 pg/L 1 5/5/20115 3:05:44 PM
Aroclor 1221 ND 1.0 Hall 1 5/5/2015 3:05:44 PM
Aroclor 1232 ND 1.0 ug/l 1 5/5/2015 3:05:44 PM
Aroclor 1242 ND 1.0 pa/L 1 5/5{2015 3:05:44 PM
Aroclor 1248 ND 1.0 pa/L 1 5/5/2015 3:05:44 PM
Araclor 1254 ND 1.0 pa/L 1 5/5/2015 3:05:44 PM
Aroclor 1260 ND 1.0 Hg/L 1 552015 3:05:44 PM
Suir: Decachlorobiphenyl 96.4 44.5-110 %REC 1 5/5/2015 3:05:44 PM
Surr: Tetrachloro-m-xylene 107 31.8-895.7 %REC 1 5/5/2015 3:05:44 PM
EPA METHOD 8015D: DIESEL. RANGE Analyst: KJH
Diesel Range Organics (DRO) ND 1.0 mg/L 1 4/29/2015 3:54.05 PM
Metor Oil Range Organics {MRO} ND 50 mg/L 1 4/29/2015 3:54.05 PM
Surr: DNOP 106 76.5-150 %REC 1 4/29/2015 3:54:05 PM
EPA METHOD 8015D: GASOLINE RANGE Analyst: NSB
Gasoline Range Organics (GRO) ND 0.050 mg/L 1 5/4/2015 3:32:42 PM
Surr: BFB 94.3 80-120 %REC 1 5/4/2015 3:32:42 PM
EPA METHOD 8310: PAHS Analyst: SCC
Naphthalene ] ND 20 ug/L 1 5/5/2015 11.03:03 AM
1-Methylnaphthalene ND 2.0 Ha/l 1 5/5/2015 11:03:03 AM
2-Methylnaphthalene ND 2.0 pg/L 1 5/5/2015 11:03:03 AM
Benzo(a)pyrene ND 0.070 pa/L 1 5/5/2015 11:03:03 AM
Surr: Benzo(e)pyrene 84.8 30.8-125 %REC 1 5/6/2015 11:03:03 AM
EPA METHOD 300.0: ANIONS Analyst: LGT
Fluoride 29 2.0 mg/L 20 4/29/2015 3:12:59 PM
Chloride 52 10 mgll 20 4/29/2015 3:12:59 PM
Nitrogen, Nitrate (As N) 21 20 mg/L 20 4/29/2015 3:12:59 PM
Sulfate ’ 1500 50 mg/L. 100 5612015 12:47:21 AM
EPA METHOD 200.7: DISSOLVED METALS Analyst: JLF
Aluminum ' ND 0.020 mg/L 1 4/29/2015 6:12:35 PM
Barium 0.062 0.0020 mg/L 1 4/29/2015 6:12:35 PM
Boron 0.10 0.040 mafk. 1 442912015 6:12:35 PM
Cadmium ND 0.0020 mg/L 1 4/30/2015 1:03:21 PM
Chromium ND 0.0060 mg/L 1 4/29/2015 6:12:35 PM
Cobalt ND 0.0069 mg/L 1 4/25/2015 6:12:35 PM

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation informatior.

Qualifiers:

*

o]

o O -

Value exceeds Maximum Contaminant Level.
Value above quantitation range

Analyle detected below quantitation limits

RSD is greater than RSDiimit

RPD outside accepted recovery limits

Spike Recovery outside accepted recovery limits

B Analyte detected in the associated Method Blank
H Holding times for preparation or analysis exceeded

ND Mot Detected at the Reporting Limit Page 1 of 19
P Sample pH Not In Range

RL  Reporting Delcetion Limit




Analytical Report

Lab Order 1504C23
Hall Environmental Analysis Laboratory, Inec. Date Reported: 5/13/2015
CLIENT: Navajo Refining Company Client Sample ID: Temporary R.O.
Project: Monthly RO Reject Collection Date: 4/28/2015 §:30:00 AM
LabID: 1504C23-001 Matrix: AQUEOUS Received Date: 4/29/2015 9:15:00 AM
Analyses Result RL Qual Units DF Date Analyzed
EPA METHOD 200.7: DISSOLVED METALS Analyst: JLF
Copper ND 0.0080 mg/L 1 4/29/2015 6:12:35 FM
Iron . ND 0.020 mg/L 1 4/29/2015 6:12:35 PM
Manganese ‘ T ND 0.0020 mg/L 1 429/2015 6:12:35 PM
Molybdenum ND 0.0080 mg/L 1 4/30/2015 1:03:21 PM
Nicke! ND 0.010 mg/L 1 4/29/2015 6:12:35 PM
Silver ND 0.0050 mg/L. 1 4/30/20151:03:21 PM
Zinc 0.11 0.010 mg/L 1 4/29/2015 6:12:35 PM
EPA 200.8: DISSCLVED METALS Analyst: DBD
Arsenic ND 3.0050 mgit. 5 5712015 2:26:28 PM
Lead ND 0.0010 mafL 1 5/5/2015 11:01:02 AM
Selenium 0.0088 0.0010 mg/L 1 5/5/2015 11:01:02 AM
Uranium 0.0066 0.0010 myfL 1 5/5/2015 11:01:02 AM
EPA METHOD 245.1: MERCURY Analyst: MED
Mercury ND 0.00020 mg/L. 1 5/4/2015 2:00:03 PM
EPA METHOD 8260B: VOLATILES Analyst: cadg
Benzene ND 1.0 pa/t 1 4/29/2015 5:03:52 PM
Toluere ND 1.0 g/l 1 4/20/2015 5:03:52 PM
Ethylbenzene ND 1.0 HafL. 1 4/29/2015 5:03:52 PM
1,2-Dichloreethane (EDC} ND 1.0 pafL 1 4/26/2015 5:03:52 PM
1,2-Dibromoethane (EDB} ND 1.0 pgiL 1 4/29/2015 5:03:52 PM
Carbon Tetrachloride ND 1.0 pgiL 1 412972015 5:03:52 PM
Chloroform ND 1.0 pg/l 1 42912015 5:03:52 PM
1,1-Dichloroethane ND 1.0 pg/L 1 4429/20415 5:03:52 PM
1,1-Dichloroethene ND 1.0 pg/L 1 4/29/2015 5:03:52 PM
Methylene Chioride ND 3.0 Ha/L 1 42912015 5:03:52 PM
1,1,2,2-Tetrachloreethane ND 2.0 pgfL 1 442912015 5:03:52 PM
Tetrachloroethene (PCE) ND 1.0 pgfl 1 4/29/2015 5:03;52 PM
1,1,1-Trichloroethane ND 1.0 pa/L 1 4/29/2015 5:03:52 PM
1,1,2-Trichloroethane ND 1.0 g/l 1 4/29/2015 5:03:52 PM
Trichloroethene (TCE}) ND 1.0 pgfl 1 4/29/2015 5:03:52 PM
Vinyl chloride ND 1.0 pgfL 1 42912015 5:03.52 PM
Xylenes, Total ND 1.5 ugfL 1 4/29/2015 5:03:52 PM
Surr: 1,2-Dichleroethane~d4 §2.3 70-130 %REC 1 4/29/2015 5:03:52 PM
Surr; 4-Bromofluorobenzene 91.8 70-130 %REC 1 4/29{2015 5:03:52 PM
Surr: Dibromofluoromethane 98.8 70-130 %REC 1 4/29{2015 5:03:52 PM
Surr: Toluene-d8 102 70-130 %REC 1 4/29/2015 5:03:52 PM
TOTAL PHENOLICS BY SW-846 9087 Analyst: SCC

Refer to the QC Surmmary report and sample login checklist for flagged QC data and preservation information.

Qualifiers; ¥ Value exceeds Maximum Contaminant Level. B Analyte deiected in the associated Method Blank
L Value above quantitation range H Holding times For preparation or analysis exceeded
J  Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 2 of 19
O  RSD s preater than RSDlimit P  Sample pH Not In Range
R RPD outside accepted recovery limits RI. Reporting Detection Limit
S Spike Recovery outside accepled recovery limits




Analytical Report

Lab Order 1504C23
Hall Environmental Analysis Laboratory, Inc. Date Reported: 5/13/2015
CLIENT: Navajo Refining Company Client Sample ID: Temporary R.O.
Project: Monthly RO Reject Collection Date; 4/28/2015 8:30:00 AM
LabID: 1504C23-001 Matrix: AQUEOUS Received Date: 4/28/2015 9:15:00 AM
Analyses Resuli RL Qual Units DF Date Analyzed
TOTAL PHENOLICS BY Sw-846 9067 Analyst. SCC
Phenolics, Total Recoverable ND 25 Lyl 1 4/30/2015
EPA 335.4: TOTAL CYANIDE SUBBED Analyst: SUB
Cyanide ND 0.0100 mg/L 1 5/5/2015
SM4500-H+B: PH Analyst: JRR
pH 7.92 168 H  pHunits 1 5/5/2015 5:53:07 PM
SM2540C MOD: TOTAL DISSOLVED SOLIDS Analyst: KS
Total Dissolved Sclids 3380 20.0 *  mgll 1 5/1/2015 3:30:00 PM

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

Qualifiers: *  Value exceeds Maximum Contaminant Level. B Analyte detccted in the associated Method Blank
E  Value above quantitation renge H  Helding times for preparation or analysis excceded
T Analyle detected below quantitation Jimits ND  Not Detected at the Reporting Limit Page 3 of 19
O  RSDis greater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limit
S Spike Recovery cutside accepted recovery limits




Hall Environmental Analysis Laboratory, Inc.

Analytical Report
Lab Order 1504C23
Date Reporied: 5/13/2015

CLIENT: Navajo Refining Compaty
Project: Monthly RO Reject

Client Sample ID: Trip Blank
Collection Date:

Lab ID: 1504C23-002 Matrix: TRIP BLANK  Received Date: 4/25/2015 9:15:00 AM
Analyses Result RL Qual Units DF Date Analyzed
EPA METHOD 8011/504.1: EDB Analyst: JME
1,2-Dibromoethane ND 0.010 Mgfl, 1 4/30/2015 5:19:35 PM
EPA METHOD 8260B: VOLATILES Analyst: cadg

Benzene ND 1.0 Ha/L 1 4/29/2015 5:32:34 PM
Toluene ND 1.0 Mg/l 1 4/28{2015 5:32:34 PM
Ethylbenzene ND 1.0 pa/L 1 . 4/29/2015 5:32:34 PM
1,2-Dichloroethane (EDC) ND 1.0 ug/L. 1 4/29/2015 5:32:34 PM
1,2-Dibromoethane (EDB) ND 1.0 ug/L 1 4/29/2015 5:32:34 PM
Carbon Tetrachloride ND 1.0 ug/L 1 42912015 5:32:34 PM
Chlorofarm ND 1.0 Mafl 1 4/29/2015 5:32:34 PM
1,1-Dichloroethane ND 1.0 Mg/l 1 4/29/2015 5:32:34 PM
1,1-Dichloroethene ND 1.0 Mg/l 1 42912015 5:32:34 PM
Methylene Chloride _ ND 3.0 Ha/L 1 4/29/2015 5:32:34 PM
1,1,2,2-Tetrachloroethane ND 2.0 Mol 1 41292015 5:32:34 PM
Tetrachloroethene (PCE}) ND 1.0 ug/L 1 4429/2015 5:32:34 PM
1,1,1-Trichloroethane ND 1.0 ug/L 1 4/29/2015 5:32:34 PM
1,1,2-Trichloroethane ND 1.0 ug/L 1 4/29/2015 5:32:34 PM
Trichloroethene (TCE) ND 1.0 Mg/l 1 4/29/2015 5:32:34 PM
Vinyl chioride ND 1.0 pafL 1 4/29/2015 5:32:34 PM
Xylenes, Tatal ND 1.5 HalL 1 4/29/2015 5:32:34 PM

Surr: 1,2-Dichloroethane-d4 95.6 70-130 %REC 1 41292015 5:32:34 PM

Surr: 4-Bromofluerobenzene 103 70-130 %REC 1 A129/2015 5:32:34 PM

Surr; Dibromofluoromethane 103 70-130 %REC 1 4/29/2015 5:32:34 PM

Surr; Toluene-d8 104 70-130 %REC 1 4/29/2015 5:32:34 PM

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

Qualifiers: *  Value exceeds Maximum Contaminant Level.

jwy ]

Value above quentitation range

] Analyte detected below quantitetion limits

O RSD is greater than RSDlimit

R RPD cutside accepted recovery limits

S Spike Recovery outside accepted recovery limits

B
H
ND
P
RL

Analyte detected in the nssociated Methed Blank

Holding times for preparation or analysis exceeded

Not Detected at the Reporting Limit Page 4 of 19
Sampic pH Not In Range

Reporting Detection Limit




1838 Roseylown Road - Sultes 2,34

_N‘/{%CQAHBMI.CHI ) Gregnshurg, PA 16601
(724)850-5600

www.pacelabs.com

ANALYTICAL RESULTS - RADIOCHEMISTRY

Project: 1604C23
Pace Project No.: 30147086

Sample: 1604C23-001H Temporary Lab ID: 30147066001
R.O.

Collagted: 04/28/15 08:30 Received: 05/01/15 09:35 Matrix; Water

PWS; Sils 1D Sample Type;
Parameters Method Act £ Unc (MDC) Carr Trac Units Analyzed CAS No. Qusl
Radium-228 EPA 9034 1.41 £ 0.664 (0.675) pCilL 0513115 10:06 13982-83-3
C:NA T:80%
Radium-~228 EPAS04.0 0.441 £ 0439 (0.87T) pCiflL D5M1/5 1731 15262-20-1
C:76% T:74%.

REPORT OF LABORATORY ANALYSIS

This report shall nol be reproduced, except in ful,
without the wrilteri consent of Pace Analytical Seqvices, Inc..




//—Pﬁ:eAnaMicaf

waw. pacalzhs.com

Project: 1504C23
Pace Project No.: 30147056

QUALITY CONTROL - RADIOCHEMISTRY

1638 Rosaytown Road - Suites 2,3,4
Greensburg, PA 15801
(724)8560-5600

QC Batch: RADC{24384
QC Batch Method:  EPA904.0
Assoclated Lab Samples: 30147056001

Analysis Method: EPA 904.0

Analysls Description: 904.0 Radium 228

METHOD BLANK: 830250
Associated Lab Samples: 30147055001

Parameter

Matrlx: Water

Act £ Unc (MDC) Cart Trac Units

Qualifiers

Radium-228 0.437 £ 0426 (0.869) C:70% T.70% pCifL

05115 17:33

Results presonted on this page ara in the units indicated by the "Uaits” column excapt where an altarnate unit is presented to the right of the rasult.

REPORT OF LABORATORY ANALYSIS

This report shall not be raproduced, exceptin full

without the wrliten consent of Pace Analytical Services, Inc..




I & . ’ 1638 Ruseylowé Road - Suites é.3,4
//%EA’?&MICHI Greenstuty, FA 15601

wew; pacalabs.oom ' (724)850-56800

QUALITY CONTROL - RADIOCHEMISTRY

Project: 1504G23

Pace Project No,: 30147056

Qe Batch: RADC/24322 Analysis Method: EFA 9031

QC Batch Method;  EPA903.1 Analysis Description: 903.1 Radium-226

Associated Lab Samples: 30147056001

METHOD BLANK: 888781 Matrix: Watar
Asscciated Lab Samples: 30147056001

Parameter . Act £ Une (MDC) Carr Trac Units Analyzed Quaiifiers
Radium-226 0.256 + 0.438 (0.767) C:NA T:58% pGiiL 05/13/15 05:55

Results prosenied on this page ar [1 the units Indicated by tliz "Units” column oxcept where an alternalé unit Is presented 16 the right of the result,
P

REPORT OF LABORATORY ANALYSIS

This repart shall not be reproduced, excepl in full,
withaut the written consent of Pace Analytical Services, Inc..




QC SUMMARY REPORT

WO 1504C23

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB SampType: MBLK TestCode: EPA Method 200.7: Dissolved Metals
Client ID; PBW Batch ID; R25851 RunNo: 25851
Prep Date: Analysis Date:  4/29/2015 SeqNoc: 766029 Units: mg/L
Anahyte Result POL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Aluminum ND 0.020
Barium ND 0.0020
Boron ND 0,040
Chromium ND 0.0060
Cobalt ND 0,0080
Copper ND 0.0080
Iront ND 0.020
Manganese ND  0.0020
Nickel ND 0.010
Zing ND 0.010
Sample ID LCS SampType: LCS TestCode: EPA Method 200.7: Dissolved Metals
Client ID: LCSW Batch ID: R25851 RunNo: 25851
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766030 Units: mg/L
Analyte Resuit POL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Aluminum 0.51 0.020 0.5000 0 103 85 118
Barlum 0.47 0.0020 0.5000 0 83.0 85 115
Boron 0.49 0.040 0.5000 0 97.9 85 115
Chromium 0.48 0.0060 0.5000 0 955 85 115
Cobalt 0.47 0.0080 0.5000 ! 94.4 85 115
Copper 0.47 0.0080 0.5000 0 94.3 85 115
[ron 0.47 0.020 0.5000 0 946 85 115
Manganese 0.44 0.0020 0.5000 0 88.9 85 115
Nickel 0.48 0.010 0.5000 0 96.6 85 115
Zinc 0.48 0.010 0.5000 0 956 85 115
Sample ID MB SampType: MBLK TestCode; EPA Method 200.7: Dissolved Metals
Client ID: PBW Batch ID: R25881 RunNo: 25881
Prep Date: Analysis Date: 4/30/2015 SeqNo: 767040 Units: mgiL
Analyte Result . PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Cadmium ND  0.0020
Molybdenum NC  0.0080
Silvar ND  0.0050
Qualifiers:
*  Value exceeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank
E  Value above quantitation range H  IHolding times for preparation or analysis exceeded
I Analyte detected below quantitation limits ND Wol Deteeted at the Reporting Limit Page 5 0f 19
O RSD is preater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limils RL Reporting Detection Limit

S Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23

Hall Environmental Analysis Laboratory, Inec. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID LCS SampType: LCS TestCode: EPA Method 200.7: Disscolved Metals
ClientID: LCSW Batch ID: R25881 RunNo; 25881
Prep Date; Analysis Date:  4/30/2015 SeqNo: 767041 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit  %RPD  RPDLimit Qual
Cadmium 0.51  0.0020 0.5000 0 103 85 115
Molybdenum 0.49 0.0080 0.5000 0 97.4 85 115
Silver 0.088  0.0050 0.1000 0 87.9 85 115
Qualificrs:
*  Value exceeds Maximum Contaminani Level, B Analyte detected in the associated Method Blank
B Value above quantitation range H  IHolding times for preparation or analysis exceeded
T Analyte detecled below quantitation limits NI NotDetected at the Reporting Limit Page 6 of 19
O RSD is greater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limils RL  Reporting Detection Litnit
s

Spike Recovery oulside aceepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID LCS SampType: LCS TestCode: EPA 200.8: Dissolved Metals
ClientID; LCSW Batch ID: R25950 RunNo: 25850
Prep Date: Analysis Date;  5/5/2015 SegNo: 769414 Units: mg/L
Analyte Result PQL SPKvalue SPKRsfVal %REC LowlLimit HighLimit  %RPD  RPDLimit Qual
Lead 0.024 0.0010 0.02500 0 96.4 85 115
Selenium 0.024 0.0010 0.02500 0 949 85 115
Uranium 0.025 0.0010 0.02500 0 98.7 85 115
Sample ID MB SampType: MBLK TestCode: EPA 200.8: Dissclved Metals
Client ID: PBW Batch ID: R25950 RunNo: 25850
Prep Date: Analysis Date:  5/5/2015 SegNo: 769415 Units: mg/L
Analyte Resut PQOL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit  Qual
Lead ND  0.0010
Selenium ND 0.0010
Uranium ND 0.0010
Sample ID LCS SampType: LCS TéstCode: EPA 200.8: Dissolved Metals
ClientID: LCSW Batch |D: R26042 RunNo: 26042

Prep Date: Analysis Date: 5/7/2015 SegNo: 772040 Units: mgfL
‘Analyte Result POL SPKvalue SPKRefVal %REC LowLimit HighLimt %RPD RPDLimt  Qual
Arsenic 0.024 0.0010 0.02500 0 7.4 85 115

Sample ID MB SampType: MBLK TesiCode: EPA 200.8: Dissolved Metals

ClientID: PBW Batch ID: R26042 RunNo: 26042 )

Prep Date: Analysis Date: 5/7/2015 SegNo: 772041 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighlLimit  %RPD  RPDLimit  Qual
Arsenlc ND 0.0010
Qualificrs:

¥ Valuc exceeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank

E  Value above quaniitation range H Holding times for preparation or analysis exceeded

T Analyie detected below quantitation limits ND Not Detected at the Reporting Limit Page 7 of 19

O RSDis greater than RSDlimit P Sample pH Not In Range

R RPD outside accepted recovery limits RL  Reporting Detection Limit

S Spike Recovery oulside accepted recovery limits




QC SUMMARY REPORT

WO 1504C23
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18982 SampType: MBLK TestCode: EPA Method 245.1: Mercury
ClientiD: PBW Batch ID: 18982 RunNo; 25930
Prep Date:  4/30/2015 Analysis Date:  5/4/2015 SeqNo: 768647 Units: mgiL
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLImit Qual
Mercury ND 0.00020
Sample ID LCS-18982 SampType: LCS TestCode: EPA Method 245.1: Mercury
Client 1D: LCSW Batch ID: 18982 RunNo: 25930
Prep Date:  4/30/2015 Analysis Date:  5/4/2015 SeqNo: 768648 Units: mg/L
Analyte Result PQL SPKvalue SPKRefval %REC LowLimit HighLimit  %RPD  RPDLimit Qual
tercury 0.0051 0.00020 0.005000 0 102 80 120
Qualificrs:
Value exceeds Maximum Contaminant Level, B Analyte detected in the associated Method Blank
E  Value above quantitation range H Holding times for preparation or analysis exceeded
T Analyte detected below quantitation limits ND Not Detecled at the Reporting Limit Page 8 of 19
O RSD s preater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL  Reporting Detection Limit
S Spike Recovery oulside aceeptod recovery limits




QC SUMMARY REPORT

WO#: 1504C23

Hall Environmental Analysis Laboratory, Ine, 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject

Sample ID MB SampType: MBLK TestCode: EPA Method 300.0: Anions

ClientID: PBW Batch |D: R25872 RunNo: 25872

Prep Date: Analysis Date: 4/29/2015 SeqNo: 768806 Units: mgiL

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit Highlimit %RPD  RPDLimit Qual
Fluotide ND Q.10

Chloride ND 0.5¢

Nitrogen, Nitrate (As N) ND 0.10

Sample ID LCS SampType: LCS

TestCcde: EPA Methed 300.0: Anions

Client ID: LCSW Batch ID; R25872 RunNo: 25872

Prep Date: Analysis Date: 4/29/2015 SegNo: 766807 Units: mgli_

Analyte Resulf PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLimit Qual
Fluoride 0.46 0.10 0.5000 0 924 S0 110 :
Chloride 4.5 0.50 5.000 0 91.0 90 110
Nitrogen, Nitrate (As N} 24 0.10 2.500 0 96.2 90 110

Sample ID MB SampType: MBLK TestCode: EPA Method 300.0: Anicns

Client ID: PBW Batch ID: R26994 RunNe: 25994

Prep Date: Analysis Date:  5/5/2015 SeqNe: 770620 Units: mg/L

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Sulfate ND 0.50

Sample ID LCS SampType: LCS TestCode: EPA Methed 300.0: Anions

ClientID;: LCSW Baich ID: R25994 RunNo: 25994

Prep Date: Analysis Date: 5/5/2015 SegNo: 770621 Units: mg/L

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Sulfate 9.7 0.50 10.00 Y 97.2 90 110
Qualificrs:

*  Value exceeds Maximum Contaminant Level.
Value above quantitation range

Analyte detected below quantifation limits

RSD is greater than RSDlimit

R¥D outside accepted recovery limits

Spike Recovery outside acecpted recovery limits

th A QO —

ND

RI

Analyte detected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pH Not In Range

Reporting Detection Limit

Page 9 of 19




QC SUMMARY REPORT

WO#. 1504C23

Hall Environmental Analysis Laboratery, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18974 SampType: MBLK TestCode: EPA Method 8011/504.1: EDB
ClientID: PBW Batch ID: 18974 RuniNo: 25898
Prep Date:  4/30/2015 Analysis Date:  4/30/2015 SeqNo: 767691 Units: pgfL
Analyte Result PQL SPKvalue SPKRefval %REC LowlLimit HighLimit %RPD  RPDLimit Qual
1,2-Dibrdmosthane ND 0.010
Sample ID L.CS-18974 .SampType: LCS TestCode: EPA Method 8011/504.1: EDB
Client [D:  LCSW Batch ID: 18974 RunNa: 26898 .
Prep Date: 4/30/2015 Analysis Date:  4/30/2015 SeqNo; 767692 Units: pg/L.
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD RPDLimit Qual
1,2-Dibromoethane 0.11 0.010 0 114 70 130
Qualifiers:
*  Value exceeds Maximum Contaminant Level, B Analyte detected in the associated Method Blank
E  Value above quantitation range H Holding times for preparation or analysis exceeded
T Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 100f 19
O RSD is greater than RSDIlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limit
S5 Spike Recovery outside sccepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23
Hall Environmental Analysis Laboratory, Ine. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18947 SampType: MBLK TestCode: EPA Method 8016D: Diesel Range
Client ID;  PBW Batch ID: 18947 RunNo: 25835
Prep Date:  4/29/2015 Analysis Date:  4/29/2015 SeqNo: 766304 Units: mgf/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Diesel Range Omganics {DRO}) ND 1.0
Motor Oil Range Organics (MRO} ND 5.0
Surr: DNOP 1.1 1.000 109 76.5 150
Sample ID LCS-18947 SampType: LCS TestCode: EPA Method 8015D: Diesel Range
Client ID: LCSW Batch ID: 18947 RunNo: 25835
Prep Date:  4/29/2015 Analysis Date: 4/29/2015 SegNo: 766305 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD RPDLimit Qual
Diesel Range Crganics (DRO}) 52 1.0 £.000 0 104 60.1 156
Surr: DNOP 0.57 0.5000 115 76.5 150
Sample ID 1504C23-001LMS SampType: MS TestCode: EPA Method 8015D: Diesel Range
Client ID:  Temporary R.O. Batch ID: 18947 RunNo: 25835
Prep Date:  4/29/2015 Analysis Date:  4/29/2015 SeqNo: 756307 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD RPDLmit  Qual
Diesel Range Organics (DRO} 57 1.0 5.000 0 114 75.9 164
Surr: DNOP 0.61 0.5000 121 76.5 150
Sample ID 1504C23-001LMSD  SampType: MSD TestCode: EPA Method 8015D: Diesel Range
Client ID: Temporary R.O. Batch ID: 18947 RurNo: 25835
Prep Date:  4/29/2015 Analysis Date: 4/29/2015 SegNo: 766308 Units: mgfL
Analyte Result PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLimit  Qual
Diesel Range Organics (DRO) 5.5 1.0 5.000 0 111 75.9 164 2.80 221
Surr: DNOP 0.61 0.5000 122 76.5 150 0 0
Qualifiers:
% Value exceeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank

Value above quantitation range

Analyte detected below quantitation limits

RSD is greater than RSDIlimit

RPD ouiside accepted recavery limits

Spike Recovery outside accepied recovery limits

kA ®m O~

Holding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pH Not In Range

Reporting Detection Limit

Page 11 0f 19




QC SUMMARY REPORT

WO#: 1504C23
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID 5ML RB SampType: MBLK TestCode: EPA Method 8015D: Gasoline Range
Client ID: PBW Batch ID: R25939 RunNo: 25939
Prep Date: Analysis Date: 5/4/2015 SeqNo: 768862 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD RPDLimit Qual
Gasoline Range Crganics (GRO) ND 0.050
Surr BFB 18 20.00 884 80 120
Sample ID -2.5UG GRO LCS SampType: LCS TestCode: EPA Method 8015D: Gasoline Range
Client ID: LCSW Batch ID: R25939 RunNo: 25039
Prep Date: Analysis Date:  5/4/2015 SeqNo: 768863 Units: mg/L
Analyte Result PQL SPKvalte SPK RefVal %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Gasoline Range Organics (GRO) 0.46 0.050 0.5000 0 82.2 80 120
Surr: BFB 18 20.00 81.1 a0 120
Oualifiers:
*  Valuc cxceeds Maximum Contaminant Level. B Analyic delected in the associated Method Blank
E  Value above quantitation range II  Holding times for preparation or analysis exceeded
T Analyte detected below quantitation limits ND  Nol Detected at the Reporting Limit Page 12 of 19
O  RSD is greater than RSDlimit P Sample pH Not Tn Range
R RPD ouiside accepted recovery limits RI. Reporting Detection Limit
S Spike Recovery oulside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18997 SampType: MBLK TestCode: EPA Method 8082: PCB's
Client ID: PBW Batch [D: 18997 RunNo: 25944
Prep Date:  5/1/2015 Analysis Date: 5/5/2015 SegNa: 769049 Units: pgfL
Analyte Result PQL SPKvaluz SPKRefval %REC LowlLimit HighLimit %RPD RPDLimit Qual
Aroclor 1016 ND 1.0
Aroclor 1221 ND 1.0
Aroclor 1232 ND 1.0
Aroclor 1242 ND 1.0
Aroclor 1248 ND 1.0
Aroclor 1254 ND 1.0
Aroclor 1260 ND 1.0
Surr; Cecachlorobiphenyl 2.2 2.500 87.2 44.5 110
Surr: Tetrachloro-m-xylene 2.4 2.500 97.6 3.8 95.7 S
Sample ID LCS-18997 SampType: LCS TestCode: EPA Method 8082: PCB's
Client ID: LCSW Batch |D: 18997 RunNo: 256944
Prep Date:  5//2015 " Analysis Date: 5/5/2015 SeqNc: 769942 Units: pg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Aroclor 1018 4.9 1.0 5,000 0 98.7 226 127
Aroclor 1260 5.1 1.0 5.000 0 102 20.4 122
Surr: Decachlorcbiphenyl 29 2.500 114 445 110 S
Surr: Tetrachloro-m-xylene 42 2.500 169 31.8 957 S
Sample ID LCSD-18997 SampType: LCSD TestCode: EPA Method 8082: PCB's
ClientID:  LCSS02 Batch ID. 18997 RunNo: 25944
Prep Date:  5/1/2015 Analysis Date:  5/5/2015 SeqNo: 769944 Units: pg/L
Analyte Result PQL SPKvalue SPKRefval %REC LowLimit - HighLimit %RPD RPDLimit Qual
Aroclor 1016 4.6 1.0 5.000 0 93.0 22,8 127 6.03 26.9
Aroclor 1260 53 1.0 5.000 0 107 20.4 122 445 291
Surr; Cecachlorobiphenyl 3.0 2,500 118 445 110 0 0 S
Surr: Tetrachloro-m-xylene KR 2.500 150 31.8 95.7 0 0 S
Qualifiers:
*  Value exceeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank
E  Value above quantitation range H  Holding times for preparation or analysis exceeded
J  Analyte detected below quantitation limiis ND  Not Detected at the Reporting Limit Page 13 0f 19
O RS8Dis greatet than RSDIimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limit
S

Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO 1504C23

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sampie ID 100ng les ' SampType: LCS TestCode: EPA Method 8260B: VOLATILES
Client ID: LCSW Batch ID: R25860 RunNo: 25860
Prep Date: Analysis Date:  4/29/2015 SegqNo: 766354 Units: pg/L
Analyte Resuit PQL SPKvalue SPKRefVal %REC Lowlimit Highlimit %RPD  RPDLimit Qual
Benzene 19 1.0 20.00 0 95.8 70 130
Toluene 20 1.0 20.00 0 98.9 70 130
1,1-Dichloroethene 22 1.0 20.00 0 108 75.6 144
Trichloroethene (TCE) 7 20 1.0 20.00 0 98.3 70 130
Sur: 1,2-Dichloroethane-d4 9.9 10.00 98.9 70 130
Sur; 4-Bromofluorobenzene 10 10.00 103 70 130
Surr; Dibromofiuoromethane 10 10.00 103 70 130
Surr; Toluene-d8 10 10.00 101 70 130
Sample iD 5mL rb SampType: MBLK TestCode: EPA Method 8260B: VOLATILES
Client ID: PBW Batch ID: R25860 RunNo: 25860
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766361 Units: pgilL
Anaiyte Result PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit  %RPD  RPDLimit Qual
Benzene ND 1.0
Toluene ND 1.0
Ethylbenzene ND 1.0
1,2-Dichloroethane (EDC) ND 1.0
1,2-Dibromoethane (EDB} ND 1.0
Carbon Tetrachloride ND 1.0
Chloroform ND 1.0
1,1-Dichloroethane ND 1.0
1,1-Dichioroethene ND 1.0
Methylene Chiloride ND 3.0
1,1,2,2-Tetrachlorosthane ND 2.0
Tetrachloroethene (PCE) ND 1.0
1,1,1-Trichloroethane ND 1.0
1,1,2-Trichloroethane ND 1.0
Trichloroethene (TCE) ND 1.0
Vinyl chleride ND 1.0
Xylenes, Total ND 1.5
Surr: 1,2-Dichloroe(hane-d4 a7 10.00 96.8 70 130
Surr: 4-Bromofluorobenzene 10 10,00 104 70 130
Sum; Dibromofluoromeathane 10 10.00 101 70 130
Surr: Tolene-d8 9.9 10.00 99.2 70 130
Onalifiers:
*  Valus exceeds Maximum Contaminant Level, B  Analyte detected in the associated Method Blank
E  Value above quantitation range M Iolding times for preparation or analysis exceeded
) Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 14 of 19
O RSDis greater than RSDlimit P Sampls pH Not In Range
R RPD outside accepted recovery limits RL  Reporting Detection Limit
8 Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18998 SampType: MBLK TestCode: EPA Method 8310: PAHs
Client ID: PBW Batch ID: 18998 RunNo: 25938
Prep Date:  5/1/2015 Analysis Date:  5/5/2015 SeqNo: 789391 Units: pg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Naphthalene ND 2.0
1-Methylnaphthalene ND 2.0
2-Methylnaphthalene ND 2.0
Acenaphthylene ND 2.5
Acenaphthene ND 2.0
Fluorene ND 0.80
Phenanthrene ND 0.60
Anthracene ND 0.60
Fluoranthene ND 0.30
Pyrene ND 0.30
Benz(a)anthracene ND 0.070
Chrysene ND 0.20
Benzo(b}luoranthene ND 0.10
Benzo{kfluoranthene ND 0.070
Benzo(a)pyrene ND 0.070
Dibenz{a,hanthracene ND 012
Benzo{g,h,iiperylene ND 0.12
Indeno(1,2,3-cd)pyrene ND 0.25
Surr; Benzo(e}pyrene 14 20.00 71.8 30.8 125
Sampie ID LCS-18998 SampType: LCS TestCode: EPA Method 8310: PAHs
Client ID; LCSW Batch ID: 18998 RunMNo: 25938
Prep Date: 5/1/72015 Analysis Date:  5/6/2015 SeqNo: 769392 Units: pg/L
Analyte Result POL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Naphthalene 55 2.0 80.00 0 63.3 41 76.8
1-Methyinaphihalene 57 2.0 ° 80.20 0 71.0 24.7 81
2-Methynaphthalene 56 2.0 80.00 0 70.4 17.4 81.9
Acenaphthylene 60 25 80.20 0 75.4 50.3 775
Acenaphthene 57 2.0 80.00 0 71.8 27.7 811
Fluotene 5.8 0.80 8.020 0 72.8 34.2 75.1
Phenanthrene 2.9 0.60 4.020 0 724 44.8 88.3
Anthracene 2.9 0.60 4.020 0 721 41.9 856.3
Fluoranthene 6.1 - 030 8.020 0 76.2 40.6 88
Pyrane 6.6 0.30 8.020 0 82.8 41 86.6
Benz(a)anthracene 0.62 0.070 0.8020 0 773 43.8 88.7
Chrysene - 341 0.20 4.020 0 76.9 44 5 80.7
Benzo(b)fluoranthene 0.81 0.10 1.002 ] 80.8 44.3 871
Benzo(k)fluoranthene 039 0.070 0.5000 0 78.0 39.9 94.3
Qualiliers:
*  Valuc exceeds Maximum Contaminant Level. B Analyte defected in the associated Method Blank
E  Value above quantitation range H  THolding times for preparation or analysis exceeded
T Analyte detected below quantitation Limifs ND Not Detected at the Reporting Limit Page 150t 19
O RSDis greater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limit
S Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C23

Hall Environmental Analysis Laboratory, Inc. 13-May-15
4

Client: Navajo Refining Company
Project: Monthly RO Reject

Sample D LCS-18998 SampType: LCS TestCode: EPA Method 8310: PAHs

Client ID; LCSW Batch 1D: 18998 RunNo: 25938

Prep Date:  5/1/2015 Analysis Date: 5/5/2015 SeqNo: 765392 Units: pgl/L

Analyte Result POL  SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD RPDLimit Qual
Benzo{a)pyrene 0.39 0.070 0.5020 0 7.7 44 86.5
Dibenz({z,hjanthracene 0.78 0.12 1.002 0 77.8 48.8 83.6
Benzo(g,h,|)perylene 0.83 0.12 1.000 0 83.0 436 84.5
Indenof{1,2,3-cd)pyrene 1.6 0.25 2.004 ] 77.3 49.2 1.1

Surr; Benzo{e)pyrene 21 20.00 106 308 125

Sample ID LCSD-18998 SampType. LCSD TestCode: EPA Method 8310: PAHs

Client ID:  LCSS02 Batch I 18998 RunNo: 25938

Prep Date:  5/172015 . Analysis Date:  5/5/2015 SeqNo: 769393 Units: pg/L

Analyte Result PQL SPKvalue SPKRefVal %REC Lowlimit Highl.imit %RPD  RPDLimit Qual
Naphthalene 58 2,0 80.00 0 727 4 76.8 475 20
1-Melhylnaphthalene . 80 2.0 80.20 0 T4.4 24.7 81 488 20
2-Methylnaphthalene 59 2.0 80.00 0 73.8 17.4 81.9 4,70 20
Acenaphthylene 63 2.5 80.2C G 78.7 50.3 77.5 4.29 20 S
Acenaphthene 60 2.0 80.00 0 749 277 81.1 4.26 20
Fluorene 6.1 0.80 8.020 0 757 34.2 75.1 3.86 20 )
Phenanthrene 341 0.60 4.020 0 76.1 446 88.3 5.03 24
Anthracene 3.0 0.60 4.020 0 75.9 419 85.3 5,04 20
Fluoranthene 6.4 0.30 8.020 0 79.9 40.6 88 4.79 20.9
Pyrene 7.0 0.30 8.020 0 86.8 41 86.6 4,71 20.8 S
Benz{a)anthracene 0.65 0.070 0.8020 0 81.0 43.8 86.7 472 20
Chrysene 33 0.20 4,020 0 80.8 44.5 80.7 5.06 20 S
Benzo{bjflucranihene 0.84 0.10 1.002 0 83.8 443 87.1 3.64 20.6
Benzo{k)fluoranthene 0.41 0.070 0.50C0 0 82.0 39.9 94.3 5.00 20.8
Benzo(a)pyrene 0.41 0.070 0.5020 0 81.7 44 86.5 5.00 20
Dibenz{a,hjanthracene 0.83 012 1,002 0 82.8 48.8 836 6.21 20
Benza{g,h,ijperylene _ 0.87 0.12 1.000 0 87.0 436 84.5 4.7 20 S
Indeno{1,2,3-cd)pyrene 1.6 0.25 2.004 0 81.3 49.2 g1.1 5.03 20

Sum Benzo{e)pyrene 22 20.00 112 30.8 125 0
Qualificrs:

*

[ A—I e B |

Value exceeds Maximum Contaminant Level.
Value above quantitation range

Annlyte detected below quantitation limits

RSD is greater than RSDIimit

RPD outside accepted recovety limits

Spike Recovery outside accepted recovery limits

2<%z

Analyte detected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected et the Reporting Limit

Sample pH Net n Range

Repotting Detection Limit

Page 16 0f 19




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WO#: 1504C23
13-May-15

Client: Navajo Refining Company

Project: Monthly RO Reject

Sample ID MB-18972
Client ID: PBW
Prep Date:  4/30/2016

Analyte Result

SampType: MBLK
-Batch ID; 18972
Analysis Date: 4/30/2015

TestCode: Total Phenolics by SW-846 9067

RunNo: 25901

SeqNo: 767792 Units: ugiL

PQL SPKvalue SPKRefVal %REC LowlLimit HighLimif  %RPD RPDLimit Qual

Phenolics, Tofal Recoverable ND 25

Sample ID LCS-18972
Client ID:  LCSW
Prep Date:  4/30/2015

Analyte Result

SampType: LCS
Batch ID: 18972
Analysis Date:  4/30/2015

PQL SPKvalue SPKRefval %REC LowLimit HighLimit

TestCode: Total Phenolics by SW.-846 9067

RunNo: 25901

SeqNo: 767793 Units: ugfL

%RPD  RPDLimit Qual

Phenolics, Total Recoverable 22 25

4] 109 75.7 126

Qunlifiers:
*  Value exceeds Maximum Contaminant Level,

o)

VYaluc above quantitation range

Analyte detected below quantitation limits
RSD is greater than RSDHimit

RPD outside accepted recovery limits

L ® QO <«

Spike Recovery oulside accepted recovery limits

ND

RL

Analyte detected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pH Not In Range

Reporting Deteetion Limit

Page 17 of 19




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inec.

WO#:  1504C23
13-May-15

Client:

Project: Monthly RO Reject

Navajo Refining Company

Sample ID MB-R261563

SampType: MBLK

TesiCode: EPA 335.4: Total Cyanide Subbed

Client ID:  PBW Batch ID: R28153 RunNo: 26153

Prep Date: Analysis Date: 5/5/2015 SegNo: 775896 Units: mg/L

Analyte ' Result PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLimit Qual
Cyanide ND 0.0100

Sample ID LCS-R26153
Client ID:  LCSW

SampType: LCS
Batch iD. R26153

TestCode: EPA 335.4: Total Cyanide Subbed

RunNao: 26153

Prep Date: Analysis Date: 5/5/2015 SeqNo: 775897 Units: mg/L

Analyte Resutt PGL SPKvalue SPKRefval %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Cyanlde 0.500 0 100 90 110

Qualifiers;

*  Value exceeds Maximum Contaminant Level.
Value above quaniitation range

Analyte detected below quantitatien limits

RSD is greater than RSDIimit

RPD outside accepted recovery limits

Spike Recovery outside accepted recovery limits

vn A D o=

Analyte detected in the associated Method Blank
Heolding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pH Not In Range

Reporting Detection Limit

Page 18 of 19




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WO#: 1504C23
13-May-15

Client: Navajo Refining Company

Project: Monthly RO Reject

Sample ID MB-18979
Client|ID; PBW
Prep Date:  4/30/2015

Analyte Result

SampType: MBLK
Batch ID: 18979
Analysis Date:  5/1/2015

PQL SPKvalue SPKRefVal %REC LowlLimit HighLimit  %RPD RPDLimit Qual

TestCode: SM2540C MOD: Total Dissolved Solids
RunNo: 25912

SeqNo: 768004 Units: mgiL

Total Dissolved Solids ND 20.0

Sample ID LCS-18979
ClientID: LC8W
Prop Date:  4/30/2015

Analyte Result

SampType: LCS
Batch ID: 18979
Analysis Date:  5/1/2015

PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD RPDLimit Qual

TestCode; SM2540C MOD: Total Dissclved Solids
RunNo: 25912

SegNo: 768005 Units: mg/L

Total Dissolved Solids 999 20.0

0 99.9 80 120

Qualificrs:

*  Value exceeds Maximum Contaminant Level.
Valuc above quantitation range
Analyte detected below quantitation limits
RSD is greater than RSDlimit
RPD outside accepted recovery limits

" QO =

Spike Recovery outside accepted recovery limits

Analyle delected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected at the Reporting Iimit

Sample pH Not In Range

Reporting Detection Limit

Page 190f 19




HALL

BN RO MENTAL,
gANALYSIE
L EARORATORY

ifa W Emviesrienid Analain faborieasy
' AP Hnektas NE

atberge, 07100 Sample Log-in Check List

T S-345.3008 FAX: 505 JI5ANT
Bapaind: e frafleisnlronmental cone

CRéntMame:  NAVAJO REFINING 0

ol Qircfor Mg 1304529

Replital 1

Liintdssary Mashggin

o
 Logged By:

?fcs'r.nalm By Miestsay Mangin

_ 2 §a maﬁj.ﬁ_f E:siudy nmm;_!_a_fe?
"3, Ve wraw the semple dolined?

‘togin

4. Was s athepl macs to coal Ihe dempkis?

5, Vilere alf samipka recaived af & bafipartuns of .G 80T

B, Bumpists) In prepercontingis)?.

7. Sufficien samols wolme {of dicsied leslisit
% Are samples (Ewopt Wﬁand W&G} properly prepessad?

9. Was prassrvalive adder] t3 bol'es?

8.0 vl have gm0 hnadispacé‘i:’

|4, Wee any sampl conteinars ricefied biokan?.

A2, Dyes papeiviork maloh boltie abelss
{Rote distapiacies dn chain ol custudy}

13, A thalrices corraclly identifed on Chin of Gusledy?

A4, {s. I chearwiiat analyses wers reqweabsdf

1 5. Wem sl teiding imes shis to be mek?
(lf ey n@tl?y uslomar for authorizaton )

‘Iﬁ Wms u:llant nail‘l‘!&d f;tfsall dlsmpsmleﬁ it this cedei?

A20IHNE GAREY A

aizalix

AR5 BB AM

Ol ths

fy L
Mo [

yos )

Yoz M He L]

N 1
Ha

:ND D .
No [
wo M

Nﬂm"

ey M
Yas B
yas b
Ve Eﬁ'
ves [

Veu A

ts o

ot Freserit el
Tss Prasant L1

A L

eal

m B

ﬁm frs L0 ¢ B

ey WOHS, i’iﬁ{% {g{fg

ng | Mo PE

Mo L] §
w0

HBD
NnEI

v

Yey M
Yes
ves v}

: l:mtkl% Shacksd

# oif praganed

.

Bt pH: <

mﬁuszad@ “

;m.m_;;;m

Yoo L) fN"D: El

HA W

Persin. N-ﬂliﬁﬂd

Dt |

Flyp Wy

Via: [} eMall { ] Phons nl B

7 I Peracn

| Regaring:

Gluant ]mﬁm@hwa, '

: ‘E? muftkuna; remﬁrilﬂ

20

mmmif“mgmm | Sealtitact | Soaita | Seeipate | siedey

4
|




---------

Chain-of-Custody R@ﬁ&f#ﬁ

Cliert Mavajo Refining Lo,

T Bush

W Addrecs: P.O. Box 159 Anesiz,

Intorithly RO Raject

?@MSE?‘H-IMSQ

Frog@ﬁﬂ“ PO #1B7796

Phone 5745-T48:3311

‘meryath v Faueills 576-745:546%

Projact Manager:

QARG Package:

I Standard’ o Levet 4 [Full Validation)

ﬁwét ﬁénﬁan £ Bohert Gombs

Acitreditation

o -NELAP I it

Samgﬁi’er Efizabidy Salcheny

o EOD {Typs)

Dete. | Time | Mefrbx

Sample Request ID

o ntaﬁm-r
Typl and 3

azsng saonafg

HALL ENVIR!

AMALYSIS LAB
v hallenwironimental. com

480 Hawvlinas NE — Albuquérais, NV 87108

:zs-@mrp

Tempocsy Z.a,
4128115} 8508M 1

B40mi VO |H

Seg Aftachnett

£178/15| 83040

EUP | HHOS

AR s DA

14250 P{HNOD

AESIE | BA0AM]

1500wt P_lNaoh

Af2BR B A0AM

2L P HNOS

ATSIIEIR30AN .

|&apim] VOA [HCL — ’C‘:i

AP815|BA0AM]

umi .

s *,?L,Giasﬂ ) UNPIES

4125715 5:308M

1 - 1f.Glass lunpres. — £t

HiZErVS [E20AM

“Trips Blank

94D VOA fuspres —(0]

YRt Wi A
T 45 gl

paomivoatmct -~ 0

SIS

5

;sazmiswnﬁi%w&m@_

e

Fescivedd by:

- &#/zﬂﬁ?ﬁ’ @%“‘

Tate TimE .Rez‘mqws%bgdﬁy BRI

Dae e Eaemrkg Serl, atesuizsza Seott Denton, Mike Holder, %ﬁm '
Suhultz, Robert Comibs and Andfew Conberas:

Fiimemsay cargice: selerinal v Fal ERRE el Fiay D BRSSO MAThANA EOTAIGIES, TS SRS 2% nctive o s possibify. iy o date il bl polaiest an e ERGtl gt




o e o

LWEFL Soarge

R nw-g-e,.w“

by
Py
— i
3
]
-
")
o 4,
3 (HPEL GV rumnyt mearh 0 6332300
252 vzl
A .
[EY R 2
M) B o Ml 105 5 0 S10 b Ly
RMED) GI Auman meat [JDF L IGE AL T
i L) S )
: T-aF
..nm: wenawmnﬂea-mmi'--;g; g T T o
E 3 i beatyn (204 T g L
BT m-ueawmua:mu-\-rv-u"m- a' TR Ton™
LOOE-{+ 1288 nafy 1w [
X wENJEI ’GMEDC ¥ frnanhan (26,5 530020 [ e "] Lu03a3, 201 | GIod - ra
[ A B L AT Ut pms i
wm-:wh-amﬁ. HiTa | omms FTore) 0505 [ 07387
ANEC (X% G300 G05 10154
T 1 ager i T 0001 En
T3 B
uw b oo ) oJ [ 0o i
L i 9435 L, u_L ogas L}
FE ) [ 0508 o
HEDGWImngnK ﬁ_.,g :r""z £y [\ = u 82 7]
Sy Lt 7] & o
WlitD G oo 170 6. :*,3@ [ [ 05 u ..'
AT 60,0, 7. 3105 £ t > T3 i1 [
S5 : o505 1 ¢
Y E] Voo I
R 57 T [ oa07a |
U T oe ) Ty QoS )
_mn—-_&wr‘»mwmv E A Gorn fenana DEIE | Senck uﬁ;_* 8ciTe 005 | [T
E_Tee 1 ntein InwEns o Gomesoe 106 2 1R oIy S0 ¥ o3 digs { Doy 000t | oo0es S0 1 noETS
Foarboen (oI
E_ d 058 | 01 B8 D31 : 4T &4 P 1 see T [ @b G 1 O
K T U ¢ g5 1 U] pEs N v I HETI 77 Jr]
0.58 | 1 033 1 ] M ] L5 T
. uk Devpesglic (20.6.% 3405 53 E=X H Fx3 &5 5 FE__r_x [ =%
Sbar gt [ TUIMIN Tataln (2340 7 3302 4 N T G XY 8,1 et F ne FAE
e ttnts um- G Numan Mootk 06> 103 A bt XY cx T3 ] 237§ L 217
Sme JHMEL GV Domese F0 b 2. 3503 8% 1620 v £ Era FO x Lode
{ Zuarew 2IEG] {EPA ML 3 29> 2oF [T} 093 | opoie?
ey [ITeTy =y
et Desoiver! Souts  3.COF~DE [RMED Sy R T Irez F ) El T Er ] RAET 3300 | TG 0

TUIRESL 870 AT 2 T W 2
o, Mo Mato, it Shmndaros ke i KESTI0ES R

o h i = MEEAC 20 A2 B3 e e T e PR T
TERCEWEL TR R S G Al e P Pt
k{m\fmtﬁtﬁwuwdwmlm-u-www-

A3ies ot sl pray wonipr I

ans S8 i dcate 212 e Sl e 702 SHaclod At S Rl JeSGhen D
A4 Seranfutins e T 304 T 2, 141552072 na AT
*nhint = Erproed Poar T A Samr

Cota Pels v niviod o SRSAT 7 52 1100 m g 0 Sk vy =
Tl Pt o e

RSy —
B T iiantind
WCL r o qeems e comummneae

gy

T A R

PIER P = T Ay ML A0S T e et S Ly L



Table 7 - Summary of Groundwater Sampling Analylicat Results
Fourth Quartar 2813 P,

epoct - RO Ropect Pisamisge Fasas
ATE Pl TRy et

a3 Frape R

8 B BBt o 57
Rigulse Uik
o

Sumimoey Stafisti
wBammoey StAGY, - ;
1 ¢ b 3

1
i UTetgnunem W b Max 5 e
) -
e ] - PP
: )
LT [ I :
o = - P ) i
PSR AY ) L) A )
P ) v : £
1. HACEST PR 2 R Al
RTINS ) ) 2! Ty
TR T Y < E
PRSI g A ) ]
7 AT -1 [
AR I i X
i L e T - T
U [ ] =g bEwY L .at =
1] L. 3 HIFY: 930 T MA v %
) i D05 T sooes [P : 5
% o ; [ER T g o FOALL U ¥ 3 N
0 ) T T d ET) WA 0 ¥ [
[ 3] [T ] LGt Smmt oo [ i i =
e ¥ X L] = 1 . N3 .
(] Py [ [ L OE03 b | QK0T e ']
13t Tl T [ Ty £ T g oths : m
i) T Ty L5 oS i 1SS u L
] 1] F3 1 [ FI T - R T Yoo L 03 Bgs | 4 7] 3 T
Y L2 2 3 Do | 3 1 195 L O : _9.@;:_'__ L $.00, | gt i gty L] I T !
5 3 eoos b 2o ao: | DES) ox01 | G il 3
=) Wi g: | oom oL Qi Tl F:¥] 3
) u [T T ) b o o007 w1 ogos | e 3
T 3 1 % £ 59 1 1 2 [=H] 1 S0 B
- k7] [ ) oooIts) 3 | 0.0 [T AT EY BEGE & i X U ) 33
i) ] n U | G5 Y T XT3 It 15 u X |
i 2 v | 0885 110 3 88 H H ]
3 Fl y R Y i
i [t} & i Y] M N
¥ 4, X i u i 13
It d 3 i ] u 2
2 T o0eas 3 i
(13 I 18
3,
i 3 ot
]
In
z k]

o

I

3

EL

Foara,
GO e e 32 e T ) 1t
o Mrmiss Semior Caer, Touetarts found 0 HAE DG S
P st wa SIS 20 & 7 3+ Bl v ol mantee BT e ML amaaent
THN CEVIEL i, e Trduwn 7 Kowrate: san i Tather * ZiI NMED RAS
Dre e tor wils g gL POl 2 UGS FepsMEa) 30t TAREL
L1 ahrouen, 0 rahey ST el Y TR g cxcted Sy TR SL e 4 R

Mapr calls o That e anablo <o ¥ arurned of the RL siivom, B
i esmeebcas ntse o SNATRT TSR Y ane AT
ForRT it ot e @b SRRy Bt TN dog Radu -5

faremglan

el P e e 2 R D0 E 2 TR 2 gkl aane St et G A3 AR

Tetal PSP AN

- D TS it

CEWTL = Tribival GMwnhiiatar Scaadnn Lowd

P 8 Ao G G fteey T

S T
o Sotacce el TAGLY

L5 - pecrstery ertel e

e
e T P e

B et

B - LT Ao

MBIAL, = e B BT T

a1 TE0T HEe St T ot fend i Tan Pl

e e Snaallh 953 HRE CADOCART SV B s aed Y IRt T TR H S T,

LD B 1P ] 1EE Gt TRb] B [T 3 R,

Abea atesim
v K S

BT © powsyTet o ot Remuenbony
L, 3G Blu it 1 LI
At~ sgus e P e

thura, et FA ey, P TGy g T B BB AT S T



HALL Hall Environmental Analysis Laboratory
4901 Hawkins NE

ENVIRONMENTAL Albuguerque, NM 87109
ANLALYSIS TEL: 505-345-3975 FAX: 505-345-4107
Website: www. hallenvironmenial.com
LAEORATORY
May 13, 2015
Scott Denton
Navajo Refining Company
P.O. Box 159

Artesia, NM 88211-0159
TEL: (575) 748-3311
FAX

RE: Monthly RO Reject OrderNo.: 1504C24

Dear Scott Denton:

Hall Environmental Analysis Laboratory received 2 sample(s) on 4/29/2015 for the
analyses presented in the following tepott.

These were analyzed according to EPA procedures or equivalent. To access our accredited
tests please go to www.hallenvironmental.com or the state specific web sites. In order to
propetly interpret your results it is imperative that you review this report in its entirety.
See the sample checklist and/or the Chain of Custody for information regarding the
sample receipt temperature and preservation. Data qualifiers or a narrative will be
provided if the sample analysis or analytical quality control parameters require a flag.
When necessary, data qualifers are provided on both the sample analysis report and the
QC summary report, both sections should be reviewed. All samples are reported, as
received, unless otherwise indicated. T.ab measurement of analytes considered field
parameters that require analysis within 15 minutes of sampling such as pH and residual
chlorine are qualified as being analyzed outside of the recommended holding time.

Please don't hesitate to contact HEAL for any additional information or clarifications.
ADHS Cert #A70682 -- NMED-DWRB Cert #NM9425 -- NMED-Micro Cert #NM0190

Sincerely,

Andy Freeman

Laboratory Manager

4901 Hawkins NE
Albuquerque, NM 87109




Hall Environmental Analysis Laboratory, Inc.

Analytical Report
Lab Order 150424
Date Reported: 5/13/2015

CLIENT: Navajo Refining Company

Client Sample ID: R.O,

Project: Monthly RO Reject Collection Date: 4/28/2015 8:45:00 AM
Lab ID: 1504C24-001 ‘ Matrix: AQUEOUS Received Date: 4/29/2015 9:15:00 AM
Analyses Result RL Qual Units DF Date Analyzed Batch
EPA METHOD 8011/504.1: EDB Analyst: JME
1,2-Dibromoethane ND 0.010 pg/L 1 4/30/2015 5:33:16 PM 18974
EPA METHOD 8082: PCB'S Analyst: SCC
Aroclor 1016 ’ ND 1.0 pgiL 1 5/5/2015 3:50:42PM 18997
Aroclor 1221 ND 1.0 pgil 1 5/5/2015 3:50:42 PM 18997
Aroclor 1232 ND 1.0 Vi 1 B/5/2015 3:50:42 PM 18897
Aroclor 1242 ) ND 1.0 ug/l 1 5/5/2015 3:50:42 PM 18967
Aroclor 1248 ND 1.0 HgfL 1 5/5/20153:5042PM 18997
Aroclor 1254 ND 1.0 pg/L 1 5/5/2015 3:50:42 PM 18997
Aroclor 1260 ‘ ND 1.0 ug/L 1 5/5/2015 3:50:42 PM 18897
Surr: Decachlerobipheny! 115 445110 8§  %REC 1  5/6/2015 3:50:42 PM 18997
Surr; Tetrachlero-m-xylene 126 318957 S  %REC 1 5/5/2015 3:50:42 PM 18997
EPA METHOD 8015D: DIESEL RANGE Analyst; KJH
Diesel Range Organics (DRO) ND 1.0 mg/L 1 4/29/20154:57:42PM 18947
Motor Qil Range Organics (MRO) ND 5.0 mg/L 1 4/29/2015 4:57:42 PM 18947
Surr; DNOP 113 76.5-150 %REC 1 4/29/2015 4:57:42 PM 18947
EPA METHOD 8015D: GASOLINE RANGE Analyst: NSB
Gascline Range Organics (GRO) ND 0.050 mg/L 1 5/4/2015 4:01:53 PM R25939
Surr: BFB 87.5 80-120 %REC 1 5472015401:53 PM  R25939
EPA METHOD 8310: PAHS Analyst: SCC
Naphthalene ND 2.0 Mg/l 1 5/5/2015 11;32:18 AM 18998
1-Methylnaphthalene ND 2.0 HgfL 1 5/5/201511:32118 AM 18998
2-Methylnaphthalene ND 2.0 Mg/l 1 5/5/2015611:32:18 AM 18998
Benzo(a)pyrene ND 0.070 Mg/l 1 5/5/201511:3218 AM 18898
Surr; Benzo{e)pyrene 81.0 30.8-125 %REC 1 5/5/201511:32:18 AM 18898
EPA METHOD 300.0: ANIONS Analyst: LGT
Fluoride 2.2 0.10 mg/L 1 4/29/20153:25:23PM R25872
Chileride 37 10 mgi/L 20 4/29/2015 4:02:38 PM  R25872
Nitrogen, Nitrate (As N) 1.1 0.10 mg/L 1 4/29/20153:25:23 PM  R25872
Sulfate 1100 25 mg/L 50 5/6/2015 12:59:46 AM  R25994
EPA METHOD 200.7: DISSOLVED METALS Analyst: JLF
Aluminum ND 0.020 mg/L 1 4/29/20156:1442PM  R25851
Barium 0.041 0.0020 mg/L 1 4/29/20156:14:42PM  R25851
Boron 0.089 0.040 mg/L 1 4/29/20156:14:42 PM  R25851
Cadmium ND 0.0020 mg/L 1 4/30/2015 1:05:27 PM  R25881
Chromium ND 0.0060 mg/L 1 47292015 6:14:42PM  R25851
Cobalt ND 0.0080 mg/L 1 A29/20158:1442 PM  R25851

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

Qualificrs:

*
E
J
O
R
5

Value exceads Maximum Conteminant Level,
Value above quantitation range

Analyte detected below quantitation limits

RSD is greater than RSDlimit

RPD outside aceepted recovery limits

Spile Recovery outside accepted recovery limils

B Analyte detected in the associated Method Blank
H  Iolding times for preparation or analysis exceeded

ND Not Deteeted at the Reporting Limit

P Sample pH Not In Range

RL. Reporting Detection Limit

Page 1 of 20




Hall Environmental Analysis Laboratory, Inc.

Analytical Report
Lab Order 1504C24

Date Reported: 5/13/2015

CLIENT: Navajo Refining Company
Project: Monthly RO Reject

Client Sample ID: RO,
Collection Date; 4/28/2015 8:45:00 AM

LabID: 1504C24-001 Matrix: AQUEOUS Received Date: 4/29/2015 9:15.00 AM
Analyses Result RL Qual Units DF Date Analyzed Batch
EPA METHOD 200.7: DISSOLVED METALS Analyst: JLF
Copper ND "0.0060 mg/L 1 4/29/20156:14:42 PM  R25851
[ron ND 0.020 mg/L 1 4129/20156:14:42PM  R25851
Manganese ND 0.0020 mg/L 1 4/29/2015 611442 PM  R25851
Molybdenum ND 0.0080 mg/L 1 4/30/20151:.05:27 PM  R25881
Nickel ND 0.010 mg/L 1 4/29/20156:14:42 PM  R25851
Silver ND 0.0050 mg/L 1 430/20151:05:27 PM  R25881
Zinc 0.075 0.010 mg/L 1 4/29/20156:14:42 PM  R25851
EPA 200.8: DISSOLVED METALS Analyst: DBD
Arsenic ND 0.0050 ma/L 5  5/7/2015 2:35:40 PM R26042
lead ND 0.0010. mg/L 1 5/5/2015 11:04:05 AM  R25950
Selenium 0.0053 0.0010 my/L 1 5/5/2015 11:04:05 AM  R25950
Uranium 0.0042 0.0010 mg/L 1 5/5/2015 11:04:05 AM  R25950
EPA METHOD 245.1: MERCURY Analyst: MED
Mercury ND 0.00020 mg/L 1 5/4/20152:01:49PM 18982
EPA METHOD 8260B: VOLATILES Analyst: cadg
Benzene ND 1.0 Hg/L 1 4/29/2015 6:01:15PM  R25860
Toluene ND 1.0 po/l 1 4/29/20156:01:15PM  R25860
Ethylbenzene ND 1.0 Ho/L 1 4/29/20156:01:15 PM  R25860
1,2-Dichloroethane (EDC) ND 1.0 Hg/L 1 4/29/20156:01:15PM R25860
1,2-Dibromoethane (EDB) ND 1.0 ua/l 1 4/29/20156:01:15 PM  R25880
Carbon Tetrachloride ND 1.0 pgfl 1 4/29/20156:01:15EPM  R25860
Chloroform ND 1.0 Mg/l 1 4/29/20156:01:15PM  R25860
1,1-Dichloroethane ND 1.0 HalL. 1 4/29/20156:01:15PM  R25880
1,1-Dichloroethene ND 1.0 pgrl 1 4/29/20156:01:15EPM  R25880
Methylene Chloride ND 30 Hg/L 1 429/20156:01:15PM  R25860
1,1,2,2-Tetrachloroethane ND 2.0 HefL 1 4/29/20156:01:16 PM  R25880
Tetrachloroethene (PCE) ND 1.0 HgiL 1 4/29/20156:01:156PM  R25860
1,1,1-Trichloroethane ND 1.0 Ha/L 1 4/29/20156:01:156PM  R25860
1,1,2-Trichloroethane ND 1.0 Ha/L 1 4/29/20156:01:156 PM R25880
Trichloroethene {TCE} ND 1.0 pg/L 1 4/29/20156:01:15PM  R25860
Vinyl chioride ND 1.0 Ho/L 1 4/29/20166:01:15 PM  R25860
Xylenes, Total ND 1.5 g/l 1 4/29/20156:01:15 PM  R25860
Surr: 1,2-Dichloroethane-d4 89.8 70130 %REC 1 4/29/20156:.01:15PM  R25860
Surr: 4-Bromofluorobenzene 99.8 70-130 %REC 1 4/29/20156:01:15PM  R25860
Surr: Dibromofiuoromethane 92.8 70-130 %REC 1 4/29/20156:01:15PM R25860
Surr: Toluene-dS 103 70-130 %REG 1 4/29/20156:01:15 PM  R25860
TOTAL PHENOLICS BY SW-846 9067 Analyst: SCC

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

*

Qualifiers: Value exceeds Maximum Contaminant Level.

=

Value above quantitation range

Analyte detected below quantitation limits
RSD is greater than RSDIimit

RPD outside sccepted recovery limits

nmoE QD

Spike Recovery ontside accepted recovery limits

B Analyte detected in the associated Method Blank
1 Ilolding times for preparation or analysis exceeded

ND  Not Detected at the Reporting Limit
I*  Sample pH Not In Range
RL Reporting Detection Limit

Page 2 of 20




Analytical Report
Lab Order 1504C24

Hall Environmental Analysis Laboratory, Inc. Date Reported: 5/13/2015
CLIENT: Navajo Refining Company Client Sample ID: R.O.
Project: Monthly RO Reject Collection Date: 4/28/2015 8:45:00 AM
Lab ID: 1504C24-001 Matrix; AQUEOUS Received Date: 4/29/2015 9:15:00 AM
Amnalyses Result RL: Qual Units DF Date Analyzed Batch
TOTAL PHENOLICS BY SW-846 9067 Analyst: SCC
Phenolics, Total Recoverable - . ND 25 pg/l 1 4130/2015 18972
EPA 335.4: TOTAL CYANIDE SUBBED Analyst: SUB
Cyanide ND 0.0100 mg/L 1 5/5/2015 R26153
SM4500-H+B: PH Analyst: JRR
pH 8.09 168 H pH units 1 5/5/2015 5:57:25 PM R25990
SM2540C MOD: TOTAL DISSOLVED SOLIDS Analyst: KS
Total Dissolved Solids 2190 20.0 * mg/L 1 5M/2015 3:30:00 PM 18979

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

Qualifiers: * - Value exceeds Maximum Contaminant Level, B Analyte detected in the associated Method Blank
E  Value above quantitetion range H Holding times for preparation or analysis exceeded
] Analyte detected below quantitation limits ND Mot Detected at the Reporting Limit Page 3 of 20
O RSDis greater than RSDIimit P Samplc pH Not In Range
R RPD oulside accepted recovery limits RI. Reporting Detection Limit
S Spike Recovery outside accepted recovery limits




Hall Environmental Analysis Laboratory, Inc.

Analytical Report
Lab Order 1504C24
Date Reported: 5/13/2015

CLIENT: Navajo Refining Company
Project: Monthly RO Reject
LabID: 1504C24-002

Client Sample ID: Trip Blank
Collection Date:
Matrix: TRIP BLANK  Received Date: 4/29/2015 9:15:00 AM

Analyses Result RL Qual Units DF Date Analyzed Batch
EPA METHOD 8011/504.1: EDB Analyst: JME

1,2-Dibromoethane ND 0.010 Ha/L 1 4/30/2015 5:46:54 PM 18974

EPA METHOD 8260B: VOLATILES Analyst: cadg
Benzene ND 1.0 Ha/L 1 4/28/2015 6:29:57 PM  R25860
Toluene ND 1.0 pg/L 1 4/28/20156:29:57 PM  R25860
Ethylbenzene ND 1.0 Hafl 1 4/28/2015 6:29:57 PM  R25860
1,2-Dichloroethane (EDC) ND 1.0 pg/L 1 4/29/2015 6:29:57 PM  R25860
1,2-Dibromoethane {(EDB) ND 1.0 Hg/L 1 4/28/20156:29:.57 PM R25860
Carbon Tetrachloride ND 1.0 ua/l 1 4/29/2015 6:29:57 PM  R25860
Chloroform ND 1.0 Hafl 1 4/29/20156:29.57PM  R25860
1,1-Dichlorcethane ND 1.0 HglL 1 4/29/20156:29:67 PM  R25860
1,1-Dichlorosthene ND 1.0 Mg/l 1 4/20/2015 6:28:57 PM R25860
Methylene Chloride ND 3.0 Ha/L 1 4/29/2015 6:20.57 PM R25860
1,1,2,2-Tetrachlorosthane ND 20 pa/L 1 4/29/2015 6:29:57 PM  R25860
Tetrachloroethene (PCE) ND 1.0 Ha/L 1 4/29/2015 6:29:57 PM  R25860
1.1,1-Trichloroethane ND 1.0 pgiL 1 4/29/2015 6:20:57 PM  R25860
1,1,2-Trichloroethane ND 1.0 Mo/l 1 4/29/20156:29:57 PM  R25860
Trichloroethene (TCE) ND 1.0 Mgl 1 4/29/20156:29:57 PM  R25860
Vinyl chloride ND 1.0 Ko/l 1 4/29/20156:29:57 PM  R25860
Xylenes, Total ND 1.5 HolL 1 4/29/2015 6:29:57 PM  R25860
Surr: 1,2-Dichloroethane-d4 94.6 70-130 %REC 1 4/25/20156:29:57 PM  R25860
Surr: 4-Bromofluorobenzene 104 70-130 %REC 1 4/29/20156:29:57 PM  R25860
Surr: Dibromofluoromethane 89.0 70-130 %REC 1 4/29/20156:29:57 PM R25860

Surr: Toluene-d8 98.0 70-130 %REC 1

4/29/2015 6:29:57 PM - R25860

Refer to the QC Summary report and sample login checklist for flagged QC data and preservation information.

Onalifiers: ¥ Value exceeds Maximum Contaniinant Level.

o

Value above quantitation range

Analytc detected below quantitation linits
RSD is greater than RSDlimit

RPD outside accepted recovery limitg

-2~ I I

Spike Recovery outside accepted recovery limits

Analyte detected in the associated Method Blank

Holding times for preparation or analysis excesde

Not Detected at the Reporting Limit Page 4 of 20

Sample pH Not In Range
Reporting Detection Limit




/ Phcenalytical’

www.pacelabs.com

Project: 1504C24
Pace Project No.: 30147057

1838 Roseylown Road - Suites 2,3,4
Greensburg, PA 15601
(724)850-5600

ANALYTICAL RESULTS - RADIQCHEMISTRY

Sample: 1504C24-001H R.O.

Lab ID: 30147067001

Collected; 04/28/1508:45 Received: 06/01/1509:35 Matrix: Waler

PWs: Site ID: Sample Type:
Parameters Method Act + Une (MDC) Carr Trac Units Analyzed CAS No, Qual
Radium-226 EPA 502.1 175+ 0.849 (0.876) pCI/L. D5/13/15 10:08 13982-63-3
_ C:NA T:60%
Radium-228 EPA 804.0 0.398 + 0412 (0.851) pCilL 05111115 17:31  15262-20-1
C:72% T:77%

REPQRT OF LABORATORY ANALYSIS

This report shall not be reproduced, axcept In full,
without the written consent of Pace Analylical Services, Inc..




. @ o - 1838 Roseytuwﬁ Road - Suites 2,34
/;%EAHHMFCHI Greensburg, PA 15601

www.pacelahs.com (724)850-5600

QUALITY CONTROL - RADIOCHEMISTRY

Project. 1504C24

Pace Project No.: 30147057

QC Batch: RADC/24384 Analysis Method: EPA 904.0

QC Batch Methad:  EPAS04.0 Analysis Description: 804.0 Radium 228

Assoclated Lab Samples: 30147057001

METHOD BLANK: 8890250 Matrix: Watsr
Assqciated Lab Samples: 30147057001

Paramster Act £ Unc (MDC) Carr Trac Units Analyzed Qualifiers
Radium-228 0.437 £ 0.426 (0,868} C:70% T.70% pCiL 051115 17:33

Results presented on this page are in the unlts Indicaled by the "Unlis" column except where an alternate unit Is presented to tha right of the rasult

REPORT OF LABORATORY ANALYSIS

‘This reporl shall not ba reproduced, excepiin full,
wilhout the written consent of Pace Analytical Services, Inc..




. 8 " © 1638 Roseytown Road - Suites 2,3,4
//-PB/CEAHHMICHI Greansburg, PA 15601
(724)850-6600

wwn pacalebs.com
QUALITY CONTROL - RADIOCHEMISTRY
Project: 1504C24
Pace Projeat No.: 30147057
QC Batch: RADC/24322 Analysis Method: EPA 903.1
QC Batch Method:  EPAS03.1 Analysis Description: 903.1 Radium-226

Associated Lab Samples: 30147057001

METHOD BLANK: 888781 Matrix: Water
Associatad Lab Samplas: 30147057001

Parameter Act & Unc (MDC) Carr Trac Units Ahalyzed Qualifiers
Radium-226 0.256 £ 0.438 {0.767) C:NAT.98% pCilL 05/13715 09:55

Resulis presanted on this page are n the units Indicated by the "Units™ column excepl whera an altemate unitis presented to the right of the result.

REPORT OF LABORATORY ANALYSIS

This reper shall not be reproducsd, except in fuli,
without the written consent of Pace Analylicat Services, Inc..




QC SUMMARY REPORT

WO 1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB SampType: MBLK TestCode: EPA Method 200.7: Dissoived Metals
Client ID: PBW Batch ID: R25851 RunNo: 25851
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766029 " Units: mg/L
Analyte Result PQL SPKXvalue SPKRefval %REC LowLimit HighLimit %RPD  RPDLimit Qual
Aluminum ND 0.020
Barium ND  0.0020
Boron ND 0.040
Chremium ND  0.0060
Cobalt ND 0.0060
Copper ND 0.0060
Iron ND 0.020
Manganese ND  0.0020
Nickel ND 0.010
Zinc ND 0.010
Sample [D LCS SampType: LCS TastCode: EPA Method 200.7: Dissolved Metals
Client ID: LCSW Batch ID: R25851 Runho: 25851
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766030 Units: mg/L.
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Aluminum 0.51 0.020 £.5000 0 103 85 115
Barium 0.47 0.0020 0.5000 0 83.0 85 115
Boron 0.49 0.040 0.5000 0 87.9 85 115
Chromium 0.48 0.0080 0.5000 0 95.5 85 115
Gobalt 0.47 0.0080 0.5000 0 94.4 .- 85 115
Copper 0.47 0.0080 0.5000 0 94.3 85 115
Iron 047 0.020 0.5000 0 94.6 85 115
Manganese 044 0.0020 0.5000: 0 88.9 85 115
Nickel 048 0.010 0.5000 0 96.6 a5 115
Zine 0.48 0.010 0.5000 0 95.6 a5 115
Sample ID MB SampType: MBLK TestCode: EPA Method 200.7: Dissolved Metals
Client ID:  PBW Batch ID: R25881 RuniNo: 25881
Prep Date: Analysis Date:  4/30/2015 SeqgNo: 767040 Units: mg/L
Analyte Resulf -PQL SPKvalue SPKRefval %REC LowlLimit HighLimit  %RPD  RPDLimit Qual
Cadmium ND  0.0020
Molybdenum ND 0.0080
Silver ND  0.0050
Qualifiers:
Value exceeds Maxithum Contaminant Level, B Analyte detected in the associated Method Blank
E  Value above quantitation range H° Holding times for preparation or analysis exceeded
] Analyte detected below quantitation limits ND Not Detected at the Reporting Limit Page 5020
O RSDis greater than RSDlimit P Sample pH Not In Range :
R RPD oulside accepled recovery limits RL Reporting Detsction Limit
8§ Spike Recovery ouiside accepted recovery limits




QC SUMMARY REPORT o

1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample [D LGS SampType: LCS TestCode: EPA Method 200.7: Dissolved Metals
Client ID: LCSW Batch ID: R25881 RunNo: 25881
Prep Date: Analysis Date: 4/30/2015 SeqNo:. 767041 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Gadmium 051 0.0020 0.5000 0 103 85 115
Molybdenum 0,45 0.0080 0.5000 0 g7.4 85 116
Silver 0.088 0.0050 0.1000 a 87.9 85 115
Qualifiers:
*  Value exceeds Maximum Contaminant Level, B Analyte defected in the associated Method Blank
E  Value above quantitation range H Holding times for preparation or analysis exceeded
1 Analyte detected below quantitation limits ND  Not Detecled at the Reporting Limit Page 6 0f 20
O RSDis greater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limi(
8§ Spike Recovery outside accepled recovery limits




QC SUMMARY REPORT

WO#: 1504C24

Hall Environmental Analysis Laboratory, Inc. 13-May-13
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID LCS SampType: LCS TestCode: EPA 200.8: Dissclved Metals
Client ID: LCSW Batch ID: R25950 RunNo: 25950
Prep Date: Analysis Date:  5/5/2015 SeqNo: 769414 Units: mg/L
Analyte Result PQL SPKvaluz SPK Refval %REC LowlLimit HighLimit %RPD RPDLimit Qual
Lead 0.024 0.0010 0.02500 0 95.4 85 115
Selenium 0.024 0.0010 0.02500 0. 04.9 85 115
Uranium 0,025 0.0010 0.02500 0 08.7 85 115
Sample ID MB SampType: MBLK TestCode:; EPA 200.8: Dissolved Metals
ClientID: PBW ) Baich ID: R25950 RunNo: 25950
Prep Date: Analysis Date:  5/5/2015 ' SeqNo: 769415 Units: mg/L
Analyte Resut PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLImit  Cual
Lead ND  0.0010
Selenium ND  0.0010
Uranium ND 0.0010
Sample ID LCS SampType: LCS TestCode: EPA 200.8: Dissclved Metals
ClientID: LCSW Batch ID: R26042 RunNo: 26042
Prep Date: Analysis Date:  5/7/2015 SeqNo: 772040 Units: mg/L
Analyte Resut  PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLimit  Qual
Arsenic 0.024 0.0010 0.02500 0 974 a5 115
Sample ID MB SampType: MBLK TestCoda: EPA 200.8: Dissolved Meatals
Client ID: PBW Batch ID: R26042 RunNo: 26042
Prep Date; Analysis Date: 5§/7/2015 SeqNo: 772041 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit Hightimit  %RPD  RPDLImit Qual
Arsenic ND 0.0010
Qualifiers:
Value exceeds Maximum Contaminant Level. B Analyte delected in the associated Method Blank
E  Value above quaatitation range H  Holding times for preparation or analysis exceeded
I Analyte detected below quantitation limits NI>  Not Delected at the Reporting Limit Page 7 of 20
O RSDis preater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limils RI.  Reporting Detection Limit
S

Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WO#: 1504C24
13-May-15

Client: Navajo Refining Company

Project: Monthly RO Reject

Sample ID MB-18982
Client ID: PBW
Prep Date:  4/30/2015

Analyte Result

SampType: MBLK
Batch ID: 18982
Analysis Date:  5/4/2015

TestCode: EPA Method 245.1: Mercury
RunNo: 25930

SeqNo: 768647 Units: mg/L

PQL SPKvalue SPKRefVal %REC Lowlimit HighlLimit %RPD RPDLimit Qual

Mercury NDC  0.00020

Sample ID LCS-18982
Client ID:  LCSW
Prep Date:  4/30/2015

Analyte Result

SampType: LCS
Batch ID: 18982
Analysis Date:  5/4/2015

TestCode: EPA Method 245.1: Mercury
RunNa: 25930

SeqNo: 768648 Units: ma/L

PQL SPKvalue SPKRefVal %REGC Lowlimit Hightimit ~%RPD  RPDLimit Qual

Mercury 0.0051 0.00020

0 102 80 120

Qualifiers:
*  Value exceeds Maximum Contaminant Level,
E  Value above quantitation range
J  Analyte detected below quantitation limits
O RS8D is greater than RSDlimit
R RPD outside accepted recovery limils
S Spike Recovery ontside accepted recovery limits

H
NI

Analyte deteoted in the associated Method Blank
Holding times for preparation or analysis excesded
Mot Detected at the Reporting Limit

Sample pIT Not Jn Range

Reporting Detection Limit

Page 8 0of 20




QC SUMMARY REPORT

WO#: 1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB SampType: MBLK TesiCode: EPA Method 300.0: Anions
Client ID: PBW Batch 1D: R25872 RunNec: 25872
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766806 Units: mg/L.
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLImit Qual
Fluoride ND 0.10
Chioride ND 0.50
Nitrogen, Nitrate (As N) ND 0.10
Sample ID LCS SampType: LCS TestCode: EPA Method 300.0: Anions
Client ID: LCSW Batch ID: R25872 RunNo: 25872
Prep Date: Analysis Date; 4/29/2015 SegNo: 766807 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Fluoride 0.4 0.10 0.5000 0 924 90 110
Chloride 4.5 0.50 5.000 0 91.0 90 110
Nitrogen, Nitrate {As N) 24 0.10 2.500 0 96.2 90 110
Sample ID 1504C24-001EMS SampType: MS TestCode: EPA Method 300.0: Anions
Client ID: R.O. Batch ID: R25872 RunNo: 25872
Prep Date: Analysis Date; 4/29/20156 SegNo: 766822 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD  RPDLimit Qual
Fluoride 2.5 0.10 0.5000 2238 55.2 66.1 113 S
Nitrogen, Nifrate {As N} 33 0.10 2.500 1.147 86.1 84 109
Sample ID 1504C24-001EMSD SampType: MSD TesiCode: EPA Method 300.0: Anions
ClientID: R.O. Batch ID: R25872 RunNo: 25872
Prep Date: Analysis Date: 4/29/2015 SegNo: 766823 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal® %REC LowLimit HighLimit %RPD RPDLimit Qal
Fluoride: 2.4 0.10 0.5000 2238 304 66.1 113 5.06 20 S
Nitrogen, Nitrate {As N} 33 0.10 2.500 1.147 86.6 84 109 0.363 20
Sample ID MB SampType: MBLK TestCode: EPA Method 300.0: Anions
Client ID: PBW Batch [D: R259%4 RunNo: 25994
Prep Date: Analysis Date:  5/5/2015 SegNo: 770620 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD  RPDLimit Qual
Sulfate ND 0.50
Qualifiers:
Value exceeds Maximuwm Contaminant Level. B Analyte detected in the associated Method Blank
E  Value above quantitation range H  Holding times for preparation or analysis excceded
I Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 9 of 20
O TRSDis greater than RSDlimit P Sample pH Not [n Range
R RPD ouiside accepted recovery limits RL Reporting Detection Limit
S Spike Recovery outside accepicd recovery limils




QC SUMMARY REPORT

WO 1504C24

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID LCS SampType: LCS TestCode: EPA Method 300.0: Anions
Client ID: LCSW Batch ID: R26994 RunNo: 25994
Prep Date: Analysis Date; 5/5/2018 SeqNe: 770821 Units: mg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Sulfate 97 0.50 10.00 0 g7.2 ]3] 110
Qunlifiérs: )
¥  Value exceeds Maximum Contaminant Level, B Analyte detccted in the associated Mcthod Blank
E  Valuc above quantitation range H  Holding times for preparation or anabysis exceeded
] Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 10 of 20
O RSD is greater than RSDlimit P Sample pH Net In Range
R RPD oniside accepted recovery limits RL Reporting Detection Limit
S Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT - Wk

1504C24

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company

Project: Monthly RO Reject

Sample ID MB-18974 SampType: MBLK TestCode: EPA Method 8011/504.1: EDB

Client ID: PBW Batch ID: 18974 RunNo: 25898

Prep Date:  4/30/2015 Analysis Date:  4/30/2015 SegNo: 767691 Units: pgiL

Analyte Result PQL SPKvalye SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
1,2-Dibromoethaie ND 0.010

Sample ID LCS-18974 SampType: LCS TestCode: EPA Method 8011/504.1: EDB

Client 1ID: LCSW Batch ID: 18974 RunNo: 25898

Prep Date:  4/30/2015 Analysis Date:  4/30/2015 SeqNo: 767692 Units: pgfL

Analyte Result POL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
1,2-Dibmmosthane 0.11 0.010 0.1000 0 114 70 130

Qualifiers:

¥ Value excecds Maxinum Contaminant Level.
VYalue above quantitation range
Analyte detected below quantitation limits
RSD is greater than RSDIimit
RPD outside accepted recovery limits

w RO - m

Spike Recovery ontside accepted recovery limits

ND

RL

Analyte detected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pH Not In Range

Page 1§ of 20

Reporting Detection Limit




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WO#: 1504C24
I13-May-15

Client:

Project: Monthly RO Reject

Navajo Refining Company

Sample ID MB-18947
Client1D: PBW
Prep Date:  4/29/2015

SampType: MBLK
Batch ID: 18947
Analysis Date:  4/29/2015

TestCode: EPA Method 8015D: Diesel Range
RunNo: 25835

SeqNo: 766304 Units: mg/L

Analyte ' Result PQL SPKvalue SPK RefVal %REC LowLimit HighLimit %RPD  RPDLIimit Qual
Diesel Range Organits (DRO} ND 1.0
Motor Oil Range Organics (MRO) ND £0

Surt: DNOP 1.1 109 76.5 150

Sample ID LCS~18947
ClientID: LCSW
Prep Date: 472912015

SampType: LCS
Batch ID: 18947
Analysis Date: 4/29/2015

TestCode: EPA Method 8015D: Diesel Range
RunNo: 25835

SeqNo: 766305 Units: mg/L

Analyte Resuit POQL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD  RPDLimit Qual
Diesel Range Organics (DRO} 5.2 1.0 # 104 60.1 156

Surr: DNOP 0.57 15 . 76.5 150
Qualificrs:

*  Value exceeds Maximum Contaminant Level,

w

Valug above quantitation range

Analyte detected below quantitation limits
RSD is greater than RSDlimit

RPD outside accepted recovery limits

wm A QO

Spike Recovery outside accepled recovery limits

Analyte detecled in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Deteeted at the Reporting Limit

Sample pH Not In Range

Reporting Detection Limit

Page 12 of 20




QC SUMMARY REPORT

WO#: 1504C24

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID SML RB SampType: MBLK TestCode: EPA Method B015D: Gasoline Range
Client ID: PBW Batch ID: R2§939 RunNo: 26939
Prep Date: Analysis Date.  5/4/2015 SeqNo: 768862 Units: mg/L
Analyte ' Resul PQL SPKvalue SPKRefVal %REC Lowlimit HighLimit %RPD RPDLimit  Qual
Gasoline Range Organics (GRO) ND 0.050
Surr, BFB 18 20.00 8584 80 120
Sample ID 2.5UG GROLCS SampType: LCS TestCode: EPA Method 8015D: Gascline Range
ClientID: LCSW Batch [D: R2593% RunNo: 25939
Prep Date: Analysis Date:  5/4/2015 SeqNo: 768863 Units: mg/L
Analyte Result PQL SPKwvalue SPKRefVal %REC Lowlimit HighLimit %RPD  RPDLimit Qual
Gasoline Range Qrganics (GRO) 0.46 0.050 0.5000 0 g2.2 80 120
Surr: BFB 18 20.00 g1.1 80 120
Qunlifiers:
Value exceeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank
E  Value sbove quantitation range H Holding times for preparation or analysis exceeded
I Analyte detected below quantitation limits NI Not Detected at the Reporting Limit Page 13 of 20
O RSD is greater than RSDlimit P Sample pll Not In Range
R RPD outside accepted recovery limits RL  Reporting Detection Limit
S Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO#; 1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID MB-18997 SampType: MBLK TestCode: EPA Method 8082: PCB's
Client ID: PBW Batch ID: 18997 RunNo: 25944
Prep Date:  5M/2015 Analysis Date:  5/6/2015 SeqNo: 769049 Units: pgll
Analyte Result PQL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD RPDLimit Qual
Aroclor 1016 ND 1.0
Aroclor 1221 ND 1.0
Aroclor 1232 ND 1.0
Aroclor 1242 ND 1.0
Aroclor 1248 ND 1.0
Aroclor 1254 ND 1.0
Aroclor 1260 , ND 1.0 :
Surr: Decachtorobiphenyl 2.2 2.500 87.2 445 110
Surr: Tetrachloro-m-xylene 24 2.500 97.6 38 95.7 S
Sample ID LCS8-18997 SampType: LCS TestCode: EPA Method 8082: PCB's
Client 1D: LCsSW Batch ID: 18997 RunNo: 25944
Prep Date:  6/1/2015 Analysis Date: 5/5/2015 SeqNo: 769942 Units: pgfL
Analyte Result PQL SPKvalue SPKRefVal %REC LowlLimit HighLimit %RPD RPDLimit Qual
Aroclor 1016 4.9 1.0 5.000 0 98.7 226 127
Araclor 1260 5.1 1.0 5.000 0 102 204 122
Surr: Decachlorabiphenyt 29 2.500 114 445 110 S
Surr: Tetrachloro-m-xylene 4.2 2.500 169 31.8 95,7 S
Sample ID LCSD-18997 SampType: LCSD TestCode: EPA Method 8082: PCB's
Client ID: LCSS02 Batch ID: 18997 RunNo: 25944
Prep Date:  5/1/2015 Analysis Date; 5/5/2015 SeqNo. 769944 Units: pgfL
Analyte Result PQL SPKvalue SPK RefVal %REC Lowlimit HighLimit  %RPD RPDLimit Qual
Araclar 1016 46 1.0 5.000 0 93.0 226 127 6.03 269
Aroclor 1260 5.3 1.0 5.000 0 107 204 122 4.45 29.1
Surr: Decachlorobiphenyl 3.0 2.500 118 445 110 0 0 S
Surr: Tetrachloro-m-xylene 38 2.500 150 31.8 895.7 0 0 S
Qualifiers:
*  Value exceeds Maximum Contaminant Level. B Analyle detected in the associated Method Blank
E  Value above quantitation range H  Holding times for preparation or analysis exceeded
J  Analyte detected below quantitation limits ND Not Detected at the Reporting Limit Pape 14 of 20
O REDis greater than RSDlimit P Sample pH Not In Range
R RPD outside aceepted recovery limits RI.  Reporting Detection Limit
S Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

1504C:24

WO#:
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID 100ng lcs SampType: LCS TestCode: EPA Method 8260B: VOLATILES
ClientID: LCSW Batch ID: R25860 RunNo: 25860
Prep Date: Analysis Date: 4/29/2016 SeqNo: 766354 Units: pg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit Highlimit %RPD  RPDLimit Qual
Benzene 19 1.0 20.00 0 956 70 130
Toluene 20 1.0 20.00 0 98.9 70 130
1,1-Dichloroethene 22 1.0 20.00 0 108 75.6 144
Trichloroethene (TCE) ’ 20 1.0 20.00 0 98.3 70 130
Surr: 1,2-Dichloroathane-d4 9.9 10.00 93.9 70 130
Surr; 4-Bromofluorobenzene 10 10.00 103 70 130
Surr: Dibromaflucromethane 10 10.00 103 70 130
Surr: Toluene-d8 10 10.00 101 70 130
Sample ID 5mLrb SampType: MBLK TesiCode: EPA Method 8260B: VOLATILES
Client iD: PBW Batch ID: R25860 RunNo: 25860
Prep Date: Analysis Date:  4/29/2015 SeqNo: 766361 Units: pg/L
Analyte Result PQL SPKvalue SPK Refval %REC LowlLimit HighLimit %RPD RPDLimit  Qual
Benzene ND 1.0
Toluene ND 1.0
Ethylbenzene ND 1.0
1,2-Dichloroethane {EDC) ND 1.0
1,2-Dibromoethane (EDB) ND 1.0
Carbon Tetrachloride ND 1.0
Chloroform ND 1.0
1,1-Dichloroethane ND 1.0
1,1-Dichloroethene ND 1.0
Methylene Chloride ND 3.0
1,1,2,2-Tetrachloroethane ND 20
Tetrachioroethene (PCE) ND 1.0
1,1,1-Trichloroethane ND 1.0
1,1,2-Trichloroethane ND 1.0
Trichloroethene (TCE} ND 1.0
Vinyl chlorida ND 1.0
Xylenes, Total ND 1.5
Surr: 1,2-Dichlotoethane-d4 9.7 10.00 95.8 70 130
Surr: 4-Bromoflucrobenzene 10 10.00 104 70 130
Suri; Dibromofluoromethane 10 10.00 101 70 130
Surt: Toluene-d8 9.9 10.00 99.2 70 130
Cunaliliers:
®  Value exceeds Maximum Contaminant Level. B Analyte defecied in the associated Method Blank
E  Value above quantitation range H  Tolding times for preparation or analysis cxceeded
J Analyte detected below quantitation limits WD Not Detected at the Reporting Limit Page 15 of 20
O RSD s greater than RSDlimit P Sample pH Not In Range
R RPD outside accepted recovery limits RL Reporting Detection Limil
8§  Spike Recovery outside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample [D MB-18998 SampType: MBLK TestCode: EPA Method 8310: PAHs
ClientID: PBW Batch ID: 18998 RunNo: 25938
Prep Date:  5/1/2015 Analysis Date: 5/5/2015. SeqNo: 769391 Units: pg/L .
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual
Naphthalene ND 2.0
1-Methylnaphthalene ND 2.0
2-Methyinaphthalens ' ND 2.0
Acenaphthylene ND. 25
Acenaphthene ND 2.0
Fluorene ND 0.80
Phenanthrene ND 0.60
Anthracens ND 0.60
Fluoranthene ND 0.30
Pyrene ND 0.30
Benz{a)anthwacene ND  0.070
Chrysene ND 0.20
Benzo(b)fluoranthene ND 0.10
Benzo(k)luoranthene ND 0.070
Benzofa)pyrane ND 0.070
Dibenz{a,hjanthracene ND 0.12
Benzo(g.h,ijperylens ND 0.12
Indeno{1,2,3-cd)pyrene ND 0.25
Surr; Benzo{e)pyrene 14 20.00 71.8 308 125
Sample ID LCS-18998 SampType: LCS TestCode: EPA Method 8310: PAHs
ClientID: LCSW Batch |D: 18998 RunNo: 25938
Prep Date: 5M/2015 ~ Analysis Date:  5/5/2015 SeqNo: 769392 Units: pg/L
Analyte Result POQL SPKvalue SPKRefVval %REC LowLimit HighLimit  %RPD  RPDLimit Qual
Naphthatene 55 20 80.00 0 89.3 41 76.8
1-Methylnaphthalene 57 2.0 80.20 0 71.0 24.7 81
2-Methylnaphthalene 56 2.0 80.00 0 70.4 17.4 81.9
Acenaphthylene 80 25 80.20 0 75.4 50.3 77.5
Acenaphthens 57 20 80.00 0 718 27.7 81.1
Fluorene 58 0.80 8.020 0 728 342 7514
Phenanthrene 2.9 0.60 4,020 0 724 446 88.3
Anthracene 2.9 0.60 4.020 0 721 419 85.3
Flucranthene 6.1 0.30 8.020 0 76.2 406 a8
Pyrene 6.6 0.30 8.020 0 82.8 41 86.6
Benz(ajanthracene 0.62 0.070 0.8020 0 77.3 43.8 86.7
Chrysene 341 0.20 4.020 0 76.9 445 80.7
Benzo(b)fluoranthene 0.81 0.10 1.002 0 80.8 443 87.1
Benzo{kfluoranthene 0.39 0.070 0.5000 0 780 398 94.3
Qualifiers:
*  Value exceeds Maximum Contaminant Level. B Analyte detected in the nssocialed Method Blank
E  Value above quantitation range H Holding times for preparation or analysis exceeded
J  Analyte detected below quantitation limits ND  Not Detected at the Reporting Limit Page 16 of 20
O RSDis greater than RSDlimit : P Sample pH Not In Range
R RPDoutside accepied recovery limits RL Reporting Detection Limit
S Spike Recovery ontside accepted recovery limits




QC SUMMARY REPORT

WO#: 1504C24
Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject
Sample ID LCS-18998 SampType: LCS TestCode: EPA Method 8310: PAHs
Client ID: LCSW Batch iD: 18998 RunNc: 25938 '
Prep Date: 5/1/2015 Analysis Date:  5/5/2015 SeqNo: 769392 Units: pg/L
Analyte Result POL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD  RPDLimit Qual
Benzo(ajpyrene 0.38 0.070 0.5020 0 777 44 86.5
Dibenzi{a,hjanthracene 0.78 012 1.002 0 77.8 48.8 838
Benzol(g,h,\petylene 0.83 012 1.000 0 83.0 43.8 84.5
Indena(1,2,3-cd)pyrene 1.6 0.25 . 2.004 0 77.3 49.2 91.1
Surr: Benzo(ejpyrene 21 20.00 108 30.8 1256
Sample ID LGSD-18998 SampType: LCSD TestCode: EPA Method 8310: PAHs
ClientID: LCSS02 Batch ID: 18998 RunNe: 25938
Prep Date: 5M/2015 Analysis Date:  5/5/2015 SeqNo: 769393 Units: pg/L
Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit  %RPD  RPDLimit Qual
Naphthalene 68 20 80.00 G 727 41 76.8 475 20
1-Methylnaphthalene 60 2.0 80.20 a 744 247 81 4.68 20
2-Methylnaphthalene 59 2.0 80.00 0 73.8 17.4 81.9 4.70 20
Acenaphthylena 63 25 80.20 ] 78.7 50.3 77.5 4.29 20 S
Acenaphthene 60 2.0 80.00 0 749 277 81.1 4.26 20
Fluarene 6.1 0.80 8.020 0 757 342 75.1 3.86 20 s
Phenanthrene 3.1 0.50 4.020 0 76.1 44.6 88.3 5.03 24
Anthracene 3.0 0.60 4.020 0 75.9 41.9 85.3 5.04 20
Fluoranthene 8.4 0,30 8.020 0 79.9 406 88 479 209
Pyrene 7.0 0.30 8.020 0 86.8 41 86.6 4.71 20.8 5
Benz{ajanthracene 0.65 0.070 0.8020 0 81.0 43.8 86.7 472 20
Chrysane 33 0.20 4.020 0 80.8 445 80.7 5.05 20 S
Benzo{b)fluoranthene 0.84 0.10 1.002 0 83.8 44.3 87.1 3.64 20.6
Benzo{K)fluoranthene 0.41 0.070 0.5000 0 82.0 39.9 94.3 5.00 20.8
Benzo(a)pyrene 0.41 0.070 0.5020 0 81.7 44 86.5 5.00 20
Dibenz{a,hjanthracene 0.83 0.12 1.002 0 828 48.8 838 6.21 20
Benzo{g,h,i}perylene 0.87 012 1.000 0 87.0 43.6 84.5 471 20 g
Indenof1,2,3-cd)pyrene 16 0.25 2.004 0 81.3 492 91.1 5.03 20
Surr: Benza(a)pyrene 22 20.00 112 30.8 125 0
Qualifiers:
¥ Valuc excoeds Maximum Contaminant Level. B Analyte detected in the associated Method Blank
E  Value above quantitation range H  Holding times for preparation or analysis exceeded
T Analylc defecled below quantitation limits ND  Not Detected at the Reporting Limit Page 17 0f 20
O  RSDis greater than RSDlimit P Sample pH Not In Range
R RPD ouiside accepted recovery limits RL Reporting Detection Limit
S

Spike Recovery outside accepted recovery limiis




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WOR:  1504C24
13-May-15

Client: Navajo Refining Company
Project: Monthly RO Reject

Sample ID MB-18972
Client ID: PBW

SampType: MBLK

Batch 1D: 18972 RunNc: 25901

TesiCode: Total Phenolics by SW-846 9067

Prep Date: 4/30/2015 Analysis Date:  4/30/2015 SeqNo: 767792 Units: pg/L
Analyte Result PQL SPKvalue SPKRsfVal %REC LowlLimit HighLimit  %RPD  RPDLimit Qual
Phehalics, Total Recoverable ND 25

Sample ID LCS-18972
Client ID: LCSW

SampType: LCS

Batch ID: 18972 RunNo: 25901

Prep Date:  4/30/2015 Analysis Date:  4/30/2015 SeqNo: 767793 Units: pgiL
Analyte Result PQL SPKvalue SPKRefval %REC LowlLimit Highlimit RPDLimit Qual

TestCode: Total Phenolics by SW-846 9067

Phenolics, Total Recoverable 22 2.5 20.00 0 109 75.7

Qualificrs:
*  Value exceeds Maximum Contaminant Level, B Analyte detected in the associated Method Blank
E  Value ahove quantitation range H  Holding times for preparation or analysis exceeded
I Analyte detected below quaititation limits ND  Not Detected at the Reporting Limit
O RSD is greater than RSDIimit P Sample pH Not In Range
R RPD outside aceepted recovery limits RL  Reporting Detection Limit
S Spike Recovery outside aceepted recovery limits

Page 18 of 20




QC SUMMARY REPORT

Hall Environmental Analysis Laboratory, Inc.

WO 1504C24
13-May-15

Client: Navajo Refining Company

Project: Monthly RO Reject

Sample ID MB-R26153
Client ID: PBW

SampType: MBLK
Batch ID; R26153

TestCode: EPA 335.4: Total Cyanide Subbed

RunNo: 26153

Prep Date: Analysis Date:  5/5/2015 SeqNc: 775896 Units: mg/L
Analyte Result POL SPKvalue SPKRefVal %REC LowlLimit HighLimit  %RPD  RPDLimit Qual
Cyanide ND 0.0100

Sample ID LCS-R26153
Client ID: LCSW

SampType: LCS
Batch ID: R26153

TestCode: EPA 335.4: Total Cyanide Subbed

RunNo: 26153

Prep Date: Analysis Date: 5/5/2015 SeqNo: 775897 Units: mg/L

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual
Cyanide 0.500 0 100 90 110

Qualifiers;

*  Valne cxceeds Maximum Contaminant Level,

=

Value above quantitation range

Analyle detected below quantitation limits
RSD is greater than RSDlimit

RPD outside accepted recovery limits

nn = O —

Spike Recovery outside accepted recovery limits

Analyte detected in the associated Method Blank
Holding times for preparation or analysis exceeded
Not Detected at the Reporting Limit

Sample pl Not In Range

Reporting Detection Limit

Page 19 0f20




QC SUMMARY REPORT

RSD is greater than RSDlimit

Sample pli Not In Range

WO#: 1504C24

Hall Environmental Analysis Laboratory, Inc. 13-May-15
Client: Navajo Refining Company
Project: Monthly RO Reject

Sample ID MB-18979 SampType: MBLK TestCode: SM2540C MOD: Total Dissolved Solids

Client ID: PBW Batch ID: 18979 RunNe: 25912

Prep Date:  4/30/2015 Analysis Date: 5/1/2015 SegNo: 768004 Units: mg/L

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD RPDLimit Qual

Total Dissolved Solids ND 20.0

Sample [D LCS-18979 SampType: LCS TestCode: SM2540C MOD: Total Dissclved Solids

ClientID: LCSW Batch ID: 18979 RunNo: 25912

Prep Date:  4/30/2015 Analysis Date:  65M1/2015 SeqNo: 768005 Units: mg/L

Analyte Result PQL SPKvalue SPKRefVal %REC LowLimit HighLimit %RPD  RPDLimit Qual

Total Dissolved Sollds 999 20.0 1000 0 99.9 80 120

Qualifiers:

*  Value exceeds Maximum Contaminant Level. B Analyte detecled in the associated Method Blank
E  Value above quantitation range H  Holding times for preparation or analysis exceeded
Analyte detected below quantitation limits NI Not Detected at the Reporting Limit Page 20 of 20
P
RL

RPD outside accepted recovery limits

17T~ s I

Spike Recovery outside accepted recovery limits

Reporting Detection Limit




Hull Envizynmentad Dol Labeeatony
S Hawking 35

aitugioge, Nter1os  Sample Log-In Check List
THEr MR343-3575 PAX 303343 S
Hihard- i hollrironental com

Ollert M MAVAIO REFHING 60 m?_cw urrber: 4504024 ' Repitio: {

pe e § =S Y

 Ligged By: Lindesy Mangin 606 ﬁ-ss*m-ﬁm-

L S 3’?*?5“

Lhein of Custody” '
4 ﬁu%dymal#iidaﬁun—ampﬂebﬂﬁleﬁ? : vas 1] Na I”'} Not Prasent M
2.t Chain of Oustooy compste? ves & No T NetPrasant ]
3, oW wai the samps delismeitl Cauger

Lofgin
4. Vg an alampt mads s bool b eaniea’ wap s na

£, (Wore sl samplos racsivied stalemparstuns of 5P Gl BOE  es He I na [
&, Samplais) in prooor estishersy? Yes, bl Mo (1

7. Stifidisnt samipls volurne for indicatid teskis}?. Yoy W #o [
B, Are saiiples faxcapt VOA snd ONG) propsdy prisensd? Yes ;| o [J
&, Was prasiivaiie s9ded bobollies? wes [ Yo W&
o . . 05 5*?&2%/:{'?{ Smple -seea
A0 w0 vl have Zevo headspece? v No B bo VOA Vie {ﬁ of 2} }’M & buh blo.

44, Wors ady sampls conbsiners rcateai brokar? vas 1 o &"‘}

&0 prdsared

: -hnﬁ?ﬂwhenhad
12:Dons pagierwrik atgh batia tssis?: Yes Wi w6 [ frpH LWl
{3, Aire alrioat oracey et on Chain of Custody? Yer B Ms D10 Adusted? ﬁfﬁww '
A, bs it chear whiat analysiss were rgquesied? Yes [ Ho [ {1 S
| 5. Wiy o)At 2B 1o b sty veg. M we [ Checkeidly: o2

{if o, Ratity usiomer for a.therizatior) ' S

16, Wias elfent notifiad nFaEﬂl%nrajmn&@ wil i ordart Yes [ Mo £1° Na, [

Pevson Neflfied: | T o

J3y Wihom: ' ‘viar [T amail {73 Phione [ Fax {3 Parson

i | i :

Chgil atrycgans:
17, Pidifional remarks:
) Gan!nr lsfermatian, 7

. Cooler No | Temp G | Gondtion | Sest Intaot | Sealbio | Suallato | SignedBy |
!‘l 1. o Yée

Page 1 of 1




Chain-of-Custody Recorg  [Twmrundfime
?izi.eﬁi’: e Raefining o Setendad O Rmh
Project Nami:

P HALL ENVIRONMENT

_ -" - ANMVSIS ME@EAT »""-2
e Lo haﬂewmnmemsﬁ Dbm

Maling Address PO Bux 155 Arfesin, ~ nsomeniy RO Refedt 501 Hawks NE - AucusEue, M 67109
R ETALIEE O Project®: P.0. # 167706 , , |
Fhone #: STE-T43-3311 . L
sl of Foxtt 575.746-8451 __ IProjectManagen
QT Patkags: ' |
£ Standard I3 Level 4 (Full Validation)_|Scolt Danlort/ Robert Combs
ecreditation: - )

DNELAP o Other
I Eﬁﬁ Tﬁfpﬁ_:’}

" pate | Time | Matri | Sample Reguest i

Typoand & Type .

ASBIEEABAM) A:L | Ko _lz-smomip 7508

apansleasam| 4 _lsaomivoa oy
aansigasaml 4 | | _{t-Booml P |HRO3
AIBHB1EASAM | lesmip |HNOB
412818 BAGAN . |1-600m P _|NsOH.
AZE5|B4BAMY | e HNO3
smepslpasand | 1 | | |340mI VO [HEL
- aTESiEARAN ' ' | 2 =41, Glase junpres
éﬁﬁfiﬁgaﬂﬁﬁm | _ 1L G?aa& Lino RS
anerislEasam Ll {28t VOR Junpres
densleasa b Trip Blari 440 VOA oL
| VoS edlgls - - |
B e Reﬁmwsha@hyﬂ;fmﬁ &Eﬁ% Receved by “Dete | e @maﬁm‘ Send resulis tﬁ%ﬁﬁéﬁ: Denim‘s Kiila Hm[ﬁai icki
e T %&M‘twm P . i sithefas s |SerutE, Robert Combs and Andmw Contres,
iesfeind Ty Feveived by, Dats  Tima

e Attachment

Theler M&

ey 4474590 SATTIRE TP o i s b e o e Ao S T Sstves e ni of s sty Ay s cmiorses et wil i clsa ot o e ek




Bozutl | G

L.

M‘ TERA HeY.

mma)-mr stz el 7

e e e

S ¥
] 2
L) o
v L
L'} > -
Ao .
b -
W
7 -
=
E Yo eem | - _.h—-m.
Ean it [
W‘@G\‘- e nendh D0.6.0 S103,A7 L -
2 3 N
-N"Ho(x:: 5 .-mE:Ewm.mr- risalthy (28,52 53293 ) W1 % e
iSVoGamany ) o E
:I"“? ‘“"EP S s adn (900 53 TR R T
S RO I i

g ™5 TETT
ok [t pael M BaERD <

-
EDosored Metalt moll v

o=y > NEES SR Imgeter: (e, AT 7y En) T os b
| Ariate %__ BlELE m [T L3 T e G0 } Begr
Borer SbOerds ENNFDG"VWE e (A 2B K red 0553 Y [Ty
e § 3E SG_E-G_{_MEI;Q_\ Jmpaton 1706 2 5030 [(°CET YT
Codrmmsr ZE0ECT |Cps gy w y_r
= ET I v
L Sheofimer ] L=hrazh] i
Cebo u ) [0
Cora u il 3
o K U =
) 13 %
> :
Sy ) )
Aaches 5 Tocals ]
Patasnm Eard
Suiteurn = INFIED 6 Fomsin tai (8.5 3 -r'ax m"’ F)
S s"eE«‘P RMED B haumee oelt (9.5 2 05 A 7}
i Sedum, L
i e TrR nmumwmmm g2 AT A ]
= £D0E- G087
Gt TETT 0N oow iy
ES I N ) 1
[ 35 155 F i
AN (gt .
AN TP RET B ] (X3 1 5 o
5 Fﬂ.hhﬂ-i",_lﬂlm\ J.ﬁ;u 228 ar ZET 3.1 = F
. }nunm Thb: urrhm-numn-mazhmm 38 | F T rod [T ror : =3
Fod ¢ P 35§ rod
TR Y] vl ee
Fz5o | T 6 T _sag |
Heims:

Whetlit S ncurinatex) rengen "2 TR FEMLI0T Sne RS L
TSI 85 I3 P e K SO PATU ST s Tireeem

SIS, 825t 0 P Sl RICBE
B e Dltee Gty ek Sl e A 2053 1
PR e £, IS M) 8 2 TH T it RS ST ST D
T ORI T U o4 (oo Rt YR PO T e
B0, s ot el ~EAAZRYAG NS Fenat Toslnd .
RLa 35w . s, sk WIS QI AETEGENG Grtiend T DOVES)

) st ane erfrg o KUAL 22 533 0F an <peh{aimg dia e st
TS P L o

- & la CENTL = s

CCVFL = Detma DreiziiedeAr Souaren] vt

P& ARGV e PG s

o AR Rl T e T A I MRy n S
e L

LT = b, ~omed insin

P dab ko, 25 2 SHUGSIRL AERN) 408 oM R erichoiatt b v
aetir e ruqreated




Tablg 7 - Summary of Groundwater Sampiing Anabrtice Results
Fourth Quarer 20F3 Frani Tefort - RO Pt Deveirazas i
o .

R

[ ———

Ty Uni
Surper i
s o B e sy
1 H | i :
§ @ mompion | wDotesiram_ bee @ whas Atz X
i T r H i
T [ HIN
I T3
E )
PO T
I By i E
FTR T3 £
v v I T
3 i T
¥ i S
" (-1
w tauD) ] I
Y 2 T
L Lt
L i, .
JRTEEE-TC 3
T
S50t =
U i C0G: HA i
[T o Y T
e 1. .. 1 | ) 3
0 Ty aan FERE 3
[T 3 v ager 131 <
5L 1t * figgs FE| B
I X T 3 + [y
0¥ | I3 o | GCE1E 2 it i
3 —acay | v 0K | ooes %995 [ ooza L EL
&5 3 0334 5, 0 i3 t § 6307 XY i i} 3%
) 3 [CR ETREY: v opgE L | £.005 7
F 1 L) 1 3
E o e [ i
H SL05 24005 Y N Y T
5 EX L
307 ) [ 3
0205 0.005 m d
0,005, 0385 3 t 2
L Y d
b B
1
3
3 E
1 5]
& | )
] ]
HIE
3 =
)
5 3
| I R agsg | P SERY g zs00 © HEEY) FOIE H [ z&w Eg L] ) F:

Notra.
CIIVEL 8 b T o P s LT

e Risveaons S e Shmrclar® tsang M BAAC I5H 2010

o ey st 1n SN 2007 3 122 Ak e, Fns e 0 Pt r WL s

+ e Taekr r * 0TI MAEED WD

Bz me B ] P TRTIL

T4 8T 1 =305 T el o TREMETY VLN e DS TVEL e 1R 4 )
o e s TN amahs ki CERCtoA o 1 FIL SCibm. [ T e Sy B SR SIS A e mrtanl v S St o ¥ e
Aun_n ekl G R o STTOLT 1URWTO Al BRI e T
Sonereng S Sor b o i Te I T and Radkan 32t

Setal ety e gekinen o AT 20§ LT i AT o SR I AT TIASA S 2 K Rt gt st 101 42 m0re g v B e DR Al 2 VUl e P, T B % oW B S UL TR T

Tamil AR s

pripe Ry

5 TN, 2 sl i & Nt St

SO~ Trticud Creuiascer dasmmedovi PRI DO i R G

R i Lo L X L0 FoLET e T

& B AGEYICE YA TR S s U Tartap T BB e £ T RE Ll o > S T NG 25 Tk Kamiatior
Rt ke chin S HOLY R s tabeabary Gbbra LR

T [ L

LT = 18 Gt ok drbedioes bty ok SETHOHD (ravmiae el 471 T RTT TR S VD, LR SRS RIS SO
o M remeRd T - T Gl A Bors

W = Bl 3% e 4T, 3w e T B SR A b
TR ¥ L oThd 18 am SALTT NN Pethalir Ay
1T 2 e ial i B i e

D (s Yot B RO




s ‘ *. Page 1 of 1

Chavez, Carl J, EMNRD

From: Moore, Darrell [Darrell. Moore @ hollycorp.com]

Sent: Tuesday, June 27, 2006 11:25 AM

To:  Chavez, Carl J, EMNRD s <@ -z
Cc: Price, Wayne, EMNRD

Subject: FW: discharge plan

Carl,

Enclosed, please find our renewal notice for our discharge plans for our Lovington and Artesia facilities. Hard copies and filing
fees will follow by US Mail. If you have any questions, please call me at 505-746-5281.

From: Byrd, Jeff

Sent: Tuesday, June 27, 2006 11:21 AM
To: Moore, Darrell

Subject: discharge plan

Jefferson L. Byrd

Sr. Environmental Speicialist

Navajo Refining - Environmental Department
Artesia New Mexico

Office - 505-746-5468

Cell - 505-703-5068

6/27/2006



Distriet |

1625 N. French Dr., HHobbs. NM 88240 State of New Mexico Revised Junc 10, 2003
District It Energy Minerals and Natural Resources .

1301 W. Grand Avenue. Artesia. NM 88210 Submit Original
District i1l ; : HE ‘ Plus 1 Copy
1000 Rio Brazos Road. Aztec, NM 874)0 Oil Conservatlo? DlV,lSlon 10 Santa Fe
District 1V 1220 South St. Francis Dr. I Copy to Appropfr]iule
1220 S. St. Francis Dr . Santa Fe. NM 87305 5 o i District Oftice

- i ’ Santa Fe, NM 87505

DISCHARGE PLAN APPLICATION FOR SERVICE COMPANIES,GAS PLANTS,
REFINERIES, COMPRESSOR, GEOTHERMAL FACILITES
AND CRUDE OIL PUMP STATIONS

(Refer 10 the OCD Guidelines for assistance in completing the application)

(] New L1 Renewal ] Modification

Type: 0il Refinery

. Operator: Navajo Refining Company

Address: PO Box 159 Artesia, NM 88211

Contact Person: Darrell Moore Phone: 505-746-5281

Location: 4 /4 1/2 /4 Section 9 Township 178 Range __ 26e
Submit large scale topographic map showing exact location.

Attach the name, telephone number and address of the landowner of the facility site.
Attach the description of the facility with a diagram indicating Jocation of fences, pits, dikes and tanks on the facility.
Attach a description of all materials stored or used at the facility.

Attach a description of present sources of effluent and waste solids. Average quality and daily volume of waste water
must be included.

Attach a description of current liquid and solid waste collection/treatment/disposal procedures.

Attach a description of proposed modifications to existing collection/treatment/disposal systems.

10.  Attach a routine inspection and maintenance plan 10 ensure permit compliance.

11. Attach a contingency plan for reporting and clean-up of spills or releases.

12, Attach geological/hydrological information for the facility. Depth to and quality of ground water must be included.

13. Attach a facility closurc plan, and other information as is neccssary to demonstrate compliance with any other OCD

rules, regulations and/or orders.

14. CERTIFICATIONI hereby certify that the information submitted with this application is true and correct to the

best of my knowledge and belief.

Name: Darrell Moore

Title:Env, Mgr. for Water & Waste

Signa!urc:w M AL

Date: 6/27/06

E-mail Address: dayrell.moore@navajo-refining.com




‘ ‘ -

§

Districtd ; N :

1625 N French Dr , Hobbs, NM 88240 - St.ate of New Mexico Revised June 10, 2003
District 1] Energy Minerals and Natural Resources .
1301 W. Grand Avenue, Artesia, NM 88210 Submit Original
District 1 : : FA Pius 1 Copy
1000 Rio Brazos Road. Aztec, NM 87410 Oil Conservation DW_'S'O” to Santa Fe
District IV 1220 South St. Francis Dr. I Copy to Appropriatc

~ 1220'S St Francis Dr.. Santa Fe. NM §7505

Santa Fe, NM 87505 District Office

[89]

(U8}

DISCHARGE PLAN APPLICATION FOR SERVICE COMPANIES,GAS PLANTS,
REFINERIES, COMPRESSOR, GEOTHERMAL FACILITES
AND CRUDE OIL PUMP STATIONS

(Refer to the OCD Guidelines for assistance in completing the application)
(] New [x] Renewal (] Modification

Type: 0il Refinery

Operator: _Navajo Refining Company

Address: PO Box 159 Artesia, NM 88211

Contact Person: Darrell Moore Phone: 505-746-5281

Location: /4 /4 Section 36 Township 168 Range _36e

Submit large scale topographic map showing exact location.

Attach the name, telephone number and address of the landowner of the facility site.
Attach the description of the facility with a diagram indicating location of fences, pits, dikes and tanks on the facility.
Attach a description of all materials stored or used at the facility.

Attach a description of present sources of effluent and waste solids. Average quality and daily volume of waste water
must be included.

Attach a description of current liquid and solid waste collection/treatment/disposal procedures.

Attach a description of proposed modifications to existing collection/treatment/disposal systems.

10.  Attach a routine inspection and maintenance pan (o ensure permit compliance.

Attach a contingency plan for reporting and clean-up of spills or releases.
Attach geological/hydrological information for the facility. Depth to and quality of ground water must be included.

. Attach a facility closure plan, and other information as is necessary to demonstrate compliance with any other OCD
rules, regulations and/or orders.

14. CERTIFICATIONI hereby certify that the information submitted with this application is true and correct to the
best of my knowledge and belief.

Name: _ Darrell Moore Title: Env. Mgr. for Water & Waste
Signalurezw MM Date: 6/27/06

E-mail Address: darrell.moore@navajo-refining.com




FAX
FAX AUG 3¢ LUk (505) 746-5419 ACCOUNTING
(505) 746-5283 DIV. ORDERS : (505) 746-5451 EXEC/MKTG
(505) 746-5481 TRUCKING 501 EAST MAIN STREET ¢ P. O. BOX 159 (505) 746-5421 ENGINEERING
(505) 746-5458 PERSONNEL ARTESIA, NEW MEXICCRULQRspagation Division (505) 746-5480 PIPELINE
TELEPHONE (505) 748238 St, Francis Drive
August 28, 20065anta Fe, NM 87505

Carl J. Chavez, CHMM

New Mexico Energy, Minerals & Natural Resources Dept.
Oil Conservation Division, Environmental Bureau

1220 South St. Irancis Dr.,

Santa Fe, New Mexico 87505

RE: Discharge Permit Fees, Artesia and Lovington facilities
Dear Carl

Enclosed, please find two $100 checks for the filing fees for our discharge permits for our
facilities at Artesia and Lovington. These fees cover GW-14 and GW-28.

If you have any questions, please call me at 505-746-5281.

Sincerely,
NAVAJO REFINING COMPANY

EMJLQ Mo

Darrell Moore
Environmental Manager for Water and Waste

Encl.

An Independent Refinery Serving . . .
NEW MEXICO o ARIZONA o WEST TEXAS o NORTHERN MEXICO




ACKNOWLEDGEMENT OF RECEIPT
OF CHECK/CASH

o cach veletved o W e i ;wmw,,WA,,, L
Submited b AM/C’,J[_Z‘___V___M /5,..,,(_._/@ w8 _[ 1 //Q(,_,” \
Sybmitted to ASD by ﬁé&g ét::—f«,_ézo_:(_/% CDater EAS g‘/g -
Received m ASD by Date |

Filing Fee / Mew Facihiv  Remewal

Modification Other o

52107 licable 2004

Organization © ode o A21407 Applicable FY 2004
To be deposited in the Water Quality Management Fund.

Full Payment or Annual Increment |

RS CROP | L i o (G2 SR O GHRO S IETRAYS
?ﬁ@&\fﬁ&mJQB EQEEE?]EPﬂ]:?ﬁ(E COMPANY

501 EAST MAIN STREET PR -
P O BOX 159

) 88-7066/3149
ARTESIA, NM 88211-0159 , e -
(505) 748-3311 CHECK " p&/ze/08

DATE:

| 7 PAYEXACTLY
The SUM of One Hundred Dollars and 00 cents :
wuxus 100,00

VOID AFTER 180 DAYS

Roe NM WATER GUALITY MANAGEMENT FU
TO THE %0IL CONSERVATION DIVISION
ORDER 2040 S0UTH PACHECO

OF SANTA FE., NM 873505




. Desciripﬁnn ‘
c.Y Reimbursesment Project . Tax
= Groes Receipt Tax
" Afr Quality Title V
" pRP Prapayments

1

5

3___

4

2 T Climax Chemical Co.
B___ " glrele K Reimbursaments
[
8

0

= Hazardous Waste Permits
grdous Waste Arnual Generator Fees
~—7Water Quality - Ol Conservation Divisian
___Water Quality - GW Discharge Permit
12 =, Air Quetity Permits
13 __@Payments under Protast
14 ____ Aerox Copies
15___ = @round Water Penaities
16___ =7 Witness Feas
17 ___ T Alr Quality Penalties
18____ T Q&HA Penalies
9 " Prior Year Reimbursament
20 Surface Water Quality Cemﬁoatlon
21 Jury Puty
22 Y Reimbursements { |.¢. telephons)
23~ UBT Owner's List

1

24 Hazardous Waste Notifiars List
26 ____UST Maps

26 UST Owner's Update

28 ___Hazardous Waste Regulations
20 ____Radiologic Tech, Regulations . -

30 Superfung CERLIS Uat

34 Solid Waste Permit Fess
32 8moking School

33 SWQB - NPS Publications

L]

34 Radiation Licensing Regulation
35 ____ Sale of Equipment
36 ____ Sale of Automabile -
37 __ Lust-Reocoverles
18 ___ LustRepayments -
39 ___ Surface Water Publication
40 ___ Excxon Rassa Drive Ruldoso - CAF
{4 ___ Emerp. Hezerdous Waste Penaities NOV
12 ___Radiclogic Tech. Certlification
4 ____Ust Permit Fees
15 __ UBT Tank Installers Fees
’rB — Food Permit Fees
. Qther

Gross Recelpt Tax Reguired

antact Persan;

scsivad in ASD By;

- KEVENUE [ RKRANIMIL 1Ml P

‘/Uh;//w B‘Cr__.

=~ 8ita Name & Project Code Required

: OFA BE ED ED :
FUND CES ORG ‘_&_ ORG. ACCT AMOUNT
064 01. _ : 1
084 01, 2320 900000 2329134 2
082 13 1300 1806  @00000 4160134 . 3
248 14 - 1400 0896 900000 4968014 __ 0 4
" 248 14 1400 9686 900000 4888016 5§
248 - 14 1400  ©6O6 900000 4069248 _ 8
amg . 97 .- 2700  16RE  QODOOD 4468027 _ 00 7
338 27 2700 1886 900000 4165338 _ 8
341 20 2320 - 90DO0D 2328029 &___w 10
341 29 2000 1686 900000 4180020 L
831 31 2800 1686  0D0O0OD 4188031 _ 12
861 a3 2019 000000 2818033 13
652 34 2349 900000 2348001 14
662 34 2349  BOOOOD 2348002 15
652 34 2348 800000 2439003 18
652 34 2348 800000 2349004 17
652 34 2340  QOO0O0 2340005 18
652 34 2348 200000 2348008 18
652 34 2348 900000 2340009 20
862 34 2349 900000 2348012 _ 21
g62 - 34 2349 . 900000 2348014 2
783 24 2500 . 9696 9500000 48695201 w23
783 24 2500 9096  BDD0O00 4869202 ~ *24
783 24 2500 9686 BODOD0 4889203 ' *af
783 24 2500 . 9686 900000 4BBOZ05 25
- 783 24 2500 9888  SO0D00 4869207 _ *28
. 783 24 2500 0886 = QDOUOO. 4600208 28
783 24 2500 96896 900000 4888211 *30
783 24 . 2600  OB9G 600000 4869213 a4
783 24 2500 5696  BODDOD 4BEER14 32
783 24 . 2500 668G 600000 4@B8222 33
783 24 2600 8686 500000 4869228 *34
783 24 2500 8686 900000 4869301 *35
783 .24 C-U2500 8896 -BOO00D 49698302 _"38
783 - . 24 - . 2600 9698 900000 4560614 a3y
783 . 24 - 2600 9696 . B0000C 4868515 038
783 24 2600 9686 B0D000 4859801 30
783 24 2500  ©608 900000 4060242 T 40
- D& 32 9800 1698  BOOODD 4164032 o
- 987 05 0500 1896 900000 4168005 42
988 20 3100 16906  9DO00OD 4169020 44
age 20 3100 1098 800000 4168021 45
291 26 2800 16868  9ODOOC 4169026 46
43
o0
TotaL. _Z00
Phone:. {76~ 3490 _ Date: ?/3M0C
Date: RT# ST#:

e

FSB025

Revised 07/07/00




ACXNOWLEDGEMENT OF RECEIPT
OF CHECX/CASH

I hereaby acknowled —_
g8 recaipt of check Na. datad 28{455/

Or cash received on in the amount of § _SFoe

from _ij lé?/ﬂ/// 7 <o -
for A’K S/A Kﬂfé[ﬂﬂ y 6’4/—' ol g
Submitted by WAV,{/:: ‘ﬁ?lé/’ - Data: a~7/,27/" 5

VAN e

Submitt ‘ ‘
ed to aAsp by @/’ Data:

Recaived in ASD by:

Data:

Filing Fee New Facility ___  Renewal ;S_

Modification Other

(spmmiy)

o ' . L
- Organization Code £2/.09 Applicable Fy 20"@%;
_

To be deposited in the

-Water Quality Management Fung.
Full Pament é or Annual Incrsment

———

‘NAVATO REF’INING Lo 'MPANY

_GUARANTY BANK

501 EAST MIN ‘STREET . -y
P O BOX 15 e : ' 88-7066/314:
ARTESIA, NM 8821 .

AY NM WATER QUALITY MANAGEMENT FU
TOTHE  %O0TL CONSERVATION DIVISION

GNATURES




ALYy
< XA
o 23

g P NEW MEXICO E&RGY, MINERALS
W=’ & NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION DIVISION
2040 South Pacheco Street
Santa Fe, New Mexico 87508
(505) 827-7131

December 18, 1996

CERTIFIED MAIL

Mr. Phillip Youngblood

Navajo Refining Company

P. O. Drawer 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-028
Permit Condition Amendment
Artesia Refinery
Eddy County, New Mexico

Dear Mr. Youngblood:

Pursuant to the request received from Navajo Refining Company (Navajo), permit conditions 5
and 13 have been amended. Enclosed are two copies of the conditions of approval with the
amended conditions. Please sign and return one copy to the New Mexico Qil Conservation
Division (OCD) Santa Fe Office within 10 working days of receipt of this letter.

Please be advised that the amendment of this plan does not relieve Navajo of liability should
operations result in pollution of surface water, ground water, or the environment.

The OCD hopes that this has clarified your concern, and we appreciate your input into this

\ process.

Sincerely,

G L LD~

\ Rogér C. Anderson
Environmental Bureau Chief

RCA/mwa

XC: OCD Artesia Office




ATTACHMENT TO THE DISCHARGE PLAN GW-028 RENEWAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN APPROVAL CONDITIONS (AMENDED)
(December 18, 1996)

Payment of Discharge Plan Fees: The $50 filing fee is due upon receipt of this approval.
The $3,910 flat fee shall be submitted upon receipt of this approval. The required flat fee

may be paid in a single payment due at the time of approval, or in equal annual
installments over the duration of the plan, with the first payment due upon receipt of this
approval.

Navajo Commitments: Navajo will abide by all commitments submitted in the discharge
plan application dated June 19, 1996.

I Dsmosis Reiect Water:

A. The discharge of reject water from the reverse osmosis treatment facility to
Eagle Draw shall not exceed the following standards:

Constituent Concentration Unit
Aluminum 87 ug/1
Arsenic 100 ug/1
Beryllium 18 ug/1
Barium 1000 ug/l
Boron 750 ug/l
Cadmium 10 ug/l
Chlordane 0.015 ug/1
Chlorine 30 ug/l
Chromium 50 ug/l
Cobalt 50 ug/1

Page 1 of 8




Copper 1000 ug/1
Cyanide 18 ug/l
Fluoride 1600 ug/l

Iron 1000 ug/l
Manganese 200 ug/l
Lead 6 ug/l
Mercury 0.042 ug/l
Nickel 200 ug/l

NH3 as N 0.07 ug/1
Radium 226+228 30 pCi/l
Selenium 12 ug/l

Silver 0.4 ug/l
Vanadium 282 ug/l

Zinc 10 mg/1

Sulfate 2661 mg/1
Chloride 275 mg/1

Total Dissolved Solids 4555 mg/1
Chemical Oxygen Demand 125 mg/1
pH 6.6 to 8.6 S.U.

Constituents not listed in A. above for which there are standards established
pursuant to WQCC Regulation 3103 will not exceed the set numerical
standard in that regulation.

No toxic pollutant listed in WQCC regulation 1101 TT. will be present in
the discharge.

Page 2 of 8




D.

SAMPLING: samples of the discharge will be taken and analyzed on the
following schedule:

i.

il.

iii.

iv.

vi,

vil.

viii.

ix.

Major cations/anions and heavy metals will be sampled quarterly.
All other constituents will be sampled annually.
Analysis for all parameters will be pursuant to EPA approved methods.

Sampling and analytical QA/QC records will be retained for all sampling
events.

All samples will be “gfab" samples.

Discharge flow will be monitored and recorded on a daily basis.
Sampling frequency can be reduced, on a parameter by parameter
basis, upon application and OCD approval provided all analytical
data in the previous year was no greater than seventy-five (75)

percent of the effluent limit.

All samples collected in a monitoring period will be reported.

Sampling and flow measurement will be representative of the volume and
nature of the discharge.

Sample data and analytical results will be reported to the OCD on
a quarterly basis and are due prior to the 15th day of the month following
the calender quarter. (e.g. Ist quarter results are due prior to April 15th).

Effluent Pipelige:

A. Navajo Refining Company will be required to demonstrate integrity of its three-mile
long effluent pipeline between the main refinery complex and the disposal ponds
by January 1, 1997. Results will be submitted to the OCD by February 14 1997.

Effluent from the pipeline shall be sampled annually where it enters the ponds.

Field pH and conductivity shall be measured. Analysis shall include aromatic
and halogenated volatile organics, major cations/anions plus fluoride, WQCC
metals and PAH's.

Page 3 of 8




Product and Waste Disposal:

All recovered product, waste filters or treatment system waste products will be recycled
and/or disposed of at an OCD approved facility or in an OCD approved manner.
Commercial solid waste from Navajo’s offices, warehouses and lunch rooms, which
include but is not limited to paper trash, packaging materials, and food scraps along with
construction and demolition debris, which include but is not limited to steel, glass, brick,
concrete, roofing materials, pipe, wallboard, lumber, rocks, soil, trees and other
vegetative matter is approved for disposal at a municipal solid waste facility servicing the
area. The disposal of these commercial solid wastes, construction and demolition debris
as defined in 20 NMAC 9.1.105.0 and T shall not result in a violation of 20 NMAC
9.1.107.C or any other applicable section of the New Mexico solid waste regulations or
the New Mexico Oil Conservation Division regulations.

Lead Contamination:

A plan and schedule for delineating, testing and disposing of any lead contaminated soil
located between tanks 417 and 418 will be submitted to the OCD by February 14, 1997.

5 | W T E Monitorine:
A. Ground water from monitor wells, the remediation and the treatment system will

be sampled and analyzed according to the following schedule. All water quality
sampling will be conducted according to EPA approved protocol and laboratory

techniques.
Sampling point Biweekly Monthly Quarterly Annually
Air Stripper Effluent 601** Cations/anions
602%* Heavy metals
PAH's
RA-2723 602+*
RA-4196 602%*
RA-4798 602**
RA-313* 602%*
RA-314* 602**
RA-1331* 602**
RA-307* 602**
RA-1227* 602**
RA-3156 602**

Page 4 of 8




RA-3353 602**

KWB-1A 601 ** PAH's
602%* Cation/anions
Heavy metals

KWB-1C 601** PAH's
602** Cation/anions
Heavy metals

KWB-2A 601 ** PAH's
602** Cation/anions
Heavy metals

KWB-3A 601** PAH's
602%* Cation/anions
Heavy metals

KWB-7 601** PAH's
602** Cation/anions
Heavy metals

KWB-9 601** PAH's
602** Cation/anions
Heavy metals

Sampled during irrigation season
EPA laboratory method

An annual report will be submitted to the OCD by February 28 of each year. The
annual reports will contain:

ii.

iii.

iv.

A description of the monitoring and remediation activities which occurred
during the year including conclusions and recommendations.

Summary tables listing past and present laboratory analytic results of all
water quality sampling for each monitoring point and plots of concentration
vs. time for contaminants of concern from each monitoring point. Copies
of the most recent years laboratory analytical data sheets will also be
submitted

A quarterly water table elevation map using the water table elevation of the
ground water in all refinery monitor wells.

Plots of water table elevation vs. time for each ground water monitoring
point.

A quarterly product thickness map based on the thickness of free phase
product on ground water in all refinery monitor wells.

Page 5 of 8




10.

11.

12.

13.

vi. The volume of product recovered in the remediation/treatment system
during each quarter and the total recovered to date.

vii.  The volume of total fluids pumped from all recovery wells and trenches
during each quarter and the total volume recovered to date.

Drum Storage: All drums containing materials other than fresh water must be stored
on an impermeable pad with curbing. All empty drums will be stored on their sides with
the bungs in and lined up on a horizontal plane. Chemicals in other containers such as
sacks or buckets will also be stored on an impermeable pad and curb type containment.
A plan and schedule will be provided to the OCD by February 14, 1997 for properly
storing all drums which do not meet OCD requirements.

Process Areas: All process and maintenance areas which show evidence that leaks and
spills are reaching the ground surface must be either paved and curbed or have some type
of spill collection device incorporated into the design. A plan and schedule will be
provided to the OCD by February 14, 1997 for properly containing all process areas which
do not meet OCD requirements.

Above Ground Tanks: All above ground tanks which contain fluids other than fresh water
must be bermed to contain a volume of one-third more than the total volume of the largest
tank or of all interconnected tanks. All new facilities or modifications to existing facilities
must place the tank on an impermeable type pad within the berm. A plan and schedule
will be provided to the OCD by February 14, 1997 for properly containing all above
ground tanks which do not meet OCD requirements.

Above Ground Saddle Tanks: Above ground saddle tanks must have impermeable pad
and curb type containment unless they contain fresh water or fluids that are gases at
atmospheric temperature and pressure. A plan and schedule will be provided to the OCD
by February 14, 1997 for properly containing all above ground saddle tanks which do not
meet OCD requirements.

Labeling: All tanks, drums and containers should be clearly labeled to identify their
contents and other emergency information necessary if the tank were to rupture, spill, or
ignite. A plan and schedule will be provided to the OCD by February 14, 1997 for
properly labeling all tanks, drums and containers which do not meet OCD requirements.

Below Grade Tanks/Sumps: All below grade tanks, sumps, and pits must be approved by
the OCD prior to installation or upon modification and must incorporate secondary
containment and leak-detection into the design. All pre-existing sumps and below-grade
tanks must demonstrate integrity on an annual basis. Integrity tests include pressure testing
to 3 pounds per square inch above normal operating pressure and/or visual inspection of

Page 6 of 8




14.

15.

16.

17.

18.

19.

cleaned out tanks and/or sumps, or other OCD approved methods. The OCD will be
notified at least 72 hours prior to all testing so that an OCD representative may witness the
testing. All required testing will be completed by December 31, 1996. A plan and
schedule will be provided to the OCD by February 14, 1997 for properly containing,
repairing and/or replacing all below grade tanks, sumps, and pits which do not meet OCD
requirements.

Underground Process/Wastewater Iines: All underground process/wastewater pipelines

must be tested to demonstrate their mechanical integrity at present and then every 5 years
there after, or prior to discharge plan renewal. Permittees may propose various methods
for testing such as pressure testing to 3 pounds per square inch above normal operating
pressure or other means acceptable to the OCD. The OCD will be notified at least 72
hours prior to all testing so that an OCD representative may witness the testing. All
required testing will be completed by December 31, 1996. A plan and schedule will be
provided to the OCD by February 14, 1997 for properly repairing and/or replacing all
below grade lines for which integrity could not be achieved.

Class V Wells: Leach fields and other wastewater disposal systems at OCD regulated
facilities which inject fluid other than domestic waste sewage below the surface are
considered Class V injection wells under the EPA UIC program. All class V wells will be
closed unless, it can be demonstrated that protectable groundwater will not be impacted
in the reasonably foreseeable future. Class V wells must be closed through the Santa Fe
Office. The OCD allows industry to submit closure plans which are protective of human
health, environment and groundwater as defined by the WQCC, and are cost effective.

Housekeeping: All systems designed for spill collection/prevention should be inspected
to ensure proper operation and to prevent overtopping or system failure.

Any non-exempt contaminated soils that are collected at the facility will be tested for
hazardous constituents, and after receiving OCD approval, will be disposed of at an OCD
approved site.

Spill Reporting: All spills/releases shall be reported pursuant to OCD Rule 116 and
WQCC 1203 to the OCD Artesia District Office.

Transfer of Discharge Plan: The OCD will be notified prior to any transfer of ownership,
control, or possession of a facility with an approved discharge plan. A written

commitment to comply with the terms and conditions of the previously approved discharge
plan must be submitted by the purchaser and approved by the OCD prior to transfer.

Closure: The OCD will be notified when operations of the facility are discontinued for a
period in excess of six months. Prior to closure of the facility a closure plan will be

Page 7 of 8




20.

submitted for approval by the Director. Closure and waste disposal will be in accordance
with the statutes, rules and regulations in effect at the time of closure.

Certification: Navajo, by the officer whose signature appears below, accepts this permit
and agrees to comply with all terms and conditions contained herein. Navajo further
acknowledges that these conditions and requirements of this permit may be changed
administratively by the Division for good cause shown as necessary to protect fresh water,
human health and the environment.

Accepted:

NAVAJO REFINING COMPANY

Py K%
7/7/77

Page 8 of 8




ACKXNOWLEDGEMENT OF RECEIPT
OF CHECK/CASEH

I hereby acknowledge receipt of check No.- dated ///332[' éé,

or cash received on in the amount of $§ 797600

ovsio 2l riinn

from U 4 Cwd —ORD
for Z‘i,:’%?m ;j;;ici v o)~/
Submitted by: - Date: -
Submitted to ASD by: P/M Date: /«;,’221»? 2
Raceived in ASD by: Date: ‘

Filing Fee _ g New é‘acility

Modification Othgr

(spmmdyd

Applicable FY 7 Z

To ba deposited in the Water Quality Management Fund.
Full Payment x or Annual Increment

organization Code 52/ 07

NatlonsBank of Texas N.A.

. OF

NAVAJO REFINING COMPANY
501 EAST MAIN ST
P O BOX 158
ARTESIA NM 88211-0159

*¥***x*Seven Thousand Nine Hundred Seventy and no/lOO*****************L

NMED - Water Quality Management
% NMOCD

2040 s. Pacheco

Santa Fe, New Mexico 87505

PAY
TO THE
ORDER

$2,500.00 OR MORE WES COUNTER SIG"ATURE y

Wichita Fafls, TX 76301

-j

[ 11/22/96 ]

CHECK
DATE:

[ PAY EXACTLY A

$7,970.00 J

e bl




. STATE OF NEW MEXICO
ENERGY, MINERALS AND NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION DIVISION

2040 S. PACHECO
SANTA FE, NEW MEXICO 87505
(505)827-7131

November 13, 1996

CERTIFIED MAIL

Mr. Phillip Youngblood

Navajo Refining Company

P. O. Drawer 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-(028
Artesia Refinery
Eddy County, New Mexico

Dear Mr. Youngblood:

The groundwater discharge plan renewal, GW-028, for the Navajo Refining Company (Navajo)
Artesia Refinery located in the SE/4 of Section 1, E/2 of Section 8, W/2 of Section 9, N/2 of
Section 12, Township 17 South, Range 26 East, NMPM, Eddy County, New Mexico, is hereby
approved under the conditions contained in the enclosed attachment. The discharge plan consists
of the original discharge plan as approved October 21, 1991, and the discharge plan renewal
application dated June 19, 1996. Enclosed are two copies of the conditions of approval. Please
sign and return one copy to the New Mexico Oil Conservation Division (OCD) Santa Fe
Office within five working days of receipt of this letter.

The discharge plan was submitted pursuant to Section 3106 of the New Mexico Water Quality
Control Commission (WQCC) Regulations. It is approved pursuant to Section 3109.A. Please
note Sections 3109.E and 3109.F., which provide for possible future amendments or modifications
of the plan. Please be advised that approval of this plan does not relieve Navajo of liability should
operations result in pollution of surface water, ground water, or the environment.

Please be advised that all exposed pits, including lined pits and open tanks (tanks exceeding 16
feet in diameter), shall be screened, netted, or otherwise rendered nonhazardous to wildlife
including migratory birds.




® @
Mr. Philip Youngblood '

November 13, 1996
Page 2

Please note that Section 3104 of the regulations require "When a facility has been approved,
discharges must be consistent with the terms and conditions of the plan." Pursuant to Section
3107.C. Navajo is required to notify the Director of any facility expansion, production increase,
or process modification that would result in any change in the discharge of water quality or
volume.

Pursuant to Section 3109.G.4., this plan is for a period of five years. This approval will expire
on QOctober 21, 2001, and Navajo should submit an application in ample time before this date.
Note that under Section 3106.F. of the regulations, if a discharger submits a discharge plan
renewal application at least 120 days before the discharge plan expires and is in compliance with
the approved plan, then the existing discharge plan will not expire until the application for renewal
has been approved or disapproved. It should be noted that all discharge plan facilities will be
required to submit the results of an underground drainage testing program as a requirement for
discharge plan renewal.

The discharge plan renewal application for the Navajo Refining Company Artesia Refinery is
subject to WQCC Regulation 3114. Every billable facility submitting a discharge plan will be
assessed a fee equal to the filing fee of $50 plus one haif of the flat fee or $3,910 for refineries.
The OCD has not received the $50 filing fee or the $3,910 flat fee. The $50 filing fee is due upon
receipt of this approval. The flat fee of $3,910 may be paid in a single payment due on the date
of the discharge plan approval or in five equal installments over the expected duration of the
discharge plan. Installment payments shall be remitted yearly, with the first installment due on
the date of the discharge plan approval and subsequent installments due on this date of each
calendar year.

Please make all checks payable to: NMED-Water Quality Management and addressed to the
OCD Santa Fe Office.

On behalf of the staff of the OCD, I wish to thank you and your staff for your cooperation during
this discharge plan review. '

Sincerely,

William J. LeMay
Director

WIL/mwa
Attachment

XC: OCD Artesia Office



ATTACHMENT TO THE DISCHARGE PLAN GW-028 RENEWAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN APPROVAL CONDITIONS
(November 13, 1996)

Payment of Discharge Plan Fees: The $50 filing fee is due upon receipt of this approval.
The $3,910 flat fee shall be submitted upon receipt of this approval. The required flat fee

may be paid in a single payment due at the time of approval, or in equal annual
installments over the duration of the plan, with the first payment due upon receipt of this
approval.

Navajo Commitments: Navajo will abide by all commitments submitted in the discharge
plan application dated June 19, 1996.

R Dsmosis Reject Water:

A. The discharge of reject water from the reverse osmosis treatment facility to
Eagle Draw shall not exceed the following standards:

Constituent Concentration Unit
Aluminum 87 ug/l
Arsenic 100 ug/l
Beryllium 18 ug/l
Barium 1000 ug/1
Boron 750 ug/l
Cadmium 10 ug/l
Chlordane 0.015 ug/l
Chlorine 30 ug/l
Chromium 50 ug/l
Cobalt 50 ug/l

Page 1 of 8



Copper 1000 ug/l
Cyanide 18 ug/l
Fluoride 1600 ug/l

Iron 1000 ug/1
Manganese 200 ug/l
Lead 6 ug/l
Mercury 0.042 ug/l
Nickel 200 ug/l

NH3 as N 0.07 ug/1
Radium 226+228 30 pCi/l
Selenium 12 ug/l

Silver 0.4 ug/l
Vanadium 282 ug/l

Zinc 10 mg/l

Sulfate 2661 mg/l
Chloride 275 mg/1

Total Dissolved Solids 4555 mg/1
Chemical Oxygen Demand 125 mg/l
pH 6.6 10 8.6 S.U.

Constituents not listed in A. above for which there are standards established
pursuant to WQCC Regulation 3103 will not exceed the set numerical
standard in that regulation.

No toxic pollutant listed in WQCC regulation 1101 TT. will be present in
the discharge.

Page 2 of 8




D.

® ®

SAMPLING: samples of the discharge will be taken and analyzed on the
following schedule:

i.
ii.
1ii.

1v.

Vi,

Vii.

viil.

ix.

Major cations/anions and heavy metals will be sampled quarterly.
All other constituents will be sampled annually.
Analysis for all parameters will be pursuant to EPA approved methods.

Sampling and analytical QA/QC records will be retained for all sampling
events.

All samples will be “grab” samples.

Discharge flow will be monitored and recorded on a daily basis.
Sampling frequency can be reduced, on a parameter by parameter
basis, upon application and OCD approval provided all analytical
data in the previous year was no greater than seventy-five (75)

percent of the effluent limit.

All samples collected in a monitoring period will be reported.

Sampling and flow measurement will be representative of the volume and
nature of the discharge.

Sample data and analytical results will be reported to the OCD on
a quarterly basis and are due prior to the 15th day of the month following
the calender quarter. (e.g. st quarter results are due prior to April 15th).

Effluent Pipelige:

A. Navajo Refining Company will be required to demonstrate integrity of its three-mile
long effluent pipeline between the main refinery complex and the disposal ponds
by January 1, 1997. Results will be submitted to the OCD by February 14 1997.

B. Effluent from the pipeline shall be sampled annually where it enters the ponds.
Field pH and conductivity shall be measured. Analysis shall include aromatic
and halogenated volatile organics, major cations/anions plus fluoride, WQCC
metals and PAH's.

Page 3 of 8




Product and Waste Disposal:

All recovered product, waste filters or treatment system waste products will be recycled
and/or disposed of at an OCD approved facility or in an OCD approved manner.

ead Contamination:

A plan and schedule for delineating, testing and disposing of any lead contaminated soil
located between tanks 417 and 418 will be submitted to the OCD by February 14, 1997.

sround V LT S Moitorine:

A. Ground water from monitor wells, the remediation and the treatment system will
be sampled and analyzed according to the following schedule. All water quality
sampling will be conducted according to EPA approved protocol and laboratory

techniques.
Sampling point Biweekly Monthly Quarterly Annually
Air Stripper Effluent 601** Cations/anions
602** Heavy metals
PAH's
RA-2723 602**
RA-4196 602**
RA-4798 602**
RA-313* 602**
RA-314* 602**
RA-1331* 602%*
RA-307* 602**
RA-1227* 602**
RA-3156 602**
RA-3353 602%*
KWB-1A 601** PAH's
602>+ Cation/anions
Heavy metals
KWB-1C 601** PAH's
602%* Cation/anions
Heavy metals

Page 4 of 8




KWB-2A 601** PAH's
602%* Cation/anions
Heavy metals

KWB-3A 601** PAH's
602%* Cation/anions
Heavy metals

KWB-7 601** PAH's
602> Cation/anions
Heavy metals

KWB-9 601** PAH's
602** Cation/anions
Heavy metals

Sampled during irrigation season
EPA laboratory method

An annual report will be submitted to the OCD by February 28 of each year The
annual reports will contain:

il.

iil.

iv.

Vi,

vii,

A description of the monitoring and remediation activities which occurred
during the year including conclusions and recommendations.

Summary tables listing past and present laboratory analytic results of all
water quality sampling for each monitoring point and plots of concentration
vs. time for contaminants of concern from each monitoring point. Copies
of the most recent years laboratory analytical data sheets will also be
submitted

A quarterly water table elevation map using the water table elevation of the
ground water in all refinery monitor wells.

Plots of water table elevation vs. time for each ground water monitoring
point.

v

A quarterly product thickness map based on the thickness of free phase
product on ground water in all refinery monitor wells.

The volume of product recovered in the remediation/treatment system
during each quarter and the total recovered to date.

The volume of total fluids pumped from all recovery wells and trenches
during each quarter and the total volume recovered to date.

Page 5 of 8




10.

11.

12.

13.

Drum Storage: All drums containing materials other than fresh water must be stored
on an impermeable pad with curbing. All empty drums will be stored on their sides with
the bungs in and lined up on a horizontal plane. Chemicals in other containers such as
sacks or buckets will also be stored on an impermeable pad and curb type containment.
A plan and schedule will be provided to the OCD by February 14, 1997 for properly
storing all drums which do not meet OCD requirements.

Process Areas: All process and maintenance areas which show evidence that leaks and
spills are reaching the ground surface must be either paved and curbed or have some type
of spill collection device incorporated into the design. A plan and schedule will be
provided to the OCD by February 14, 1997 for properly containing all process areas which
do not meet OCD requirements.

Above Ground Tanks: All above ground tanks which contain fluids other than fresh water
must be bermed to contain a volume of one-third more than the total volume of the largest
tank or of all interconnected tanks. All new facilities or modifications to existing facilities
must place the tank on an impermeable type pad within the berm. A plan and schedule
will be provided to the OCD by February 14, 1997 for properly containing all above
ground tanks which do not meet OCD requirements.

Above Ground Saddle Tanks: Above ground saddle tanks must have impermeable pad
and curb type containment unless they contain fresh water or fluids that are gases at
atmospheric temperature and pressure. A plan and schedule will be provided to the OCD
by February 14, 1997 for properly containing all above ground saddle tanks which do not
meet OCD requirements.

Labeling: All tanks, drums and containers should be clearly labeled to identify their
contents and other emergency information necessary if the tank were to rupture, spill, or
ignite. A plan and schedule will be provided to the OCD by February 14, 1997 for
properly labeling all tanks, drums and containers which do not meet OCD requirements.

Below Grade Tanks/Sumps: All below grade tanks, sumps, and pits must be approved by
the OCD prior to installation or upon modification and must incorporate secondary

containment and leak-detection into the design. All pre-existing sumps and below-grade
tanks must demonstrate integrity on an annual basis. Integrity tests include pressure testing
to 3 pounds per square inch above normal operating pressure and/or visual inspection of
cleaned out tanks and/or sumps. The OCD will be notified at least 72 hours prior to all
testing so that an OCD representative may witness the testing. All required testing will
be completed by December 31, 1996. A plan and schedule will be provided to the OCD
by February 14, 1997 for properly containing, repairing and/or replacing all below grade
tanks, sumps, and pits which do not meet OCD requirements.

Page 6 of 8




14.

15.

16.

17.

18.

19.

Underground Process/Wastewater Lines: All underground process/wastewater pipelines

must be tested to demonstrate their mechanical integrity at present and then every 5 years
there after, or prior to discharge plan renewal. Permittees may propose various methods
for testing such as pressure testing to 3 pounds per square inch above normal operating
pressure or other means acceptable to the OCD. The OCD will be notified at least 72
hours prior to all testing so that an OCD representative may witness the testing. All
required testing will be completed by December 31, 1996. A plan and schedule will be
provided to the OCD by February 14, 1997 for properly repairing and/or replacing all
below grade lines for which integrity could not be achieved.

Class V Wells: Leach fields and other wastewater disposal systems at OCD regulated
facilities which inject fluid other than domestic waste sewage below the surface are
considered Class V injection wells under the EPA UIC program. All class V wells will be
closed unless, it can be demonstrated that protectable groundwater will not be impacted
in the reasonably foreseeable future. Class V wells must be closed through the Santa Fe
Office. The OCD allows industry to submit closure plans which are protective of human
health, environment and groundwater as defined by the WQCC, and are cost effective.

Housekeeping: All systems designed for spill collection/prevention should be inspected
to ensure proper operation and to prevent overtopping or system failure.

Any non-exempt contaminated soils that are collected at the facility will be tested for
hazardous constituents, and after receiving OCD approval, will be disposed of at an OCD
approved site.

Spill Reporting: All spills/releases shall be reported pursuant to OCD Rule 116 and
WQCC 1203 to the OCD Artesia District Office.

Transfer of Discharge Plan: The OCD will be notified prior to any transfer of ownership,
control, or possession of a facility with an approved discharge plan. A written
commitment to comply with the terms and conditions of the previously approved discharge
plan must be submitted by the purchaser and approved by the OCD prior to transfer.

Closure: The OCD will be notified when operations of the facility are discontinued for a
period in excess of six months. Prior to closure of the facility a closure plan will be
submitted for approval by the Director. Closure and waste disposal will be in accordance
with the statutes, rules and regulations in effect at the time of closure.

Page 7 of 8




20.

® ¢

Certification: Navajo, by the officer whose signature appears below, accepts this permit
and agrees to comply with all terms and conditions contained herein. Navajo further
acknowledges that these conditions and requirements of this permit may be changed
administratively by the Division for good cause shown as necessary to protect fresh water,
human health and the environment.

Accepted:

NAVAJO REFINING COMPANY

by

Title

Page 8 of 8




@ RE@]XVEW

Jun 3 0 2007

bR U
CONSERVA L
OIL PIVISION

N

April 17, 2003

CERTIFIED MATL
RETURN RECEIPT NO, 5357 7133

Mr. Darrell Moore

Environmental Manager for Water and Waste
Navajo Refining Company L.P.

P.O. Box 159

Artesia, New Mexico 88211-0159

RE: Discharge Permit GW-028
Artesia Refinery
Eddy County, New Mexico

Dear Mr. Moore:

The groundwater discharge permit renewal, GW-028, for the Navajo Refining Company L.P.
(Navajo) Artesia Refinery located in the SE/4 of Section 1, E/2 of Section 8, W/2 of Section 9,
N/2 of Section 12, Township 17 South, Range 26 East, NMPM, Eddy County, New Mexico, is
hereby approved under the conditions contained in the enclosed attachment. Enclosed are two
copies of the conditions of approval. Please sign and return one copy to the New Mexico Qil
Conservation Division (OCD) Santa Fe Office within 30 working days of receipt of this
letter.

The original discharge permit was approved on October 21, 1991 with an expiration date of
October 21, 1996. The discharge permit renewal application dated June 20, 2001 including
attachments, and subsequent information dated March 15, 2002, discharge permit addendum
dated May 31, 2002 submitted pursuant to Section 3106 of the New Mexico Water Quality
Control Commission (WQCC) Regulations also includes all earlier applications and all
conditions later placed on those approvals.

The discharge permit is renewed pursuant to Section 3109.C. Please note Section 3109.G, which
provides for possible future amendment of the permit. Please be advised that approval of this
permit does not relieve Navajo Refining Company L.P. of responsibility should operations result
in pollution of surface water, ground water or the environment. Nor does it relieve Navajo
Refining Company L.P. of its responsibility to comply with any other governmental authority's
rules and regulations. Please be advised that all exposed pits, including lined pits and open top
tanks (exceeding 16 feet in diameter) shall be screened, netted, or otherwise rendered
nonhazardous to wildlife including migratory birds.




Mr. Darrell Moore
April 17, 2003
Page 2

Please note that Section 3104. of the regulations requires that "when a permit has been approved,
discharges must be consistent with the terms and conditions of the permit." Pursuant to Section
3107.C., Navajo Refining Company L.P. is required to notify the Director of any facility
expansion, production increase, or process modification that would result in any change in the
discharge of water quality or volume.

Pursuant to Section 3109.H.4., this approval is for a period of five years. This approval will
expire October 21, 2006 and an application for renewal should be submitted in ample time
before that date. Pursuant to Section 3106.F. of the regulations, if a discharger submits a
discharge permit renewal application at least 120 days before the discharge permit expires and is
in compliance with the approved permit, then the existing discharge permit will not expire until
the application for renewal has been approved or disapproved.

The discharge permit application for the Navajo Refining Company L.P., Artesia Refinery is
subject to the WQCC Regulation 3114. Every billable facility submitting a discharge permit will
be assessed a fee equal to the filing fee of $100.00 plus flat fee of $8400.00 for O1l Refineries.
The OCD has not received the $8400.00 flat fee.

+ Please make all checks payable to: Water Ouality Management Fund

‘ C/o: Oil Conservation Division
2040 South Pacheco

Santa Fe, New Mexico 87505. |

If you have any questions, please contact Wayne Price of my staff at (505-476-3487) or E-mail
WPRICE@state.nm.us. On behalf of the staff of the OCD, I wish to thank you and your staff for
your cooperation during this discharge permit review.

Sincerely,

Roger C. Anderson
Environmental Bureau Chief
RCA/lwp

Attachment-1

Xc: OCD Artesia Office



Mr. Darrell Moore
April 17, 2003
Page 3

ATTACHMENT TO THE DISCHARGE PERMIT GW-028 APPROVAL
Navajo Refining Company L.P., Artesia Refinery
DISCHARGE PERMIT APPROVAL CONDITIONS
April 17, 2003

1. Payment of Discharge Permit Fees: The $100.00 filing fee has been received by the OCD.
There is a required flat fee of $8400.00 for Oil Refineries. The fee may be paid in a single

payment due at the time of approval, or in equal annual installments over the duration of
the discharge plan, with the first payment due upon receipt of this approval. OCD
recommends that Navajo pay the required flat fee 30 days after permit approval. If
Navajo chooses to make annual payments then OCD will require documentation of
payment to be included in the annual report.

2. Commitments: Navajo Refining Company L.P. will abide by all commitments submitted in
the discharge permit renewal application dated June 20, 2001 including attachments,
subsequent information dated March 15, 2002, discharge permit addendum dated May 31,
2002 and these conditions for approval.

3. Drum Storage: All drums containing materials other than fresh water must be stored on an
impermeable pad with curbing. All empty drums should be stored on their sides with the
bungs in place and lined up on a horizontal plane. Chemicals in other containers such as
sacks or buckets must also be stored on an impermeable pad with curbing.

4. Process Areas: All process and maintenance areas which show evidence that leaks and
spills are reaching the ground surface must be either paved and curbed or have some type of
spill collection device incorporated into the design.

5. Above Ground Tanks: All above ground tanks which contain fluids other than fresh water
must be bermed to contain a volume of one-third more than the total volume of the largest
tank or of all interconnected tanks. All new facilities or modifications to existing fac111t1es
must place the tank on an impermeable type pad within the berm.

6. Ahove Ground Saddle Tanks: Above ground saddle tanks must have impermeable pad and
curb type containment unless they contain fresh water or fluids that are gases at atmospheric
temperature and pressure.




Mr. Darrell Moore
April 17,2003
Page 4

7. Labeling: All tanks, drums, and other containers should be clearly labeled to identify their
contents and other emergency information necessary if the tank were to rupture, spill, or ignite.
OCD will allow master plans to be used that identifies all tanks, location, size and contents
with a numbering system marked on the tanks which corresponds to plot plans contained in the
plan.

8. Below Grade Tanks/Sumps/Pits/Ponds: All below grade tanks, sumps, pits and ponds

must be approved by the OCD prior to installation or upon modification and must
incorporate secondary containment and leak-detection into the design. All below grade
tanks, sumps and pits must be tested annually or as specified below (Additional Conditions),
except systems that have secondary containment with leak detection. These systems with
leak detection shall have a monthly inspection of the leak detection to determine if the
primary containment is leaking. Results of tests and inspections shall be maintained at the
facility covered by this discharge plan and available for NMOCD inspection. Any system
found to be leaking shall be reported pursuant to Item # 12. Permit holders may propose
various methods for testing such as pressure testing to 3 pounds per square inch above
normal operating pressure and/or visual inspection of cleaned out tanks and/or sumps, or
other OCD approved methods. The OCD will be notified at least 72 hours prior to all
testing.

API Separators: A closure plan for OCD approval shall be filed by February 28, 2004 for
the Old API separator (South Plant), the North and South Plant current API Separators and
the Wastewater Plant Separator.

New Wastewater (Total Plant) APT Separator: Navajo must conform to permit condition

Item #8. above.

Additional Conditions: Navajo shall develop a spreadsheet that contains all underground
tanks/sumps/pits. Each device or system shall have an identification number, drawing
reference, date installed, test dates, test method, pass/fail/repair information with signature, and

" investigation results if applicable. Navajo shall test at a minimum 20% of the total below
grade devices each year.




Mr. Darrell Moore
April 17,2003
Page 5

9.

10.

11.

12

13.

Underground Process/Wastewater Lines: All underground process/wastewater pipelines

including the effluent pipeline between the main refinery complex and the disposal wells, must
be approved by the OCD prior to installation and must be tested to demonstrate their
mechanical integrity every five (5) years. Results of such tests shall be maintained at the
facility covered by this discharge plan and available for NMOCD inspection. Permit holders
may propose various methods for testing such as pressure testing to 3 pounds per square inch
above normal operating pressure or other means acceptable to the OCD. The OCD will be
notified at least 72 hours prior to all testing.

Additional Conditions: Navajo shall develop a spreadsheet that contains all underground

process and wastewater lines. Each line shall have an identification number, drawing
reference, date installed, test dates, test method, pass/fail/repair information with signature, and
investigation results if applicable. Navajo shall test at a minimum 20% of the underground
process/wastewater pipelines each year.

Class V Wells: No Class V wells that inject non-hazardous industral wastes or a mixture of
industrial wastes and domestic wastes will be approved for construction and/or operation
unless it can be demonstrated that groundwater will not be impacted in the reasonably
foreseeable future. Leach fields and other wastewater disposal systems at OCD regulated
facilities which inject non-hazardous fluid into or above an underground source of drinking
water are considered Class V injection wells under the EPA UIC program. Class V wells that
inject domestic waste only must be permitted by the New Mexico Environment Department.

Housekeeping: All systems designed for spill collection/prevention, and leak detection will be
inspected monthly to ensure proper operation and to prevent over topping or system failure.

All open to atmosphere spill collection devices will be emptied of fluids, other than rainwater,
within 48 hours of discovery. Enclosed secondary containment devices shall be emptied of all
fluids within 48 hours to ensure that the primary device is not leaking. A record of inspection
will be retained on site for a period of five years.

. Spill Repaorting:  All spills/releases shall be reported pursuant to OCD Rule 116. and WQCC

1203. to the OCD Artesia District Office.

Waste Disposal: All wastes will be disposed of at an OCD approved facility. Only oilfield
exempt wastes shall be disposed of down Class II injection wells. Non-exempt oilfield wastes
that are non-hazardous may be disposed of at an OCD approved facility upon proper waste
determination per 40 CFR Part 261. Any waste stream that is not listed in the discharge permit
will be approved by OCD on a case-by-case basis.




Mr. Darrell Moore
April 17, 2003
Page 6

CD bi f the Non-H. Jous Material Flow Di lied in f
discharge plan addendum dated May 31, 2002,

Rule 712 Waste: Pursuant to Rule 712, disposal of certain non-domestic waste is allowed at
solid waste facilities permitted by the New Mexico Environment Department as long as the

waste stream is identified in the discharge permit, and existing process knowledge of the
waste stream does not change without notification to the Oil Conservation Division. The

following waste is hereby approved: Solid Waste (Trash/Refuise).

14.  QCD Inspections: Additional requirements may be placed on the facility based upon results
from OCD inspections.

15. Storm Water Plan:  Navajo Refining Company L.P. shall maintain stormwater runoff
controls. As a result of operations if any water contaminant that exceeds the WQCC
standards listed in 20 NMAC 6.2.3101 is discharged in any stormwater run-off then Navajo
shall notify the OCD within 24 hours, modify the permit within 15 days and submit for
OCD approval. Navajo shall also take immediate corrective actions pursuant to Item 12 of
these conditions.

Unlined Stormwater Retention Basing: These basins shall be lined, monitored, and records
maintained pursuant to Item #8 of these conditions of approval or Navajo may propose an
alternate method subject to OCD approval.

16. Reverse Osmosis Reject Water:

A. The discharge of reject water from the reverse osmosis treatment facility to
Navajo Farms shall not exceed the following standards: Discharge to Eagle
D . hibited.

Constituent Concentration Unit

Aluminum 87 ug/1

Arsenic 100 ug/1

Beryllium 18 ug/1

Barium 1000 ug/l

Boron 750 ug/l




Mr. Darrell Moore
April 17,2003

Page 7
Cadmium 10 ug/l
Chlordane 0.015 ug/l
Chlorine 30 ug/1
Chromium 50 ug/l
Cobalt 50 ug/l
Copper 1000 ug/l
Cyanide 18 ug/l
Fluoride 2500 * ug/l
Iron 1000 ug/1
Manganese 200 ug/l
Lead 6 ug/l
Mercury 0.042 ug/1
Nickel 200 ug/1
NH3 as N 0.07 ug/l
Radium 226+228 30 pCi/l
Selenium 12 ug/l
Silver 0.4 ug/1
Vanadium 282 ug/l
Zinc 10 mg/l
Sulfate 2661 mg/1
Chloride 275 mg/1
Total Dissolved Solids 4555 mg/l
Chemical Oxygen Demand 125 mg/l
pH 6.6t0 8.6 S.U.




Mr. Darrell Moore
April 17, 2003

Page 8
Bod <30 mg/1
TSS <5 mg/1
Fecal Coloform Bacteria <500 organisms | Per/
100 ml
* Amended June 29, 1993
B. Constituents not listed in A. above for which there are standards established

pursuant to WQCC Regulation 3103 will not exceed the set numerical
standard in that regulation.

C. No toxic pollutant listed in WQCC regulation 1101 TT. will be present in
the discharge.

D. SAMPLING: samples of the discharge will be taken and analyzed on the
following schedule:

i Major cations/anions and heavy metals will be sampled at a minimum of
semi-annually.

il. All other constituents will be sampled annually, including the constituents
in the above table and Volatile, Semi-Volatile Organic Compounds
including Pesticides using EPA methods 624,625 and 608 respectively.

1ii. Analysis for all parameters will be pursuant to EPA approved methods.

iv. Sampling and analytical QA/QC records will be retained for all sampling
events.

v. All samples will be “grab” samples.

Vi, Discharge flow will be monitored and recorded on a daily basis.

vii.  Sampling frequency can be reduced, on a parameter-by-parameter
basis, upon application and OCD approval provided all analytical
data in the previous year was no greater than seventy-five (75)
percent of the effluent limit.

viii.  All samples collected in a monitoring period will be reported.

iX. Sampling and flow measurement will be representative of the volume and




Mr. Darrell Moore
April 17, 2003
Page 9
nature of the discharge.

X. Any constituent that exceeds the standards listed above shall be cause
Jor Navajo to stop discharging to the farm area and provide OCD
immediate noftification. Navajo may not resume discharging until the
problem has been corrected.

Xi. Sample data, analytical results and flow measurements shall be reported to
the OCD in the annual report.

17.

. The previously submitted investigation(s) and
remediation permits were submitted pursuant to the discharge permit and all future
discoveries of contamination will be addressed through the discharge permit process.

A. Navajo shall collect perimeter groundwater samples on a semi-annual basis from

g wells MW KWB-2R, KWB-13, KWB-9, KWB 3A KWB-11A,

C: /NP-1, NP-2{ KWB-45 >and MWW The samples shall ‘be analyzed for

entratlons of benzene/toluene ethylbenzene and xylene (BTEX), and methyl
tertiary butyl ether (MTBE) pursuant to EPA approved methods.

B. Navajo shall collect groundwater samples on an annual basis from monitoring wells
KWB-1A, KWB-1C, KWB-2R, KWB-3A, KWB-4, KWB-5, KWB-6, KWB-8,
KWB-9, KWB-10, MW- 18, MW-28, MW-29, MW-45, MW-48, MW-49 and from
the following recovery trenches that do not have measurable phase-separated
hydrocarbons (PSH’s); RW-1 through RW-15, and Bolton Road # 1-4. These
samples shall be analyzed for Volatiles, Semi-Volatiles, WQCC Metals, General
Chemistry including Major Anions and Cations, nitrate/nitrite, dissolved oxygen and
oxidation-reduction potential (ORP) all pursuant to EPA approved methods.

C. All Recovery Trenches and all wells (including North Colony Landfarm and Tetra-
ethyl-lead wells) with phase-separated hydrocarbons (PSH’s) shall be checked at a
minimum of once per month and recorded on a spreadsheet. The sheet shall be in
table form containing all of the recovery wells, date inspected, product thickness
measured to .01 inch, amount of product/water recovered. If product is observed then
appropriate steps will be taken to recover product as reasonably possible using the
best available technology.




Mr. Darrell Moore

April 17,2003

Page 10

D. Navajo shall collect groundwater samples from the following irrigation wells at the

beginning and end of the irrigation season,; RA 313, RA 314, RA3723, RA3156, RA
3353, RA 1331, RA 4196, RA 4798 and Larue well. The samples shall be analyzed
for concentrations of benzene, toluene, ethylbenzene and xylene (BTEX), methyl
tertiary butyl ether (MTBE), Volitale Organic Compounds (VOC’s), Semi-Volatile
Compounds, WQCC Metals, General Chemistry including Major Anions and Cations
all pursuant to EPA approved methods.

E. Evaporation Ponds near Pecos River (Qut—of-Service): Navajo shall collect perimeter

groundwater samples on a bi-annual basis with at least one half of these wells being
analyzed each year. The samples shall be analyzed for concentrations of benzene,
toluene, ethylbenzene and xylene (BTEX), and methyl tertiary butyl ether (MTBE),
Semi-Volatiles, WQCC Metals and General Chemistry including anions and cations
pursuant to EPA approved methods. Any WQCC constituent found to exceed the
groundwater standard shall be highlighted and noted in the annual report.

Navajo shall collect groundwater samples on a quarterly basis from monitoring wells
NCL-32, 33, 34, 44, 49, TEL-1, 2, 3, 4, and from the following monitor wells MW-
53, 54A, 55. These samples shall be analyzed for Volatiles, Semi-Volatiles, WQCC
Metals, General Chemistry including Major Anions and Cations, nitrate/nitrite,
dissolved oxygen and oxidation-reduction potential (ORP) all pursuant to EPA
approved methods. Navajo shall incorporate these findings into a summary table with
all other monitor points on-site. Any WQCC constituent found to exceed the
groundwater standard shall be highlighted and noted in the annual report.

G. ANNUAL REPQRT: An annual report will be submitted to the OCD by February 28
of each year. The annual reports will contain:

1. A description of the monitoring and remediation activities which occurred
during the year including conclusions and recommendations.

1i. Summary tables listing past and present laboratory analytic results of all
water quality sampling for each monitoring point and plots of
concentration vs. time for contaminants of concern from each monitoring
point. Any WQCC constituent found to exceed the groundwater standard
shall be highlighted and noted in the annual report. Copies of the most
recent years laboratory analytical data sheets will also be submitted

iil. An annual water table potentiometric elevation map using the water table




Mr. Darrell Moore
April 17, 2003
Page 11

1v.

Vi.

Vil

Viii.

elevation of the ground water in all refinery monitor wells. A corrected
water table elevation shall be determined for all wells containing phase-
separated hydrocarbons. This map shall show well locations, pertinent site
features, and the direction and magnitude of the hydraulic gradient.

Plots of water table elevation vs. time for each ground water monitoring
point.

A annual product thickness map based on the thickness of free phase
product on ground water in all refinery monitor wells. This map shall
include isopleth lines for products and contaminants of concern.

The volume of product recovered in the remediation/treatment system
during each quarter and the total recovered to date.

The volume of total fluids pumped from all recovery wells and trenches
during each quarter and the total volume recovered to date.

Electronic filing: OCD would like to encourage Navajo to file this report
in an acceptable electronic format.

ii.

iii.

v.

Up-date all on-site and off-site maps, showing the current status of all
recovery/monitor/ domestic, irrigation wells and pertinent features including
the stormwater basins.

Navajo shall investigate the area between monitor well KWB-2R and the
refinery to determine if a new remediation recovery trench system is
required in this area. The results of this investigation shall be submitted to
the OCD by July 15, 2003.

Replace MW-1 at the evaporation ponds.

If phase separated hydrocarbons are found east of the Bolton Road
recovery system, then a new recovery system shall be installed in this area
including down-gradient monitor wells. Any wells that reveal
contaminants that exceed WQCC groundwater standards shall be reason to
install addition wells to determine the extent of contamination. All new




Mr. Darrell Moore
Aprl 17,2003
Page 12

Vi.

Vii.

Viii.

ix.

wells shall be added to the maps and included in the annual report.

Bolton Road recovery trench #1 and 2 were noted to be dry. OCD is
concerned that contaminants may be flowing under and past these
trenches. Please modify these trenches or install monitor wells directly east
of these devices by November 15, 2003.

Navajo shall investigate the area between RW-10 and RW-5 and the refinery
to determine if a new remediation recovery trench system is required in this
area. The results of this investigation shall be submitted to the OCD by
November 15, 2003.

Navajo shall install an additional monitor well northeast of MW-45. OCD is
concerned about contamination migrating off of Navajo property in this area
by November 15, 2003.

Navajo shall notify the OCD Santa Fe and local district office at least 2
weeks in advance of all scheduled activities such that the OCD has the
opportunity to witness the events and split samples. For large facilities, i.e.
referinies, an annual notification will suffice.

Navajo shall notify the NMOCD of the discovery of separated-phase
hydrocarbons or the exceedance of a WQCC standard in any down
gradient monitor well where separate-phase hydrocarbons were not present
or where contaminant concentrations did not exceed WQCC standards
during the preceding monitoring event pursuant to NMOCD Rule 116.

18.  Transfer of Discharge permit: The OCD will be notified prior to any transfer of ownership,
control, or possession of a facility with an approved discharge permit. A written

commitment to comply with the terms and conditions of the previously approved discharge
permit must be submitted by the purchaser and approved by the OCD prior to transfer.

19.  Closure: The OCD will be notified when operations of the facility are discontinued for a
period in excess of six months. Prior to closure of the facility a closure permit will be
submitted for approval by the Director. Closure and waste disposal will be in accordance
with the statutes, rules and regulations in effect at the time of closure.




"

Mr. Darrell Moore
April 17, 2003
Page 13

20.

Certification: Navajo Refining Company L.P. by the officer whose signature appears
below, accepts this and agrees to comply with all terms and conditions contained herein.
Navajo Refining Company L.P. further acknowledges that these conditions and
requirements of this may be changed administratively by the Division for good cause shown
as necessary to protect fresh water, human health and the environment.

Conditions accepted by:

Navajo Refining Company L.P.

e d /S L, ‘\/ou/vgéwdo)

Company Representative- print name

Title é—,l) Nigeem R _oF EWVIRPN‘V\ENTAL AF74, &




NEW MEXICO ENERGY, MIMVERALS and
NATURAL RESOURCES DEPARTMENT

BILL RICHARDSON Lori Wrotenbery
Governor Director
Joanna Prukop Oil Conservation Division

April 17, 2003

Cabinet Secretary

CERTIFIED MAIL
RETURN RECEIPT NO. 5357 7133

Mr. Darrell Moore

Environmental Manager for Water and Waste
Navajo Refining Company L.P.

P.O. Box 159

Artesia, New Mexico 88211-0159

RE: Discharge Permit GW-028
Artesia Refinery
Eddy County, New Mexico

Dear Mr. Moore;

The groundwater discharge permit renewal, GW-028, for the Navajo Refining Company L.P.
(Navajo) Artesia Refinery located in the SE/4 of Section 1, E/2 of Section 8, W/2 of Section 9,
N/2 of Section 12, Township 17 South, Range 26 East, NMPM, Eddy County, New Mexico, is
hereby approved under the conditions contained in the enclosed attachment. Enclosed are two
copies of the conditions of approval. Please sign and return one copy to the New Mexico Oil
Conservation Division (OCD) Santa Fe Office within 30 working days of receipt of this
letter.

The original discharge permit was approved on October 21, 1991 with an expiration date of
October 21, 1996. The discharge permit renewal application dated June 20, 2001 including
attachments, and subsequent information dated March 15, 2002, discharge permit addendum
dated May 31, 2002 submitted pursuant to Section 3106 of the New Mexico Water Quality
Control Commission (WQCC) Regulations also includes all earlier applications and all
conditions later placed on those approvals.

The discharge permit is renewed pursuant to Section 3109.C. Please note Section 3109.G, which
provides for possible future amendment of the permit. Please be advised that approval of this
permit does not relieve Navajo Refining Company L.P. of responsibility should operations result
in pollution of surface water, ground water or the environment. Nor does it relieve Navajo
Refining Company L.P. of its responsibility to comply with any other governmental authority's
rules and regulations. Please be advised that all exposed pits, including lined pits and open top
tanks (exceeding 16 feet in diameter) shall be screened, netted, or otherwise rendered
nonhazardous to wildlife including migratory birds.

0Oil Conservation Division * 1220 South St. Francis Drive * Santa Fe, New Mexico 87505
Phone: (505) 476-3440 * Fax (505) 476-3462 * http://www.emnrd.state.nm.us




Mr. Darrell Moore
April 17, 2003
Page 2

Please note that Section 3104. of the regulations requires that "when a permit has been approved,
discharges must be consistent with the terms and conditions of the permit." Pursuant to Section
3107.C., Navajo Refining Company L.P. is required to notify the Director of any facility
expansion, production increase, or process modification that would result in any change in the
discharge of water quality or volume.

Pursuant to Section 3109.H.4., this approval is for a period of five years. This approval will
expire October 21, 2006 and an application for renewal should be submitted in ample time
before that date. Pursuant to Section 3106.F. of the regulations, if a discharger submits a
discharge permit renewal application at least 120 days before the discharge permit expires and is
in compliance with the approved permit, then the existing discharge permit will not expire until
the application for renewal has been approved or disapproved.

The discharge permit application for the Navajo Refining Company L.P., Artesia Refinery is
subject to the WQCC Regulation 3114. Every billable facility submitting a discharge permit will
be assessed a fee equal to the filing fee of $100.00 plus flat fee of $8400.00 for Oil Refineries.
The OCD has not received the $8400.00 flat fee.

If you have any questions, please contact Wayne Price of my staff at (505-476-3487) or E-mail
WPRICE@state.nm.us. On behalf of the staff of the OCD, I wish to thank you and your staff for
your cooperation during this discharge permit review.

Sincerely,

Z/w/

Roger C. Anderson
Environmental Bureau Chief
RCA/lwp

Attachment-1

XcC: OCD Artesia Office

[7]

RIS




Mr. Darrell Moore
April 17,2003
Page 3

ATTACHMENT TO THE DISCHARGE PERMIT GW-028 APPROVAL
Navajo Refining Company L.P., Artesia Refinery
DISCHARGE PERMIT APPROVAL CONDITIONS
April 17,2003

1. Payment of Discharge Permit Fees: The $100.00 filing fee has been received by the OCD.
There is a required flat fee of $8400.00 for Oil Refineries. The fee may be paid in a single

payment due at the time of approval, or in equal annual installments over the duration of
the discharge plan, with the first payment due upon receipt of this approval. OCD
recommends that Navajo pay the required flat fee 30 days after permit approval. If
Navajo chooses to make annual payments then OCD will require documentation of
payment to be included in the annual report.

2. Commitments: Navajo Refining Company L.P. will abide by all commitments submitted in
the discharge permit renewal application dated June 20, 2001 including attachments,
subsequent information dated March 15, 2002, discharge permit addendum dated May 31,
2002 and these conditions for approval.

3. Drum Storage: All drums containing materials other than fresh water must be stored on an
impermeable pad with curbing. All empty drums should be stored on their sides with the
bungs in place and lined up on a horizontal plane. Chemicals in other containers such as
sacks or buckets must also be stored on an impermeable pad with curbing.

4. Process Areas: All process and maintenance areas which show evidence that leaks and
spills are reaching the ground surface must be either paved and curbed or have some type of
spill collection device incorporated into the design. :

5. Above Ground Tanks: All above ground tanks which contain fluids other than fresh water
must be bermed to contain a volume of one-third more than the total volume of the largest
tank or of all interconnected tanks. All new facilities or modifications to existing facilities
must place the tank on an impermeable type pad within the berm.

6.  Above Ground Saddle Tanks: Above ground saddle tanks must have impermeable pad and
curb type containment unless they contain fresh water or fluids that are gases at atmospheric
temperature and pressure.



Mr. Darrell Moore
April 17,2003
Page 4

7. Labeling: All tanks, drums, and other containers should be clearly labeled to identify their
contents and other emergency information necessary if the tank were to rupture, spill, or ignite.
OCD will allow master plans to be used that identifies all tanks, location, size and contents
with a numbering system marked on the tanks which corresponds to plot plans contained in the
plan.

8. Below Grade Tanks/Sumps/Pits/Ponds: All below grade tanks, sumps, pits and ponds

must be approved by the OCD prior to installation or upon modification and must
incorporate secondary containment and leak-detection into the design. All below grade
tanks, sumps and pits must be tested annually or as specified below (Additional Conditions),
except systems that have secondary containment with leak detection. These systems with
leak detection shall have a monthly inspection of the leak detection to determine if the
primary containment is leaking. Results of tests and inspections shall be maintained at the
facility covered by this discharge plan and available for NMOCD inspection. Any system
found to be leaking shall be reported pursuant to Item # 12. Permit holders may propose
various methods for testing such as pressure testing to 3 pounds per square inch above
normal operating pressure and/or visual inspection of cleaned out tanks and/or sumps, or
other OCD approved methods. The OCD will be notified at least 72 hours prior to all
testing.

API Separators: A closure plan for OCD approval shall be filed by February 28, 2004 for
the Old API separator (South Plant), the North and South Plant current API Separators and
the Wastewater Plant Separator.

New Wastewater (Total Plant) API Separator: Navajo must conform to permit condition

Item #8. above.

Additional Conditions: Navajo shall develop a spreadsheet that contains all underground
tanks/sumps/pits. Each device or system shall have an identification number, drawing
reference, date installed, test dates, test method, pass/fail/repair information with signature, and
investigation results if applicable. Navajo shall test at a minimum 20% of the total below
grade devices each year.




Mr. Darrell Moore
April 17,2003
Page 5

9.

10.

11.

12.

13.

Underground Process/Wastewater Lines: All underground process/wastewater pipelines

including the effluent pipeline between the main refinery complex and the disposal wells, must
be approved by the OCD prior to installation and must be tested to demonstrate their
mechanical integrity every five (5) years. Results of such tests shall be maintained at the
facility covered by this discharge plan and available for NMOCD inspection. Permit holders
may propose various methods for testing such as pressure testing to 3 pounds per square inch
above normal operating pressure or other means acceptable to the OCD. The OCD will be
notified at least 72 hours prior to all testing.

Additional Conditions: Navajo shall develop a spreadsheet that contains all underground

process and wastewater lines. Each line shall have an identification number, drawing
reference, date installed, test dates, test method, pass/fail/repair information with signature, and
investigation results if applicable. Navajo shall test at a minimum 20% of the underground
process/wastewater pipelines each year.

Class V Wells: No Class V wells that inject non-hazardous industrial wastes or a mixture of
industrial wastes and domestic wastes will be approved for construction and/or operation
unless it can be demonstrated that groundwater will not be impacted in the reasonably
foreseeable future. Leach fields and other wastewater disposal systems at OCD regulated
facilities which inject non-hazardous fluid into or above an underground source of drinking
water are considered Class V injection wells under the EPA UIC program. Class V wells that
inject domestic waste only must be permitted by the New Mexico Environment Department.

Housekeeping: All systems designed for spill collection/prevention, and leak detection will be
inspected monthly to ensure proper operation and to prevent over topping or system failure.
All open to atmosphere spill collection devices will be emptied of fluids, other than rainwater,
within 48 hours of discovery. Enclosed secondary containment devices shall be emptied of all
fluids within 48 hours to ensure that the primary device is not leaking. A record of inspection
will be retained on site for a period of five years.

Spill Reporting:  All spills/releases shall be reported pursuant to OCD Rule 116. and WQCC
1203. to the OCD Artesia District Office.

Waste Disposal: All wastes will be disposed of at an OCD approved facility. Only oilfield
exempt wastes shall be disposed of down Class II injection wells. Non-exempt oilfield wastes
that are non-hazardous may be disposed of at an OCD approved facility upon proper waste
determination per 40 CFR Part 261. Any waste stream that is not listed in the discharge permit
will be approved by OCD on a case-by-case basis.




Mr. Darrell Moore
April 17,2003
Page 6

14.

15.

16.

Rule 712 Waste: Pursuant to Rule 712, disposal of certain non-domestic waste is allowed at
solid waste facilities permitted by the New Mexico Environment Department as long as the
waste stream is identified in the discharge permit, and existing process knowledge of the
waste stream does not change without notification to the Oil Conservation Division. The

following waste is hereby approved: Salid Waste (Trash/Refuise).

OCD Inspections: Additional requirements may be placed on the facility based upon results
from OCD inspections.

Storm Water Plan:  Navajo Refining Company L.P. shall maintain stormwater runoff
controls. As a result of operations if any water contaminant that exceeds the WQCC
standards listed in 20 NMAC 6.2.3101 is discharged in any stormwater run-off then Navajo
shall notify the OCD within 24 hours, modify the permit within 15 days and submit for
OCD approval. Navajo shall also take immediate corrective actions pursuant to Item 12 of
these conditions.

Unlined Stormwater Retention Rasins: These basins shall be lined, monitored, and records
maintained pursuant to Item #8 of these conditions of approval or Navajo may propose an
alternate method subject to OCD approval.

R . i< Reiect Water:
A. The discharge of reject water from the reverse osmosis treatment facility to
Navajo Farms shall not exceed the following standards: Discharge to Eagle
D : hibited

Constituent Concentration Unit

Aluminum 87 ug/l

Arsenic 100 ug/l

Beryllium 18 ug/l

Barium 1000 ug/l

Boron 750 ug/l




Mr. Darrell Moore

April 17, 2003
Page 7

Cadmium 10 ug/1
Chlordane 0.015 ug/l
Chlorine 30 ug/1
Chromium 50 ug/1
Cobalt 50 ug/1
Copper 1000 ug/l
Cyanide 18 ug/l
Fluoride 2500 * ug/l
Iron 1000 ug/l
Manganese 200 ug/l
Lead 6 ug/1
Mercury 0.042 ug/l
Nickel 200 ug/l

NH3 as N 0.07 ug/1
Radium 226+228 30 pCil
Selenium 12 ug/l
Silver 0.4 ug/l
Vanadium 282 ug/1
Zinc 10 mg/1
Sulfate 2661 mg/1
Chloride 275 mg/1
Total Dissolved Solids 4555 mg/1
Chemical Oxygen Demand 125 mg/1
pH 6.6 to 8.6 S.U.




Mr. Darrell Moore

April 17, 2003
Page 8

Bod <30 mg/1

TSS <5 mg/1

Fecal Coloform Bacteria - | <500 organisms | Per/
100 ml

* Amended June 29, 1993

Constituents not listed in A. above for which there are standards established
pursuant to WQCC Regulation 3103 will not exceed the set numerical
standard in that regulation.

No toxic pollutant listed in WQCC regulation 1101 TT. will be present in
the discharge.

SAMPLING: samples of the discharge will be taken and analyzed on the
following schedule:

1. Major cations/anions and heavy metals will be sampled at a minimum of
semi-annually.

il. All other constituents will be sampled annually, including the constituents
in the above table and Volatile, Semi-Volatile Organic Compounds
including Pesticides using EPA methods 624,625 and 608 respectively.

1ii. Analysis for all parameters will be pursuant to EPA approved methods.
iv. Sampling and analytical QA/QC records will be retained for all sampling
events.

V. All samples will be “grab’ samples.

Vi. Discharge flow will be monitored and recorded on a daily basis.

vii.  Sampling frequency can be reduced, on a parameter-by-parameter
basis, upon application and OCD approval provided all analytical
data in the previous year was no greater than seventy-five (75)
percent of the effluent limit.

viil.  All samples collected in a monitoring period will be reported.

iX. Sampling and flow measurement will be representative of the volume and




Mr, Darrell Moore
April 17, 2003

Page 9

17.

nature of the discharge.

X. Any constituent that exceeds the standards listed above shall be cause
for Navajo to stop discharging to the farm area and provide OCD
immediate notification. Navajo may not resume discharging until the
problem has been corrected.

Xi. Sample data, analytical results and flow measurements shall be reported to
the OCD in the annual report.

Vadose Zone and Water Polintion: The previously submitted investigation(s) and
remediation permits were submitted pursuant to the discharge permit and all future
discoveries of contamination will be addressed through the discharge permit process.

~ound :

A. Navajo shall collect perimeter groundwater samples on a semi-annual basis from
monitoring wells MW-52, KWB-2R, KWB-13, KWB-9, KWB-3A, KWB-11A,
KWB-7, NP-1, NP-2, KWB-45, and MW-18. The samples shall be analyzed for
concentrations of benzene, toluene, ethylbenzene and xylene (BTEX), and methyl
tertiary butyl ether (MTBE) pursuant to EPA approved methods.

B. Navajo shall collect groundwater samples on an annual basis from monitoring wells
KWB-1A, KWB-1C, KWB-2R, KWB-3A, KWB-4, KWB-5, KWB-6, KWB-8,
KWB-9, KWB-10, MW- 18, MW-28, MW-29, MW-45, MW-48, MW-49 and from
the following recovery trenches that do not have measurable phase-separated
hydrocarbons (PSH’s); RW-1 through RW-15, and Bolton Road # 1-4. These
samples shall be analyzed for Volatiles, Semi-Volatiles, WQCC Metals, General
Chemistry including Major Anions and Cations, nitrate/nitrite, dissolved oxygen and
oxidation-reduction potential (ORP) all pursuant to EPA approved methods.

C. All Recovery Trenches and all wells (including North Colony Landfarm and Tetra-
ethyl-lead wells) with phase-separated hydrocarbons (PSH’s) shall be checked at a
minimum of once per month and recorded on a spreadsheet. The sheet shall be in
table form containing all of the recovery wells, date inspected, product thickness
measured to .01 inch, amount of product/water recovered. If product is observed then
appropriate steps will be taken to recover product as reasonably possible using the
best available technology.




Mr. Darrell Moore
April 17,2003

Page 10

D. Navajo shall collect groundwater samples from the following irrigation wells at the

beginning and end of the irrigation season; RA 313, RA 314, RA3723, RA3156, RA
3353, RA 1331, RA 4196, RA 4798 and Larue well. The samples shall be analyzed
for concentrations of benzene, toluene, ethylbenzene and xylene (BTEX), methyl
tertiary butyl ether MTBE), Volitale Organic Compounds (VOC’s), Semi-Volatile
Compounds, WQCC Metals, General Chemistry including Major Anions and Cations
all pursuant to EPA approved methods.

Evaporation Ponds near Pecos River (Out—of-Service): Navajo shall collect perimeter

groundwater samples on a bi-annual basis with at least one half of these wells being .
analyzed each year. The samples shall be analyzed for concentrations of benzene,
toluene, ethylbenzene and xylene (BTEX), and methyl tertiary butyl ether (MTBE),
Semi-Volatiles, WQCC Metals and General Chemistry including anions and cations
pursuant to EPA approved methods. Any WQCC constituent found to exceed the
groundwater standard shall be highlighted and noted in the annual report.

Navajo shall collect groundwater samples on a quarterly basis from monitoring wells
NCL-32, 33, 34, 44, 49, TEL-1, 2, 3, 4, and from the following monitor wells MW-
53, 54A, 55. These samples shall be analyzed for Volatiles, Semi-Volatiles, WQCC
Metals, General Chemistry including Major Anions and Cations, nitrate/nitrite,
dissolved oxygen and oxidation-reduction potential (ORP) all pursuant to EPA
approved methods. Navajo shall incorporate these findings into a summary table with
all other monitor points on-site. Any WQCC constituent found to exceed the
groundwater standard shall be highlighted and noted in the annual report.

. ANNIUJAL, REPORT: An annual report will be submitted to the OCD by February 28

of each year. The annual reports will contain:

1. A description of the monitoring and remediation activities which occurred
during the year including conclusions and recommendations.

ii. Summary tables listing past and present laboratory analytic results of all
water quality sampling for each monitoring point and plots of
concentration vs. time for contaminants of concern from each monitoring
point. Any WQCC constituent found to exceed the groundwater standard
shall be highlighted and noted in the annual report. Copies of the most
recent years laboratory analytical data sheets will also be submitted

1ii. An annual water table potentiometric elevation map using the water table




Mr. Darrell Moore
April 17,2003
Page 11

iv.

vi.

vii.

viii.

elevation of the ground water in all refinery monitor wells. A corrected
water table elevation shall be determined for all wells containing phase-
separated hydrocarbons. This map shall show well locations, pertinent site
features, and the direction and magnitude of the hydraulic gradient.

Plots of water table elevation vs. time for each ground water monitoring
point.

A annual product thickness map based on the thickness of free phase
product on ground water in all refinery monitor wells. This map shall
include isopleth lines for products and contaminants of concern.

- The volume of product recovered in the remediation/treatment system

during each quarter and the total recovered to date.

The volume of total fluids pumped from all recovery wells and trenches
during each quarter and the total volume recovered to date.

Electronic filing: OCD would like to encourage Navajo to file this report
in an acceptable electronic format.

- ditional Requi _

ii.

iii.

iv.

Up-date all on-site and off-site maps, showing the current status of all
recovery/monitor/ domestic, irrigation wells and pertinent features including
the stormwater basins.

Navajo shall investigate the area between monitor well KWB-2R and the
refinery to determine if a new remediation recovery trench system is
required in this area. The results of this investigation shall be submitted to
the OCD by July 15, 2003.

Replace MW-1 at the evaporation ponds.

If phase separated hydrocarbons are found east of the Bolton Road
recovery system, then a new recovery system shall be installed in this area
including down-gradient monitor wells. Any wells that reveal
contaminants that exceed WQCC groundwater standards shall be reason to
install addition wells to determine the extent of contamination. All new



Mr. Darrell Moore
April 17, 2003

Page 12
V.
vi.
vii,
Viii.
iX.
18.

19.

wells shall be added to the maps and included in the annual report.

Bolton Road recovery trench #1 and 2 were noted to be dry. OCD is
concerned that contaminants may be flowing under and past these
trenches. Please modify these trenches or install monitor wells directly east
of these devices by November 15, 2003.

Navajo shall investigate the area between RW-10 and RW-5 and the refinery
to determine if a new remediation recovery trench system is required in this
area. The results of this investigation shall be submitted to the OCD by
November 15, 2003.

Navajo shall install an additional monitor well northeast of MW-45. OCD is
concerned about contamination migrating off of Navajo property in this area
by November 15, 2003.

Navajo shall notify the OCD Santa Fe and local district office at least 2
weeks in advance of all scheduled activities such that the OCD has the
opportunity to witness the events and split samples. For large facilities, i.e.
referinies, an annual notification will suffice.

Navajo shall notify the NMOCD of the discovery of separated-phase
hydrocarbons or the exceedance of a WQCC standard in any down
gradient monitor well where separate-phase hydrocarbons were not present
or where contaminant concentrations did not exceed WQCC standards
during the preceding monitoring event pursuant to NMOCD Rule 116.

Transfer of Discharge permit: The OCD will be notified prior to any transfer of ownership,
control, or possession of a facility with an approved discharge permit. A written

commitment to comply with the terms and conditions of the previously approved discharge
permit must be submitted by the purchaser and approved by the OCD prior to transfer.

Closure: The OCD will be notified when operations of the facility are discontinued for a
period in excess of six months. Prior to closure of the facility a closure permit will be
submitted for approval by the Director. Closure and waste disposal will be in accordance
with the statutes, rules and regulations in effect at the time of closure.




Mzr. Darrell Moore
April 17, 2003
Page 13

20.  Certification: Navajo Refining Company L.P. by the officer whose signature appears
below, accepts this and agrees to comply with all terms and conditions contained herein.
Navajo Refining Company L.P. further acknowledges that these conditions and
requirements of this may be changed administratively by the Division for good cause shown
as necessary to protect fresh water, human health and the environment.

Conditions accepted by: Navajo Refining Company L.P.

Company Representative- print name

Date

Company Representative- Sign

Title




NON-HAZARDOUS MATERIAL FLOW DIAGRAM

g
Dissolved Air i
\ Floatation (DAF)

J/

|

Scaltech

Fluoride
Precipitator Solids
L (CAF)

\ 4

~

! FCC Cat Fines, Chloride Guard
LCatalysts, Filter Bags

A 4

J

' R
.| Plant Trash, Concrete, Insulation, o
§ Cardboard, broken pallets

J
Control Recovery j
( ~
Contaminated Soils & Debris, ' Systems (CRI)

Blast Sand, Sewer Insert Debris, >
L Cooling Tower Scale and Sand

\ 4

y

' Waste Water Treater

-
Old Drums, Pipeline Filters
] » Demister pads, Ceramic Ration >
Rings, Pall Rings, Gaskets
\.

Injection
Wells

R.O. Unit " Farm
Scrap metal ] 5| Artesia Metals]
and Drums J L

; .| Municipal
[ offiees | | Landfill

i




NEW MEXICO &ERGY, MINERALS . OIL CONSERVATION DIVISION

2040 South Pacheco Street

& NAT[]RAI, RESOURCES DEPARTMmT Sants Fe, New Mexico 87808

(508) 027-713¢

March 27, 1999

CERTIFIED MAIL
RETURN RECEIPTNO, Z 357 679 //4

Mr. Darrell Moore

Environmental Manager for Water and Waste
Navajo Refining Company

P.O. Box 159

Artesia, New Mexico 88211-0159

Re:  Minor Permit Modification to GW-28, Navajo Refining Co., Eddy County, NM

Dear Mr. Moore:

The New Mexico Oil Conservation Division (NMOCD) is in receipt of Navajo Refining
Company’s (NRC) letter dated January 26, 1995 requesting that permit GW-28 be modified to
include using “RO Reject” water to be used as irrigation water on additional property owned and
operated by Navajo which is adjacent to the existing farm property. This request is hereby
approved.

Please be advised that NMOCD approval of this site does not relieve NRC of liability should their
operations pose a threat to ground water, surface water, human health or the environment. In
addition, NMOCD approval does not relieve NRC of responsibility for compliance with any other
federal, state, or local laws and/or regulations.

If you have any questions, please contact Wayne Price of my staff at (505)827-7155.

Sincerely Yours,

=22

Roger C. Anderson
Environmental Bureau Chief

xC: OCD Artesia District Office

2

*\




TELEPHONE
(505) 748-3311

EASYLINK
62805278

FAX

REFINING COMPANY 09 mssuoacre

(505) 746-6155 EXEC

(505) 748-3077 ENGR
501 EAST MAIN STREET ° P. O. BOX 159 (505) 746-4438 P/ L
ARTESIA, NEW MEXICO 88211-015¢
January 26, 1999
o %r‘ GELVE];
5 . It § :
o , ;i i

,L,, L FEB 11828 u_‘.,J
Mr. Wayne Price ' b wm*-w
New Mexico Qil Conservation Division {QfL CONS [RVAT!GN D

Environmental Bureau

2040 S. Pacheco St.
Santa Fe, NM 87505-5472

RE: Minor Permit Modlﬁcatlon to GW-28 Navajo Reﬁnmg Co., Eddy County, NM
Dear Wayne,

As we discussed on the phone, Navajo currently irrigates a farm that we own with a stream of water that
we call our “RO Reject”. Navajo has recently acquired another farm that we would like to irrigate with this
“RO Reject” water also.

Enclosed is a map that shows the current location of the outfall of this stream (blue), along with a proposed
additional outfall (red). Navajo would pipe this stream and add valves to allow us to put this RO Reject on
either farm at any time. This would give us some flexibility during planting and harvesting seasons.

As we discussed, a minor modification to our Discharge Permit GW-28 should take care of this problem. If
1 can answer any questions, please feel free to call me at 505-748-3311. Thank you for your time in this
matter.

Sincerely,
NAVAJO REFINING COMPANY

Darrell Moore
Environmental Manager for Water and Waste

Encl.

An Independent Refinery Serving . . .
NEW MEXICO - ARIZONA - WEST TEXAS - NORTHERN MEXICO







. STATE OF NEW MEXICO
ENERGY, MINERALS AND NATURAL RESOURCES DzPARTMENT

OIL CONSERVATION DIVISION

2040 S. PACHECO
SANTA FE, NEW MEXICO 87505
(505) 827-7131

June 14, 1996

CERTIFIED MAIL
RETURN RECEIPT NO. P-269-269-163

Mr. Darrell Moore
Environmental Specialist
Navajo Refining Company

P.O0. Box 159

Artesia, New Mexico 88211-ul59

RE: GROUND WATER REMEDIATION DISCHARGE PLAN GW-28 MODIFICATION
NAVAJO ARTESIA REFINERY
EDDY COUNTY, NEW MEXICO

Dear Mr. Moore:

The New Mexico 0il Conservation Division (OCD) has completed a
review of Navajo Refining Company's April 3, 1996 "QUARTERLY
INJECTION REPORT, NAVAJO REFINING COMPANY, EDDY CO., NEW MEXICO".
This document contains Navajo's proposal to modify discharge plan
GW-28's ground water remediation and monitoring reporting frequency
from quarterly to annually.

The above referenced requested modification of the previously
approved ground water discharge plan, GW-28, for the Artesia
Refinery located in SE/4 Section 1, E/2 Section 8, W/2 Section 9,
N/2 Section 12, Township 17 South, Range 26 East (NMPM), Eddy
County, New Mexico is hereby approved under the conditions
contained in the enclosed attachment.

The discharge plan (GW-28) was originally approved on October 21,
1991. The modification does not significantly alter the discharge
streams, therefore, public notice was not issued.

The application for modification was submitted pursuant to Water
Quality Control Commission (WQCC) Regulation 3107.C and is approved
pursuant to WQCC Regulation 3109.

Please note that Section 3104 of the WQCC regulations requires that
"When a plan has been approved, discharges must be consistent with
the terms and conditions of the plan". Pursuant to Section 3107.C,
you are required to notify the Director of any facility expansion,
production increase or process modification that would result in a
significant modification in the discharge of potential ground water
contaminants.




Mr. Darrell Moore
June 14, 1996
Page 2

Please be advised that OCD approval does not relieve you of
liability should your remediation and monitoring program fail to
adequately monitor or remediate ground water contamination related
to Navajo's operations. In addition, this approval does not
relieve you of responsibility for compliance with any other
federal, state or local laws and/or regulations.

If you have any questions please, contact William Olson of my staff
at (505) 827-7154.

Sincerely,

. / %)c(/

Anderson
Environmental Bureau Chief

WJL/WCO
XC: OCD Artesia District Office

Richard D. Mayer, EPA Region VI
Benito Garcia, NMED Hazardous & Radioactive Materials Bureau




1.

A’I‘TAC‘!E TO THE DISCHARGE PLAN ,—28 APPROVAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION CONDITIONS

(June 14, 1996)

Product and Waste Disposal:

All recovered product, waste filters or treatment system waste
products will be recycled and/or disposed of at an OCD approved
facility or in an OCD approved manner.

Ground Water and Treatment System Monitoring:

Ground water from monitor wells and the treatment system will be
sampled and analyzed according to the attached Appendix A "NAVAJO
REFINERY GROUND WATER REMEDIATION SYSTEM MONITORING, SAMPLING AND
REPORTING PROGRAM". All water quality sampling will be conducted
according to EPA arproved protocol and laboratory techniaves.

Annual Reports:

An annual report will be submitted to the OCD by February 28 of
each year. The annual reports will contain:

a. A description of the monitoring and remediation activities
which occurred during the year including conclusions and
recommendations.

b. Summary tables listing past and present laboratory analytic

results of all water quality sampling for each monitoring
point and plots of concentration vs. time for contaminants of
concern from each monitoring point. Copies of the most recent
years laboratory analytical data sheets will also be submitted

c. A quarterly water table elevation map using the water table
elevation of the ground water in all refinery monitor wells.

d. Plots of water table elevation vs. time for each ground water
monitoring point.

e. A quarterly product thickness map based on the thickness of
free phase product on ground water in all refinery monitor
wells.

f. The volume of product recovered in the remediation/treatment

system during each quarter and the total recovered to date.

g. The volume of total fluids pumped from all recovery wells and
trenches during each quarter and the total volume recovered to
date.




APPENDIX A

NAVAJO REFINERY

GROUND WATER REMEDIATION

MONITORING, SAMPLING AND REPORTING PROGRAM
(June 14, 1996)

IL Sampling point Biweekly Monthly Quarterly Annually
Air Stripper 601 ** Cations/anions
Effluent 602+ Heavy metals

PAH’s
RA-2723 602%*
RA-4196 602%+*
RA-4798 602%*
RA-313* 602**
RA-314* 602%*
RA-1331* 602%*
RA-307* 602%*
RA-1227* 602%*
RA-3156 602%*
RA-3353 602**
KWB-1A 601%+* PAH’s
602%* Cation/anions
Heavy metals
KWB-1C 6071 %* PAH’s
602%* Cation/anions
Heavy metals
KWB-2A 601 ** PAH’s
602*+* Cation/anions
Heavy metals
KWB-3A 601 %* PAH’s
602%* Cation/anions
Heavy metals
KWB-7 601 %* PAH’s
602** Cation/anions
Heavy metals
KWB-9 601 %* PAH’s
602** Cation/anions
Heavy metals

ok -

Sampled during irrigation season

EPA laboratory method




. APPENDIX A (continued)
NAVAJO REFINERY
GROUND WATER REMEDIATION

MONITORING, SAMPLING AND REPORTING PROGRAM

(June 14, 1996)

Sampling point Biweekly Monthly Quarterly Annually

KWB-11A 6071 ** PAH’s
602%** Cations/anions
Heavy metals

KWB-12A 601 ** PAH’s
602%* Cations/anions
Heavy metals

MW-18 601 ** PAH’s
60 * Cations/anions
Heavy metals

MW-28 601 ** PAH’s
6Q2%* Cations/anions
Heavy metals

MW-29 601 ** PAH’s
602%* Cations/anions
Heavy metals

MWwW45 601 ** PAH’s
602+* Cations/anions
Heavy metals

ok -

EPA laboratory method




NEW MDEX]IC@ E‘RGY9 :MD[N]ERALS ’ OIL CONSERVATION DIVISION

2040 South Pacheco Street

& NATURAL RESOURCES DEPARTMENT Santa Fe, New Mexico 87505

(505) 827-7131

April 10, 1996
CERTIFIED MAIL

Mr. David Griffin

Navajo Refining Company

P. O. Drawer 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-028 Renewal
Artesia Refinery
Eddy County, New Mexico

Dear Mr. Griffin:

On October 21, 1991, the groundwater discharge plan, GW-028, for the Artesia Refinery located
in the SE/4 of Section 1, E/2 of Section 8, W/2 of Section 9, N/2 of Section 12, Township 17
South, Range 26 East, NMPM, Eddy County, New Mexico, was approved by the Director of the
New Mexico Oil Conservation Division (OCD). This discharge plan was required and submitted
pursuant to Water Quality Control Commission (WQCC) regulations and was approved for a
period of five years. The approval will expire on October 21, 1996.

If the facility continues to have potential or actual effluent or leachate discharges and wishes to
continue operation, the discharge plan must be renewed. Pursuant to Section 3106.F., if an
application for renewal is submitted at least 120 days before the discharge plan expires ( on
or before June 21, 1996), then the existing approved discharge plan for the same activity
shall not expire until the application for renewal has been approved or disapproved. The
OCD is reviewing discharge plan submittals and renewals carefully and the review time can extend
for several weeks to months. Please indicate whether Navajo has made, or intends to make, any
changes in the system, and if so, please include these modifications in the application for renewal.




Mr. David Griffin

April 10, 1996

Page 2

The discharge plan renewal application for the Artesia Refinery is subject to WQCC Regulation

3114. Every billable facility submitting a discharge plan for renewal will be assessed a fee equal
to the filing fee of $50 plus a flat fee of $3,910.00 for oil refineries. v

The $50 filing fee is to be submitted with the discharge plan renewal application and is
nonrefundable. The flat fee for an approved discharge plan renewal may be paid in a single
payment due at the time of approval, or in equal annual installments over the duration of the
discharge plan - with the first payment due the at the time of approval. Please make all checks
payable to: NMED-Water Quality Management and addressed to the OCD Santa Fe Office.

Please submit the original discharge plan renewal application and one copy to the OCD Santa Fe
Office and one copy to the OCD Artesia District Office. Note that the completed and signed
application form must be submitted with your discharge plan renewal request.

If Navajo no longer has any actual or potential discharges and a discharge plan is not needed,
please notify this office. If Navajo has any questions, please do not hesitate to contact Mark

Ashley at (505) 827-7155.

Sincerely, . ,
p;

Roger C. Anderson
Environmental Bureau Chief

RCA/mwa

XC: OCD Artesia Office

22
.g— —lj
©
~ o g Y
o~ — ® C ‘
u::‘-a
© g @
(V] b§o£ &
a0 © (S .
r Tgels £
2 & el Seo
B2 @0 O ER
u’, u=:\::=,n-'3> P
®= 3o 0 8 Bles
—~ @Egﬂm S o5 o<
~ =L o 2 L2lE»
®®ow0 o 2 & ;g ;'g
@QZQW N w & 2 e a @
~ . b} o hols e &
N o € o 2= ,Ew“_’o kg
ma |15 15| e |E |3 [E3ls8)E IS
g ° 2 [ K LR R AR s
E o H & o 'o =} b1 Se R-R1F Y] I
N 2 1C |8 18 12 (& |e c8lesllS a8
g E < e lo 1z |E |8 (8 15552 8|E \
o |8 |a |& |8 18 |8 [82}8%(528%
s Je [2e]|28|Rs &

€661 Udien ‘po@e uuoy Sd -




TELEPHONE
(505) 748-3311

EASYLINK
62905278

. - 'l(50b) 7468410 ACCTG
REFINING COM #elt VED(505) 7466155 EXEC
cae S 4ci ... (605)748-9077 ENGR
501 EAST MAIN STREET © P. OY éc@f ‘1‘53“ f’?ﬂ (@5) 5212-4438 P/L
ARTESIA, NEW MEXICO 88211-0159 ‘

April 8, 1996

Mr. Roger C. Anderson
Environmental Bureau Chief
New Mexico Qil Conservation Division

2040 S

Santa Fe, NM 87505

Re:

Dear R

. Pacheco

\

Return of Signed Acceptance of Modification to Discharge Plan GW-28
oger:

Navajo would like to thank you, your staff and Director LeMay for issuing this

modification to Navajo's discharge plan. It was a pleasant surprise to receive the modification
after the temporary loss of the application during your relocation. Enclosed is the signed
attachment for the discharge plan.

DGG/sj

Enc.

Sincerely,

A

David G. Griffin
Manager of Environmental
Affairs for Water & Waste

An Independent Refinery Serving ... NEW MEXICO o ARIZONA o WEST TEXAS




NEW MEXICO EM GY, MINERALS ’ OIL CONSERVATION DIVISION

2040 South Pacheco Stroet

& NATURAL RESOURCES DEPARTMENT I et

March 27, 1996

Mr. David Griffin

Navajo Refining Company

P. O. Box 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-28 Modification
Discharge to City of Artesia POTW
Eddy County, New Mexico

Dear Mr. Griffin:

The discharge plan modification GW-28 to discharge approximately 5,000 gallons per day of
effluent from the Navajo Refining Company (Navajo) Evaporation Pond #6 located in the SE/4
of Section 1, Township 17 South, Range 26 East, NMPM, Eddy County, New Mexico to the City
of Artesia’s Sewage Treatment Plant (POTW), is hereby approved under the conditions contained
in the enclosed attachment. The discharge plan modification consists of the request dated October
13, 1994. Enclosed are two copies of the conditions of approval. Please sign and return one
copy to the New Mexico Oil Conservation Division (OCD) Santa Fe Office wnthm five
working days of receipt of this letter.

The discharge plan modification was submitted pursuant to Section 3107.C of the New Mexico
Water Quality Control Commission (WQCC) Regulations. Based on the information provided in
the modification request and in the approved discharge plan, it is approved pursuant to Section
3109. Please be advised the approval of this plan does not relieve you of liability should your
operation result in actual pollution of surface water, ground water, or the environment.

Please note that Section 3104 of the regulations require "When a facility has been approved,
discharges must be consistent with the terms and conditions of the plan”. Pursuant to Section
3107.C. you are required to notify the Director of any facility expansion, production increase, or



Mr. David Griffin
March 27, 1996
Page 2

process modification that would result in any change in the discharge of water quality or volume.

On behalf of the staff of the New Mexico Oil Conservation Division (OCD), I wish to thank you
and your staff for your cooperation during this discharge plan modification review.

Sincerely,

William J. LeM
Director

WJIL/mwa

XC: OCD Artesia Office




ATTACHMENT TO THE DISCHARGE PLAN GW-28 MODIFICATION APPROVAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION REQUIREMENTS
(March 27, 1996)

. ’

Navajo Commitments: Navajo will abide by all commitments submitted in the
modification application letter dated October 13,1994 from Navajo as well as the
discharge plan approval dated October 21, 1991.

Navajo will abide by the agreement reached with the City of Artesia for discharging
effluent that has been pretreated in Navajo’s waste water treatment system. Effluents
discharged to the POTW will be within compliance of the pretreatment standards for
petroleum refineries (40 CFR 419.25 and 419.27). '

Housekeeping: All systems designed for spill collection/prevention should be inspected
frequently to ensure proper operation and to prevent overtopping or system failure.

The two inch pipeline laid from Pond #6 to the POTW will be inspected monthly for
integrity.

Spill Reporting: All spills/releases shall be reported pursuant to OCD Rule 116 and
WQCC 1203 to the appropriate OCD District Office.

Conditions accepted by:

Company Representative Date

Title



® o

ATTACHMENT TO THE DISCHARGE PLAN GW-28 MODIFICATION APPROVAL

NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION REQUIREMENTS
(March 27, 1996)

Navajo Commitments: Navajo will abide by all commitments submitted in the
modification application letter dated October 13,1994 from Navajo as well as the
discharge plan approval dated October 21, 1991.

Navajo will abide by the agreement reached with the City of Artesia for discharging
effluent that has been pretreated in Navajo’s waste water treatment system. Effluents
discharged to the POTW will be within compliance of the pretreatment standards for
petroleum refineries (40 CFR 419.25 and 419.27).

Housekeeping: All systems designed for spill collection/prevention should be inspected
frequently to ensure proper operation and to prevent overtopping or system failure.

The two inch pipeline laid from Pond #6 to the POTW will be inspected monthly for
integrity.

Spill Reporting: All spills/releases shall be reported pursuant to OCD Rule 116 and
WQCC 1203 to the appropriate OCD District Office.

Conditions accepted by: ( l Lf"d) 74
Company Regtesenmuve (/ Date

Dot @WW

Title




ACXNOWLEDGEMENT OF RECEIPT
OF CHECK/CASH

I hereby acknowledqe receipt of check No.- dated /45?%&;

or cash r elved on 7/47/9 in the amount of $ 55,20
from %WCI

for d\)/,za,w_, GLloa
Submitted b;:hn-. ° Data: o ]

Submitted to ASD by:

- e Data: //@/? £
( tu. A/é/L/ %Zulb A X _Date: . /- /7 ‘/

Filing Fee x New Facillty Renewal

Received in ASD by:

Modification Other

(opumidy)

Organization Code \9;3/ 07, Applicable FY ?é

To be deposited in the Water Quality Management Fund.

Full Payment or Annual Increment

e ot et e e e e e s

T T e i T Y Ty LK T Misa P Zansiligl T2 Tni ) il ol . 21 Sondia LA S N P R s :
—

NAVAJIO REFINING COMPANY NationsBank of Texas N.A. -
. 501 EAST MIN STREET Wichita Falls, TX 76301

P O BOX 159
ARTESIA, NM 88211-0159
’ CHECK [ 01/05/96 J
The SUM of Fifty Dollars and 00 cents ( PAY EXACTLY )

L »ex5%250,00 J
'
PAY NMED WATER QUALITY MANAGEMENT %

TOTHE  %QIL CONSERVATION DIVISION ) 1/ACH
ORDER 2040 SQUTH PACHECO N
oF SANTA FE, NM 87505 _

$2,500.00 OR MORE REQUIRES COUNTER SIGNATURE

T I




STATE OF NEW MEXICO

ENERGY, MINERALS AND NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION QIVISION

2040 S. PACHECO
SANTA FE. NEW MEXICO 87505
(505) 827-7131

December 12, 1995

Mr. David Griffin

Navajo Refining Company

P. O. Box 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-28 Maodification
Artesia Refinery, Evaporation Pond Dikes Raising
Eddy County, New Mexico

Dear Mr. Griffin:

The discharge plan modification GW-28 requesting permission to raise the perimeter dikes around
the Evaporation Ponds in order to maintain the minimum freeboard required by GW-28 for the
Navajo Refining Company Artesia Refinery located in the W/2 of Section 9, Township 17 South,
Range 26 East, NMPM, Eddy County, New Mexico, is hereby approved under the conditions
contained in the enclosed attachment. The discharge plan modification consists of the request
dated December 8, 1995.

The discharge plan modification was submitted pursuant to Sections 3106 and 3107.C of the New
Mexico Water Quality Control Commission (WQCC) Regulations. Based on the information
provided in the modification request and in the approved discharge plan, it is approved pursuant
to Sections 3109 and 5101.A. Please be advised the approval of this plan does not relieve you of
liability should your operation result in actual pollution of surface water, ground water, or the
environment which may be actionable under other laws and/or regulations.

Please note that Section 3104 of the regulations require "When a facility has been approved,
discharges must be consistent with the terms and conditions of the plan". Pursuant to Section




Mr. David Griffin
December 12, 1995
Page 2

3107.C. you are required to notify the Director of any facility expansion, production increase, or
process modification that would result in any change in the discharge of water quality or volume.

The discharge plan modification for the Navajo Refining Company Artesia Refinery is subject to
WQCC Regulation 3114. Every billable facility submitting a discharge plan modification will be
assessed a fee equal to the filing fee of $50 plus the flat rate $3,910 for refineries. The New
Mexico Oil Conservation Division (OCD) considers this modification to be minor in nature,
therefore the flat fee has been waived. As of this date the OCD has not received your $50 filing
fee which will be due upon receipt of this letter.

Please make all checks payable to: NMED-Water Quality Management and addressed to the
OCD Santa Fe Office.

On behalf of the staff of the OCD, I wish to thank you and your staff for your cooperation during
this discharge plan modification review.

William J. LeM
Director

WJIL/mwa

XC: OCD Artesia Office




ATTACHMENT TO THE DISCHARGE PLAN GW-28 MODIFICATION APPROVAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION REQUIREMENTS
(December 12, 1995)

The additional diking will not exceed two feet in height. The soil used to raise the
dikes will be done by compacting six inch lifts of the same clay loam that was used to
build the existing dikes.

The previously approved minimum freeboard will be maintained.

All diking will be compacted to a minimum of 95 proctor. Fluids used to compact lifts
will be similar to fluids placed in ponds, without hydrocarbons.

The previously approved inside and outside grade of the dikes will be maintained.
This approval will expire on the corresponding date of EPA closure of the ponds.

The OCD will be notified at least 72 hours in advance of all activities such that the
OCD may have the opportunity to witness the activities and/or split samples.

-,



Rt Y

TELEPHONE
(505) 748-3311

UONSER.. .y  FAX

RIEFINING @@MP ANRLC: ¢ (505) 7466410 ACCTG

(505) 746-6155 EXEC

EASYLINK 595 DE 11 r‘ﬂ.’ (595) F4R-9077 ENGR
62905278 501 EAST MAIN STREET © P. O. BOX 159 f L (gds) 4438 P/L
ARTESIA, NEW MEXICO 88211-0159
December 8, 1995
Mr. Roger C. Anderson FAX: (505) 827-8177

Environmental Bureau Chief
Qil Conservation Division
2040 S. Pacheco

Sania Fe, NM 87505

Re:  Minor Modification to Navajo's Discharge Permit GW-28
Evaporation Pond Dikes Raising

Dear Mr. Anderson:

Navajo needs to raise the perimeter dikes around the Evaporation Ponds in. order to
maintain the minimum freeboard required in permit GW-28. Colder winter weather has
reduced the rate of evaporation with the current influx to the ponds exceeding the loss from
the ponds. The ponds are presently very near minimum allowable freeboard and therefore
Navajo finds itself in a near emergency situation needing to add additional height to the
existing dikes. Navajo feels that two (2) additional feet added to the dikes will be sufficient to
carry us through the winter and maintain required freeboard.

As you are well aware, Navajo has dramatically reduced the volume of water
discharged to the evaporation ponds (65% reduction) by pioneering the use of feedwater
pretreatment by Reverse Osmosis. Along with this reduction in discharge to the ponds Navajo
has been removing ponds from service and closing them down as part of the settiement of our
Department of Justice case.

Navajo finds it frustrating to have to request this authorization since we have been
trying since mid-summer 1994 to remove another significant volume of water currently flowing
to the ponds. This water is coming from our hydrocarbon recovery wells. In 1994 you
permitted Navajo to separately treat and reinject this remediation water back into the ground
from which it came. Since your authorization, Navajo ran into a long delay by NMED -
Hazardous Waste while they reviewed and finaily (November 14, 1995) decided that this
remediation and reinjection did not have to be done under their jurisdiction. Navajo then
thought that everything was approved and construction could start immediately on the
treatment and reinjection system. These hopes have now been set back following a meeting
on November 28, 1995 with the Air Pollution Control Bureau (APCB). During this meeting,
Navajo was informed that it is now APCB policy that any new installation of air emitting
equipment at a Major source facility must go through a full permit process even if there are no
change in overall refinery emissions or even if there is a decrease in emissions. The current
permit process is taking from 6 months to possibly as long as 2 years for permit issuance. So,

An Indepéndent Refinery Serving . .. NEW MEXICO ° ARIZONA o WEST TEXAS




- g V.
. ®

it appears the permit cannot be obtained in time to do us any good this winter, although we
continue to work with the APCB to possibly obtain an exemption.

The APCB policy has also affected the pending remediation at our Lovington Refinery.
The same delay to obtain an air permit applies as long as Navajo owns or operates the
remediation system. What we have worked out with the APCB is that, if Navajo tum-key
contracts the remediation so that the equipment is owned and operated by others, there is no
permit required. The remediation contractor would be considered a separate source of
emissions and would therefore be entitled to a permit exemption if air emissions are kept
below 1 Ib/hr after controls. Having to turn over ownership and operational control of this
remediation costs Navajo unnecessary additional expense plus it complicates the operation of
the remediation.

The two (2) feet to be added to the pond dikes will be done by compacting 6 inch lifts of
the same clay loam soil that was used to build the existing dikes. Moisture will be added as
needed for optimum compaction. Compaction will be done by vibratory rolier to a minimum 85
proctor. The existing dike slopes will be maintained and since the top of the existing dikes
average 15 ft. in width, the additional 2 ft. in height will still allow for a roadway on the top of
the dikes.

Your prompt approval is needed for this addition so that construction can be done
before more freeboard is lost. If you have any questions or need further information, please
call me at 505-748-3311.

Sincerely yours,

/
B3

&/m,v David G’ Griffin
Manager of Environmental

Affairs for Water & Waste

DGG/sj




‘ STATE OF NEW MEXICO ’

ENERGY, MINERALS AND NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION DIVISION

2040 S. PACHECO
SANTA FE, NEW MEXICO 87505
(505) 827-7131

May 16, 1995

CERTIFIED MAIL
RETURN RECEIPT NO. 7-765-962-725

Mr. David Griffin

Navajo Refining Company

P. O. Drawer 159

Artesia, New Mexico 88211-0159

RE: Discharge Plan GW-28 Modification
Artesia Refinery, Fire Training Fluids
Eddy County, New Mexico

Dear Mr. Griffin:

The discharge plan modification GW-28 requesting an emergency clay lined pit to hold overflow
fluids from fire training exercises for the Navajo Refining Company Artesia Refinery located
in the W/2 of Section 9, Township 17 South, Range 26 East, NMPM, Eddy County, New
Mexico, is hereby approved under the conditions contained in the enclosed attachment. The
discharge plan modification consists of the modification request and analytical results for the fire
training fluids submitted by Navajo Refining Company on July 21, 1994.

The discharge plan modification was submitted pursuant to Sections 3-106 and 3-107.C of the
New Mexico Water Quality Control Commission (WQCC) Regulations. Based on the
information provided in the modification request and in the approved discharge plan, it is
approved pursuant to Sections 3-109 and 5-101.A. Please be advised the approval of this plan
does not relieve you of liability should your operation result in actual pollution of surface water,
ground water, or the environment which may be actionable under other laws and/or regulations.

Please note that Section 3-104 of the regulations require "When a facility has been approved,
discharges must be consistent with the terms and conditions of the plan”. Pursuant to Section
3-107.C. you are required to notify the Director of any facility expansion, production increase,




Mr. David Griffin
May 16, 1995
Page 2

or process modification that would result in any change in the discharge of water quality or
volume.

The discharge plan modification for the Navajo Refining Company Artesia Refinery is subject
to WQCC Regulation 3-114.B.1.(b).3 discharge plan modification fee. Every billable facility
submitting a discharge plan modification will be assessed a fee equal to the filing fee of fifty
(50) dollars plus the flat rate of thirty-nine hundred and ten dollars ($3910) for refineries. The
New Mexico Oil Conservation Division (OCD) considers this modification to be minor in nature,
thcrefore the flat fee has been waived. As of this date (May 16, 1995) the OCD has not
received your fifty (50) dollar filing fee which will be due upon receipt of this letter.

Please make all checks payable to: NMED-Water Quality Management and addressed to the
OCD Santa Fe Office.

On behalf of the staff of the OCD, I wish to thank you and your staff for your cooperation
during this discharge plan review.

Sincerely,

William J. LeMay
Director

WJIL/mwa

xc:  Ray Smith, OCD Artesia Offite
Tim Gumm, OCD Artesia Office




ATTACHMENT TO THE DISCHARGE PLAN GW-28 MODIFICATION APPROVAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION REQUIREMENTS
(May 16, 1995)

Clay Lined Pit: EPA requires that the compacted materials meet a permeability
(transmissivity) of 107 cm/sec. The clay liner will meet the EPA standards and will
be tested after construction with the results submitted to the OCD Santa Fe Office.

Clay Liner Thickness: The clay liner will be a minimum of two feet in thickness
with two feet of soil on top of the liner.

Fire Training Fluids: Navajo will remove all fluids collected in the pit within 24
hours of each training session. The process wastewater system will be used for
disposal of the fluids.

After the fluids are removed, the top one foot of soil will be disced to enhance and
stimulate bioremediation.

Sampling: The fluids and soils will be tested every five years at discharge plan
renewal.

Notification: The OCD will be notified at least 72 hours in advance of all activities
such that the OCD may have the opportunity to witness the activities and/or split
samples.




NAVAJD ~ REFINIG ID:505-748-9077 " FEB 01°96.. 10:30 No.002 P.02
) A BV N

N ¢ N DS\
* . TELEPHONE | FAX
(505) 748-3311 REFINING COMPANY (505) 746-6410 ACCTG
, 4 (505) 746-6155 EXEC
EASYLINK {508) 718-9077 ENGR
62805278 501 EAST MAIN STREET * P. O. BOX 159 {505) 746-4438 P / L
: ARTESIA, NEW MEXICO 88211-0159
October 13, 1994 75- 982
Mr. Rager Anderson, Chief
‘ Environmental Bureau
Oil Conservation Division
o P.O. Box 2088 _
':fl' Santa Fe, N.M. 87501
‘N Re::  GW-28 Modification - Discharge to City of Artesia POTW Se/4 1-1-2

Dear Mr. Anderson:

Navajo is, herein, applying for a modification ta our discharge permit No. GW-
28. Navajo is requesting a modification to recognize the discharge of a small volume of
effluent out of Navajo's Evaporation Pond #8 to the City of Artesia's Sawage Treatment
Plant (POTW). This discharge to the POTW will eliminate any question that the
refinery’s waste water treatment and handling system is excluded from RCRA by virtue
of the specific exclusion of waste water treatment facilities under either section 402
(i.e., NPDES program) or 307(b) (i.e., discharges to POTW) of the Clean Water Act.

Although Navajo has always considered its waste water treatment system to be
exempt from RCRA, it is now slecting to eliminate any questions relating to the exempt
status of the waste water treatment system by discharging under section 307(b) of the
Clean Water Act. This section does not reguire that all of a facilities effluent be
discharged to a POTW, therefore Navajo reached an agreement with the City of Artesia
to discharge a relatively small amount of effluent to the POTW that had been
pretreated in our waste water treatment system. The best quality effluent Navajo has is
that which has resided longest in the Evaporation Ponds. Navajo has installed a small
portable pump station in Pond #8 and laid a 2 inch line to the POTW. This instailation
is of @ temporary nature as Navajo has reached a tentative agreement with the
Department of Justice to discontinue the use of the Evaporation Ponds within
approximately 2 years. You will, of course, be informed of the actual dates and
changes as they are finalized.

A copy of the agreement betwesn Navajo and the City of Artesia is enclosed as well as
a plot plan showing how Navajo has installed the discharge line to the POTW. The City
monitors the quality of the effluent delivered to them. The pumping system installed
has a maximum pumping capacity of 14 gpm. Navajo operates the system during
normal business hours on normal business days such that a typical discharge to the
City POTW would actually be 5,000 gallons per day and 100,000 gallons per month.
The City POTW is routinely treating 850,000 gallons per day, so you can see that
Navajo's 5,000 gallons has little, if any, effect on the City's operation.

An Independent Refinery Serving ... NEW MEXICO « ARIZONA « WEST TEXAS

’




N@(&:QJD. REFINIG ID:505-748-9077 FEB 01°96 10:31 No.002 P.0O3

"o (® (®

You will notice on the enclosed plot plan the Navajo has isolated, drained and is
in the process of remediating Pond #2. In order to do this the effluent line (12 inch)
from the Refinery was moved to discharge into Pond #4. The work on Pond #2 is alsa
a result of negotiations with the Department of Justice.

The final enclosure you should find is an analysis typical of the water being
discharged to the City. You will see from the analysis that Navajo is well within
compliance of the pretreatment standards for Petroleum Refineries discharging to a
POTW (40 CFR 419.25 and 419.27).

The standards are a maximum of :

Qil & Grease 100 mg/!
Ammonia 100 mg/l \
Total Chromium 1 mg/l

The $50.00 filing fee is enclosed. Should you need any additional information, please
call me at 505-748-3311.

Sincerely,

ey

David G. Griffin
Supt, Of Env, Affairs
and Quality Contral

DGGite

Enclosures




STATE OF NEW MEXICO |

ENERGY, MINERALS AND NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION DIVISION .bm..////
== PRUG FREE=
/i
BRUCE KING POST OFFICE BOX 2088
GOVERNOR July 25, 1994 STATE LANO OFFICE BUILOING
SANTA FE, NEW MEXICO 87504
ANITA LOCKWOOD (505) 827-5800

CABINET SECRETARY

CERTIFIED MAIL
RETURN RECEIPT NO. P-111-334-149

Mr. Darrell Moore

Environmental Specialist
Navajo Refining Company

P.O. Box 159

Artesia, New Mexico 88211-0159

RE: GROUND WATER REMEDIATION DISCHARGE PLAN GW-28 MODIFICATION
NAVAJO ARTESIA REFINERY
EDDY COUNTY, NEW MEXICO

Dear Mr. Moore:

The New Mexico Oil Conservation Division (OCD) has completed a
review of Navajo Refining Company's January 31, 1994, March 10,
1994, April 29, 1994, May 4, 1994 and June 23, 1994 correspondence.
These documents contain Navajo's proposal to modify discharge plan
GW-28 to include the treatment of contaminated ground water to New
Mexico Water Quality Control Commission ground water standards and
reinjection into recovery wells RW-4 and RW-6 and/or application to
the farmland designated in the above referenced documents. The
treated ground water is from the remediation of contaminate-
refinery ground water generated from the offsite recovery trenci.es
and onsite recovery wells RW-5, RW-7, RW-8, RW-9 and RW-10.

The above referenced requested modification of the previously
approved ground water discharge plan, GW-28, for the Artesia
Refinery located in SE/4 Section 1, E/2 Section 8, W/2 Section 9,
N/2 Section 12, Township 17 South, Range 26 East (NMPM), Eddy
County, New Mexico is hereby approved under the conditions
contained in the enclosed attachment.

The discharge plan (GW-28) was originally approved on October 21,
1991. The modification does not significantly alter the discharge
streams, therefore, public notice was not issued.

The application for modification was submitted pursuant to Water
Quality Control Commission (WQCC) Regulation 3-107.C and is
approved pursuant to WQCC Regulation 3-109.




Mr. Darrell Moore
July 25, 1994
Page 2

Please note that Section 3-104 of the WQCC regulations requires
that "When a plan has been approved, discharges must be consistent
with the terms and conditions of the plan". Pursuant to Section 3-
107.C, you are required to notify the Director of any facility
expansion, production increase or process modification that would
result in a significant modification in the discharge of potential

ground water contaminants.
Please be advised that OCD approval does not relieve you of
liability should your operation result in actual pollution of

surface waters, ground waters or the environment which may be

actionable under other laws and/or regulations. 1In addition, this
approval does not relieve you of responsibility for compliance with
any other federal; state or local laws and/or regulations.

If you have any questions please, contact William Olson of my staff
at (505) 827-5885.

Sincerely,

William J. L
Director

WJIL/WCO

XC: OCD Artesia District Office
Richard D. Mayer, EPA Region VI

91

©

]

LF’S Form 3800, June 1

) 2~ ol =
2 o ollgd| 8@ b w o -
= zleziselsel & 3 < g 3 ¢ ¢ 3
g3 glezlesizs) 3 8 g & of & 5| # |
0 = o2 = - = - @ @ 17 Ing = cg
= @ =~ ollaal]3 @ a @ (% 3
o | ol Zlra|l=g] > & 3 I i
22 of §ls=|g=]| & 5| @ ) IR
wg‘ % :;Eg’?ﬁg) 3 3 2 ) FO02
olo < 3 N wn
gm‘ 82|82 ol 8 3 cnoo@EU
@ | w5 2 v - o5 =0 @
IS relgo & 2132360
agle 5 a ~ 0 = [
" a a @© [s-] :l:lu@ ),
@@ 3 s € C 3 N
=8 25 o908 &9
S el g s ®3 = -
A 3 o =3 & .
24| s,
o —
ey ; v Jogq w
S w 8;@; w
gg ggg )
, = ®
o 2 (-
& | S»
\ = =
= © 0
> ~ <. <0
@ I £a
2L o @
¢ =Q




ATTACHMENY TO THE DISCHARGE PLAN GW-28 APPROVAL
NAVAJO REFINING COMPANY
ARTESIA REFINERY
DISCHARGE PLAN MODIFICATION CONDITIONS
{July 14, 1994)

Additional Monitor Wells

Because of the potential for water injected into monitor wells RW-4
and RW-6 to alter the natural hydraulic gradient and the lack of
ground water monitoring points in certain areas of the refinery
boundaries, the OCD requires that Navajo submit a work plan for the
installation and sampling of additional monitor wells by September
23, 1994. This work plan will be submitted and implemented prior
to commencing injection in monitor wells RW-4 and RW-6. The work
plan will address the installation of ground water monitoring wells
along the southern, eastern and western sides of the refinery. The
work plan will also include a ground water sampling and analysis
plan for the monitor wells.

Product and Waste Disposal:

All recovered product, waste filters or treatment system waste
products will be recycled and/or disposed of at an OCD approved
facility.

Ground Water and Treatment System Monitoring:

Ground water from monitor wells and the treatment system will be
sampled and analyzed according to the attached Appendix A "NAVAJO
REFINERY GROUND WATER REMEDIATION SYSTEM MONITORING, SAMPLING AND
REPORTING PROGRAM". All water quality sampling will be conducted
according to EPA approved protocol and laboratory techniques.

Quarterly Reports:

Quarterly reports will be submitted by January 1, April 1, July 1,
and October 1 of each year. Quarterly reports will contain:

a. A summary of the laboratory analytic results of water quality
sampling of monitor wells and the treatment system from the
previous quarter. The data from each monitoring point will be
presented in tabular form and will 1list past and present
sampling results.

b. A water table elevation map using the water table elevation of
the ground water in all refinery monitor wells (excluding
monitor wells around the refinery's disposal ponds).

c. A product thickness map based on the thickness of free phase
product on ground water in all refinery monitor wells.

d. The total volume of product recovered in the treatment system
during the quarter and to date.

e. The total volume of fluid pumped from each well during the
quarter and to date.

f. The total volume of water reinjected and/or applied to the
farmland during the quarter and to date.



APPENDIX A
NAVAJO REFINERY

GROUND WATER REMEDIATION

MONITORING, SAMPLING AND REPORTING PROGRAM
Sampling point Biweekly Monthly Quarterly Annually
Air Stripper 601%* Cations/anions
Effluent 602%* Heavy metals
PAH’s
RA-2723 J , 602%*
RA-4196 J 602%*
RA-4798 602
RA-313* J 602>
RA-314% / 602+
RA-1331* 602+
RA-307* 602+
RA-1227* 602+
RA-3156 602%*
RA-3353 602 %*
KWB-1A 601 ** PAH’s
602%* Cation/anions
Heavy metals
KWB-I1C 601 ** PAH’s
602 %* Cation/anions
Heavy metals
KWB-2A 601 ** PAH’s
602%* Cation/anions
Heavy metals
KWB-3A 601 ** PAH’s
602%* Cation/anions
Heavy metals
KWB-7 601 ** PAH’s
602%* Cation/anions
Heavy metals
KWB-9 601 %* PAH’s
602%* Cation/anions
Heavy metals

*Hok

- Sampled during irrigation season
- EPA laboratory method




APPENDIX A (continued)
NAVAJO REFINERY
GROUND WATER REMEDIATION
MONITORING, SAMPLING AND REPORTING PROGRAM

Sampling point Biweekly Monthly Quarterly Annually

KWB-11A 60 ** PAH’s
602%* Cations/anions
Heavy metals

KWB-12A 6071 ** PAH’s
602%* Cations/anions
Heavy metals

MW-18 601 ** PAH’s
602%* Cations/anions
Heavy metals

MW-28 601 ** PAH’s
602%* Cations/anions
Heavy metals

MW-29 60 [ ** PAH’s
602%* Cations/anions
Heavy metals

MW-45 601** PAH’s
602%* Cations/anions

Heavy metals

Aok

- Sampled during irrigation season
- EPA laboratory method




. STATE OF NEW MEXICO .
ENERGY, MINERALS AND NATURAL RESOURCES DEPARTMENT

OIL CONSERVATION DIVISION wrll
SSPORYG FREE==

/]
B@E&Eﬁo’n’“ ¢ May 26, 1994 STAPT?ESLTAE:I:Z;:EEF%%XB?J?EC?ING
SANTA FE, NEW MEXICO 87504

ANITA LOCKWOOD (505) 827-5800

CABINET SECRETARY

CERTIFIED MAIL
RETURN RECEIPT NO. P=-111-334-117

Mr. Darrell Moore
Environmental Specialist
Navajo Refining Company

P.O0. Box 159

Artesia, New Mexico 88211-0159

RE: MODIFICATION TO DISCHARGE PLAN GW-28
NAVAJO REFINERY
EDDY COUNTY, NEW MEXICO

Dear Mr. Moore:

The New Mexico 0Oil Conservation Division (OCD) has reviewed your
April 29, 1994 and May 4, 1994 correspondence providing additional
information related to Navajo refinery's proposal to modify
Navajo's previously approved discharge plan for the Navajo Refinery
to include the discharge of treated ground water from the
remediation of contaminated ground water at the facility.

Your April 29, 1994 and May 4, 1994 letters only address item #2
and item #4 of the information requested by OCD on February 10,
1994. In order for the OCD to complete a review of Navajo's
discharge plan modification request, the OCD requests that Navajo
submit the following information which was requested by OCD on
February 10, 1994:

1. Please provide a map showing the location of all onsite and
offsite monitor wells and the exact location of all proposed
discharge points including the farmland where treated ground
water would be used for irrigation purposes.

2. The requested modification does not indicate whether the
piping between the air stripper system and the pumping well
system will be installed above ground or below grade. Please
provide this information and a map showing the proposed
location of all piping including piping to the discharge
points. Please be aware that the OCD requires that all below




Mr. Darrell Moore
May 26, 1994
Page 2

grade piping carrying fluids which exceed New Mexico Water
Quality Control Commission (WQCC) ground water standards be
pressure tested to three (3) psi above operating pressure

prior to operation.

Receipt of the above information will allow the OCD to complete a
review to this discharge plan modification.

If you have any questions, please contact me at (505) 827-5885.

Sincerely,
2 0 .

William C. Olson

Hydrogeologist
Environmental Bureau

XC: OCD Artesia District Office
Richard D. Mayer, EPA Region VI

|

T T i

e | PsF
2 orm 3800, June 1991
‘ & I '
-3 glze|sg|sz] = [ e
& =/ Slgz|eElsgf ¢ of §
H e R
& | = PNaP|32f & : : 5
8 o) £1:823 ¢ ¢ 3 5
© | - 2 q : :
‘%@‘ of &lgd8|osl ¢ .| =z s
| & [ I v z 3 g U v
& | & 2olzwnl § al °
g S HE : g0
| @ | S5 S5E g 5 800@@ =
lg S| 223 2 22338 o
| @ géfa ° S8 1 Ny
‘gm; g3 25289
g‘ ; amﬂ@l?om
2& ‘ “Tozd
i H i
131 R
¥ 5 S8
28| LI
| 7| ® Q =
8 | 3 N
= | ) =S
 — 5
3
. e




STATE OF NEW MEXICO

ENERGY, MINERALS AND NATURAL RESOURCES DEF.A\RTMENT

TION DIVISION Y/
OIL CDONSERVA iﬁ*y?’t’f!:'—?
W
BRUCE KING POST OFFICE BOX 2088
GOVERNOR STATE LAND OFFICE BUILDING
SANTA FE, NEW MEXICO 87504
ANITA LOCKW0OOD May 23, 1994

(5051 827-5800
CABINET SECRETARY

CERTIFIED MAIL
RETURN RECEIPT NO. P 111 334 319

Mr. Darrell Moore
Navajo Refining Company
P.O. Box 159

Artesia, NM 88211-0159

RE: Reverse Osmosis Reject Sampling
Navajo Artesia Refinery
Eddy County, New Mexico

- - \ N
Dear Mr. Moo e T M R0 ReyetWodes &L
The New Mexico 0il Conservation Division (OCD) has received your
‘- May 13, 1994 proposal to continue quarterly sampling of the Reverse

Osmosis (RO) reject water and discontinue the bi-weekly analyses
which were required in the April 27, 1993 discharge plan

modification approval. This proposal is based on the data
submitted with the propesal summarizing the historical sample
analyses.

In the April 27, 1993 discharge plan modification approval,
condition 7 states that "Major cations/anions and heavy metal
analysis frequency can be reduced to quarterly, on a parameter-by-
parameter basis, upon application and OCD approval provided all
analytical data in the previous year was no greater than seventy-

five (75) percent of the effluent limit." The submitted summary
indicates that:

1) five of the analyzed parameters (chloride, fluoride, aluminum,
manganese and lead) exceeded the discharge standard at least
once during the first year of analysis;

2) chloride exceeded the 75% of standard threshold on eighteen of
the nineteen analyses tabulated, fluoride nine of thirteen
times, and sulfate two of nineteen times;

3) several of the parameter detection 1limits equaled or were
greater than the relevant standard (aluminum, arsenic,
beryllium, cadmium, cobalt, selenium, silver, lead and

mercury); and




were not measured at the required

«view of the submitted data, the request
- s1lysis of the RO Reject Water is deniead.

»
L83,

call me at (505)827-4080 or Roger

- list



	Modification Request Increase Vol Dishchg RO Fields 5-22-2015.pdf
	150522 GW-028 RO Volume Increase Permit Modification Submittal.pdf
	2015-05-22 GW-028 RO Volume Increase Permit Mod - final.pdf (p.1-7)
	Attachment 1 - Public Notice.pdf (p.8-10)
	Attachment 2.pdf (p.11)
	Attachment 2 - RO Unit & Discharge Locations.pdf (p.12)
	Attachment 3 - Temporary Reverse Osmosis Unit Technical Summary.pdf (p.13-16)
	Attachment 4.pdf (p.17)
	Attachment 4 - Data.pdf (p.18-110)





